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Illustration of this Parts Book is based on the Model VC2600-132M(l40M, 148M, 164M). 
;:.(J).~~-·:;-7-y ?f;l: VC2600-132M(l40M, 148M, 164M)~£*'E-71viC:\...."'C-1'7:A 1-H'F~t...."'C 

:to I) *1"· 

=f!;l;f:= * t::·.:::.- 'v"~-1' 7'•f!)C(J)!Jilf1JMI= ~-9:~ ~:to~;-ttr ~If'. 
Note *As for Vinyl Tube , your order must be accompanied with No. and length . 

*"~-'Y7-:;? IC:fe~~.t'L "'C1t'¢ :JJ 7-(J)-.j-i}.H;l:r=i~x~~x tl.a:~b \.... "'C1t'*T· 
*S ize of Co liar I is ted on Parts List shows : 

Inside diameterXOuts ide diameterXThickness. 
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MISCELLANEOUS COVERS ~ ! ~ :h t\-OOfllHI~ 1 
Ref. Parts Amt. 
~ Na Descri ~ tion &. ~ ~ 

I 3100026 Top Cover • · _t;lu{- · . I 
2 110045 Screw (1.14-0. 7 X 12) • . .11::.*:/. 11 
3 3100027 Top Cover Gasket • _t;b ,1{-,1{ -;t ~ / • . I 
4 0068011 Oil Sight Window · ;r .-<,~.-lii.a~ · • I 
5 0020759 Top Cover Sea I PI ug • • _t;b.l{-16~. . I 
6 390069 Brand Name Plate(76.5) ·t&ii· • I 
7 390068 Brand Name Plate(92) ·t&ii· • I 
8 39 0067 Brand Name PI ate (I 06) · ·t&ii· • I 
9 3100018 Head Cover • "'-;t I" ;17 ,1{- • • I 

10 3100019 Head Cover Gasket • • "'-:t 1-";brt-.1{-;.r~/. • I 

II 0093864 Head Cover Seal Plug ·Ia~· .. • I 
12 390072 ·vc" Emblem· ·VC::r./7'1/A· • I 
13 3100040 Side Cover Hinge . -11400~;17.1<-t:: ;:..-:;. . I 
14 3100041 Side Cover Hinge Gasket • · ~00~ ;17.1{- 1:: ::.--:/.1~ -:t ::\'- / • I 
IS 110048 Screw(M4-0. 7 x 10) · ·.ll::..:f:/· • 2 
16 3100042 Side Cover Hinge Pin . ~00~ ;17.1<- 1::::.--:/ 1::"/. • I 
17 160000 Screw(M3-0. 5 x 3) ·.ll::..:f:/· .. . I 
18 3100043 Side Cover . ~00~;17.1<-. . I 
19 3100044 Side Cover Gasket· • WiiJR~;b.l<-.1~-;t~/. • I 
20 000924 Sea I PI ug (Rubber) · · Ja~(d A)· • I 

21 3100045 Cloth Plate· · ~ o .A 7"v-l- · . I 
22 110041 Screw (ld4-0. 7 x 8) ·.ll::..:f:;. . 2 
23 0094201 Cover Latch Spring • ;17.1<-7 -;t'T/{;f. • 1 
24 110012 Screw (M4-0. 7 x 5) ·.ll::..:f:/· • I 
25 3100046 Side Cover Hook • . ~Oil~ ;11.1<-7 -;t ~ • • I 
26 300101 Conical Spring Washer· . .IID./{;f '7 :;!~-'( • • I 
27 170002 Screw(M4-0. 7 x 5) . ·.ll::..:f:/· • I 
28 3100004 Oil Reservoir· ·illl~?"· • I 
29 3100005 Oil Reservoir Gasket . iiii~Q-/~-;t ~/. • I 
30 0020143 Magnet .. ·-?P'..:f::tl-· • I 

31 0020144 Magnet Holder · ·-?P'..:f-:tl-tlll:r.· • I 
32 110013 Screw(M4-0. 7X8) ·.ll::..:f:;. • I 
33 0020137 Drain Hole Seal· • illl~~..:f:/.1~-;t ~/. . I 
34 005075 Screw (3/8-24 x 8) ·illl~~..:f:/· • I 
35 3100000 Machine frame Unit • 7-A--<-;.r I" (*-Jl) • . I 
36 120016 Screw (M8-l. 25 x 20) ·.ll::..:f:;· • 4 
37 340000 Machine frame Supporting Bar ·--<-;.ri"::J[:r.·· • 4 
38 4109403 Model Plate(See the below) · ~:itt& CfE~Iffi) · • I 
39 000726 Rivet • .. . . ·.11::}~· • 5 
40 2049401 Serial Number Plate· • 11=1=7" 1/- 1- • • I 

(fl) ~:it·~~llX~~~~~~(~-:/~~.#~~ i3tt) ~:to~ ;;t"f ~ "'· 
Note: Order for Model Plate must be accompanied by model designation(including 

symbols of gauge and devices) . 
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MISCELLANEOUS COVERS (2) 
Ref . Parts 

11t\-OO~ (2) 2 
Amt. 

_l!!!_ Na 
I 3100022 
2 120009 
3-1 3100023 
3-2 3100400 
4 3100020 
5 3100021 
6 130003 
7 0093864 
8 0065275 
9 3100017 

10 3100016 
II 110013 
12 3100070 
13-1 3100024 
13-2 3100401 
14 3100049 
15 110041 
16 000651 
17 3100050 
18 3100051 
19 0033024 
20 3100053 
21 110012 
22 190005 
23 003655 
24 100001 
25 3100030 
26 110016 
27 3100031 
28 170001 
29 300100 
30 160001 
31 180005 
32 3100033 
33 000538 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 

000426 
110 I 03 

3100032 
13 0002 
110031 

0094201 
3100034 

110101 
3100071 

110079 
3100006 
0020759 

160015 

Parts No . 
3100033 
3100071 

Descri ption &, .1, ~ 
Cloth Plate(Large) · :7c.A7"v-H*) • ·I 
Screw(l.t4-0. 7 x 12) • ·.!l:.;f~ • · 5 
Sl ide Cover(32,40.48,56) · 71f!J1& • ·I 

II (64) ' II ' l 
Crank Chamber Cover· · -J-j]j]rl.- • ·I 
Crank Chamber Cover Gasket · -j-j]j]r(-.r~-y~":/ · ·I 
Screw(M4-0. 7 X 7 .3) · .!l:;:f.~ • · 7 
Sea I PI ug • • Ia~ · · 5 
Seal Plug· · Mi~ · · · · l 
Rear Cover Gasket • · ~j]/'{-/~-y ~":/ · ·I 
Rear Cover • · ~j]/'{- • • I 
Screw(M4-0 . 7X8) ·.!l:;:f.~ · · 7 
Needle Bar Guard • tHJ:JJ'- t: · · I 
Supplementary Slide Cover(32,40,48,56) i'lt!J1&M.ql]1& • ·I 

II II (64) • II • I 
Stitch Plate Support · tt1&llil.#1i · • I 
Screw(M4-0. 7X8) • .!l:.;f~ · · 2 
Knock Pin · • • · / -;~ :7 !::'":/ • • 2 
Feed Regulating Pushbutton · 7"-;~~.:z.;f-~:,-- • ·I 
Feed Regulating Pushbutton Spring7"-;~~.:z.;f-~:_,-/'{;:f. • ·I 
Ret a i n i ng Ring • .A 1- -;~ 7" !) ":/ ~ • • I 
Oi I Defender • illl~-7" • ·I 
Screw(M4-0 . 7X5) ·.!l:;:f.~ • · 3 
Screw (M4-0 . 7 X 5) • /'{;:f.t!l--7" ;f.~ • · 2 
Screw(M4-0.7X10) • ·.!l:;:f.~ · • ·I 
Nut • • • • -T '/ 1- • • 2 
Front Cover Hinge· • !liHJIJ~j]/'{-1::":/:/ • ·I 
Screw(M4-0. 7 x 14) · · .!l:;:f.:/ · • 2 
Front Cover(Lower) · !liTIJil~j]/'{-("'f) · ·I 
Screw(M4-0. 7X8) • • .!l:;:f.:/ · ·I 
Conical Spring Washer· • .IID./'{;:f. r;J '/ ~'\" • • 2 
Screw (M4-0. 7 X 4) · .!l:;:f. :/ · • I 
Screw(M5-0.8X8) ·.!l:;:f.:/ · ·I 
Supplementary Front Cover(See the below.)1ift.ijl}j]/'{-(rE~!RUI 

Washer • ?'/~'\" • • 4 

Washer · r;J '/ ~'\" • 
Screw(li5-0.8X8) • ·.!l:.;fv • 
Front Cover (Upper) • ftirllfl~ j] /<- (..t) · 
Screw(M3-0.5X6) • ·.!l:;:f.:/ • 
Screw(M4-0. 7 x 12) • • .!l:;:f.v • 
Cover Latch Spring · j]/'{-7 -y<f/'{;f. • 
Supplementary Tension Disc Cover 1],11-T.IID.:JJ / '{- · 
Screw(M3-0.5x3) ·.!l:;:f.v· 
Eyelet Cover(See the below.) • *-il;IJ/'{"7(rE~J!ft) • 
Screw(M4-0 . 7 x 8) · .!l:;:f. v • 
Seal Plug· • Mi~ · 
Seal Plug· • Mi~ · 
Screw (M6-1 X 6) • Mf;:f. v • 

Aoplicable Models i1Jfi1~UI 
VC2600,2600P,2613,2700,2700P,2713,2730,2730P,2733 
VC2600,2600P,2613,2700,2700P,2713,2730,2730P,2733 

• 2 
• 2 
. I 
• 3 
• 5 
. I 
. I 
• 2 
. I 
• 2 
. I 
. I 
. I 
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MISCELLANEOUS THREAD EYELETS &lltBIH~ 3 
Ref. Parts Amt. 

No Na Descr ip tion fa .f, Jkg_,_ 
-~- 0093863 Thread Tens ion Spr i ng Cap· · *llli-Tr~;t.:\'--r::t:f(J:) · . 4 

2 0090814 Needle Thread Tens1on Spr1ng . tl-*-ll'.l-=fr{;t.. • 2 
3 3100086 Top Cover Thread Tension Spnng • atli!! *ftl,ll-=f.l"* • . . l 
4 0090847 Looper Thread Tens1on Spring . ;v-""*&W-T""* . . l 
5 0090071 Thread Tension Spr1ng Reta1ner · * MH,";t.:\'--r ::t 7' Cf) • . 4 
6 000177 felt · 7 ~Jv 1- • • 4 
7 0031111 Tension Disc · *- IUIHmt· . 8 
8 009835 Tension Post · * IUIH I* · . 4 
9 0090812 Tension Post Ferrule ·*ll.li-T I**fflv· . 4 

10 3100075 Tension Disc Separator ·*m ;et&· . 1 

11 0090856 Tension Disc Eyelet· · * MHmt*-iR · • 4 
12 0090807 Thread Lead-in Gu1de •*m&I-Tii*iti: · . 4 
13 3100074 Tension Post Support ·*l!.li-Ta· . 1 
14 110013 Screw(M4-0. 7 X 8) ·.tl:;t. ~ · • 5 
15 3200048 Top Cover Thread Eyelet(Left) · . Mi !! * ltt (1£) . • 1 
16 110009 Screw (M4-0. 7 x 8) .. ·.Jl:;f~· • 7 
17 0093556 Looper Thread Eye let (Long) • ;r..--"~* ill<:ll: l • . I 
18 3100088 Supplementary Tension Spring • tl, llii-T""* • . I 
19 3100085 Supplementary Tension Dlsc(Lower)ll, llii-TmtCf) · . I 
20 3100084 Supplementary Tension Dlsc(Upper)ll,ltW-=f.aD.(J:) • . I 

21 170004 Screw(M3-0.5X9.6) ·.tl:;t.~· . I 
22 3100076 Tension Disc Guide • IH,\1]-=f.UO.;if-{ J.: • . I 
23 110101 Screw(MJ-0. 5 X 3) ·.tl:;t.~· . I 
24 3100083 Looper Thread Guard· . ;v-"~*'ff- J.:. . I 
25 3100082 Looper Thread Eyelet(Center) . ;v-""*:ilt(tf:') • . I 
26 110100 Screw (M3-0. 5 x 6) .. ·.Jl:;f~· . 1 
27 0020119 Thread Eyelet Pipe(Short) • • *itt"~-< :t <ml • . 2 
28 0093528 Thread Eyelet Pipe Stay· • *:it!/~.{:f:Jt:.:r.. . 2 
29 000532 Washer ·r;J:;t~-'r· • 2 
30 004353 Screw (9/64-40 X 7) · ·.UA~· • 2 

31 0063104 Thread Guide Plate ·*-~P<lti· . I 
32 3200047 Top Cover Thread Eyelet(Right) • gJp !! *il! (;;fj) • • 1 
33 000538 Washer .. ·r;J:;t~-'r· . 2 
34 000651 Guide Pin • . tl-f J.: t:':Y • . 1 
35 3100382 SP Device, Complete Set· • SP~i'lt (.*-!!.) • . 1 
36 3100381 SP Container ·SP7':YP'· . 1 
37 310039 Oi 1 Wick ·lli!Z· • 1 
38 0093517 SP Felt Stay • SP7 ~Jv 1- :Jt:.:r. · • 1 
39 0093526 Felt • SP7 ~;vI- · • 1 
40 0093521 Needle Thread Eyelet ·it*-ill• . I 

* Ref. No. 41 to 56 ..... See the following page. 

. -- - -- =~--- . ;::::::w.-~- -
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MISCELLANEOUS THREAD EYELETS &il100~ 3 
Ref . Parts Amt . 

Na Na Descr ip t ion e1> ~ ]kg_,_ 
41 005403 Screw (1 / 8-44 X 8) · .!.l:..:f 'i · • 2 
42 0090068 Need I e Thread Guide • ·ft*~-7· . I 
43 3100442 Needle ·Thread Take-up Guard · . lt*.M\!} jJ'- I' . . I 
44 130003 Screw(M4-0 .7 X4 .5) ·.!.l:..:f'i · . I 
45 3100087 Needle Thread Retainer Support · tl'n'H·t:; · . I 
46 0036175 Thread Reta iner Disc Support . IH\IFfti. . l 
47 0032425 Needle Thread Retainer Dice· · tl ' ftl1-Tl!D. · . I 
48 0032426 Needle Thread Retainer Spring· · d'W-=f.r{_;f • . l 
49 001093 Screw (1 / 8-44 X 2. 2) ·.!.l:..:f-)· . l 
50 3100081 Top Cover Thread Guide ·Dlti!i*~F"l· . I 

51 0063074 Supplementary Thread Guide · tl'mJ-Tt:; *itt · . l 
52 001818 Tension Post •*Gl-TMJ· . I 
53 0037108 Supplementary Tens ion Disc · d'W-Tl!D. · . 2 
54 0035813 Supplementary Tension Spring · DJti!} *W-=f.r{_;f · . I 
55 000360 Nut · . -r '/ 1- • . I 
56 110054 Screw(M3-0 . 5x3 .5) ·.!.l:..:f-) · . 1 

* Ref. No . I to 40 ·•··• See the preceding page. 

- ·=- - --. - -- - --

From the library of: Superior Sewing Machine & Supply LLC



4 

From the library of: Superior Sewing Machine & Supply LLC



MISCELLANEOUS BUSHINGS 7 ':J .y .::1. fl!lfj 4 
Ref. Parts Amt. 

Na No. Descri ption ., 
~ R£i.:.. '"' -~- 3100106 Needle Bar Bushing(Upper) • . tl-1*:1 '/ :/ .:1. (J:) . . I 

2 3100107 Needle Bar Bushing(Lower) • • ttlitl:1 "' :/ .:1. Cf) · • I 
3 3100099 Presser Bar Bushing· ·jljl.:r.$:1-;~:/.:z.· . I 
4 0030291 Oi 1 Seal • :;t -1 ;v:/- ;v · . 2 
5 3100100 Spreader Dr1ving Bar Bushing •• Mli ~ /f-;v-/O:I*:1-;~ :/ .:1. • . I 
6 0063055 Oi I Seal • ;;t .{ ;v :/-Jv • • I 
7 3200063 Spreader Dr iving Shaft Bushing(Left) I'Ak-AM17¥~(~) · . I 
8 3200064 Spreader Driving Shaft Bushlng(Right)I~M--,~ft7'7¥~(t) • . I 
9 3100108 foot Lifter Lever Bushing· ·/lll.:r.JI.!f*U:1-;~:/.:z.· . I 

I 0 0093201 Needle Thread Take-up Bushing(front) ttff-a~.W:1-;~:/.:z.(lifT) ·I 

II 3100098 Needle Thread Take-up Bushing(Rear)it/f-tl!~fdr::1-;~:/.:z.(~) · . I 
12 3100090 Lower Shaft Bushing(Left) · • rflll:t"' :/ .:1. <t£> · . I 
13 3100091 Lower Shaft Bushing(Right) · rflll:t "' :/ .:1. <;S> · . I 
14 3100094 Differential Feed Bar Shaft Bushing(Left)lifT~!J4'11J:1-;~:/.:z.(i£)1 
IS 3100095 Differential Feed Bar Shaft Bush i ng(Right)liiJ~Hdl:1-;~:/.:..{t')l 
16 3100096 Feed Bar Lift Shaft Bushing(Left)~~J:r41dJ:1-;~:/.:z.(iE) • • I 
17 3100097 Feed Bar Lift Shaft Bushing(Right) ~~J:r.S:1-;~:/.:z.(;5) · . I 
18 3100006 Sea I PI ug • .. ·:ti~· . 2 
19 3100092 Looper Driv1ng Shaft Bushing(Front)Jv-/0:41dJ:1-;~:/.:z.(WJ) · . I 
20 3100093 Looper Driving Shaft Bushing(Rear) Jv-/O:fdl:1 '/ :/ .:1. (~) • ·I 

21 3150020 Adjusting Screw Bushing· ·Jllr:i!~!ll.l~.:f:/:1-;~:/.:z.· • I 
22 3101199 Eye Guard, Complete Set · . 7 .{ jl- t: (*-!!.) • • 1 
23 3101200 Eye Guard Support · ·7-{jf-J-:J&#~· • I 
24 009784 Screw(M6-1X10) • ·ll::.:f:/· . 2 
25 0060176 Eye Guard • ·7-{jl-t:· . 1 
26 004236 Screw(3/32-56 x 4. 2) · ·l.l:..:f:/· • 2 
27 0060175 Eye Guard Holder · 7-1 fl- t:Jt-1v:r · • I 
28 006004 Screw(i!/64-40 x 9 . 7) ·l.l:.;f:/· . I 
29 000010 Conical Spring Washer· • HD.Pt _:f 'J '/ :/-\" • • I 
30 000547 Washer •'7-;.t:/-\"• . I 

31 000334 Nut • • -T-;~ 1- • . I 
32 000195 Oi I Wick ·~~· . I 

From the library of: Superior Sewing Machine & Supply LLC
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MAIN SHAFT DRIVING MECHANISM "Fft.ll 5 
Ref. Parts Amt. 

No. No. Descr ip tion c f, ~ DO 
-~- 3100130 Pulley 0 :t- ~ . • 1 

2 160005 Screw(ld6-l X 8) ·.LI:.;f.Y· . 4 
3 160007 Screw(M6-l X 6) ·.LI:.;f.Y· • 6 
4 0093089 Ball Bear ing(Right) · · ;f--;t-~7 ~/~(;b) · . 1 
5 3100128 Main Shaft Sprocket(Lower) . ~~~- "':t- ~ ("f) . . 1 
6 0093090 Ball Bearing(Middle) · ;f--;t-~7 ~/~(If') • . 1 
7 3100132 Lower Shaft(Right) ·1' (;b) . . 1 
8 3100122 0 i 1 Pump Driving Worm · ·?:;t-A· . 1 
9 3100127 Counterweight(Small) ..... ~7/Aij.:J:...{ Htl\). • 1 

10 110009 Screw (M4-0. 7 X 8) ·.1.1:.-t-.Y· 0 2 

11 3100123 Bal 1 Bearing(Left) . ;f--;t-~7 ~/~(it:} . • 1 
12 3100121 Lower Crankshaft ·"Fifd!P7/7· . 1 
13 160004 Screw(M6-l x 4.8) ·.LI:.;f.Y· . 2 
14 001107 Ro 11 Pin · tl - Jv t• / · • 3 
15 330001 Seal Plug· ·t'i~· • 1 
16 3100120 Lower Shaft(Left) · . "fifdl (~) . • 1 
17 000397 Oi 1 Wick ·il!IZ· • 2 
18 000304 Oi 1 Wick ·il!IZ· • 1 
19 000730 Seal Plug· ·ttl~· • 1 
20 3100126 Collar(l4X21X5 . 5mm) • ·'JJ7-· • 1 

21 160000 Screw (M3-0. 5 X 3) ·.1.1:.-t-.Y· • 2 
22 3100125 Looper Thread Take-up • · "f * D'Ff 'JJ A · • 1 
23 150000 Screw(M5-0.8X4) ·.1.1:.-t--Y· • 2 
24 3100263 Supporting Plate ·'JJA*ittllitft:lii· . 1 
25 110002 Screw (M3-0. 5 X 5) ·.LI:.;f.Y· • 3 
26 000463 Laced Wire · 'E'-Jv(*~~ ft~.LI:.) · . I 
27 3100264 Thread Take-up Eyelet (Left) · • 'JJ A *111 (it:) · . 1 
28 3100265 Thread Take-up Eyelet(Right) • 7J A *iU (;b) · • 1 
29 110027 Screw(M2.5-0.45x3.5) · ·.LI:.;f.Y· . 2 
30 3100262 Supporting Plate Basement · ·'JJA*lltllitft-5· • 1 

31 160001 Screw(M4-0. 7X4) ·.1.1:.-t-.Y· . 1 
32 160008 Stop Screw(M6-l X 35) ·A!-::t:f;f-:/· • 1 
33 100003 Lock Nut ·tl::tP'i"::tl-· . 1 
34 3100267 Supporting Plate Return Spring . ~~ ... ~-*. . 1 
35 110026 Screw (ld3-0. 6 X 6) ·.LI:.;f.Y· • 1 
36 340004 Pin • . t•/. • 1 
37 3100260 Basement Shaft • J&ftstm · • 1 
38 3100261 Co liar (6 x 11 x 5mm) ·'JJ7-· • 1 
39 3100266 Cast-off Plate ·*mP'l· . 1 
40 000531 Washer •ry:;t~"\"· • 1 

41 3100268 Stop Bracket 'Ai-::t:f-5· . 1 
42 110041 Screw(M4-0. 7X8) ·.LI:..:f.Y· • 2 
43 3100270 Supporting Plate Stop· ·J&ft;tiA!-::t:f· • 1 
44 3100269 Stop Spring· · J&ft;tiA !- ::t 7" /~;f • • 1 
45 17 0003 Screw(M3-0.5X3) ·.1.1:.-t--Y· • 1 
46 3100272 Basement Cushion ·l&ft-5P::t~3/· • 1 
47 3100271 Supporting Plate Stop, C. Set· • J&ft;tiA !- :Y :f(Ml) • • 1 

- - • -1< _____ ----=---..r;:. ~--- - -~-~.:::; - - ---

From the library of: Superior Sewing Machine & Supply LLC



6 

~ .......... ···· 

8 

/~~·::: __ ---· 

.-~· 
·•······... ··. .. 3 

'• .. ·· ··-·· 

... -.. .. ···· ... 

11 

From the library of: Superior Sewing Machine & Supply LLC



UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM ...t.~.& U!f:*-lli ~J liM 6 
Ref. Parts Amt. 
~ Nn Descri Qt ion "' ~ ~ llll 

I 3100280 Handwhee I · . /,:_.,. 1-";t--1-Jv. . I 
2 160005 Screw(M6-I X 8) · li:A'-'l · . 2 
3 160007 Screw(M6-I X 6) ·ll:..:f.'l· 10 
4 000989 Handwheel Mark . /,:_.,. 1-";t--1-;v..-- ~ . . I 
5 0093090 Ball Bearing • ;J{-;L--~7 !I :..--1/ • • 2 
6 3100129 Handwheel Adapter· ·7~7'~· . I 
7 0095214 Timing Belt· . ~ -1 ~ :..-- Jf ~;v 1- • • I 
8 3100281 Upper Shaft Sprocket (Upper) • . ~;v 1- 7'- !I (...t.) • . I 
9 3100275 Upper Shaft(Right) . J:.fdl (;(:j) • • I 

10 3100283 Upper Shaft Joint· ·J:.flllm-¥· • I 

II 3100127 Counterweight(Small) . /'7 / ;z.? :L.-(1- (tj') . . I 
12 II 0009 Screw(M4-0. 7 x 8) ·ll:..:f.'l· . . 2 
13 3100284 Upper Crankshaft ·J:.fdl~7/~· • I 
14 0060057 Retaining Ring ·li:.;C IIQ · . I 
15 0093154 Ball Bearing · ;f--;v~7 !I :..--1/ • • 2 
16 160004 Screw(M6-I X 4. 8) ·ll:..:f.'l· . 2 
17 000926 Rubber Seat • .. ·=l.l>.m!· • I 
18 .. 
19 0095170 Connecting Rod . **~!! o-:~ r. • I 
20 00 5071 Screw(ll/64-32 X 14) · ·ll:..:f.'l· . 2 

21 001174 Screw(9/64-40X 10.3) ·ll:..:f.'l· • 2 
22 009 5168 Guide Fork ·Uitvli:.JC· • I 
23 004312 Screw (1/8-44 X 7. 9) ·ll:..:f.'l· • 2 
24 3100285 Driving Lever· ·it*~!iflblllii· • I 
25 120013 Screw(M6-IX 15) · ·ll:..:f.'l· . I 
26 120015 Screw(M5-0.8x 10) • ·ll:..:f.'l· . I 
27 000555 Washer ·'7::t:/-'r· . I 
28 3100286 Spacer .;z.~-ofJ"· . I 
29 3100287 Driving Shaft · ·it*~!ifdl· . I 
30 3100078 Bra eke t · ·it*~!it:l'· . I 

31 000600 Spring Washer· .;z.-j'!}/1/'7-:~:/-'r· . I 
32 005650 Screw(M5-0.8XI4) • ·ll:..:f.'l· . I 
33 0063096 Needle Thread Take-up· ·it*ilk!i*itt• • I 
34 3200049 Top Cover Thread Take-up ·Mli!i*klk!i . I 
35 II 0004 Screw(M3 . 5-0.6 x 8) ·ll:..:f.'l· • 2 

From the library of: Superior Sewing Machine & Supply LLC



7 

From the library of: Superior Sewing Machine & Supply LLC



- . • • __ l~.L 

NEEDLE BAR MECHANISM ~utt~m 7 
Ref. Parts Amt. 

Nn Nn Descri ption &. :a ~ 
-~- 0065340 Needle Bar ·ttMl · . I 

2 004358 Screw(9/64-40 X 5. 6) • ·.!1:-t-'l· • I 
3 0063044 Needle Bar Thread Eyelet ·ltMl*ili· . I 
4 000548 Washer ·?::r"Y-'r· • I 
5 0093184 Needle Bar Bracket ·ttMl:l@:\'-· . I 
6 002043 Screw(li/64-40x II)· ·.!1:-t-'l· . I 
7-1 0093351 Needle Clamp(32) ·ttli:J· . I 
7-2 0093352 II II ( 40) II . I 
7-3 0093353 II II (48) II • I 
7-4 3009101 II II (56) II . I 
7-5 0093355 II II (64) II . I 
8 ---- Needle(UYI28 GAS) • . tt. • 2 
9 001900 Screw (1/8-44 x 2. 4) ·11:-t-'l· . 3 

10 0093365 Top Cover Thread Eyelet· ·ftfli!J*ltt· . I 

11-1 0093170 Stitch Plate(32M) · ·it~· . I 
11-2 0093171 II II (40M) • II . I 
11-3 0093172 II II (48M) • II • I 
11-4 0093174 II II (64M) • II . 1 
12 009142 Screw (9/64-40 x 4. 8) • ·.!1:-t-'l· . 2 
13 3100361 Counterweight, Complete Set · • • r(';7 / ~ '7 .:r..{ 1- (*-fl.) • • I 
14 3 200 I 0 I Counterweight • . /0:';7/~lj.:r..{ 1-. • I 
15 120015 Screw(US-0.8 x 10) · ·.!1:-t-'l· . 1 
16 0093214 Connect ing Rod Ring • ·ttMlo::rr!J/7'· • I 
17 3100362 Connect ing Rod, Complete Set · ttl* o ::r r <*«.> • • I 
18 3100290 Connect ing Rod . ttl*o ::r r. • I 
19 0093212 Roller Bear ing • ;::.- t-:Jvr-::7 !J :...-?' • • 1 
20 3100363 Connecting Rod Pin · ttMto ::r t-:c'/ • • I 

21 000321 Oi 1 Wick ·$Z· • I 
22 0093186 Slide Block· ·ttt*~P'Jf]· • I 
23 0093179 Needle Bar Guide ·ttf*~P'l· . I 
24 110010 Screw(M4-0. 7 x 16) • ·.!1:-t-'l· • 2 
25 3100256 HR Device, Complete Set· · HR~Jfl (U) · • I 
26 3100254 HR Container ·HR::$'/?· • I 
27 110013 Screw(M4-0. 7 x 8) ·11:-t-'l· . 2 
28 0010017 Pipe Joint . /~-<::tm~. . I 
29 3100253 Oi 1 Tube • ~$/~.{7'. . I 
30 310007 Felt · 7 :r.Jv J.. • . 1 

31 3100250 HR Cup ·HRj7::r7'· • 1 
32 310006 HR Felt· · HR7 :r.Jv 1- • . 1 
33 000637 Seal Plug· ·r.l~ · • 1 
34 110009 Screw(M4-0. 7 x 8) ·.!1:-t-'l· . 1 
35 260000 Screw (5/16-24 x 15 . 88) • ·11:-t-'l· • 2 
36 3100338 Sponge ·~$~7N/'l· • 1 
37 3100339 Fixing Plate ·~:IE:Jt· • I 

- --.- - =-~~--~! . 
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PRESSER FOOT MECHANISM 
Ref. Parts 

Nn Nn 
- 1- 0077270 

2 3200133 
3 000445 
4 0065372 
5 0063087 
6 004440 
7 0093483 
8 004441 
9 0060142 

10 3100110 

11 3100112 
12 110002 
13 0093611 
14-1 3100310* 
14-2 0063079 
15-1 150001 * 
15-2 001459 
16 0020271* 
17 110054* 
18-1 0063318 
18-2 0063319 
18-3 0063320 
18-4 0063322 
19 001186 
20 0063280 

21-1 0063283 
21-2 0063284 
22-1 0063281 
22-2 0063282 
23 005122 
24 0093487 
25 006038 
26 0063083 
27 000690 
28 0063084 
29 0093491 
30 009604 

Descri pt ion 
Presser Spr ing Regulator 
Wi re ( 0. 9 x 4 Smm) · · · · 
Lock Nut · · • · · · · · 
Presser Bar Spring(Outer) • 
Presser Bar Connect i ng Bracket 
Screw(il/64-40X8.3) · • · 
Presser Bar Guide· · • · · 
Screw(ll/64-40X 16) · · · • 
Presser Bar Spring(Inner) · 
Presser Bar · · · 

finger Guard • · 
Screw(M3-0.Sx5) 
Oil Protector Ring 
Co llar(9 x 17 x 7mm) 

II (9Xl5X7mm) 
Screw(M4-0. 7 X 4) 

II (9/64-40 X 3) • 
Thread Chain Cutting Knife 
Screw (M3-0. 52 X 3. 5) • • · · 
Presser foot, Complete Set(32) 

II II (40) 
II II (48) 
II II (64) 

Screw (9/64-40 x 7. 8) · 
Presser foot Spring· 

pp ~ 

·flll.X. l\11i!i;f:/ · 
. $;~ ..•••. 
• P:;t:;7-}- :;d• • • 
. jljl.x.j;11.1-{_;f (;t:) . 

·flll.X.-~:\>· 
. 1.1:.-'f:; . . • 
• Jlll.x..j;ff~P'J •. 
. 1.1:.-'f:/ . • • 
• Jlll.x.j;fi ... ,;f (iiO) • 
• Jlll.x..j;fl. • •• 

. 7-{ ':/tfjf-1-" . 

. 1.1:.-'f:; . . . 
· iUI~!}!}':/Jf· 
·:JJ7- · 

II 

·1.1:..-f:/· 
II 

·7-:r.-1':/:b:;t~· 

·1.1:..-f:/· 
• Jlll.x. (*!1.) • 

II 

II 

II 

·1.1:.-'f:/· 
• Jj\tii';L,I-{ ;f . 

Locking Pin(32.40,48) • ·@!) 1.1:.;! t:'':/ · 
II (64) • • • II 

Presser foot Htnge Pin(32,40,48) t~~~.x. t: ':/:/t:' ':/ • 
II II (64) II 

Screw(3/32-56 X 5. 5) • 
Lifter Ltnk· · • · • 
Screw(3/16-32X2 . 2) • 
Lifter Link Lever· 
fastener Pin • · • • 
Lifter Spring • • • • 
Collar(8 x 16 x 8mm) 
Screw (11164-40 X 5. 5) 

. 1.1:.-'f:/ .•••• 
·/f,!}!)':/::7· •• 
·1.1:..-f:/. . . • 
· If, !) !) ':/ ::7 Lo-{- • 
• 1.1:.;! t:"':/ .•• 

• t~~~.x.JI.If "'"* . 
·:JJ7-· 
·1.1:.-'f:/ •••• 

*Ref. No. 31 to 45 ·····See the following page. 

(t£) * IOIJq)iliJM1'flr.q)'f:T'JL.-fc:.:tilUII~«<~ n ""Cit''i T'. 
Note:The parts marked * are installed to the following models as a standard. 

VC2600-132M 
VC2600-140M 
VC2600-148M 
VC2 6 00-1641.1 

VC2700-156M 
VC27 00-164&1 

B 
Amt. 

~ 
• 1 
. I 
• 1 
• 1 
. I 
• 1 
• 1 
• 2 
• 1 
. I 

• 1 
. I 
• 1 
• 1 
. I 
• 2 
• 2 
• 1 
• 1 
• 1 
• 1 
. I 
• 1 
• 1 
• 2 

• 1 
• 1 
. I 
• 1 
• 2 
• 1 
• 2 
. I 
• 1 
• 1 
• 2 
• 4 
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PRESSER FOOT MECHANISM ~:r.wm B 
Ref. Parts Amt. 

Nn Nn Descr ip tion "' :1. !k9..:. Pll 

31 0093479 Li fter Shaft ·JIII;t:.iJWflll· . 1 
32 3100294 Intermediate Lever · Jlll;t:.iJif'P v .r{- · . 1 
33 120017 Screw(M5-0.8 X 15) • ·ll:..:f:/· • 1 
34 0077179 Retain ing Ring ·:AI-:»7'')'./.p'· • 2 
35 0093509 Connecting Pin . it ..a t• './ . . 2 
36 0093507 Connect in& Plate ·11~1'4\· . 1 
37 0093508 Lifter Lever(Small) • · Jlll;t:.iJifv/~-('J') · . I 
38 009200 Screw ( 15/64-28 X 9. 5) ·ll:..:f:/· . I 
39 0066560 Lifter Lever · Jlll;t:.iJifv/~- · • 1 
40 0066561 Li Cter Lever Stop· · JIII:::J:.ijifv/~-:7. 1- '/7' · • 1 

41 004358 Screw (9/64-40 X 5. 6) • ·ll:..:f:/· • 2 
42 0090801 Tension Release Lever· ·*•;(JI!ii· . 1 
43 005542 Screw(ll/64-40X14.5) · ·ll:..:f:/· • 1 
44 0093545 Tension Release Shaft· ·*iUflll· • 1 
45 0090824 Swing-proof Spring ·1!1iti/~..:f. . I 

* Ref. No. 1 to 30 •••·• See the preceding page . 
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SPREADER MECHANISM s•J !tJ~,.-,.,•m 9 
Ref. Parts Amt. 
~ Na Descr ip tion Jl. :f. ~ 

I 3100302 Connecting Rod, Complete Set · Jv-/{ 1:1 -:~ I' (1Jl) • • I 
2 3100300 Eccentr ic· . Jv-/{.:r.=\'-~~ . . . I 
3 160003 Screw(M5- 0. 8 X5) ·.!l:;f:/· . 2 
4 0077322 Ro lie r Bearing · =-I'Jv-"'7!) ~~ · • I 
5 3100301 Connecting Rod · Jv- /{ 1:1 -:~ I' . • I 
6 0094566 Ret a i n i ng R i ng ·.AI--;~7'!)~~· • I 
7 110009 Screw(M4-0 . 7 X 8) ·.!l:;f:/· . I 
8 300006 Washer ·']-:~~'\"· . I 
9 3100309 Adjusting Lever Pin • • ll.'Jafiv/'{-t'~ • • I 

10 000528 Washer ·']-;!~'\"· . I 

II 100003 Nut (M6-l. 0) · ·-T-:~ 1-. • I 
12 003 2646 Collar(i2X20X8mm) • ·'JJ7-· . I 
13 009604 Screw (11164-40 x 5. 5) ·.!l:;f:/· • 2 
14 3100303 Adjust i ng Lever · · ~afiv/~- · . I 
15 120013 Screw(M6-IX15) · ·.!l:;f:/· . I 
16 3100304 Driving Shaft · . Jv-/{fl!r. • I 
17 3100305 Rocking Arm· · Jv-/{Ui!) lllii • . I 
18 160007 Screw(M6-l X6) ·.!l:;f:/· • 2 
19 0063051 Rock i ng Pin • · Jv-.t{Ui !.1 t• ~ · . I 
20 0063053 Spreader Bar . Jv-.t{f;fl. . I 

21 0063056 Bushing Ring ·-;/-;!~::>..!)~~· . I 
22 0063057 Collar(IO x 18 x 7mm) • ·'JJ7-· • I 
23 009526 Screw (9/64-40 X 4. 4) • ·.!l:;f:/· .. . • 2 
24 3100307 Spreader Holder • • ~ !.1 ff-Jv-.t{i=; • . I 
25 3109310 Spreader • ~!.I *'v-.1~. • I 
26 110031 Screw (M4-0. 7 X 12) • ·.!l:;f:/ · . 2 
27 3100306 Rocking Arm, Complete Set· . Jv-.t{~!JI!Iii(lll.). . I 
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LOOPER DRIVING MECHANISM Jl,-1'\ 1 0 
Ref. Parts Amt. 

No No Descr 1p t ion de ::& Rt!l.:.. -,- 3109300 Looper . Jv-/~ . . I 
2 II 0020 Screw(M3.5-0.6X6) ·.!1:.-*~· . I 
3 3100162 Looper Holder· • Jv-/~i; . . I 
4 110039 Screw(M3.5-0.6X 10) · ·.!1:.-*~· • I 
5 300500 Spacer(fiber) • . A......:.--1}"(77-1'-''-). . 2 
6 3100154 Looper Bar Bushing · Jv-/o{litf7' ':1 ~ ;t. · . I 
1 160024 Screw(M6-l x 8) ·.!1:.-*~· . 2 
8 3100410 Looper Thread Eyelet · '"'-"~*m · • I 
9 II 010 I Screw(M3-0.5X3) ·.!1:.-*~· . I 

I 0 340008 Roll Pin • t7 - Jv !:" ~ • . I 

11 3100156 Bushing Spacer ·7''/~;t.A......:.--1}"· . I 
12 3100152 Looper Bar Guide . Jv--'~$:b' 4 J-: • . I 
13 3100157 Slider 'A74~· . I 
14 3100158 Slider Holder · · A 7 ..( ~J&(tt:; · . I 
15 II 0005 Screw(M3.5-0.6XI2) • .. ll:-*~. . I 
I6 .. 
17 3100159 Slider Presser ·A74~W~· . I 
I8 160001 Screw (M4-0. 1 X 4) ·.Jt-*~· • I 
19 3100160 Thrust Washer • 'A7Ai-'7':1~-'r· • I 
20 330002 Seal Plug(Kurk) • . :6~(::rJv:7). .. • I 

21 3100161 Looper Bar . Jv--'~litl. .. • I 
22 3I00153 Guide Shaft Bushing· • j:l..( 1-'*817' ':1 ~ ;t. . . I 
23 3IOOI55 Looper Bar Guide Shaft • jf..( 1-'*81. • I 
24 II 0019 Screw(M5-0. 8 X 35) • ·.Jt-*~· • I 
25 300000 Washer ·'7':1~-'r· • 2 
26 310015I Looper Rocker Adjusting Pin· · Jv-/~Wf13t1Wili t::" ~ • • I 
27 340001 Roll Pin .. • ti -Jv t:• ~ • • I 
28 100002 Nut · . . . -r ':1 " • .. . I 
29 3IOOI50 Looper Rocker Connecting Rod, C. Set Jv--'{Jlir13t t7 ':1 1-' (*H.) • • I 
30 3100147 Looper Rocker Regulating Eccentric Jv--'~Jlir13tz~t~ · • I 

31 160003 Screw(M5-0. 8 X 5) .. ·.!1:.-*~· ; • 1 
32 0065389 Ro II e r Bear i ng .. · =--1-'Jv.--::7 !.1 ~?' • . I 
33 3100149 Looper Rocker Connecting Rod · Jv--'~'lliT13t t7 -:; !-' • • 1 
34 3100140 Looper Connecting Rod· • ,~.;- _,{ tl ':1 !-' • . I 
35 005071 Screw(II/64-32 x 14) • ·.!1:.-*~· .. • 4 
36 3100355 Oi I Splasher • ;;t ..(/VA 7' 7 -:; ~ -'r • • I 
37 3100141 Guide fork ·tiv.ll:.;!· . I 
38 004440 Screw (1!/64-40 X 8. 3) ·.Jt-*~· • 2 
39 3100142 Looper Driving Lever · Jv-/~*Uilllii · • 1 
40 000637 Seal Plug· ·:6~· • I 

41 3100143 Looper Rocker Arm · · Jv-/~li !.1 l91i • • 1 
42 120011 Screw(td6-1 X 18) • ·.!1:.-*~· • 1 
43 3100146 Thrust Washer • 'A7Ai-'7':1~-'r· • 3 
44 3100145 Thrust Roller Bearing· 'A7A}-....::7!J~?'· • 2 
45 3100144 Looper Shaft ·Jv-/o{flll· . I 
46 000740 Seal Plug· ·:6~· • 2 
47 160007 Screw(ld6-1X6) ·.!1:.-*~· • 2 
48 001123 Washer ·'7':1~-'(· • 2 
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FEED DRNIVING CONTROL MECHANISM m~·J~mr•m 1 1 
Ref. Parts Amt. 
..1:!!!_ No Descri pt ion .f., ~ fu..:. 

I 3100217 feed Lift Lever • ·~~J:r ~· • I 
2 160007 Screw (M6-l X 6) ·ll:.:f.:/· • 5 
3 0032799 Connecting Rod Pin . o ';/ r-~:·~. . I 
4 160002 Screw(M4-0 . 7 X2) ·ll:.:f.:/· • 4 
5 3100216 feed Lift Connecting Rod ·~~J:ro':lr· • I 
6 3100192 Retaining R1ng ·Jt;C • 2 
7 3100190 Ro lie r Bearing . .:::.- r /v~7 ~ ~Jj'. . 2 
8 3100189 Differential feed Eccentric· ·ltll~~:x:.~-e~· . I 
9 006212 Screw(M5-0.8X6) ·ll:.:f.:/· • 2 

10 3100191 Differential feed Connecting Rod !llll! ~ D ';/ r . . I 

II 3100193 Connecting Rod Pin . o ';/ rt·~ · • 2 
12 3100194 Lever Llnk(Long) • !lfJJ! ~ v ,r{- ~ ~ :7 (~) • . I 
13 3100195 Lever Link(Short) • . !lll~ ~ v /'(- ~ :,..- :7 (~) . . I 

14 3100196 Lever Link Pin . ltlll! ~ v /'(- !.1 ~ :7 t " :,..- . . I 
15 300006 Washer ·?':1~-\'"· . I 
16 110009 Screw(M4-0 . 7 X8) ·ll:.:f.:/· • 2 
17 3100197 Differential feed Shaft Lever· ·ltll~ !.1 *'~Jv/{- · . I 

18 120009 Screw(M4-0. 7 X 12) • ·ll:.:f.:/· .. . I 
19 3100199 Control Bracket· ·Ml!~lll1lli7'7?'':11-· . I 
20 3100202 Connecting Rod Guide . !lll~ !.1 o ';/ r:li -1 r · . I 

21 3100200 Control Bracket Spring . 7'7?' ';/ }-/'(;j:.. . I 
22 340003 Pin • . ~:·~. . 2 
23 3100103 Control Lever Shaft Bushing· · IJI1lliv/'(-fl!l7'':1~.:r. · . I 
24 3100104 Q-ring(Pl6) · ·0!.1~'/· .. . I 
25 0093303 Oi I Seal · ::t-1 Jv~-Jv • . I 

26 3100201 Control Lever Shaft · · illrl! !.1 lllilliv/'(-fl!l · . I 

27 3100211 Control Link Pin ·ilfrl!!JIJM1lli!.1~:7t"~. . I 

28 3100203 Contro I Link · illrl! Hlilli ~ ~ :7 · . I 

29 3100208 Control Nut· ·ilfr~!.IDU!ii"T':II- · . I 

30 00 1107 Roll Pin • o-Jvt·~ • . I 

31 3100205 O-ring(Pl2) • ·0!);...-Jj'· . I 

32 3100204 Adjusting Screw· ·lllilli.:f.:/· . I 

33 3100207 Adjusting Stop Pin ·A !-':17't"~ · . I 

34 160001 Screw (M4-0 . 7 X 4) ·Jt.:f.:/· • 1 
35 3100206 Adjust i ng Knob . !Willi::.',. ~ . • 1 
36 130011 Screw (M3-0. 5 x 4) ·ll:.:f.:/· . I 

37 3100235 Differential feed Control Lever, C. Set Ml!~IOUliv/'(-(*H,) I 
38 3100210 Differential feed Control Lever· Ml!!.llllilliv/'(- · . I 

39 3100209 Differential feed Graduations· ·M'l!!.lllJiit&· . I 

40 13 0004 Screw(M4-0 . 7X11) · ·ll:.:f.:/· • 2 

41 000505 Spacer 'A-"-'if'· .. . 2 
42 0020350 Control Lever Stop . M~ !.1 llUii v /'(-A 1- ';/ 7' . . 1 

43 000669 Washer ·'7':1~-\'"· .. . I 

44 000600 Spring Washer • 'A7'!)~'/?':1~'\'"· . I 

45 00 5049 Screw(M5-0.8X8) ·Jt.:f.:/· . I 

46 190004 Screw(M6-!X7.5, M4.5-0.5x3) • ·ll:.:f.:/· .. . I 

47 100005 Nut • ·1"'':11-. .. . I 

48 000010 Conical Spring Washer· • .fiD./'(;j:. '7 ';/~'\'" • . I 

49 3100220 feed Lift Connecting Rod, C. Set ~!JJ:ro':l r(*H,) · • 1 
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NEEDLE GUARD & FEED DRIVING MECHANISM 1 2 
Ref. Parts 

No. No. 
- , - 3100243 

2 160003 
3 3100242 
4 II 0022 
5 3100241 
6 3109200 
7 110036 
8 3100246 
9 3100245 

10-1 3109201 
10-2 3109210 
II 3100187 
12 110004 
13 340001 
14 3100186 
15 130005 
16 3100185 
17 3100183 
18 340025 
19 3100184 
20 3100182 
21 110072 
22 110023 
23 009736 
24 3100188 
25 110021 
26 0032853 
27 3100225 
28 160007 
29 3100229 
30 3100221 
31 3100222 
32 3100231 
33 3100224 
34-1 3109001 
34-2 3109003 
35-1 3109000 
35-2 3109002 
36 3100226 
37 110081 
38 3100213 
39 3100215 
40 000199 
41 3100214 
42 160006 
43 0007 50 
44 3100212 
45 0093389 
46 3100218 
47 000397 
48 000401 
49 330015 
50 3100219 
51 160004 
52 3101300 

Amt. 
Descri ption .Pn .:t, ~ 

Needle Guard(front) Eccentric· · ~:¥::-7(Jlif)x.:\'-~:.-' · ·I 
Screw(MS-0.8X5) · .ll:.:f.Y · · 2 
Needle Guard(front) Lever· • ft:¥::-7(Jlif)IJ!ii · ·I 
Screw(M3- 0.5XIO) · • • · .t!:;f.Y • · 2 
Needle Guard(front) Holder • ft:¥::-7(ilif)~ • ·I 
Needle Guard(front) · · lt:¥::-7(Jlif) · ·I 
Screw(M3-0.5X6.5) · .ll:.:f.Y • · 2 
Needle Guard(Rear) Lever • ft:¥::-7(~)11!ii • ·I 
Needle Guard(Rear) Holder· · tt:¥::-7(~)~ · ·I 
Needle Guard(Rear) · ft:¥::-7(~) • ·I 

11 11 11 (Extra) · 11 11 ( :ll'fjj:J'n) • • 1 
feed Regulating Stop · ~!) !f.Uilli~ 1- 'Y 7' · ·I 
Screw(M3.5-0.6X8) · .ll:.:f.Y • · 3 
Ro II Pi n · o -;v t• :.-' · · I 
Conical Spring Presser · Jln.-''{.:f¥!Jx. · ·I 
Screw(M2-0.4X4) · .ll:.:f.Y • • 2 
Conical Spring · Jm..1'{.:jr. • ·I 
Eccentric Cam· ·:i!l}x.:\'-~:.-';bA • ·I 
Stop Pin · ~ 1- 7-:l't":.-' • ·I 
Eccentric Pin· · :i!!) X.=\'-~:.-' t":.-' • ·I 
Main feed Eccentric, Complete Set:i!IJ x.:\'-~:.-'(lil.) • ·I 
Screw(M3.5-0.6X6) · .ll:.:f.Y • ·I 
Screw(M2-0.4X3.5) • • · .ll:.:f.Y • ·I 
Screw(M4-0.7X6) ·.ll:.:f.Y· ·2 
Main feed Bar Driving Connection ~:i!IJ I}:.-'~· ·I 
Screw(MS-0.8Xl8) • · .ll:;f.Y • · 2 
Driving Connection Bushing • ii:i!IJ I} :.---~7;,~~:;~.. • ·I 
feed Bar Guide(Upper/Left) ·:i!IJ-fs'fl-1 1--'C.t.ti:) · ·I 
Screw(M6-IX6) • • ·.ll:.:f.Y· ·2 
feed Mechanism. Complete Set · :i! I} tlm(*Ii) · ·I 
Differential feed Bar· ·llir:i!IJ 1s • ·I 
Ma1n feed Bar· • ii:i!!) ~ • ·I 
feed Dog Key • • · =\'-- • • 2 
feed Lift Block(Rear) • · fi!~({i) • ·I 
Main feed Dog(32,40,48,56)(P=1.6mm)ii:i!!) (t"'Y'1'1.6mm) ·I 

11 (64) (P=l. 6mm) • • • 11 ( 11 ) • I 
Differential feed Dog(32,li0,48,56)(P=1.6mm) M:i!!.l (~?tl.Gmm) I 

11 11 (64) (P=l. 6mm) M:i!!) ( t• 'Y '1' I. 6mm) • • I 
feed Bar Guide(Lower) · • :i!IJ ~;b'-1 t:Cf) · ·I 
Screw(M4-0. 7 X 10) • • .ll:.:f.Y · • • 2 
Differential feed Bar Driving Connection llfr:i!IJ!) :.---~ · ·I 
Oscillation Adjusting Eccentric ·llir:i!!JRif{iftJ;IIiji.:r.:\'-~:.-' • ·I 
Oi I Wick · il!IZ · • · I 
Driving Connect ion Pin • ftlr:i! I} !) :.-' ~ t":.-' • · I 
Screw(M3-0.5X6) · .ll:.:f..Y • ·I 
Seal Plug· • r.i~ · ·I 
Differentia I feed Shaft • · Jllr:i!!) .m · · I 
feed Lift Block(front) · fi!&:iJ(lftr) • ·I 
feed Lift Shaft · • :i! !.1 ..tr.m · · I 
Oi 1 Wick • • • • ilii"Z · · I 
Oil Wick(280mm) · ·ilii"Z· ·I 
Seal Plug· ·r.i~· ·I 
Collar(\! x 18 x llmm) · ;b 7- · · 2 
Screw(M6-IX4.8) • .ll:.:f.Y • • 2 
feed Bar Guide (Upper/Right) • · :i! I} -fs;b' -1 t: (..t~) · · 1 
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LUBRICATING MECHANISM ff!idlfltfJ 1 3 
Ref. Parts t\mt. 
.J!L No. Descr il! tion a ~ ~ llO 

I 0065453 Oil Receiver ·ftii~?'Jlll.· . I 
2 110012 Screw(M4-0 .7 X 5) ·.!l:;f~· • 6 
3 000234 Nut · ·7-:;d .. . I 
4 310026 Oi I !lick · ft!IZ(HH50mm) · . I 
5 3100350 Needle Bar Connecting Rod Oi l Pipe t:l '/ 1-"~1$.1{,-f'j'. . I 
6 160001 Screw (M4-0 . 1 X 4) ·.!l:..:f.~· . 3 
1 310027 Oi I Wick · ft11Z(4% 530mm) . I 
8 0020551 O-r ing (P5) ·0!)'./Jf· . I 
9 3100346 Oi I Wick Holder· ·itfi1tt:~-;;J-"ftiiZ~x.· . I 

10 004353 Screw(9/64-40 X 7) · ·.!l:..:f.~· • I 
11 3100060 Oil filter Cap · ;t .-f ;v 7 .{ /v ?' :\'- '\"' '/ '1' • . I 
12 II 0045 Screw(M4-0.7 X 12) • ·.!l:..:f.~· . 3 
13 3100061 0-ri ng (P42) · ·0!}'./Jf· . I 
14 3100345 Oi I fi Iter · ;t .-f ;v 7 .{ ;v ?' · . I 
15 3100329 Oi I fi Iter Connector · ;t .-f IV 7 .{ /v ?' m-'f- • . I 
16 3200237 felt .. • 7 =r.;v J... • • 1 
17 3200236 Suction Pipe • IJ&AI~ .-f '1' • • 1 
18 0093617 Suction Pipe Bushing • IJ&.A.I~ -1 '1'7 '/ ~ .:t. • . 1 
19 3200238 01 i Tube (3 x 5 X 440mm) · . ;t .-f /v ~~ .-f '1' • . 1 
20 0065452 Draining Pipe· . ~~ftll/~.-f'1'. . 1 
21 3100353 Oil Sight Top Nozzle . J :;;<;v. . I 
22 3100357 Oil Tube(Long}, Complete Set • ~1$1~ -1 '1' (:/l) <*.D.) . . 1 
23 0031831 Oi I Tube Clamp ·~:!tit~· 12 
24 3100335 Oi I Tube (4 X 6 X 290mm) · • ;t-{ /vi~-{ '1' • . I 
25 0090930 Non-Return Valve Unit· . i2!ll:: # <*.D.) . • I 
26 3100336 Oil Tube(4X6X 75mm) · ;t .-f IV~~ .-f 7' · • 1 
27 0037668 Oi I Tube Joint, Two Way · ·jiijiJ'f*!l-'P· • 1 
28 3100332 Oil Tube(4X6X37mm) • ;t .-f ;v /~ .-f '1' • . I 
29 0037669 Oil Tube Joint, One Way· ·J11JI'*Il-'P· • 4 
30 3100342 Lower Shaft Oiling Outlet· ·r.S**illl'ff· . 1 
31 3100358 Oil Tube(Middle), Complete Set . ~1$.1~ -1 '1' ( tp) <*.D.) • • 1 
32 3100331 Oil Tube(4X6X31mm) • ;t .-f /VI~-{ '1' • • 2 
33 3100343 Lower Shaft Oi I ing Shower· · rflll*~illl~'\"' '7 • . 1 
34 3100334 Oil Tube(4X6X llOmm) • • ;t .-f /VI~-{ '1' • . 1 
35 110009 Screw(M4-0. 1 X 8) ·.!l:..:f.:/· • 1 
36 004124 fitting Stud(Short) · . 'ft*!l-'f-;J{;v J... (~) • . 3 
37 000567 Seal . /~ '/ :\'- './ . 10 
38 M4126 fitting Stud(Long) · T*!l-'f.;i{Jv J... (:fl) • • 1 
39 3100356 Oil Tube(Short), Complete Set· • **ftll.1~-< '1' <m> <m> · • 1 
40 3100328 Oil Pump, Complete Set • ;j{ './ '1' (*B.) • . 1 
41 0030711 Oil Pump Driving Worm Gear ·r';;;t-A-!lf7· . 1 
42 
43 120013 Screw(M6-IX15) • ·.!l:;f:/· • 2 
44 0090918 Suction Pipe . • IJ&.A.I~ -1 '1' • • 1 
45 000419 Nut • . ;:;;<;vlf::JC"T-.:t 1- • • 1 
46 3100349 Oil Nozzle for 'form Gear • ~1$.1~.-{ '1' • . 1 
47 3100344 Dust Proof Plate .. ·IW!m:ti· • 1 
48 3100330 Oil Tube Stay· . ::t-1 Jv.l~.-{'1'~x.. • 1 
49 0021010 Oil Sight Gauge· . ;t -1 ;v?"- :/ . . 1 
50 0063217 011 fi Iter Screen Clamp· ··~-:llllx.· • 1 
51 0063216 Oil filter Screen· ··~WI· . 1 
52 3100360 Oi I !lick Holder • ·itf*ii!IZ~x.· . I 
53 310061 Oi I Wick ·ftiiZ· . • 1 

~ . ..---- ---- ~- - ____ ,..- .. ~ ~- - -- - . . -
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PULLER MECHANISM EXCLUSIVE PARTS(I ) :f7-lllUfB¥fflati.!P (1) 1 4 
Ref . Parts Amt. 
~ No. Descri pt ion J'o f, ~ 

I 3100625 Upper Feed Roller Shaft. Bracket· J:o-7fdr:17-7'::J ~ · ·I 
2 120019 Screw(t.l6-l X 18) · • · · · · · • .Jt;f:.~ • · · • • • · • · 4 
3 000779 Knock Pin· • • • · • • · · • · · / :;,~ 'J !:"/' · · · · · · · 2 
4 3100006 Seal Plug· · · · · · • • · • • • 3a.fi · · · · · · · · · ·I 
5 3100607 Roller Shaft Bushing(Right) • · · J:o-7fllr:1:;~Y.::z.(;G) • ·I 
6 3100604 Upper Feed Roller Shaft Lever· • ..l:o-7fdllllii · ·I 
1 160007 Screw(ld6-l X 6) • • · · · · • .Jt;f:.~ · · · • · · · • • · 2 
8 0065398 Collar(l4x22Xl0mm) • · · ·'JJ7-· · · · · · · • · ·I 
9 009604 Screw(ll/64-40X5.5) • • · · .Jt;f:.~ · · · • · · · • • · 2 

10 3100626 Roller Shaft Bushing(Left) ·..l:o-7fdl:1:;,~y.::z.(t;:) • ·I 

II 0065395 011 Seal · • · · • • · · · · ;;t.{ JvY-Jv • • • • • • • 1 
12 3100605 Upper Feed Roller Shaft· · · ..l:o-7fdl · • · · · · • ·I 
13 3100633 Upper Feed Roller Lever Rod, C. Sct..l:o-71/.r{-o :;1 J-:(*ll.) ·I 
14 0065400 Upper Feed Roller Lever Rod· ·..l:o-71/r(-t:J:;,~ )-: • • ·I 
15 001174 Screw(9/64-40X 10.3) • • · • · .11:-*~ · · · · · · · · · · 2 
16 0060109 Ball Stud··········· ·..l:o-71//{-t:J:;,~ )-:~· ·I 
17 000306 Nut · • • • · · · · · • · · • · • t' :;,~ ~ · · · · · · · · · · I 
18 0065401 Upper Feed Roller Lever P1n · • · ..l:o-71//{-l:"/' · • • ·I 
19 0065402 Upper Feed Roller Lever Rod Sleeve 1//{-t:J:;,~ )-:.A!)-:1· ·I 
20 000613 Washer · • · · · • • · · • • • · 'J :;1 Y '\" · · · · · · · I 

21 000306 Nut · · • · · · · · · • • · • · · t' :;,~ ~ · · · · · · · · I 
22 0032921 Upper Feed Roller Driving Rod Pin..l: o -7 t:J :;1 )-: !:"/' · · I 
23 160001 Screw(ld4-0.7x4) • • • · · • • · .Jt;f:.v • • • • · · · ·I 
24 3100602 Upper Feed Roller Driving Rod· ·..l:o-7o:;,~ )-: • • · ·I 
25 3100192 Retaining Ring • • • · • • • · • .A~ :;,~7"!) /' ::1' · • · • I 
26 3100623 Roller Bearing • · • · · • · · · .=.- J-:Jv.-.::.7!) /'::1' · • 1 
27 3100603 Upper Feed Roller Regulator, Complete Set..l:o-7~t1ifiH*ll) ·I 
28 3100601 Upper Feed Roller Eccentric· · J:o-7x.::V-i?:/' · ·I 
29 3100600 Upper Feed Roller Regulator· • ..l:o-7fta!1i~ • ·I 
30 160003 Screw(M5-0.8X5) • • • · • • .Jt;f:.~ • • • 2 

31 190007 Adjusting Screw(M5-0.8X6) ·1\U'li.;f:.v · ·I 
32 120008 Screw(M4-0. 7 X 8) • • · • • • .Jt;f:. ~ · · • I 
33 300045 Spacer · · · · • · · • • · • .AA.-~ · • I 
34 3100636 Upper Feed Roller Shaft Bracket, C. Set ..I:P-711717Hll · ·I 
35 3100608 Upper Feed Roller Lever· ·..l:o-71//{- · ·I 
36 120012 Screw(M6-I x 20) · • .Jt;f:.~ · · · • • 1 
37 ---- See page 16 · • · • • • • • 16A.-~$ll« • · 
38 310063 Oi I Wick • · · • • · • • • l)l!;lr, • • • • • • • 1 

(tt) 7"7-tl:tft(.ijl)Q)Parts No ... · 3100635=3100636+3100637+3100638 
Note:Parts No. of Puller Mechanism, C. Set ... 3100635=3100636+3100637+3100638 
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PULLER MECHANISM EXCLUSIVE PARTS (2) :17-!lllM.W.IJHllh\'A (2) 1 5 
Amt. Ref . Parts 

...fu.._ ~ 
I -- --
2 3100611 
3 120012 
4 3100612 
5 110009 
6 3100613 
1 160007 
8 3200133 
9 006270 

10 160001 

II 110011 
12 0060056 
13 3100617 
14 3100616 
15 0065414 
16 0065421 
17 000145 
18 0065420 
19 3100628 
20 3100615 

21 0095061 
22 3201277 
23 0095066 
24 0065417 
25 3100618 
26 160005 
27 0065415 
28 0065418 
29 007621 
30-1 0065422 
30-2 3101354 
30-3 0065468 
30-4 0066735 
30-5 0066737 

31 0066567 
32 0067028 
33 3100638 
34-1 0065461 
34-2 3101355 
34-3 0065469 
34-4 0066736 
34-5 0066738 
35 000492 
36 3100620 
37 120041 
38 000779 
39 3100622 
40 150001 

Descr ip tion 
See page 16 • • 
Upper feed Roller Yoke 
Screw(ld6-IX20) • · · 
Upper feed Roller Yoke Gu ide 
Screw(M4-0.7x8) · · • · • 
Upper feed Roller Yoke Pin 
Screw(ld6-1 X 6) • • · 
Wire ( 0 . 9 X 4 5mm) · · · 
Screw(9/64-40 X 0. 5) • 
Screw(ld4-0.7 X4) 

& ~ 
. 16~-:/$1!« ••.•. 
·..t.c -73-:7 · • · • 
• .!l:.:f :; •....••• 
·..tc-73 - :7ff-11-'· 
• .!l:.:f:; ..••.•. 
• ..tc-73-:71:":,.- • 
·.JJ:.:f:/· 
·~~·. 
·.JJ:.:f:/· 
·.JJ:.:f:/· 

Rtl!. 
. I 
. I 
. I 
• 4 
. I 
. I 
. I 
. I 
• 2 

Screw(ld5-0 . 8 X 10) · · .JJ:.:f:/ • • 1 
Ret a i n i ng Ring · · • A 1- -;1 ";f !) :..--1' · • I 
Clutch Driving Shaft · :7 7 -;~7-fdl· • • · 1 
Clutch Driving Shaft Bushing(Left) :7 7 -;~7"fdl7-;~Y .:x. (li:) · ·I 
Clutch Driving Shaft Bushing(Right) :7 7 -;~7"fl!I7-;~Y.:x.(;t:i) · ·I 
Clutch Tension Sleeve· • :77-;~7"7:.--Y3:,.-A!)-7 ·I 
Adjusting Nut····· ·ft.Uil'ili-t"-;~ 1- • • • • • • • • 2 
Clutch Tension Spring· · :7 7 -;~7"7:..--Y 3 :,.-,~-{;f • ·I 
Clutch, Complete Set · :7 7 -;~7"(*-!l) • • • 1 
Clutch Driving Lever • :7 7 -;~7-l&(;t:i) • ·I 

Clutch · • · • • · · :77 -;~7" · · · · • 2 
Clutch Spring· · · · :7 7 ":J-7"-'-{.:f • • 12 
Clutch Spring Seat · :7 7 ":J-7"-'-{.:fmt · • 6 
Clutch Roller· • :7 7 -;~7"c-7 • • 6 
Clutch Spacer· · • · :7 7 ":J7"A~-~ • ·I 
Screw(ld6-1 x 8) · · · .JJ:.:f:/ · • · • • • • 1 
Clutch Sleeve· · • · :7 7 -;1 7-A!) -7 · • 1 
Clutch Check Plate · :7 7 ":J 7-ti(.ti:) • • · I 
Screw(9/64-40X8.5) · · .JJ:.:f:/ • • • • • • 12 
Upper feed Roller(30 teeth) (Standard)..t.c-7 (30UJ) (:fm~) · • 1 

11 (50teeth)· ·..tc-7(50UJ)· ·1 
11 (26 teeth) · 11 (26UJ) · · I 
11 (24 teeth) • 11 (24UJ) • ·I 
11 (20 teeth) • • 11 (20UJ) • • 1 

Upper feed Roller(for VC2742P) • ..t.c-7 • · • • ·I 
Lower feed Roller(for VC2742P) • "fc-7 • • · ·I 
Lower feed Roller Support, C. Setrc-7~if-- H*-!l) • · 1 
Lower feed Roller(l5 teeth)(Standard)rc-7(15UJ)(:fm~) ··I 

11 (25 teeth)· ·rc-7(25UJ) · ·1 
11 (13 teeth) • 11 (13UJ) • • I 
11 (12 teeth) • 11 (12UJ) • • • I 
11 (10 teeth) • 11 (lOUJ) • • ·I 

Corrugated Washer • • • · • • lSi~? ":J Y~ · • · · I 
Lower feed Roller Support· • "fc-7~if--l- • ·I 
Screw(M6-IX 12) · • · • • • .JJ:.:f:/ • · • · 2 
Knock Pin • • • • · • • • • /-;~ :7 1:":..-- • • 2 
Lower feed Roller Shaft· • "fc-7flll · • 1 
Screw(ld4-0. 7 X4) · • • • • .JJ:.:f:/ • · • • 2 

~Ref. No. 41 to 48 ••• · • See the following page. 
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PULLER MECHANISM EXCLUSIVE PARTS { 2 ~ :17-· Jfl$&!(2 ) 1 5 Ref. Parts 
Amt. Na Na Descri pt ion .fa ;f. h 41 3100621 Lower feed Roller Cover· . "fo-7MW1~r{-. . I 

42 130002 Screw (M3- 0. 5 X 6) •.!!:-*:/· . 2 
43 0065431 Supplementary Roller Support · MJijljo-7J&N"ti · . I 
44 000538 Washer •!/':;t:/.y· . 2 
45 0065435 Supplementary Roller ·MJij/JD-7 • . I 
46 0065436 Supplementary Roller Stay(A) • ffljij/Jo-7:J{:.:I:(A) • I 47 0065437 Supplementary Roller Stay(B) · ffljij/J o -7 :J(:;~: (B) • I 48 009730 Screw(l / 8-44X5 .3) ·.!!:-*:/· • 4 

* Ref . Mo . I to 40 • · ••· See the precedtng page . 
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PULLER ME CHAN ISM EXCLUSIVE PARTS (3) ?'7 -tl!Uft,Wifl$8l. (3) 1 6 
Ref . Parts Amt. 
~ Nn Descr ipt ion J1 ~ ~ 

I 006 5381 Upper feed Roller Ldter(Right) · J:.o-7jg?'(;ti) · ·I 
2 004440 Screw {11 / 64-40 x 8. 3) • • · · • .JJ:.:f :/ • • · • · • · 2 
3 000538 Washer····· · ····· ·'7':1~-¥· • • • • · 3 
4 000334 Nut • • · · • · · • • • • • • · T'Y 1- • • • • • • • 2 
5 0034979 Flex i ble Wire Clamp Bushing· · '7-1-\".Jl:j/''/~.:>.. • · 2 
6 006075 Screw {11/64-40 x 6) • · · · • · .tl:..:f :/ • • • • • • • • 2 
7 0067126 Lifter Connecting Plate· · • • J:.o-7ll?'il~:fbi · ·I 
8 0065374 Upper Feed Roller Lifter(Left) · J:.o-7tfk?'(ti::) • ·I 
9 0065375 Upper Feed Roller Lifter Pin • J::.o-7!1?'!::"~ · ·I 

10 0095027 Retain ing R1ng · • · • · ·A 1- ':1 7' I) ~7' · · 2 

11 0065376 
12 006038 
13 0065407 
14 005650 
15 0065402 
16 006411 
17 000340 
18 009931 
19 3100614 
20 3100610 

21 009753 
22 000779 
23 0065405 
24 160007 
25 3100609 
26 0065404 
27 0034117 
28 000690 
29 000613 
30-1 0067111 
30-2 3101220 

31 000487 
32 l7 0008 
33 3100637 

Lifter Connecting Plate • 
Screw(3/!6-32 x 2. 2) • • · 
Roller Press Bar Bracket 
Screw (M5-0 . 8 X 14) • · 
Lifting Lever Sleeve • • 
Screw (11/64-40 X 5. 5) • · 
Nut · • · • · • • • • • • 
Stop Screw{ll/64-40 X 26) 
Roller Press Spring· • • 
Upper Feed Ro Iter Bracket · 

·J:.o-7M!J • • ·I 
. .!l:.:f:; . • . • • . 2 
• J:.o-7¥JI.:r.f4lm~ · • 1 
. .!l:.:f :/ • • • • . • • . I 
• l:.o-7 Lo{-.A!) -7· ·I 
. .JJ:;f:/ • • • • . • . I 
·o':I:7T':JI-• • · • · I 
• ;x. 1- 'Y /{ .:f :/ • • • • . I 
· 1:. P -7!1l'.:r./{;f • • ·I 
· l:.o-777?-'Y 1- • ·I 

Screw(M6-1X35) • • • • · · • .JJ:.:f:/ • • • • • • • · 2 
Knock Pin • • · • • • • · • · / ':1 :7 1::·~ • • • · · · 2 
Ro lie r Press Bar Bushing (Upper) · J:. o-7!1l'.:r.liJ7 ':1 ~ .:>.. (J:.) · 1 
Screw(M6-1 X6) · • • • • · • · • .Jl:.:f:/ • • • • · • • • · · ·I 
Roller Press Bar Bushing(Lower) • J:.o-7¥JI.:r.f417'Y~.:>.{r) · 1 
Upper Feed Roller Press Bar· • J:.o-7!1l'.:r.Ml· ·I 
Retaining Ring · • • • • · • · · A 1- ':1 7 !J ~7' · · I 
Stop Pin • · · • • • • · · • · ·A I- ':17!::·~ • · · · · • ·I 
Was he r · · • · · • • • · · • • • '7 ':1 ~ -¥ • • • • • • • • • I 
Upper Feed Roller Lifting Lever· -¥Hk?' · · · · · · • · · · 1 
Upper Feed Roller Lifting Lever(for STand ST-A)~?'(ST.ST-AIJIIU) ·I 

Corrugated Washer· • • • · • · • illt~'7 '/~"\' • • • • • • ·I 
Screw(M6-l X9) • • • · • • • · · .JJ:;f:/ • • • • • • • • · ·I 
Upper Feed Roller Bracket, C. Setl:.o-777?-'Y H*-11.) • ·1 

(i:t) Ref. No. 33 IT) Part No. 3100637 li14~-:/IJ) Ref. No . 37 .&0:15~-:/11) Ref. 
No . I l!)f$Jb ~-2;- lv 1i Part No . 't'i"". 

Note:Part No. 3100637 of Ref No . 33 contains the part numbers of Ref. No. 37 on 
page 14 and Ref. No. 1 on page 15. 
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VC2700. 2700-12 EXCLUSIVE PARTS 1 7 
Amt. Ref. Parts 

Na Na 
!=1 oo93356 

1-2 0093357 
1- 3 0093358 
2 001900 
3-1 3107050 
3-2 0064041 
3-3 0064042 
4 001186 
5 0063280 
6-1 0063283 
6-2 0063284 
1-1 0063281 
7-2 0063282 
8 005122 
9-1 0094800 
9-2 0094801 
9-3 0094802 
9-4 0095493 

10 0093863 

11 0090814 
12 0090071 
13 000177 
14 0031111 
15 009835 
16 0090812 
17 0090856 
18 0090807 
19-1 3109033 
19-2 3109048 
20-1 3109049 
20-2 3109047 

21 3101304 
22 3101307 
23 110021 
24 310042 
25 0032853 
26 3100221 
27 3100222 
28 3100231 
29 0032867 
30 3101306 

31 3101302 
32 3101301 
33 3130046 
34 3130047 

Descr ip t ion 
Needle Clamp(48) 

II (56) 
II (64) 

Screw(l / 8-44 x 2 .4) 
Presser foot, Complete Set(48) 

II II (56) 
II II (64) 

c 
00 

·j-f-lJ:j· 
II 

II 

·ll:.:f :/ · 
• flll.:r. (*D.) • 

II 

II 

Screw(9/64-40X7 . 8) · ·ll:.:f:/ · 
Presser foot Spring· · fill.:r./{;f • 
Locking Pin(32,40,48) • ·@)I) lJ:j t:':..-- • 

II (56,64) • • II 

Presser foot Hinge Pin(32,40,48) flll.:r. t: :..--:/t:":..-- · 
II II (56,64) • II 

Screw(3/32-56 X 5. 5) · 
Stitch Plate(48M) • 

II (56M) .. 
II (64M) .• 
II (56L) •• 

Thread Tension Spring Cap· 

·ll:.:f:/· 
·ttt&· 

II 

II • • 

II • • 

~ 
. I 
• 1 
. I 
. 3 
• 1 
• 1 
• 1 
. I 
• 2 
. I 
• 1 
. I 
• 1 
• 2 
• 1 
• 1 
. I 
. I 
. I 

Needle Thread Tension Spring • iiHI-T-'{.:f · · · · · · · ·I 
Thread Tension Spring Retainer • *llll-T/{.:f:\'--\' ::r:t("f) • ·I 
Fe It • · • • • • • • • 7 ~Jv I- • • · • · I 
Tension Disc · • • · · *llii-TIID. · · · · · 2 
Tension Post · · • • • :i'MI-TMt · • · · • I 
Tension Post Ferrule • *llll-T~*nlv · · 1 
Tension Disc Eyelet· • *Bl-T.nn.*ii · · ·I 
Thread Lead-in Guide • *Bl-Tii*ii · · · 1 
Main feed Dog(56)(P=2.5mm) ·~]!I) C11\:$")(t:'::r7"2.5mm) ·I 

II (64) ( II ) II ( II ) ( II ) • 1 
Differential Feed Dog(56)(P=2.5mm) M"l!IJ (Jlt'(i)(t:'::r7"2.5mm) 1 

II (64) ( II ) II ( II ) ( II ) I 

Feed Mechanism, C. Set · · • • ·]!I) ll:m(*'l.) · 
Main feed Bar Driving Connect ion ~]!I) I):..--~ • • 
Screw(M5-0.8xl8) · • • • • ·ll:.:f:/ · · · · · 
Oi I Wick · · · • • • • · • • i\b:lr- • • • · • • 
Driving Connection Bushing ·~]!I) !J ':/~77"./::J. • 
Differential feed Bar· • M"l! I) ii · 
Main feed Bar • • · • • • ~]!I) ii · 
feed Dog Key • • · • • • :\'-- • • • 
Feed Lift Block(front) • fi1Jj(Jl1f) • 
Feed Lift Block(Rear) • • fil~(~) · 

Differential feed Bar Driving Connection M"l!IJ I):..--~· 
Feed Bar Guide(Lower) • · • ·l! I) iJ-j;f -1 ~ Cf) · 
Needle Guard(Front) Lever· • tf-1::?-(llfr)JBij · • 
Needle Guard Lever Cover · tf-1t?"J9ii;l1/{- · · 

• 1 
• 1 
. I 
• 3 
. I 
. I 
• 1 
• 2 
. I 
• 1 

• 1 
• 1 
• 1 
• 1 
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VC2 603. 2 603-11. 27 03. 2703-11 EXCLUSIVE PARTS ~ ! ) "'t :1 =E-T JL-!¥Iflm!.ra {I) 1 B 
Ref. Parts Amt. 

Nn Nu Descri pt ion J'o ~ &:.9..:.. 
-~- 3101014 folder(for Type Q) . !'E:;tll(Q) . I 

2 0091736 folder Clamp ·!'E:mJ&ttn· . I 
3 009932 Screw(! i/64 - 40X 4) ·ll:.:f~· • 2 
4 00 5554 Screw(7/32- 32 x 6o 5) · ·ll:.:f~· . I 
5 3101006 folder Support ·:IE:;tlll&ltii'· . I 
6 0094246 folder Support fixing Plate· ·~mJ&ftslilil!'i!Jto . I 
7 00 5650 Screw(M5-0o8 X 14) · ·ll:.:f~· 0 2 
8 3101005 folder Supporting Plate · . !'i!;tlll&{ttlii. • I 
9 120009 Screw(M4-0o 7 X 12) • ·ll:.:f~· . 2 

10-1 3101001 front Cover(VC2603,2703) ·Wiflll:\'-:JJ.1<- · . I 
10-2 3101002 II (VC2603-11.2703-II) II . I 

11-1 3101003 Supvlemcnta o front Cover(VC2603,2703) llrJOO:\'-~IYJ:JJ.1<- • • I 
11-2 3101004 II II (VC2603-11 . 2703-II) II . I 
12 000014 Washer ·?:;~~~· • 2 
13 110 I 00 Screw(M3-0 o 5 X 6) ·ll:.:f~· • 2 
14-1 3101010 Slide Cover(VC2603.2703) ·i'lt!Jtlit· • I 
14-2 3101011 II (VC2603-11.2703-II) II • I 
15 3100643 Supplementary Slide Cover· ·nt!Jtlit~!YJ:t!it· • I 
16 3101008 Cloth Plate· • -J P .A 7' v- 1- . . I 
17 0096277 fabric Slide Plate ·:ft]ffl'!Jfi· • I 
18 000426 Washer ·?:;~~~· • I 
19 II 0103 Screw (M5-0 0 8 x 8) ·ll:.:f~· • I 
20 0063356 Supplementary Cloth Plate(for plain seaming) ~a~1~-~ ~i(liffl) I 

21 3101013 Stitch Plate Support ·ft:fil&ftti· . I 
22 000924 Seal Plug· ·~~· • I 
23 0094235 Tape Guide Holder · ·7-7':JJ'-1!-'l&ftti· • I 
24 110013 Screw(M4-0o 7 x 8) ·ll:.:f~· . 2 
25 190010 Screw(M4-0 . 7XIO) · ·ll:.:f~· . 2 
26 000554 Washer ·?:;~~~· • I 
27 0091709 Tape Guide(Short) • . 7-7':JJ' -1 !-' (~) . • 2 
28 0091707 Tape Guide Adjusting Holder · ·7-7'#-<r:Ji:.:r.· • 2 
29 001457 Screw (11/64-40 X 3 o 3) ·ll:.:f~· . 4 
30 0091708 Tape Guide(Long) · =r-7':JJ'-< r <:Ill • • 2 

31 000340 Nut • ·7-:;~1-· .. . 2 
32 3101017 Machine frame Unit · 7-A.r{:,:~ r<m> · . I 

From the library of: Superior Sewing Machine & Supply LLC
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VC2 603. 2 603-11 . 
Ref. Parts 
~~ 

I-1 3207150 
1-2 3207151 
1-3 3207152 
1-4 3207154 
2 001186 
3 0091725 
4 005133 
5 000220 
6 003300 
7-1 0094210 
7-2 0094211 
7-3 0094212 
7-4 0094214 
8-1 3109018 
8-2 3109021 
9-1 3109017 
9-2 3109022 

10 0091696 

11 009 5234 
12 3109020 
13-1 0093356 
13-2 0093357 
13-3 0093358 
14 001900 
15 0093863 
16 0090814 
17 0090071 
18 000171 
19 0031111 
20 009835 

21 0090812 
22 0090856 
23 0090807 
24-1 3207155 
24-2 3207156 
24-3 3207157 
25-1 3208026 
25-2 0094901 
25-3 0094902 
26 ••••• 
27 0095085 
28 3207160 
29 001230 

2703, 2703-11 EXCLUSIVE PARTS (2) 

Descri ption J'n 1J 
Presser foot, Complete Set(32) · flll.:r.(*'l.) • 

II II (40) II 

II II (48) II 

II II (64) II 

Screw (9/64-40 X 7. 8) • • ll:;f :/ · 
Presser foot Spring· • ,J,flll.:r./'{_;f • 
Screw (1/8-44 X 4. 5) · ll:;f :/ · · • 
Lock Nut · • · • • • · P'/?T'/ 1- • 
Adjusting Screw(l/8-44X 15) • · Wt.lli;f:/ · 
Stitch Plate(32M) • • itnt · 

II (40M) • • • • • II 

II (48M) • • • • • II 

II (64M) • • • • • II 

Main feed Dog(32,40,48,56) ·~~I) 
II II (64,40-!1,56-11)• II 

Differential feed Dog(32,40,48,56) HiJ~I) 
II II (64) • II 

Presser foot Hinge Pin • • • • • flll.:r. t ~-':/ t'~ · 

1 9 
Amt. 
!k!L, 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
. I 

Stitch PI ate (40M) • • · • · • • ·itt& · · · 1 
Differential feed Dog(40-11,56-ll) Hir~IJ ·1 
Needle Clamp(40) ·it .II:} · ·I 

II (56) • • • • • II • 1 
II (64) • • • • • II • 1 

Screw(l/8-44X2.4) · • • • • ll:;f:/ • • 3 
Thread Tension Spring Cap· • *n'l-=f-''{;f:\'-"r "Y7"U:) · • 1 
Needle Thread Tension Spring • *n'l-=f-''{'* • • • • · · · · 1 
Thread Tension Spring Retainer • *n1-=f-''{;f:\'-"r'/7"Cf) · ·1 
felt···· ·7~Jvl-· ·2 
Tension Disc • • • • • =*1\17-JDl • • • • • 2 
Tension Post • • • • • =*ILVI-T-1* • • • • · 1 

Tension Post ferrule 
Tension Disc Eyelet· 
Thread Lead-in Guide 
Presser foot, Complete Set(48) 

II II (56) 
II II (64) 

Stitch Plate(48M) • 
II (56M) • 
II (64M) • 

Stitch Plate(56M) • 
Tape Guide • • • • 
Screw (3/32-56 X 3. 8) • 

• *~7-l*=*t!v. 
• lW-=fJDl*il:l: •• 
• =*li'Hii'=*il:l: · 
• flll.:r.(*-'1). 

II 

II 

II 

II 

·itt&· 
. 7-'fjf-f !-'. 
. ll:;f:/ .... 

• 1 
• 1 
• 1 
• 1 
• 1 
• 1 
• 1 
• 1 
• 1 

• 1 
• 1 
• 1 
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VC2605P EXCLUSIVE PARTS (I) 20 
Amt. Ref. Parts 

~ Na 
-~- 3101354 

2 3101355 
3 3101350 
4 0066898 
5 190019 
6 3101371 
7 110012 
8 001123 
9 3101352 

10 3101353 

11-1 0094852 
11-2 0094853 
11-3 0094854 
12 001186 
13 000327 
14 009210 
15-1 0093170 
15-2 0093171 
15-3 0093172 
16 3100845 

Desc r iption 
Upper feed Roller(50 teeth) • 
Lower feed Roller(25 teeth)· 
Machine frame Unit 
Be It Cover 
Screw(M6-1 x 27(13)) • 
Clutch Driving Rod Cover 
Screw (M4-0. 7 X 5) 
Washer 
front Cover(Lower) 
front Cover Hinge· 

&. ~ 
· J:.c-7(50ll.J) · 
. "f t1 -7 (25ll.J) . 
· 7-A"''/ f-:(*Jl) • 
. -"lv 1- jJ ,r{- • 

•JJ:-*~· 
• t1 '/ "'jJ /'{- • 

•JJ:-*~· 
•?7:/-\'• 
·JllriJII~jJ/'{-("f). 

. M'IJII~jJ/~-t:..-~. 

Presser foot, Complete Set (032) · ttP.:r. (*.Ill • 
II II (040)• II 

II II (048)• II 

Screw(9/64-40X7.8) • ·ll:.:f~ • 
Lock Nut • c '/ ?-T'/ 1- • 
Adjusting Screw (I /8-44 x 8. 5) • 1\'Hili.:f ~ · 
Stitch Plate(32M) · • • ·ttti · 

II (40M) . II 

II (48M) • II 

folder Unit(Two-fold)(Extra) · :lf::tfl(2-:>t1f)(~f:EJI,) • 

Jkq_,_ 
. I 
. I 
. I 
• 1 
• 2 
• 1 
• 2 
• 2 
. I 
. I 

. I 

. I 

. I 

. I 

. I 
• 1 
• 1 
• 1 
• 1 
• 1 

' - - ;:: -.· =- - -- - - -: -
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VC2605P EXCLUSIVE PARTS (2) "'t:t 1::-T Jl,~ffl:m!~ (2) 2 1 
Ref. Parts Amt. 
~ Na Descr ip t ion r.l ;f, fu:..g_,_ DD 

1 3101356 Pulley . 7'-\1. . 1 
2 3101357 Clutch Driving Eccentric ·97:,;~7'.:t:.:\'--e::..-· . 1 
3 130006 Screw (1.14 - 0. 7 X 1 0) • ·.11:-:f~· • 4 
4 100025 Nut • . 'T:,;~ ~ • . 2 
5 000613 Washer ·?:,;~Y'\"· • 1 
6 3101358 Dr i vi ng Rod Shaft • • p 'l "'**. . 1 
7 3101359 Collar(8X23X7mm) ·")37-· . I 
8 009736 Screw(M4-0 . 7 X 6) ·.ll:..:f~· . 4 
9 2101486 Need I e Bear ing · =-!-';v.....::7 \1 ::..--7' • • 1 

10 3101382 Clutch Dr iv1ng Rod ·97:,;~7'P'li-'· . 1 

11 2101485 Bearing HoI de r • "'7 IJ ;..--7'"j:_-'J" • . 1 
12 00036G Nut · . 'T:,;~ ~ • . 1 
13 290026 Rod Connect ion . o :,;~ 1-'i!lf/iW . . 1 
14 000356 Nut(Left-handed Screw) ·'T:,;~ ~(tr..:f~). . 1 
15 0069138 Connect 1 ng Rod • P:,;~!-"· • 1 
16 001170 Screw(9/64-40 X 12) ·.ll:..:f'i· . 2 
17 3101366 Adjusting Ba II Stud • ·!;l'iii:elt· • 1 
18 3101364 Clutch, Complete Set . 9 7 ::.' 7' (*H) • . 1 
19 3101365 Clutch Lever . 9 7 ::.' 7' v ,1-(- • • I 
20 007621 Screw(9/64-40 x 7) · ·.ll:..:f~· . 9 

21 0095061 Clutch ·97:,;~7'· • 2 
22 3201277 Clutch Spring· . 9 7 77'.1-(*. 12 
23 009 5066 Clutch Spring Seat . 9 7 :,;~7'.1-(*~. • 6 
24 0095067 Clutch Roller· ·97::.'7'P-7· . 6 
25 0095063 Co llar(!O X 26 X llmm) ·")37-· • 1 
26 0095062 Clutch Sleeve· ·97:,;~7'?.\1-7· . 1 
27 003635 Screw(l/4-40 X 6) ·.ll:..:f'i· . . 2 
28 007645 Screw(l/4-40 x 3) ·.ll:..:f'i· . I 
29 009 5064 Clutch Check . 9 7 7 7'ti (tr.) . • 1 
30 3101363 Clutch Supporting Plate· ·97:,;~7'Jiil.ftti· . I 

31 190018 Screw(M6-l x 11. 5) • ·.ll:..:f~· • 2 
32 0095070 Clutch Check Stop· ·9777'ti@J\J.ll:.j· • 1 
33 110009 Screw(M4-0 . 7 X 8) ·.ll:..:f~· . 3 
34 0066893 Clutch Shaft Sleeve· ·:A\1-7· • I 
35 0066892 Need! e Bearing · =- t:;v.....::7!} ::..-~ · • 2 
36 0066891 Clutch Shaft Bushing ·fill~?"· • I 
37 004445 Screw(ll/64-40xll) • ·.ll:..:f~· . 3 
38 0066890 Co II ar (I 0 x 20 x 12mm) ·")37-· • 2 
39 3101368 Roller Shaft "P-7fm" • I 
40 160007 Packing Screw(M4-0. 7X8) ·Ui.:f'i· . I 

* Ref. No. 41 to 67 •••· • See the following page. 
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VC2605P EXCLUSIVE PARTS (2) 
Ref. Parts 

No. No. :rr- 3101372 
42 3101370 
43 120006 
44 3101369 
45 120010 
46 340004 
47 3101380 
48 15000 I 
49 0094553 
50 001123 

51 
52 
53 
54 
55 
56 
57 
58 
59 
60 

61 
62 
63 
64 
65 
66 
67 

110013 
0094557 
0094556 

001196 
310!367 

130003 
3101375 
3101376 
3101377 
3101378 

3101374 
006543 

3101373 
000!82 

9620004 
3101381 

003647 

Descr ip tion 
Roller Shaft Bushing 
Tens ion Roller Holder· 
Screw(M6-1Xl2) · 
Tenston Roller Holder Bracket· 
Screw(M6-l X 10) • 
Knock Pin · 
Tension Roller(Large) • 
Screw(M4-0. 7 X4) 
Tape Gutde 
Washer • • 

Screw(M4-0. 7x8) 
Tape Guide Nut 
Tape Guide Washer • 
Screw (I /8-44 x 6) 
Tension Roller Holder Cover· 
Screw(M4-0. 7 x 7 .3) 
Tension Link Shaft 
Tension Link 
Roller Shaft(Sma11) · 
Tension Roller(Small) Unit 

Tension Spring Holder· 
Tension Post • • 
Tension Spring 
Adjust i ng Nut • • 
Offset Wrench(4. 76mm) • 
Bear i ng Holder, Complete Set 
Screw(l/4-28X4.8) • • 

*Ref . No. I to 40 ·····See the preceding page. 

~ ~ 
·t1- 7 fl!l7':;~~.:>.· 
. tl-7-a. . . 
. .It .;:f.::; . • . 
. tl - 7 tl7' 7 ?" 'l 1- • 
·.Jt.;:f.:/· 
. J 'l 7 t.•:...- • 
. tl-7 (j;:). 
·.Jt.;:f.:/· 
• 7--:/';J -1 }-' • 
·?:;~~-\"· 

·.Jt.;:f.:/· 
. 7--:/';J.-{}-'-j-:;~}-. 
• 7--:/'jl.-fi-'?'l~-'r. 
·.Jt.;:f.:/· 
· ~:~-7is;tu{- · 
·.Jt.;:f.:/· 
·t~-7!1:...-7fl!l· 
·t~-7!1/'7· 
. tl-7-(1]'). 
. tl -7 (1]') (til) . 

• /{_;f.~?". 
·11-Tt*· 
. 11-T/{_;:f.. 
. A!P-T :;~ 1- • 
·::t7-e:;~l-v/'7· 
. "'-7 !) :...-- 1"~7 (*!1.) • 
·..tJ::.;:f.:/· 

2 1 
Amt. 
~ 
• 2 
. I 
• 2 
. I 
• 2 
• 2 
. I 
• 8 
. I 
• 2 

• 2 
• 2 
• 2 
• 2 
. I 
• 2 
. I 
• 2 
. I 
. I 

. I 

. I 

. I 

. I 

. I 

. I 
• 4 
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I 
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VC2611 EXCLUSIVE PARTS "':t:f-1:fJI-lfffl$.H. 2 2 
Ref. Parts Aml. 
~ No Descr ipt ion &. ~ ~ 

I 0094604 Sea I PI ug • • · · · • • • • • · · r.i~ · · · · I 
2 0063548 Seal Plug· • · · • • · • • • • ·r.i~ · · · ·I 
3-1 0063670 Presser Foot, Complete Set (32) • flll;J:.(*ll) · • I 
3-2 0063671 11 11 (40) 11 ·I 
3-3 0063672 11 11 (48) 11 • I 
3-4 3107000 11 11 (56) 11 ·I 
3-5 0063674 " 11 (64) 11 • I 
4 001186 Screw(9/64-40X7 . 8) • ·ll:.;f:/ · ·I 
5 0063280 Presser Foot Spring· · flll;J:./~.;f · • 2 
6-1 0063283 Locking Pin(32,40,48) · ·1m!} 11:;1 I:"/· ·I 
6-2 0063284 11 (56 , 64) • · 11 ·I 
7-1 0063281 Presser Foot Hinge Pin(32.40,48) flll;J:. t: /:/I:"/· ·I 
7-2 0063282 11 11 (56 , 64) · 11 • I 
8 005122 Screw(3/32-56 X 5. 5) • · ll:.;f:/ • • 2 
9 

10 . . • . . • • • • . . • • • • . • . • • 

11 3100631 
12 000538 
13 110009 
14-1 0094961 
14-2 0094962 
14-3 0094963 
14-4 3108000 
14-5 0063653 
15 0094615 
16 001228 
17-1 3109005 
17-2 3109006 
18-1 3109007 
18-2 3109008 
19 3208012 
20 3110087 

21 
22 
23 

000538 
110008 

3110089 

Fabric Edge Guide(Right) • :iE;tl(;G) • ·I 
Washer • • • • • • • '.7 -;~ :/ -\" • • 2 
Screw(ld4-0. 7 x8) • ll:.;f:/ • · 2 
Stitch Plate(32L) • ·ittli· ·I 

11 (40L) · 11 • I 
11 (48L) · 11 • I 
11 (56L) • 11 • 1 
11 (64L) • 11 • I 

Fabric Guide • • • • :(fj:IJ' -11-' • • I 
Screw(3/32-56X3.2) · ·ll:.;f:/ • • · 1 
Main Feed Dog(32,40,48,56) • ~]!!} • • ·I 

11 (64) . • • . • 11 • 1 
Differential Feed Dog(32,40,48,56) Rtri!ll · ·I 

11 11 (64) • · 11 • I 
Stitch Plate(40S) • • • · • • • itti · · · · 1 
Fabric Guide(ldovable)(Extra) • :(fj:IJ'-11-'(RJ IIJ~)(41¥ttfr.) • ·I 

Washer • · • • • • • 
Screw (M4-0. 7 x 5) · · 
Fabric Guide Spacer· 

• '.7 '/ :/.y •.••• 
• ll:;f:/ • • .••. 
• :(fj:IJ' -1 1-' .A-'--lf . 

• 1 
. I 
. 1 
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VC2611-12 EXCLUSIVE PARTS -It :1-1:-T Jt..!!fflillldl! 23 
Ref. Parts Amt. 

No. Na Descr i(! t ion " .:f. Rtl:. llU 
-~- 0094604 Seal Plug· ·111-l'i· . 1 

2 0063548 Seal Plug· .. ·!a.f>i· . I 
3 009 3863 Thread Tension Spring Cap· '• *BI.Il-=f ... ~.::f;\'-.y '/ 7"(J:.). • 1 
4 0090814 Needle Thread Tension Spring • *m.:r:-... ~*. . I 
5 009 0071 Thread Tens 1on Spring Retainer · *ll'Hr~;:f ::\=--\" '/ 7" ("f) • . 1 
6 000177 Felt . 7 .:r.JL-1- . . 1 
7 0031111 Tension Dtsc •*ml-=flDl.· . 2 
8 009835 Tension Post •*n'l-=f!*· . 1 
9 0090812 Tension Post Ferrule • /f-INHI*/Mg v · . l 

10 0090856 Tens1on Disc Eyelet· · *ll'HlDl/f-itt • . I 

ll 0090807 Thread Lead-in Guide ·/f-[!,1)-=fi;/f-ili:· . I 
12 
13 
14 0094853 Presser Foot, Complete Set(40) . flllx.(*'i) . • l 
15 001186 Screw(9/64-40 X 7. 8) • . .ItA:.:; . . l 
16 000327 Lock Nut •c-:;?-T-:;1-· • l 
17 009210 Adjusting Screw(l/8-44X8 .5) ·=ili.::f:/· . l 
18 0093171 Stitch Plate(40M) • ·itt&· • l 
19 3100630 Fabric Edge Guide(Left) • . ~m<tr.> . . 1 
20 3100631 Fabr1c Edge Guide(Right) . ~m,(;fi) . • I 

21 00 0538 Washer ·'.7-:;~.y· • 2 
22 110009 Screw(M4-0. 7 X8) ·.ll:.::f:/· . 2 
23 0095367 Fabric Edge Guide Chip ·~m'f'-:~7"· . I 
24 004182 Screw(3/32-56X2.5) · ·.ll:.::f:/· . I 
25 3101304 Feed Mechan ism, C. Set . i! ~ tam<m> . • l 
26 3101307 Main Feed Bar Driving Connection ~i!~ ~ './? • . I 
27 II 0021 Screw(M5-0.8X18) · .. ·.ll:.::f:/· • 1 
28 310042 Oi I Wick ·iiiJ:lt-· • 3 
29 0032853 Driving Connection Bushing ·~i!~~'./?7-;;~:;l..· • 1 
30 3100221 Differential Feed Bar· ·Rfri!~i;· • 1 

31 3100222 Main Feed Bar • • ·~i!~i;· . I 
32 3100231 Feed Dog Key . ·::\=--· • 2 
33 0032867 Feed Lift Block (Front) . fil!!il (Rfr) • • I 
34 3101306 Feed Lift Block(Rear) • . fit!!i)(~) • . I 
35 3101302 Differential Feed Bar Driving ConnectionRfri!~ 9 './? . I 
36 3101301 Feed Bar Guide(Lower) · .. • i! ~ i;jf ..{ J-:("f) . • 1 
37 3130046 Needle Guard(Front) Lever· . ft~?'(WJ)IJ!ii. • 1 
38 3130047 Needle Guard Lever Cover . it~?'ll!ii.:b.l~-. . 1 
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I needle, overlock machine 
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VC2613 EXCLUSIVE PARTS 
Ref . Parts 

24 
Amt. 

A No. 
1-1 3107318 
1-2 3107321 
2 110004 
3 110054 
4 000531 
5 3107303 
6 130016 
7 3107305 
8 II 0084 
9 000327 

10 260006 

II 3107304 
12 3107311 
13 110027 
14-1 0094066 
14-2 0096359 
15 3109031 
16 3109030 
17 3101101 
18 3101100 
19 000538 
20 110009 

21 3108082 
22 3108055 
23 0096052 
24 3008020 
25 3109055 
26 3109032 
27 0094051 
28 3109005 
29 3107330 * 
30 3107151* 

31 3107158* 
32 3207046 * 
33 3107327 
34 3139022 

Descri ption 
Presser foot, Complete Set(48) 

II II (56) 
Screw(M3.5-0.6X8) • • · • 
Screw(ld3-0.5X3.5) • • · • 
Washer · • • • • • • • • • 
Presser foot Spring(Left) • 
Screw(M2.5-0.45X6) • • 
Presser foot Hinge Pin 
Screw(M3-0.5x4.2) 
Nut · · · · · · • • • • 
Screw{l/8-44X9.5) • • 

Presser foot Spring(Right) 
Fabric Guide(Long) • • 
Screw(M2.5-0.45X3.5) • 
Stitch Plate(48L) • • • 

II (56L) • • 
Main Feed Dog • • • • • 
Differentia 1 Feed Dog • 
Edge Guide(Right) · 
Edge Guide(Left) 
Washer · • • · • 
Screw(M4-0. 7X8) 

II 

• .Jt:.;f~ •• 
• .Jt:.;f~ •• 
·?:;.o~'\'"· 
• ,j,t'JI.x..r(.;f (1;:) . 
• .Jt:.;f~ ••••• 
• t'JI.x. t: :...-~ t' :...- . 
·.Jt:.;f~· . -r /' 1- ••••• 
• .Jt:.;f~ ••.•• 

• ,J,t'I'.X./{.;f (;t:i) • 
• :ffi;l:f-{ J-t ( ) • 
·.Jt:.;f~· 

·tH& · · 
11 •• 

·~~!}. 
• JUJ~!} • 
. iEMI.(:t:i). 
• iEMI.(ti:) • 
·'.7:;.o~'\'"· 
• .Jt:.;f~ .• 

~ 
• I 
• I 
. I 
• 1 
. I 
. I 
• 4 
. I 
. I 
. I 
• 1 

. I 

. I 
• 1 
. I 
. I 
• 1 
. I 
. I 
• 1 
• 2 
• 2 

Stitch Plate(481d) • ·itt«· · · ·I 
Stitch Plate(56L) (for Heavy Materials) itti(~~Jfi) · ·I 
Stitch Plate (48L) • • • • • • • ·itt«· · · · · · · · · I 
Stitch Plate(56L) • • • • • • • ·itt«· · · · · · · · ·I 
Main Feed Dog(P=2.5mm) • • • • • ~~9 (1itti)(t':;.-72.5mm) · 1 
Differential Feed Dog(P=2.5mm) • M~9 {Ji'lllfj')(t'::.o72.5mm) ·1 
Stitch Plate(48L) • • • • · • • ·itt«· · · · · · · · · · ·I 
Main feed Dog· • • · · • • • • • ~~!} • • • • • • • • • • 1 
Presser foot, C. Set (56) (Extra) • f!ll::r.(~) {4\?i:£&,) • • • • • 1 
Presser foot Spring(Left) (Extra) ,J,f!!!.x.,~{.;f(.t£) (4\?i:£&,) • ·I 

Presser Foot Spring(Right) (Extra)!J,f!ll.x./{.;f(;t:i) (4\?i:£&,) • • 1 
Fabric Guide(Long)(Extra) • · :ffifl-1 r(Jl) (4\?i:E&r) • ·I 
Presser foot, C. Set (48) • f!ll::r. (~) • • 1 
Differential Feed Dog (48) • • • • JUJ~ 9 • • • • • • · • • I 

<tt> *l=flQ)$£1-:t.l!il~m-c:-r. 
Note :The parts marked * are for heavy weight material. 

GAUGE PARTS CONSTRUCTION TABLE ?'-~,{-/'*3ill·lit~ 
Models Stitch Plate Differential F. D. Main F. D. Presser foot, C. Set 
VC2613 itt« (Ref. No.) JUr ~ !} ~~ 9 fill ::r. (~) 

48L(Standard) 0094066 (14-1) 3109030 3109031 3107318(3107327) 
56L( II ) 0096359 (14-2) II II 3107321 
48L 0094051 (27) II 3109005 3107318(3107327) 
48L(wi th Guide) 0096052 (23) 3109032 3109055 II ( II ) 
56L( II ) 3008020 (24) II II 3107330 
56L( II ) 3108055 (22) II II II 

48M 3108082 (21) 3139022 3109001 3107327(3107318) 
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9 
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VC2713. 2713-1 EXCLUSIVE PARTS "'t:i'E7JL-!1UfH!ll8l, 2 5 
Ref. Parts Amt. 
__.N!L Nn Descr ip tion J1, ~ R.t9..:_ 

1-1 0093357 flccdlc Clamp (56) • ttJJ:.j · · · · · ·I 
1-2 0093358 11 (64) (Extra) · 11 (~i'!JI,) · ·I 
2 001900 Screw(l / 8- 44X2.4) · · ·l.l:.:f.~ • · · • · 3 
3-1 3107332 Presser foot. C. Sct(56) ·JIIlx.(*-D.) • · · • ·I 
3-2 3107336 11 11 (64) (Extra) · 11 (~i'!JI,) · ·I 
4 110004 Screw(M3.5-0.6X8) · · • · l.l:.:f.~ • • · • • • I 
5 110054 Screw(M3-0.5x3.5) · • • ·l.l:.:f.~ • · • • · ·I 
6 000531 Washer • · • · • · · • · · • 'J -:;-/->r • • • • • I 
7 3107303 Presser foot Spring(Left) · • tHijlx.,.<.:f.(li:) · ·I 
8 130016 Screw(M2.5-0.45X6) · • • · ·l.l:.:f.~ • · · • · · 4 
9 3107306 Presser foot Hinge Pin(56) • j!px.t: /~1::'/ • ·I 

10 110084 Screw(M3-0.5x4.2) • · • ·l.l:.:f.~ • · · · ·I 

11 000327 
12 003302 
13 3107304 
14 3107311 
15 110027 
16 3101227 
17 3101225 
18 3101226 
19 110043 
20 3101229 

21 3101228 
22 110054 
23 3101101 
24 3101100 
25 000538 
26 110009 
27 3101097 
28-1 3008021 
28-2 3008027 
29-1 3109031 
29-2 3109066 
30-1 3109030 
30-2 3109065 

31 3108055 
32 3109055 
33 3109032 
34 3139200 
35 3108054 
36 3139000 
37 3139001 
38 110007 
39 3107338 
40 3107157 

41 
42 

3107158 
3207046 

Lock f!ut • • · • • · • · · • P-:; ~ -j--:; 1- • 
Adjusting Screw(l/8-44X II) · · ~W.:f.~ • · · 
Presser foot Spring(Right) • tHijlx.,.<;f.(;b) • 
fabric Guide(Long) • · • ·:fti:J:f-1 )"( :fi! ) • • 
Screw(M2.5-0.45x3.5) · · • ·l.l:.:f.~ • · • • · 
fabric Guide, C. Set(Covering Seam):zE:;ijl(*ll) (;f.;IJ-/J'fl) • 
fabric Guide Support • • • • :fti:J:f -1 l"l&ftti · 
fabric Guide fixing Plate· · :fti;IJ" -11"llil:lE:ti · 
Screw(M4-0. 7 X 14) • · ·l.l:.:f.~ • · · • 
fabric Guide(Left) · :ftj;IJ'-{J<'(li:) • 

fabr i c Guide(Right) · · :ftj;IJ'-1 )"(;b)· 
Screw(M3-0.5x3.5) ·l.l:.:f.~ • · 
Edge Gu ide(Right) · • :zE:');}l(;b) • 
Edge Guide(Left) · :zE:');}l(li:) • 
Washer • • • • • · • 'J -:;'"/ -'r • 
Screw(M4-0. 7X8) ·l.l:.:f.~ · · 
Supplementary Edge Guide(Left) · :zE:');}l(li:):ftlif!IJ;IJ'-1 I"· 
Stitch Plate(56L) · · • · • • itti · · · · · · 

11 (64L) (Extra) 11 (~i'!JI,) · • 
Main feed Dog (56L) • • • · · ~*!) · · · · · 

11 (64L)(Extra) · 11 (~i'!JI,) · 
Differentia I feed Dog (56L) • JiiJ*!) · · · · · 

11 11 (64L) (Extra) 11 (~i'!JI,) · 

. I 

. I 

. I 

. I 

. I 

. I 

. I 

. I 
• 2 
. 1 

• 1 
• 2 
. I 
. I 
• 2 
• 2 
. I 
. I 
. I 
. I 
. 1 
. I 
• 1 

St i tch Plate(56L) • • • • • • • ·ltti · · · · · · ·I 
Main feed Dog (P=2. 5mm) • • • • • ~*!) (Jri:jt) ( 1::'-:; 7'"2. 5mm) • I 
Differential Feed Dog(P=2.5mm) · JiiJ*!) (Jri:jj)(l::'-:;'f"2.5mm) ·I 
Needle Guard(front) • • · • • • ·it~?" (JiiJ) · · · · · · · · 1 
Stitch Plate(56L) • · · • • • • ltti · · · · · · · · · · · · 1 
Differential feed Dog(P=2.5mm) • JiiJ*!J (I::'-:;'T2.5mm) · • • · 1 
Differential feed Dog(Middle)(P=2.5mm) "P*!J (l::'-:;'f"2.5mm) ·I 
Screw(M2.5-0.45X6) • • • · ·l.l:.:f.~ • • · · • • 1 
Presser foot, C. Set (56) • tljlx.(*ll) • • • • • 1 
Presser foot Spring(Left) • • ,j,tljlx.,.<..:f(li:) • • 1 

Presser foot Spring(Right) 
Fabric Guide(Long) • • • • 

• +¥1'x. ... <.:f. (;b) • 
• :fti;i]'-< r<~l .. 

• 1 
. I 
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VC2713-13 EXCLUSIVE PARTS 26 
Ref. Parts 
~ Na 

I 0093357 
2 001900 
3- 1 3107332 
3- 2 3107338 
4 II 0004 
5 110054 
6 000531 
7-1 3107303 
7-2 3107157 
8 130016 
9 3107306 

I 0 II 0084 

II 000327 
12 003302 
13-1 3107304 
13-2 3107158 
14-1 3107311 
14-2 3207046 
15 110027 
16 3101227 
17 3101225 
18 3101226 
19 II 0043 
20 3101229 

21 3101228 
22 110054 
23 3008021 
24 3109031 
25 3109046 
26 3101304 
27 3101307 
28 110021 
29 310042 
30 0032853 

31 3100221 
32 3100222 
33 3100231 
34 0032867 
35 3101306 
36 3101302 
37 3101301 
38 3130046 
39 3130047 

Amt. 
Descr ip tion J'n :f, h 

Needle Clamp(56) • iJ-.Jl:j • • • • • • · · • I 
Screw(l / 8-44X2.4) • • • • .Jl:;f.:/ • • • • • · • · • 3 
Presser foot, C. Set (56) · llJI:~: (jjl) · · • • • · • · I 
Presser Foot, C. Set{for heavy material)(Extra) Wx.(tli)(J!11(+Jffl)(f-'i'tl:1l'/.) I 
Screw(M3.5-0.6X8) · • · · • .Jl:;f.:/ · • • · · ·I 
Screw(M3-0.5X3.5) • • • • · • • .Jl:;f.:/ · • • • • · · · · · ·I 
Washer · · • • • • • • • • • • • '7 ::.- :.---\' · • • • • • · • · · I 
Presser foot Spring(Left) • • • · !]'llJI:~:,r{;f.(li:) • • · · • • ·I 
Presser Foot Spring(Left)(for heavy material)(Extra) .jfutl(.£)(/IM)(mt:.) I 
Screw(M2.5-0.45X6) · • • · • .Jl:;f.:/ • • • · · • 4 
Presser foot Hinge Pin(56) ·llJI:~:t: /:/t:•/ • ·I 
Screw(td3-0.5x4.2) • • • • • • .tJ:;f.:/ • · • • ·I 

Lock Nut • • • • • • • • • • • o ::.-?-}- ::.- 1- • • I 
Adjusting Screw(i/8-44Xll) • ·1\'Qli)i.;f.:/ • • • ·I 
Presser foot Spring(Right) • !]'llJI:~:/'{;f.(;t:i) • ·I 
Presser Foot Spring(Right)(for heavy material)(Extra) .jfxtlf.(j;)(RlfiJl)(lll!l.) I 
fabric Guide(Long) · • • • • • :ffijf-{ 1'(-Jl) • • · · · • · ·I 

11 II (for heavy material)(Extra) :tfiif.{ I'(R)(Rlfiii)(Rit&) • I 
Screw(td2.5-0.45X3.5) • • • • • · .Jl:;f.:/ • • • • • • • · ·I 
Fabric Guide, C. Set(Covering Seam)JE'ijl(I,Jl)(;f.;fJ:.--}fl) · ·I 
Fabric Guide Support • • • • :ffijf-{ l'l&f-ttli · · I 
fabric Guide fixing Plate· · :ffijf-{ I'~!Et!i · ·I 
Screw(M4-0. 7Xl4) • • • .Jl:;f.:/ • • · • · 2 
fabric Guide(Left) • :ffijf-{ t'(li:) • ·I 

fabric Guide(Right) · • :ffijf-{ t'(;t:i) • 
Screw(M3-0.5X3.5) • .Jl:;f.:/ • 
Stitch PI ate (56L) · · • ittli · · · · · 
Main feed Dog· • • · • ~:i! !J · · · · 
Differential feed Dog· • M:i!!l · · · · 
feed Mechanism, C. Set • :i! !J liU14(*'i) • 
Main feed Bar Driving Connection ~:i!!J!) /? · 
Screw(td5-0.8XI8) • • • • · • .Jl:;f.:/ • • • • 
Oi I Wick · · • · • • • • · • ii!IZ · · · · · 
Driving Connection Bushing • ~:i!!J!) /?7-:.J:.--:::L • 

Differentia I feed Bar • • MilS !I is • 
Main feed Bar • · • • • • ~:i! !J is· 
feed Dog Key • • • • • • ~- • • • 
feed Lift Block(front) • fllfj(Bif) · 
feed Lift Block(Rear) • • filfj(~) · 
Differential feed Bar Driving Connection Biri5!J!) /? · 
feed Bar Guide(Lower) • • • • ilS !I is;fJ' -1 I'Cf) · 
Needle Guard(front) Lever· • il-1::-?-(Rfr)IBii • · 
Needle Guard Lever Cover • tl-1::-?-f&ii;fJ/-{- • • 

. I 
• 2 
. I 
. I 
. I 
. I 
. I 
. I 
. 3 
. I 

. I 

. I 
• 2 
. I 
. I 
. I 
. I 
. I 
. I 
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YC2629G. 2679G. 2729G. 2779G EXCLUSIVE PARTS ~ l ~ i;t":1.:C"fJI,.~Iflm!~ ~~~ 27 
Ref. Parts Amt. 
~ Nn Descr ip tion ,!p ~ ~ 
I-I 3101469 Slide Cover· ·t.t!Jtbt· . I 
1-2 3101045 " (VC2679G, VC2179G) • " . I 
2 3101468 Supph:mentary Slide Cover· · m !.1 ti:lii!JYJt& · .. . I 
3 3101466 Top Cover Thread Guide Support ·Mi!Jfr-JiP'lllil#t&· . I 
4 110013 Screw(M4-0. 7 X 8) ·l.l:..;f.Y· • 2 
5 3101467 Top Cover Thread Guide ·Mi!.lfr-mP'l· . I 
6 110008 Screw(M4-0. 7 X 5) ·.!l:.;f.y· • 2 
7 3101040 Stitch Plate Support . itt&llilftt& . . I 
8 3101034 Machine Frame Unit · 7-A~-:; r(*ll) · . I 
9 3101083 Front Cover(Upper) · Mflll~ ;lJ .r~- (J:.) • . I 

10 3101082 Front Cover(Lower) · Mflll~;iJ/{-Cf) · • I 

II 3101080 Suction Pipe Support ·l!&ib'lf~1· • I 
12 110009 Screw(t.I4-0. 7 X 8) ·.!l:.;f.Y· • I 
13 3101081 Suction Pipe Fixing Plate· ·l!&ib1fl!l~tbt· . I 
14 110036 Screw (t.I3-0. 5 X 6. 5) ·l.l:..;f.Y· . 2 
15 3101077 Suction Pipe ·l!&ib'lf· . I 
16 0012480 Dust Hase (1500mm) • ·mm*-7.· • I 
17 0010260 Vinyl Tube(4X 2.5mm) . t:'=:.-Jv/'C{7". 

18 0010258 Connector(SA-2.5L) •::J.;f.~?'· • 2 
19 000623 Gasket • .r~-:;~/ • • 2 
20 0010054 Speed Controller(SP- OI-M5) ·.A 1::"-f-'::J/' 1- P-7 • • I 

21 0094491 Cord Clamp(2N-q,3.4) ·::J-f-'~7/'7"· • I 
22 110035 Screw(t.I4-0.7Xl0) • ·.!l:.;f.Y· • I 
23 0013648 Hose Band · , ;t;-A.I{/ f-' . • 2 
24 006921 Wood Screw( 4> 4. 8 X 25) • •*.;f.y· . .. . • 4 
25 3201330 Finger Guard • 7-( ;_;jfjf-f-' • . I 
26 I 09400M Union T-Connector(EUT6) · •.::L=:.;t:..-T::~.;f.~?'· . I 

- - ~ - ' ~ ~ = -. ~ ,.... ~ ·-: - : .::- - . ' J.. 
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VC2629G. 2679 G. 2 729G. 2779G EXCLUSIVE PARTS { 2 ~ "lt:1'E7 Jl-~fflil!!l:l! {2~ 28 
Ref. Parts Amt. 
.J!L Nn Descri ~ tion &. ~ ~ 

I 190044 Screw(l.t4-0.7 x 12) • ·J.I:.::t-~· . I 
2 3201329 Tape Holder· ·7-7'~'T· . I 
3 110048 Screw(M4-0.7 x 10) • ·J.I:.::t-~· • 2 
4 000538 Washer •'7-;t:/"f'• • 4 
5 190021 Screw(l.t4-0.7xl2) • ·J.I:.::t-~· ·- I 
6 3201369 Tension Roller Holder, C. Set· • ll - 7 -E; (NI.) • . I 
1 3201368 Tension Roller Holder· • tJ-7-Ei. . I 
8 3201184 Roller Shaft Bushing · o-7far7'l:/="- • . 2 
9 3201185 Tension Roller(Large) • • tJ-7 (jc). . I 

10 160001 Screw(M4-0.7 X4) ·J.I:.::t-~· • 5 

11 190075 Adjus.ting Screw(M5-0.8X28) • ·DV!Ii.::t-~· . I 
12 100053 Lock Hut ·o-;t~T-;tl-· . I 
13 3201372 Ro II e r Le ve r • o-7Lo<- · • 1 
14 110036 Screw(M3-0. 5 X 6. 5) ·J.I:.::t-~· • 2 
15 000669 Washer •'7-;t:/"f'• • 2 
16 3201376 Tension Spring • 111ili.l<.;:f-. . 1 
17 000665 Washer . •'7-;t:/"f'• . I 
18 0017179 Retaining Ring -;:r.t--;t-7'!}/~· . I 
19 3201190 Tension Link Shaft ·tJ-7!}/~fdl· . I 
20 000425 Washer ·'7-;t:/"f'• . I 

21 3201375 Tension Link ·o-7!1/7· • 2 
22 150001 Screw(l.t4-0. 1 x 4) ·J.I:.::t-~· • 4 
23 3201191 Roller Shaft (Small) • ·o-7flll· . I 
24 3201186 Tension Roller(Small) Unit • ll-7 (l],)(NI.) • • 1 
25 3 201192 Tape Guide Wire· ·7-7'tl-<1''7-(1'· • 2 
26 160000 Screw(l.t3-0. 5 x 3) ·J.I:.::t-~· .. • 3 
27 3201370 Tape Guide . 7-7'tl-< I' . .. • 2 
28 190064 Knob Sc rew(M3-0. 5 X 5) • ·'Y-?~.;:f-~· . . I 
29 3201371 Tape Guide Stop • . 7--:/j:f-( )';:r. l--;t/{. • 1 
30 110009 Screw(M4-0. 1 X 8) ·J.I:.::t-~· . I 

31 170001 Screw(M4-0.7X8) ·J.I:.::t-~· . I 
32 300100 Conical Spring Washer· .. • .DD..I<;:f- '7 '/ :/ 1" • . 2 
33 0095269 Tape Guide Bar Holder • • 7-7' .1<-10 • . I 
34 009604 Screw(ll/64-40 X 5. 5) ·J.I:.::t-~· . . . I 
35 3201377 Tape Guide Bar(Long) . 7--:/j:l-( )'/<-(:it). . I 
36 3201197 Tape Guide Unit· . 7-7'tl-< I' (*D.) • . I 
37 0095272 Tape Guide . 7-7'tl-< I' . . I 
38 001892 Screw(l/8-44 X 2. 9) ·J.I:.::t-~· • 2 
39 3201331 Eye Guard Support • . 7-< '}J'- 1'1&#~. . I 
40 3200252 Eye Guard • ·7-(tl-1'· . I 

41 110038 Screw(M2.5-0.45X4.5) • ·J.I:.::t-~· .. • 2 
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VC2629G. 2679 G. 2729G. 2779G EXCLUSIVE PARTS (3) -lt?=t::-T JI-~Jf:ID!l!H! (3) 29 
Ref. Parts Amt. 

Nn Nn Descri ption .Pn ~ ~ 
-~- 1200153 Rotation Detector Unit • ;t;-JvlC(*-!1.) · . I 

2 110013 Screw(M4-0. 7 x 8) ·ll:..:f.y· • 3 
3 3101494 Handwhee I • . -''/ l';t;-1'-Jv. . I 
4 160005 Screw(M6-1 X 6) ·ll:..:f.Y· • 2 
5 000989 Handwheel Mark . -''/ l';t;-1'-lv"'-:7 . . I 
6 3201217 Magnet . "'~*'/ 1-. .. . I 
7 I 064032 Stepp i ng Motor Un i t • • :7-'T '/ l::"/~.:C-:$7 (*'I.). . I 
8 009816 Screw(M4-0.7X40) • ·ll:..:f.Y· .. • 4 
9 000644 Spring Washer· ·:7-7'!}/~r:l'/Y"r' • 4 

10 3201238 Spacer ·:A..-.!.--1}-· .. • 4 

11 3201212 Stepping Motor Sleeve· . .:e--?TIIitft-'~-17'. . I 
12 3201214 Coup I ing(Large) • • jJ '/ 7' !} / ~ (:k) • . I 
13 160000 Screw(M3-0.5X3) ·ll:..:f.Y· • 4 
14 3201213 Stepping Motor Support ·-'E'-?TIIitftt&· . I 
15 120018 Screw(M4-0.7X10) • ·ll:..:f.Y· • 2 
16 3201211 Roller Shaft • P-7fltl• . I 
17 160003 Screw (M5-0. 8 X 5) ·ll:..:f.'i· . I 
18 3201210 Tension Roller Holder Bracket· · P-7tr77-7-:~ 1- • . I 
19 120006 Screw (M6-1 x 12) • •JI::.:f.Y· • 4 
20 0036133 Cord Clamp(5N-cp 8 .4) .. . ::I-1':77/7'·. . I 
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VC2629G. 2679G. 272 9G, 2779G EXCLUSIVE PARTS ~ 4~ 30 
Ref. Parts Amt. 
~ Nn Descri ption p;, !& h 
-~- 1249109 Control Box, Complete Set· · lfilj~;f, -:1 7 .A (*H.) • • I 

2 3201233 Control Panel· • lfillfJtll_,~-*'"' · • I 
3 1057117 Control Board Unit . lfill~i!&t& (*H) • • I 
4 3201227 Control Box· ·lfillfltllif--:~7.A. • I 
5 3201228 Control Box Lid· • lfiiJfJtll;f, -:1 7 ;t,llf . • I 
6 009956 Screw(M3-0.5x 10) • ·.Jl:;!t.y· • 8 
7 000014 Washer ·!7-:~-;,-.y. • 4 
8 1200170 Cable • . 'T--:/Jv. • I 
9 000016 Nut • ·-J--:~1-. • 2 

10 006187 Screwed Ball (M8-l. 25 x 23) • . fit . • 2 

II 0014224 Box Ho lder(Le ft) · if--:~7 .A;t-Jv~(ii:) · • I 
12 0014225 Box Holder(Right) • · if--:~7 .A;t-Jv~(:ti) · • 1 
13 009948 Screw(M8-I. 25 X 30) ·.Jl:;!t.y· • 1 
14 000676 Spring Washer • ·.A7"!}'./~!7'/-;,-.y. • 1 
15 000666 Washer . . • !7 '/-;,--\' •• • 1 
16 000060 Nut • .. ·-J--:~1-. • 2 
17 000434 Washer ·!7-:~-;,-.y· • 2 
18 3201229 Box Fixing Screw ·if--:~7.Al&{;t;!t.y· • I 
19 3201234 Box Holder. Complete Set · if--:~7 ;r.;t-,v~WI.) • • I 
20 300030 Washer ·!7-:~-;,-.y· • 4 

21 1050076 EPROM(Mark VFI03) • • EPROM(JQ-ij- VF103) • I 
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VC2629G. 2679G. 272 9G. 2779G EXCLUSIVE PARTS ~ S) -if:f'E-T Jl-!lll'lm!~ ~5~ 3 1 
Ref. Parts Amt. 
~ Na De scr iption J!, ~ ~ 

I 1249054 Power Bo x, Complete Set • • 13;ia(;f- "/ 7 A (*D.) • . I 
2 1057041 Motor Dr i vi ng Board Un i t • 'E'-~~~(*D.) • . I 
3 1051072 I/0 Board Unit • I/0~~(*-H.) . I 
4 3201225 Power Bo x Lid· ·11t~;f--;~7A£l' . I 
5 009995 Screw(M3-0.5X5) ·.Jl:;f.:/· • 4 
6 0011709 Power Box Stay ·11tiK{;f--;~7AAT-1· • 2 
7 006905 Wood Screw( 4> 5. I X 20) • •*;f.:/· . 4 
8 I 066025 Knee Switch, Complete Set· · .ifiA-1 -;~7-(.fill) · . I 
9 0092232 Knee Switch Support· · JfiA -1 "/ 7-J&{tti · . I 

10 006910 Wood Screw(.p6 . 8X26) • •*;f.:/· . 2 

II 1066024 Knee Switch· ·.ifiA-1''/7"· . I 
12 009961 Screw(M5-0.8X35) • ·.Jl:;f.:/· • 2 
13 000600 Spring Washer· 'A7'!}/~'J-;J-/'\"· • 4 
14 000206 Nut • • -}- -;~ 1- • • 2 
15 000669 Washer ·'7-;~-/'\"· • 4 
16 100028 Wing Nut · 7-a ?-T-;~ 1- • • 2 
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VC2629G. 2679G. 
Ref . Parts 

Na No. 
i=T 3107040 

1-2 3107041 
1-3 3107042 
1-4 3 207002 
2 001186 
3 0095515 
4 006010 
5 0091725 
6 005133 
7 3107046 
8 001228 
9 0095268 

10 001230 

11 000220 
12 003300 
13-1 3108019 
13-2 3108020 
13-3 3108021 
14 3109037 
15 3109038 
16-1 3107070 
16-2 3107071 
16-3 3107072 
17 3107069 
18-1 3108040 
18-2 3108041 
18-3 3108042 
19 3109045 
20-1 3107056 
20-2 3107057 
20-3 3207004 

21-1 3108030 
21-2 3108031 
22-1 3107073 
22-2 3107074 
23- i 3108060 
23-2 3108061 

2729G. 2779G EXCLUSIVE PARTS (&) 

Descr ip tion Jl, ~ 
Presser foot. C. Set(32) ·111'~!*.11.) · · · · 

II II ( 40) II 

II II (48) II 

" 11 (40-l)(Note I) 11 (t£ 1) • 
Screw(9/64-40 x 7. 8) • • • • • .il:.:f~ · · · 
Presser foot(Small) Spring ·1],111'~-''{.:f · 
Screw(i/8-44X4 .5) • · • · .il:.:f~ · · · 
Presser foot Spring· • • · 111'~-''{.:f · · 
Scrcw(l/8-44X4 .5) · · · • .il:.:f~ · · · 
Presser foot Chip Guard· ·7'--y-;/'j:I-J.: • 
Screw(3/32-56X3.2) • • • • .il:.:f~ • · · 
Presser foot Tape Guide • • 111'~7--;l':tl-1' f.:· 
Screw(3/32-56x3.8) • · • .il:.:f.Y · · · • 

Lock Nut · · • • • • • · 
Adjusting Screw (1/8-44 X 15) • 
Stitch Plate(32M) • · 

II ( 40t.f) ' ' • 
II (48M) • • • 

Differential feed Dog· 
Main feed Dog • • • • • 
Presser foot, C. Set(32) 

II II (40) 
II II (48) 

Presser Foot Chip Guard· 
Stitch Plate(32M) • 

II (40M) .•.• 
II (48t.f) • ' • • 

Main Feed Dog • • • • · • 
Presser Foot, C. Set(56) 

II II (64) 

•c-y7-J--yl-· 
'"'~-*~· . itt& .. 

II • • 

II • • 

·ll!J~l). 

·1i~IJ. 
. w~<m.> . 

II 

II 

• 7'- '/ -;l'j:l- t.: • 
. itt& .. 

II • • • 

II • • • 

·~~l) •• 
. w~<m.> . 

II 

11 11 (56-I) (Note I) II (t£ 1 ) . 

Stitch Plate(56M) • ·itt&· 
II (64M) • II 

Presser Foot, C. Set(56) 
II II (64) II 

Stitch Plate(56M) • • ·itt&· 
II (64fd) • ' • • II 

(l£ 1) I]'N'~~-~{tfo::. LJ.:.tll'~(ln.)'t'T. 
(Note I) This is Presser Foot, C. Set with rigid type(not hinged type) Presser 

Foot (Small). 

32 
Amt. 
~ 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
. I 

. I 

. I 

. I 

. I 

. I 

. I 

. I 

. I 
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VC2629G. 2729G EXCLUSIVE PARTS {7) -It :1 ~ -T JL-!ilf:lm! li (7) 33 
Ref. Parts Amt. 

Nn ~ Descr i ~ t i on Jl, ~ Ell,. 
-~- 3101029 feed Lift Shaft • -~!JJ:rfm· . I 

2 000401 Oi I Wick ·lltl:t· • I 
3 3101030 feed Lift Shaft Spacer -~!JJ:rfmA~--lJ"· . I 
4 000723 Knock Pin· • / -:1 ~ 1:.:"::..--. . I 
5 3101033 Screwed Pin· • 1:.:"::..-- '* :/ . . I 
6 3101050 Upper Kn i fe Driv i ng Connection(A)J:J!A :::t -* ~~ 3 /(A) • I 
7 3101636 Upper Knife Driving Connection(B)J:J!A:::t-*~~3 ::..--(B) . I 
8 160006 Screw(M3-0.Sx4) ·.JJ:-* :/ • . I 
9 0032799 Connect ion Pin • :::t-*~ ~ 3 :..--t:• :..-- . . I 

10 000278 Oi I Wick ·lltl:t· . I 

II 3101053 Adjusting Lever Block· · J:J! Amtiiito{-fll~ · . I 
12 3101052 Upper Knife Adjusting Lever· • J:;( A ~'Hili l/ .1{-. . I 
13 160021 Screw (MS-0 . 8 X 6) ·.JJ:-*:/· • I 
14 3101054 Spring Hanger· • .1{-*lil-?- • . I 
15 II 0003 Screw (M3. 5-0.6 X 6) ·.JJ:-*:/• . I 
16 3101061 Adjusting Lever Spring • J: ;(A mflii 1/ .1{-.l{_;f • • I 
I 7 190012 Screw(t.l6-l X 8) ·.JJ:-*:/• • I 
18 3101637 Upper Knife Driving Lever· . J:;( A 1/.1{-. • I 
19 110011 Screw(M5-0.8XIO) • ·.JJ:;f:/· . 3 
20 3101609 Upper Knife Driving Lever Pin· • J:;( A 1/.1{-1:.:"/. . I 

21 160001 Screw(M4-0 . 7X4) ·.JJ:-*:/· . 2 
22 3101024 Upper Knife Shaft • ·J:J!A ... • I 
23 000638 Seal Plug· ·Ill~· . I 
24 003657 Screw(M4-0. 7 X3) ·Ill-*:/• • I 
25 3101635 Upper Kn1fe Holder ·J:J!At:i· • I 
26 110010 Screw(M4-0.7Xl6) • ·.JJ:;f:/· • 2 
27 3101465 Upper Knife • ·J:J!A· • I 
28 
29 130002 Screw(M3-0 . 5 X 6) ·.JJ:;f:/· . I 
30 3101633 Lower Knife • ·rJ!A· • I 

31 3101634 Lower Knife Holder ·rJ!At:i· • I 
32 3101606 Lower Knife Holder Guide · rJ!Atstl-1 t-:. • I 
33 110002 Screw(ld3-0. 5 X 5) ·.JJ:;f:/· . 3 
34 3101042 Lower Knife Holder Bushing ·rJ!Ats7-:~~::;J.· • I 
35 3101603 Edge Guide . ·~7~Ml· • I 
36 3101601 Lower Knife Holder Bracket • rJ!Ats77-7''Y" • . I 
37 110019 Screw(t.I5-0 . 8X30) • ·.JJ:;f:/· • I 
38 340004 Knock P1n • • / '/ ~ 1:.:"/. • 2 . 

39 3101021 Bracket Gasket · "f;(Afs77?''Y J-.1{'/~/ ·1 
40 000629 Seal Plug· ·Ill~· • I 

* Ref. No. 41 to 61 See the following page. 

From the library of: Superior Sewing Machine & Supply LLC
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VC2629G. 2729G EXCLUSIVE PARTS (7) 33 
Ref. Parts 

No. No. 
rr- 3101022 
42 3200086 
43 160000 
44 0094577 
45 3101612 
46 3101611 
4 7 II 0036 
48 3101058 
49 3101059 
50 3101060 

51 0095642 
52 3101055 
53 340006 
54 3101056 
55 3101631 
56 3101057 
57 110001 
58 000309 
59 110043 
60 330015 

61 000397 

* Ref. No. I to 40 

Desc ri ption 
Upper Kn i fe Shaft Bush i ng· 
Collar(Sx 13X61DJD) 
Screw(M3-0.5X3) 
Upper Knife Spring 
Bracket Cover Gasket 
Bracket Cover • 
Screw (MJ-0. 5 x 6. 5) 
Pus hbut ton 
Pushbutton Spring· 
Pushbutton Holder · 

Amt. 
&. ~ ~ 

• J:j .Afdr:17Y.:>. · ·I 
·'JJ7-· ·3 
. .JJ:;t..Y. . 6 
• J:j ;r_,~-{;f. •· • • I 
· -:/7Jr7l-'JJ"-{-,.-{7:\=-/ · ·I 
· -:/7Jr7 1-'JJr<- · ·I 
. .JJ:;t..Y. . 2 
. 7"7 y .:>.;f-?' ;...-. . I 
• 7" 7 Y "'- ;j{ ?' :...-"-{* · · I 
• 7"7Y.:>.;f-?';...-;t;v?f • ·I 

Retaining Ring ·.A 1- 77"!.1 :...-~ • . I 
. I 
. I 
. I 
• 2 
. I 
• 2 
. I 
. I 
. I 

Upper Knife . Adjusting Lever ShaftJ:j .A&\'Jifjt.o-{-fdj • 
Stop Pin • .A 1- 7 7" t::•:,..- • 
Adjusting Lever Shaft Stop • Kaifit.o-{-fdr;r_ 1-7 7" • 
Adjusting Lever Shaft Bushing· · l.o-{-fdi-:/7Y.:>. • 
Upper Knife Drop Lever ·J:j.A l.tt~77"Lo{- • 
Screw(M4-0 . 7X4) • .JJ:;t..Y · 
Oil Wick • ~Z · 
Screw(M4-0. 7 X 14) • • .JJ:;t..Y • 
Seal Plug· • rti:i!t • 

Oi I Wick ·~Z· . I 

See the preceding page. 
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VC2679G. 2779G EXCLUSIVE PARTS ~ 7 } -tt::f '£: 7 Jl-~lflm!lfl! {7} 34 
Ref. Parts Amt. 

..1!!_ Na Descri pt ion Jb ;& R.tl.:_ 
I 3101029 feed Lift Shaf t • ·~!JJ:r~· • I 
2 000401 Oi I Wick ·ilbZ· .. . I 
3 3101030 feed Lift Shaft Spacer ·~!l.t.r41!1A~--IJ"· . I 
4 000723 Knock Pin • . J '/? t'/ . . I 
5 3101090 Screwed Pin • . t'/;f~· . . I 
6 3101610 Upper Knife Driving Link ·J:.;o!A!}/?· . I 
1 0033024 Retaining Ring 'AI-'/7'!1/~· . I 
8 3101608 Upper Knife Driving Lever· · J:j A V/~- · . I 
9 110011 Screw(td5-0 . 8 X 10) • ·ll:.:f~· • 3 

10 3101609 Upper Knife Dr iving Lever Pin· · J:j A V/~- t:'/ · • I 

II 000309 Oi I Wick ·ilbZ· . I 
12 160001 Screw(td4-0. 7X4) ·ll:.:f~· • 2 
13 3101024 Upper Knife Shaft • ·.t.;IAflb· . I 
14 000638 Sea I PI ug • ·&!itt· . I 
15 003657 Screw(td4-0.7 X 3) ·r.i.:f~· . I 
16 3101604 Upper Knife Holder ·J:jA'f;;· . I 
17 110010 Screw(td4-0 . 7Xl6) • ·ll:.:f~· • 2 
18 3101465 Upper Knife • ·J:JIA· . I 
19 130002 Screw(M3-0. 5 X 6) ·ll:.:f~· . I 
20 3101607 Lower Knife • ·rJIA· . I 

21 3101605 Lower Knife Holder ·rJ~Aa· • I 
22 3101606 Lower Knife Holder Guide · r ;~A t:;"}f -1 J-: • . I 
23 110002 Screw (M3-0. 5 X 5) ·ll:.:f~· • 1 
24 3101042 Lower Knife Holder Bushing ·riAa7'-:;~.:..· . I 
25 3101603 Edge Gu1de ·~7')i::'l;!l· • I 
26 3101601 Lower Knife Holder Bracket · r ;~ A a7' 7 7 7 1- • . I 
27 110019 Screw(M5-0. 8 X 30) • ·ll:;f~· • 1 
28 340004 Knock Pin • . J '/? t'/. • 2 
29 3101021 Bracket Gasket . 7' 7 7 7 1- ... ~ v ~ / . . I 
30 000629 Seal Plug· ·r.i~· . I 

31 3101022 Upper Knife Shaft Bushing· ·J:;1Afdi7'7~.:..· . I 
32 3200086 Collar(8X13X611D1) ·:b7-· .. • 2 
33 160000 Screw (M3-0. 5 X 3) ·ll:.:f~· • 4 
34 0094577 Upper Kn1fe Spring . _tj A/~;f • . I 
35 3101612 Bracket Cover Gasket · 7'777 1-:b,..~- ... ~v~/ · . I 
36 3101611 Bracket Cover • . 7'77 7 1- ;j]/~-. • 1 
37 110036 Screw(M3-0 . 5X6 .5) ·ll:.:f~· • 2 
38 0024076 Seal Plug· · xti~· • 2 
39 110043 Screw(M4-0.7 X 14) • ·ll:.:f~· . I 
40 33 0015 Sea I PI ug • · r.i~· • 1 

41 000397 Oi I Wick ·ilbZ· . I 

From the library of: Superior Sewing Machine & Supply LLC
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VC2730 , 2730-12 EXCLUSIVE PARTS 'lt/ .:r-T JL-W.IfHll!.!la 

& ~ 
·tf-.1.1:;1· 

Ref. Parts 
No Nn 

t=T oo93356 
1-2 0093357 
1-3 0093358 
2 3100365 
3 3201231 
4 120015 
5 0093214 
6 3100362 
7 3100290 
8 0093212 
9 3100363 

10 000321 

11-1 3107050 
11-2 3107025 
11-3 3107047 
12 001186 
13 0063280 
14-1 0063283 
14-2 0063284 
15-1 0063281 
15-2 0063282 
16 005122 
17-1 0094800 
17-2 0094801 
17-3 0~94802 
18 3109305 
19 3101304 
20 3101307 

21 110021 
22 310042 
23 0032853 
24 3100221 
25 3100222 
26 3100231 
27 0032867 
28 3101306 
29 3101302 
30 3101301 

31 
32 
33 

3130046 
3130047 

260000 

Descri pt ion 
Needle Clamp(48) 

II (56) 
II (64) 

Counterweight, Complete Set • 
Counterweight · 
Screw(M5-0. 8 X I 0) · • • 
Connecting Rod Ring • 
Connecting Rod, Complete Set 
Connecting Rod 
Roller Bearing 
Connecting Rod Pin 
011 Wick 

II 

II 

· "" 7 :..-- A tJ .x. -1 HMD • 
· .;<7 :,..-A tj .x...{ 1- • 
·.1.1:-*:/• 
·ttt;1tr:~-;~t-'ll:..--:1· 
. tt-l$ p '/ 1-' (~.) • 
· ttliJ p '/ r · 
· =--t-'Jv.....::7lJ :..--?"· 
. tf--f*p '/ 1-' t•:..--. 
·il!l:lr-· 

Presser Foot, Complete Set(48) · ¥!J.x.(*ll) • 
II II (56) II 

II II (64) II 

Screw (9/64-40 X 7. 8) · 
Presser Foot Spring· 
Locking Pin(48) • 

·1l:A~-:? · 
• ¥!J.x..;'{* • 
• @) llll:;l t•:..-- • 

II (56, 64) ' II 

Presser foot Hinge Pin(48) 
II II (56, 64) II 

Screw(3/32-56X5.5) · · .1.1:-*:/ • 
St1tch Plate(48M) · ·it~· 

II (56M) • II 

II (64M) • II 

Looper • Jv-.r~ • 
feed Mechanism, C. Set • :3 ll tam(*'l.) · 
Main feed Bar Driving Connection ~:i!llll:..--9 · 

Screw(M5-0. 8 X 18) • • .1.1:-*::l • 
Oi I lick • il!l:lr- · 
Driving Connection Bushing • ~:i!llll :..--97'/Y::l. • 
Differential feed Bar· • M:i! ll is· 
Main feed Bar • • ~:3 ll is · 
feed Dog Key • ~- · 
feed Lift Block (front) · fll~ (ntl) · 
feed Lift Block(Rear) • · fif~(~) • 
Differentia 1 feed Bar Driving Connect ion M:i! ll ll :..-- 9 · 
feed Bar Guide(Lower) • · :3 ll "isjf -1 rCf) · 

Needle Guard(Front) Lever· 
Needle Guard Lever Cover 
Screw(5/16-24X 15.88) • 

. tt~?"(ntl)Jii. 

. tt~?-1811 .;'{- . 
·.1.1:-*::l· 

35 
Amt. 
B!.9..:.. 
• 1 
. 1 
• 1 
• 1 
• 1 
• 1 
• 1 
• 1 
• 1 
• 1 
• 1 
• 1 

• 1 
• 1 
• 1 
• 1 
• 2 
• 1 
• 1 
• 1 
• 1 
• 2 
• 1 
• 1 
• 1 
• 1 
• 1 
• 1 

• 1 
• 3 
• 1 
• 1 
• 1 
• 2 
• 1 
• 1 
• 1 
• 1 

• 1 
• 1 
• 2 
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VC2733 EXCLUSIVE PARTS 
Ref. Parts 
_fu_ No. 

I 0093357 
2 3107332 
3 110004 
4 II 0054 
5 000531 
6 3107303 
7 130016 
8 3107306 
9 110084 

10 000327 

II 003302 
12 3107304 
13 3107311 
14 110027 
15 0094081 
16 3109032 
17 3109033 
18 3100365 
19 3201231 
20 260000 

21 120015 
22 0093214 
23 3100362 
24 3100290 
25 0093212 
26 3100363 
27 000321 
28 3101222 
29 3101225 
30 3101226 

31 II 0043 
32 3101224 
33 3101223 
34 110054 

Descri ption 
Needle Clamp(56) • · · · · · • 
Presser foot, Complete Set(56) 
Screw (M3. 5- 0. 6 x 8) • • • • 
Screw(M3-0. 5 X 3 .5) · · • · 
Washer · • · • • · · • · • 
Presser foot Spring(Left) • 
Screw(M2.5-0.45X6) • · · • 
Presser foot Hinge Pin(56) 
Screw(M3-0.5X4.2) · · • · 
Lock Nut • • • • • · · • • 

Adjusting Screw{l/8-44X II)· 
Presser foot Sprtng(Right) 
fabric Guide(Long) 
Screw(M2.5-0.45X3.5) • 
Stitch PI ate (56L) · 
Differentia I feed Dog (P=2. Smm) 
Main feed Dog(P=2.5mm) 
Counterweight, Complete Set • 
Counterweight · 
Screw(S/16-24 x 15 .88) • 

Screw(MS-0. 8 X 10) · 
Connecting Rod Ring· 
Connecting Rod, Complete Set 
Connecting Rod 
Roller Bearing 
Connecting Rod Pin 
Oi I Wick 

-tt :1 "E -T JI-,Wiflftll.!'ll 

J'o :& 
. ttl.I:JC .. 
. flll.:r. (lJl.) . 
• .J.I:.:f:/ .. 
. .J.I:.:f:/ •• 
·?:;t~"\""· 
. !],flll.:r.-'{-* (1i:) • 
. .J.I:;f:/ •.... 
. flll.:r.t ::..--:/I::":/' • 
. .J.I:.:f:/ .... 
• t:l /' :7 -r /' 1- •• 

·l.l.'Hlli.:f:/ • 
. 1]-flll.:r. ... {;f (:;fj) • 

• :ffi:Jl-1 r <:fl> · 
·.J.I:.:f:/· 
·itt&· · llir* !.1 <mm->< t' ::t 7"2. Smm) · ~* !.1 <mm-> ( t' ::t 7"2. Smm) 
• -'{ 7 ::..-' .7. rJ .:r. -1 !- (*.ll.) • 
. ,1{7::..-'?.rj.:r..-(f-. 
·.J.I:.:f:/· 

·.J.I:.:f:/· 
·ttf*o:;~t:!J::..--~· 
• ttlifl o '/ r <¥.1l.> • 
• ttliflo '/ r • 
. ;:::.- rlv~7 !.1 ::..--~. 
·itt;llo-yt:l::"::..--· 
·$::t· .. 

fabric Guide, C. Set (Covering Seam):ii:::tl(*-'1.) ({;lt~v'fll) · 
fabric Guide Support • :ffi:Jl-1 rJ&ftt& • 
fabric Guide fixing Plate· ·:ffi:Jf-1rlim:ii::t&· 

Screw(M4-0.7XI4) • ·.J.I:.:f:/· .. 
fabric Guide(Left) • :ffi:Jf -1 r <t£> . 
fabric Guide(Right) • • :ffi:Jl-1 r <:ti> · 
Screw(M3-0.5X3.5) ·.J.I:.:f:/· 

36 
Amt. 
!kg_,_ 
. I 
. I 
. I 
. I 
. I 
. I 
• 4 
. I 
. I 
. I 

• I 
• I 
• I 
• I 
• I 
. I 
• I 
• I 
• I 
• 2 

• I 
• I 
• I 
• I 
• I 
. I 
• I 
• I 
• I 
• I 

• 2 
• I 
• I 
• 2 
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VC2635, 2685. 2735. 2785 EXCLUSIVE PARTS (!) -tt ::f .:c -T JL-!flflm!!H! ( 12 37 
Ref. Parts Amt. 
..1!L No. Descri ption d1 ~ ~ 

1 3101034 Machine frame Unit · 7-.J,.,~-:; I' <MO • • 1 
2 3101084 Slide Cover· ·m!.lt&:· • 1 
3 3100401 Supplementary Slide Cover· ·tltl}tj::jiiJI!IJt&:· .. • 1 
4 3101040 Stitch Plate Support ·itt&:l!il.#t&:· .. • 1 
5 3101083 front Cover(Upper) · Jtirllll ~ ;b .r~- (J:.) • • 1 
6 390020 Sticker • ·t±XJ: y-;v. . 1 
7 3101082 front Cover(Lower) . Mllll~:b.t~-('f). • 1 
8 3101080 Suction Pipe Support • IJ&ib'lfj(: .:c. . . 1 
9 110009 Screw(M4-0. 7 X 8) ·.!l:.:f'l· . 2 

10 3101081 Suet ton Pipe fiXing P1a te • ·IJ&ib'lfi!IJ:Et&:· • 1 

11 110036 Screw(M3-0. 5 X 6. 5) ·.!l:.:f.Y· • 2 
12 3101120 Suction Pipe ·IJ&ib'lf · • 1 
13 0012480 Dust Hose (l500mm) • · ~IU.Ilt--A · • 1 
14 0013648 Hose Band • • Ji;-A.I~~ I'. • 2 
15 006921 Wood Screw(<fl4.8X2.5) •*.:f'l· • 4 
16 0010261 Vi ny I Tube ( 6 X 4mm) . t".::.-;v.t~-{7'. 
17 1098012 Hand Valve • .1'\~ t: .~~;v:1 . . 1 
18 350006 Wood Screw(<fl3.5X32) • •*.:f'l· . 2 
19 1094008 Union T-Connector (EUT6) • ·.::z..::.:::t~T::~.:fP':7· • 1 
20 3100365 Counterweight, Complete Set· • .1< 7 ~A? .:c...{ HU> . • 1 

21 3201231 Counterweight • · .t<7~A'/.:c...{ r • • 1 
22 260000 Screw(5/16-24X 15.88) • ·.!l:;f'l· .. • 2 
23 120015 Screw(M5-0.8X10) • ·.!l:;f'l· .. . 1 
24 0093214 Connecting Rod Ring • ·ftt*P-:;!'1}~~· • 1 
25 3100362 Connecting Rod, Complete Set . itt$ ll '/ I' (Mi.) • • . 1 
26 3100290 Connecting Rod ' ftf$ll '/ !' ' • 1 
27 0093212 Ro lie r Bearing · .::.-l';v~71} ~?' · • 1 
28 3100363 Connecting Rod Pin •if-$P-:;!'t'~· • 1 
29 000321 Oi I Wick ·ii!IZ· .. • 1 

From the library of: Superior Sewing Machine & Supply LLC
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VC2635. 2685. 2735. 
Ref. Parts 
~ Na 

I 3101065 
2 000206 
3 3101064 
4 110011 
5 3101067 
6 130009 
7 3101066 
8 3101068 
9 003657 

10 3101070 

II 3101071 
12 3101069 
13 II 0008 
14 3101072 
15 006212 
16 3101073 
17 160001 
18 3101074 
19 160000 
20 3101076 

21 190020 
22 000186 
23-1 3107015 
23-2 3107017 
23-3 3107034 
23-4 3107030 
23-5 3107032 
23-6 3107005 
24 001186 
25 0091725 
26 009730 
27 3107009 
28 006010 
29-1 3107019 
29-2 3107008 
30 004236 

31 000220 
32 00331)0 
33-1 3108004 
33-2 3108005 
33-3 3108006 
33-4 3108002 
33-5 3108003 
34 3109025 
35 3109024 
36 001123 

2785 EXCLUSIVE PARTS (2) 

Dcscri pt ion 
Bracket Holder · · · 
Lock Nut • · • · · • · 
Fabric Presser Bracket 
Screw(M5- 0.8X 10) · · 
Fabric Presser · · · • 
Screw(M3-0.5X4.6) · • 
Fabric Presser Shaft 
Fabric Presser Guide Bar 
Screw(M4-0.7X3) · · 
Fabric Presser Spring· 

Collar(6XI2X6111D) • · 
Guide Bar Stop Plate 
Screw(M4-0.7X5) • · 
Elastic Tape Gu ide Bracket 
Screw(M5-0 . 8X6) · · • • 
Elastic Tape Guide Shaft 
Screw(M4-0.7 X 4) • • • • 
Elastic Tape Guide • • • 
Screw(M3-0.5X3) • • • • 
Fabric Presser Guide Plate 

+t :1 "E-T Jt-.i¥1fiftii.Ha (2) 

J:r :t 
· 771-J'-:; f-5lz · · 
• o-:;7-t"-:; r ... 
. :(fijljlz77?''Y r. 
·J.I:.:fy .• 
·:(fijljlz·. 
·J.I:;f~ .. 
·:(fijljlz*IJ· 
·71-11-"1*· 
·J.I:.:fy .. 
· :(fipjlz.r{_;f • 

·1:17- . .. 
·71-<rlift.Ar-:~::tti· 
·J.I:;fy· ..•... 
• :::3A1J'-< r771J'-:~ r · 
·J.I:.:fy ..•... 
• :::3 A7f-< ri&ftfi · 
·J.I:.:fy .•.•• 
·:dA:JJ-<r· • · 
·J.I:.:fy ..... 
• :(fipjlzj]'-< r:lht • 

38 
Amt. 
~ 
. I 
. 1 
. I 
. I 
• 1 
• 2 
• 1 
• 1 
• 2 
• 1 

• 1 
• 1 
• 3 
• 1 
. I 
• 1 
• 1 
• 1 
• 1 
• 1 

Screw(M4-0.7X8) • • · • • • J.l:;fy · · · · • · 2 
Washer · · · · · · • · • • '}-:;~'\" • · · • • 2 
Presser Foot, C. Set(l32)(2Need1es) jljlz U.II.)(2;;$:£t) ·1 

II II (140) II II II • 1 
II II (148) II II II • 1 
11 11 (156)(3Needles) 11 (3;;$:£t) ·1 
II II (164) II II II • 1 
II II (056) II II II • 1 

Screw (9/64-40 x 7. 8) • · • • • J.l:;f ~ • • · 1 
Presser Foot Spring· • · · · Wz,r{_;f • · 1 
Screw(l/8-44X5.3) • • • • • J.l:.:fy · · · 1 
Presser Foot(Small) Spring .,J,pjlz.r{_;f • ·1 
Screw(I/8-44X4.5) • • • • • ll:.:f~ · • • ·I 
Elastic Tape Guide (with Top Cover Thread) :::3 A7f -1 r (19IW • 1 

11 (without Top Cover Thread) 11 (19!~) · 1 
Screw(3/32-56X4.2) • • • · • • J.l:;fy · · · · ·I 

Lock Nut • • · · · · • · · 
Adjusting Screw(l/8-44X 15) • 
Stitch Plate(32M) (2 Needles) 

II (40t.f) II 

II (48t.f) II 

11 (56M)(3 Needles) 
II (64M) II 

Main Feed Dog· • • • • 
Differential Feed Dog· 
Washer • • • · • • • 

• o-:;7-t"-:; r. 
· 1111!ii.:fy ••. 
. tt:lht ( 2 *it) . 

II II 

II II 

II II 

. ~:3!1 .. 

. M:i! !J • • 
·'}-:;~'\"· 

. I 

. I 

. I 
• 1 
• 1 
. I 
. I 
. 1 
. I 
• 1 
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VC2635. 2685. 2735, 2785 EXCLUSIVE PARTS { 3 ~ -~t'1""£:-TJI-~mm!H! P~ 39 
Ref. Parts Amt. 

Na Na Descri ption & ~ ~ 
-~- 3101088 Supplementary Roller, Complete Set 111!1VJI:l-7(1.!1.) • . I 

2 0065435 Supplementary Roller ·fliJJJIJo-7· • 2 
3 0065437 Supplementary Roller Stay(B) ·fliJIJIJo-7:J(:.:x:{B) • 2 
4 0065436 Supplementary Roller Stay(A) • fl!Jql) o -7 ;t.:x: (A) • 2 
5 110030 Screw(M3-0.5X2.6) .. . .11:*:/. . 8 
6 3101085 Supplementary Roller Support ·fliJJJIJo-7Jiitftti • . I 
7 000425 Washer ·?:;~~"!"· • 2 
8 009954 Screw(M6-I x 8) ·ll:..:f.:/· • 2 
9 3101087 Elastic Tape Front Roller, C. SetJlllo-7(Hi) • • I 

10 0064241 E I ast i c Tape Fran t Ro II e r • ·Jlllo-7· . I 

II 0064243 Front Roller Guide · Jlllo-7::fA;b'-{ f-: • . I 
12 003638 Screw(ll/64-40 X 4) ·ll:..:f.:/· . I 
13 009220 Screw{ll/64-40 x 8) ·ll:..:f.:/· . 2 
14 0032719 Collar(IOXI6X6mm) • ·::b7-· • I 
15 001459 Screw{9/64-40 X 3) • ·ll:..:f.:/· . I 
16 3101086 Elastic Tape Front Roller Shaft· Jlllo-7!M · . I 
17 0011166 Front Roller Block ·1llfo-77'o:;~?· . I 
18 009973 Screw(M5-0.8 x 10) • . ·ll:..:f.:/· • 4 
19 0064245 Front Roller Block Shaft ·Mo-77'o-y?Jiit#M · . I 
20 3120243 Elastic Tape Front Roller Connector JliTo-71(1!~ . I 

21 000429 Washer .. ·?:;~~"!"· . I 
22 009936 Screw(M8-1. 25 X 20) .. ·ll:..:f.:/· • 1 
23 160007 Screw(M6-I X 6) ·ll:..:f.:/· • 3 
24 3120245 Elastic Tape Front Roller Holding Shaft 1llfo-7:J(:.:x:IM . I 
25 0067025 Bracket · . 7'7?"7 1-. . 2 
26 009877 Knob Bolt (M10-1.5 X 20) .. · 1 7';J{Jv 1- • • 2 
27 009947 Wood Screw(~ 5.1 X 25) • •*.:f.:/· • 4 
28 0064252 Elastic Tape lower Roller, C. Set(2) "'fo-7 (*'1.2) • 1 
29 0063471 Tension Ro II e r, C. Set (I) • ·7:..-'~3:..-'ll-7(*'1.1) . I 
30 0063470 lower Ro lie r ·ro-7· • 1 

31 0063460 lower Roller Bushing ·ro-77':;~~.:r.· • 2 
32 0063469 lower Roller Shaft ·ro-7fllr· • 1 
33 000016 Nut • . . . • .,.. :;! 1- • .. • 1 
34 0064173 Tension Roller Slider· ·7-7-1'~· • 1 
35 006475 Screw(MS-1. 25 X 16) ·ll:..:f.:/· . 1 
36 0031014 Tension Roller Slider Stop • 7-7-1'~7- f-:;~ .r~. • I 
37 0031015 Tension Roller Slider Stop Handle :A 1- :;~.1~.1':..-' f-:Jv • . I 
38 009853 Screw (11/64-40 X 6. 5) ·ll:..:f.:/· • 1 
39 0065258 lower Roller Support ·ro-7i:l· • 1 
40 000428 Washer ·?:;~~"!"· • 2 

41 006920 Wood Screw(~ 5. 8 X 32) • •*-*:/• • 2 

From the library of: Superior Sewing Machine & Supply LLC
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VC2 6 35, Z7JS EXCLUSIVE PARTS {4} if 7 =f: -T Jt.~ l'fl:m! .H. { 4} 40 
Ref . Parts t\mt. 

Na ~ Dcscr i~ t ion £ ~ !k!L:. 
-~- 3101029 feed Li ft Shaft· ·~ll..trtm· . I 

2 000401 Oi I Wick ·it!IZ · • I 
3 3101030 feed Lift Shaft Spacer ·~ll..tr$11JA-'--!J'· • I 
4 000723 Knock Pin · . / '/ ~ 1::"::..-. • I 
5 3101033 Screwed Pin · ·1::"::..-.:f~. • I 
6 3101050 Upper Kn i fe Driving Connection(A)l:.)A::t.:f~~3::..-(A) . I 
7 3101636 Upper Knife Driving Connection(B)l:.)A::t;f~~3::..-(B) . I 
8 160006 Screw (M3-0 . 5 X 4) ·ll:..:f~· . I 
9 0032799 Connect ion Pin • ::t.:f~~3::..-t::•::..-. . I 

10 000278 Oi I Wick ·it!IZ· . I 

II 3101053 Adjusting Lever Block· • ..t;t AIIUliv,.'-fll~ · . I 
12 3101052 Upper Knife Adjusting Lever· . l:.;t Alll!!liv,.,-. • I 
13 160021 Screw(MS-0 .8X6) ·ll:..:f~· . I 
14 3101054 Spring Hanger • • ,>{,:fjjf.-7' • • I 
15 110003 Screw (M3 . 5-0 .6 X 6) ·ll:..:f~· • I 
16 3101061 Adjusting Lever Spring • ..t;t AI11HliiL""'-"'* • • I 
17 190012 Screw(M6-I x 8) ·ll:..:f~· • I 
18 3101637 Upper Knife Driving Lever· . J:.) A \.o{- . . I 
19 110011 Screw(M5-0 . 8X 10) • ·ll:..:f~· . 3 
20 3101609 Upper Kn i fe Ori ving Lever Pin· · J:.) A Lo{-1::"::..- • • 1 

21 160001 Screw (M4-0 . 7 X 4) ·ll:..:f~· • 2 
22 3101024 Upper Kn i fe Shaft · ·..t)Afdl · • I 
23 000638 Seal PI ug • ·Ul~· • I 
24 00365 7 Screw (M4-0 . 7 X 3) ·Ul.:f~· • 1 
25 3101635 Upper Knife Holder ·l:.)A~· • 1 
26 110010 Screw(M4-0 . 7XI6) • ·ll:..:f'l· . 2 
27 3101028 Upper Knife · ·l:.)A· • 1 
28 3101075 Upper Kn i fe Sheet • ·l:.)A~-1-. • 1 
29 130002 Screw(M3-0 . 5 X 6) ·ll:..:f 'l · • I 
30 3101633 Lower Kn i fe • ·r)A · • I 

31 3101634 Lower Knife Holder ·r)A~· • I 
32 3101606 Lower Knife Holder Guide ·r)A~7::1-1J-:· • 1 
33 110002 Screw(M3-0. 5 X 5) ·ll:..:f'l· • 3 
34 3101042 Lower Knife Holder Bushing ·r.iA~7-:~~:::t.· . 1 
35 3101603 Edge Guide · ~r:~E:m· • I 
36 3101601 Lower Knife Holder Bracket • r ;~ A ~7 7-?--:~ t- • • I 
37 110019 Screw(MS-0. 8 x 30) · ·ll:..:f 'l · • 1 
38 340004 Knock Pin · • / '/ ~ t::•::..-. • 2 
39 3101021 Bracket Gasket • r)A~77-?--:~ t-,.~-:~=f-::..- ·1 
40 000629 Seal Plug · ·Ui~ · • 1 

* Ref. No. 41 to 61 See the following page . 
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VC2&35, 2735 (4) 
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VC2635. 2735 EXCLUSIVE PARTS ~4 ) -tt:f=e:-T Jl;~lflm!~ ~4) 40 
Ref. Parts Amt . 

Nn Nn Descri ption &. ~ h ;rr- 3101022 Upper Knife Shaft Bushing· • J:;tAtdr:17~"" · • I 
42 3200086 Co llar(8 X 13 X 6mm) ·»7-· .. . 3 
43 160000 Screw (l.t3-0. 5 X 3) ·ll:..:fy· .. . 6 
44 0094577 Upper Knife Spring • J:j A/'{,;f . • I 
45 3!01612 Bracket Cover Gasket • ':1777 f-jJ?{-.1'{7:\'-/. • 1 
46 3101611 Bracket Cover • • 7 7 1r 7 r » ,1{- · • I 
47 110036 Screw(l.t3-0. 5 X 6. 5) ·ll:.;fy· .. • 2 
48 3101058 Pushbutton •':17~.:>.#?'/· • 1 
49 3101059 Pushbutton Spring· . 7" 7 ~ .:L ;j{ ?' / /{,;f . • I 
50 3101060 Pushbutton Holder· . 7" 7 ~ .:L ;j{ ?' /;J;Jt.-7' • • 1 

51 0095642 Ret a i n i ng R i ng ·Ar::t7"ll/~· • • I 
52 3101055 Upper Kn1 fe Adjusting Lever ShaftJ:.j Am!i7itn{-flb · . 1 
53 340006 Stop Pin 'AI-77"1:"/• .. • I 
54 3101056 Adjust i ng Lever Shaft Stop • IL'lli1i ln{-flb A r 7 7" • . 1 
55 3101631 Adjusting Lever Shaft Bushing· . v ,1{-flb-:7 /' ~ .:L • • 2 
56 3101057 Upper Knife Drop Lever • J:j A \"o 77"1/.1{- • • 1 
57 110001 Screw (l.t4-0. 7 X 4) ·ll:..:fy· • 2 
58 000309 Oi I Wick ·ii!IZ· • 1 
59 110043 Screw(l.t4-0. 7 X 14) • ·ll:..:fY· • 1 
60 330015 Seal Plug· ·r.i~· • 1 

61 000397 Oi I Wick ·ii!IZ· • 1 

* Ref. No. I to 40 ·····See the preceding page. 

From the library of: Superior Sewing Machine & Supply LLC
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VC2SBS, 2785 EXCLUSIVE PARTS (4) 
Ref. Parts 

Na Na 
- ,- 3101029 

2 00040 I 
3 3101030 
4 000723 
5 3101090 
6 3101610 
7 0033024 
8 3101637 
9 110011 

10 3101609 

II 000309 
12 160001 
13 3101024 
14 000638 
15 003657 
16 3101635 
17 110010 
18 3101028 
19 3101075 
20 130002 

21 3101633 
22 3101634 
23 3101606 
24 110002 
25 3101042 
26 3101603 
27 3101601 
28 110019 
29 340004 
30 3101021 

31 000629 
32 3101022 
33 3200086 
34 160000 
35 0094577 
36 3101612 
37 3101611 
38 110036 
39 0024076 
40 110043 

41 
42 

330015 
000397 

Descr ip tion 
Feed Lift Shaft · 
Oi I Wick 
Feed Lift Shaft Spacer 
Knock P1n • 
Screwed Pin • 
Upper Knife Driving Link 
Retaining Ring 
Upper Knife Driving Lever· 
Screw(M5-0 . 8 X 10) • • • 
Upper Knife Driving Lever Pin· 

Oi l Wick 
Screw(M4-0. 7 X4) 
Upper Knife Shaft • 
Seal PI ug • • 
Screw(M4-0. 7 X3) 
Upper Knife Holder 
Screw(M4-0. 7 X 16) • 
Upper Knife • 
Upper Knife Sheet · 
Screw(M3-0 .5X6) 

Lower Knife · 
Lower Knife Holder 
Lower Knife Holder Guide 
Screw(M3-0.5X5) • • 
Lower Knife Holder Bushing 
Edge Guide • • • • 
Lower Knife Holder Bracket 
Screw(M5-0. 8 x 30) · 
Knock Pin • • 
Bracket Gasket 

Seal Plug· 
Upper Knife Shaft Bushing· 
Collar(8x 13X6mm) • 
Screw (M3-0. 5 X 3) 
Upper Knife Spring 
Bracket Cover Gasket 
Bracket Cover • 
Screw (M3-0. 5 X 6 .5) 
Seal Plug· • 
Screw(M4-0. 7X14) · 

Seal Plug· 
Oil Wick 

-It :1 'E -T JL-1¥ lfHIJ! .HI ( 4) 

.r., ~. 
·~!J.I:'ffdl· 
·ll!IZ· 
·~!J.I:'fifi!J;r.--.:.--1}-· 
. J -:~?t.''/. 
. t''/;t.:/. 
·J:};r.!}'/?· 
·.AI--:,~:1!}'/-7'· 
. J:j ;r. v.r{-. 
• .ll:-* :/ . 
• .1:} ;r. v .r{- t.' '/ • 

·ll!IZ· 
·.!l:;t.:/· 
·J:j;r.fdl· 
·t!i~· 
. r.l;t. :/ .. 
·..tj;r.i:J· 
·.!l:;t.:/· 
·.l:};r.· 
·J:j;r.y-1-. 
·.!l:;t.:/· 

·'f};r.· 
·'f};r.i;· 
. 'f j ;r.i;')J'-f}-:. 
·.!l:;t.:/· 
·'f};r.i;:f-:;y;:z.• 
·l137~1$l· 
. 'f j ;r. ii:17.,. -;I " • 
. .!l:;t.:/ . . . 
. J '/? t.''/ . • . 
. :17 .,. '/ " /~ -;I ~ '/ • 

41 
Amt . 
Rs..!L. 
• 1 
. I 
. I 
. I 
. 1 
. I 
. I 
. I 
. 3 
. I 

. I 
• 2 
. I 
. I 
. I 
. 1 
• 2 
. I 
• 1 
• 1 

. I 

. I 

. I 

. 1 
• 1 
. 1 
• 1 
. I 
• 2 
. 1 

·sa~· · 1 
. _tj ;r. fi:f '/ y ;:z. • • 1 
. :J17-. . 2 
. ll:.;t.:/ . . 4 
• _t j ;r. rt;f. • · 1 
. :17-7-:~ 1-"JJ.I-{-/~-:,1~'/ • • 1 
. :17-7-:~ 1-:JJ/~-. • 1 
. ll:.;t. :/ . . 2 
. r.l~. . 2 
. ll:.;t. :/ . . 1 

• 2 
• 1 
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VC2640P, 2645P{I) 
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VC2640P, 2645P EXCLUSIVE PARTS ( l) 
Ref. Parts 

No No. 
I 0063548 
2 0094604 
3-1 3100641 
3-2 3100643 
4 000532 
5-I 3109011 
5-2 3109013 
6-1 3109010 
6-2 3109012 
7 3100365 
8 3201231 
9 120015 

10 0093214 

11 3100362 
12 3100290 
13 0093212 
14 3100363 
15 000321 
16 3101304 
17 3101307 
18 110021 
19 310042 
20 0032853 

21 3100221 
22 3100222 
23 3100231 
24 0032867 
25 3101306 
26 3101302 
27 3101301 
28 3130046 
29 3130047 
30 260000 

Descri ption Jl, ~ 
Seal Plug· • t'H~ · · · 
Seal Plug· • t'lti · · · 
Supplementary Slide Cover(32,40,48,56)71l' !J tbHIIIJYJ:fi 

II II (64) • II 

Washer · r:J '/ '!/ "r • 
Main Feed Dog(32,40,48,56) · ~l!!J • 

II II (64) • II 

Differential Feed Dog(32,40,48,56) Jlii~!J • 
II II (64) ' II 

Counterweight, Comp le tP. Set · • r\'7 './A rJ ::r.-{ H*-!1.) • 
Counterweight · · .1<7 './A r) ::r.-{ 1- • 
Screw(M5-0.8X 10) • ·ll:...:fY • • • 
Connecting Rod Ring· · tl-Mft> '/ 1-' !J './"/ • 

Connecting Rod, Complete Set • tl-Mit> '/ 1-'(*-!1.) • 
Connecting Rod • ttMI t2 '/ 1-' • 
Roller Bearing • =.- 1-'lt..--::7!) './"/ · 
Connecting Rod Pin • tl-Mit> ':1 1-' t''./ · 
Oi I Wick • ii!IZ · 
Feed Mechanism, C. Set • ~ !J ~~~(*-H.) • 
Main Feed Bar Driving Connection~~!) !J './~ • 
Screw(M5-0.8X 18) · ·ll:...:fY • 
Oil Wick · ii!IZ · 
Driving Connection Bushing • ~~!) !J './~7':1-!/:::. • 

Differential Feed Bar· • RIJ~!J-a • 
Main Feed Bar • • ~~!)-a • 
Feed Dog Key • ::f-- · 
Feed Lift Block(Front) • ftl~(RIJ) • 
Feed Lift Block(Rear) • · ftl~(~) • 
Differential Feed Bar Driving Connection RIJ~!I!) './~ · 
Feed Bar Guide(Lower) • ·~!J-a:b'-1 1-'("f) • 
Needle Guard(Front) Lever· · t+~?'(Jfif)J&ii • 
Needle Guard Lever Cover • tt~?'J9ii;l;p<- • 
Screw(5/16-24X 15.88) • • • ·ll:...:fY • 

42 
Amt. 

~ 
. I 
. I 
. I 
. I 
• 2 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
. I 

. I 

. I 

. I 

. I 

. I 

. I 
• 1 
. 1 
. 3 
. I 

• 1 
• 1 
• 2 
. 1 
. I 
• 1 
• 1 
• 1 
• 1 
• 2 
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VC2640P (2) 
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VC2640P EXCLUSIVE PARTS ~2 ~ -tt 7 -t-T JL-~mmM~ ~2> 43 
Ref. Parts Amt. 
~ Na Descri ~ tion & ~ ~ 

1-1 0065367 Presser Foot, Complete Set(32) • !'I'.:~:.(M_). . I 
1-2 0065368 II II (40) II . I 
1-3 0065369 II II (48) II . I 
1-4 0065370 II II (56) II . I 
H 0065371 II II (64) II . I 
2 001186 Screw(9/64-40X7.8) • ·.Jl:;f.:/· . I 
3 0063280 Presser Foot Spring· • t]\!'I'.:J:./-(*. . I 
4 0065366 Locking Pin· • · .. · §J!J.Jl:jt'/· . I 
5 0063282 Presser Foot Hinge Pin • Jill.:!:. t /:/t'/. . I 
6 005122 Screw (3/3 2-56 X 5. 5) • ·.Jl:;f.~· . I 
1-1 0065345 Stitch Plat e (32L) • ·ttl&· . I 
7-2 0065346 II (40L) • II . I 
7-3 0065347 II ( 48L) • II . I 
7-4 0065348 II (56L) • II . I 
1-5 0065449 II (64L) • II . I 
8-1 3100640 Slide Cover(32,40 , 48 , 56) · ilf!Jt& · . I 
8-2 3100642 II (64) • II . I 
9 3100630 Folder(Left) • :a::m <E:> . . I 

10 3100631 folder(Right) • • . :a::m<;Q>. . I 

II 000538 Washer ..... · ?7~-'r · • 2 
12 110009 Screw(M4-0.7 X 8) ·.Jl:;f.~ · . • 2 
13 0095367 Folder Chip· • • ·:Ji:::ifl-7'77"• • 1 
14 004182 Screw(3/32-56 X 2. 5) • ·.Jl:;f.~· .. . I 

From the library of: Superior Sewing Machine & Supply LLC
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VC2645P EXCLUSIVE PARTS (2) 
Rei . Parts 

Na No. 
!=I 3100670 

1-2 3100671 
2 3100675 
3 110031 
4-1 0065210 
4-2 0065211 
4-3 0065212 
4-4 0065213 
4-5 0065214 
5 001186 
6 0063280 
1 0065366 
8 0063282 
9 0065209 

10 001228 

11 000327 
12 003302 
13 005122 
14-1 0065215 
14-2 0065216 
14-3 006 5211 
14-4 0065218 
14-5 0065219 
15 3100669 
16 3100661 
17 130006 
18 3100660 
19-1 3100658 
19-2 3100659 
20 130008 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

3100657 
3100656 

000538 
11 0009 

0065223 
000535 
000644 
004358 

3100662 
000014 

Descri ption 
Slide Plate(32.40.48,56) 

II (64) • 
Elastic Tape Guide(Rcar) 
Screw(lol4-0 .7 X 12) · 
Presser Foot, Complete Set(32) 

II II (40) 
II II ( 48) 
II II (56) 
II II (64) 

Screw(9/64-40X7.8) • 
Presser Foot Spring· 
Locking Pin· 
Presser Foot Hinge Pin 
Fabric Presser 
Screw (3/3 2-56 X 3. 2) · 

Lock Nut 
Adjusting Screw(l/8-44X 11) • 
Screw (3/32-56 x 5. 5) • 
Stitch Plate(32L) · 

II (40L) • 
II (48L) • 
II (56L) . 
II (64L) • 

Stitch Plate Support 
Elastic Tape Guide 
Screw(M4-0 . 7 X 10) • 
Elastic Tape Holder· 
Spacer(2. Omm) (Standard) • 

11 (3 . 2mm) • 
Screw(M3-0.5x 10) · 

II 

• =1 Atl-< r- <~l · 
·.!.l:.:f-;/· 
• j!p;J:.(*.Il.l • 

II 

II 

II 

II 

·.J.I:.:f-;/· 
• tHiji;J:..r{,:f • 
• (§!!.!I:;! t·~ . 
·/IP;J:.t~-;/t"~· 
·:fljtiJI;J:.· 
·.J.I:.:f-;/· 

·C:/~7-:>'r· 
·n11ili.:f-;/· 
·.J.I:.:f-;/· 
·it-t&· 

II 

II 

II 

II 

·it~llilft~· 
• RJIJJ=f A:tt-< r- · 
·.J.I:.:f-;/· 
· 7- '1' 'Jf:.'T • 
. ;t.~--ij-(~~) • 

II 

Elastic Tape Guide Bracket Cover I'E:Ml"ii:b-'o{- · 
Elastic Tape Guide Bracket(Upper)!'E:Mt"ii(J:.) • 
Washer • • • fJ 7 :...- "r • • 
Screw(M4-0.7X8) • .!.l:.:f-;/ · • · 
Fabric Guide(Right) • • :fli:tf -1 r(:t:i) • 
Washer • fJ :/ :...- "r • 
Spring Washer· • ;t.'j'!J ~~r;l-;~:,.t"r • 
Screw (9/64-40 X 5. 6) • • .!I: -'f.-;./ • 
Fabric Guide Holder· • :fli:b'-1 rii · 
Washer · fJ :/ :...- "r • 

*Ref. No. 31 to 53····· See•the following page. 

44 
Amt. 
~ 
. 1 
• 1 
. I 
. 2 
• 1 
. I 
• 1 
• 1 
• 1 
• 1 
. I 
• 1 
• 1 
• 1 
• 2 

. I 
• 1 
• 1 
• 1 
. I 
• 1 
• 1 
• 1 
• 1 
• 1 
• 2 
• 1 
. I 
• 1 
• 2 

• 1 
• 1 
• 4 
• 4 
• 1 
• 2 
• 2 
• 2 
• 1 
• 2 
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VC264SP EXCLUSIVE PARTS (2) -i7:1'f:7JL-§Jfl~.¥l!(2) 44 
Ref. Parts Amt. 

Nn Nn Descri ption Jl, ~ .!k!L:. 
31" 000002 Spring Washer· · ;;r, -;I!} './-7'? -:1 Y"\" • · 2 
32 110002 Screw (M3- 0.5 X5) · • ·1.1:.-;f:/ • • • • • • • 2 
33 3100682 Fabric Gu ide (Front) • · ;(fj;tl-{ I'{JliJ) · · · · ·I 
34-1 3100650 Front Cove r(Lower) • • JliJOO:;\'-;lu{-("F) • · ·I 
34-2 3100677 11 11 (for Stroke 45mm) 11 11 • • ·I 
35-1 3100651 Front Cover Supplementary Plate· JliJiliJ:;\'-;lu{-1ifji!IJ:fi · ·I 
35-2 3100672 11 11 (64) 11 • I 
36 130002 Screw(M3-0.6X6) • • • • ·1.1:.-;f:/ • • • • • • 2 
37 3100652 Cylinder Bracket Spacer· ·l&ft"S;;r,--.:.--i}' • ·I 
38 110010 Screw(M4-0. 7 X 16) • • ·1.1:.-;f:/ • • 2 
39 0094664 Collar(6.lxl2x8mm) • "JJ7- • • ·I 
40 009604 Screw (11/64-40 X 5. 5) • 1.1:.-;f :/ • • • I 

41 000588 Anti-shock Rubber · • · *lllf ::t' J.,.. • • I 
42 3100654 Cylinder Gu1de Bar · • Y!} './,Yif-{ I'· ·I 
43 3100115 Cylinder Guide Bar Bushing · 7-:~ Y .:~. · · · · · 2 
44 3100653 Cylinder Bracket • • • • · • Y !J './.Yl&ft"S • ·I 
45 000009 Nut • • • • · · • • • • · • · i' -:1 1- • • • • • 4 
46 000426 Washer · • • • • • · • • • • ? -:1 .Y "\" • • • • · 4 
47 3100655 Elastic Tape Guide Bracket(Lower);;Em,"S(""f) • • · ·I 
48 3100664 Fabric Guide(Left) · • ;(fj;b'-{ f-'(.ti:) • • • 1 
49 0060248 Cord Clamp(3N-I/>5.3) • · • • · · ::t-J-'P'7'./7'· ·I 
50 110013 Screw(M4-0. 7 X 8) • • · • • · • · 1.1:.-;f :/ • • • • • • I 

51-1 0010153 Air Cylinder(Stroke 30mm)(Standard).:c.7.Y !J './,Y(tl]lll!l) • • 1 
51-2 0010011 11 ( 11 45mm)(Extra) 11 (:1\l'i:EJI.) • • 1 
52 1094000 Connector(EC4-M5) • · • • · · • ::t ;f P'-? • • I 
53 000623 Gasket • • · • • • • • • • • · · _,{ -:1 :;\'- :...-- • • • • • • • • 1 

* Ref. No. I to 30 .... • See the preceding page. 

- . -- - -_- - . --
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VC2645P (3). 2742 (1) 
Ref. Parts 

No. No. 
H 0064203 

1- 2 3100767 
2 0063471 
3 0063470 
4 0063460 
5 009220 
6 3100768 
7 3100769 
8 3100770 
9 0063469 

10 000145 

11 0064173 
12 006475 
13 009980 
14 3300101 
15 009955 
16 000666 
17 0031014 
18 0031015 
19 009853 
20 3120114 

21-1 0065253 
21-2 0067140 
22 0032719 
23 001459 
24 0067023 
25 003638 
26 3120244 
27 3120243 
28 000429 
29 009936 
30 160007 

31 3120245 
32 0067025 
33 009877 
34 009947 
35 0065258 
36 000428 
37 006920 

EXCLUSIVE PARTS 
Amt. 

Descri ption .Po £ ~ 
Tension Roller, C. Set(2)(VC2645P) 7:..-'~ 3 :..--o-7 (W,2) · 1 

II II (VC2742) II II ·1 
Tens ion Roller, C. Set(l)(VC2645P) 7:..-'~ 3 :..--o-7 (*HI) ·I 
Tension Ro II e r • · • · • • • • · 7 :..-' ~ 3 :..-' t1 -7 · · · · I 
Tension Roller Bushing • · • • • 7':1~:1.. • • • • • • • • 2 
Scrcw(ll/64-40X8) • • · · • • ·l.l:;f.~ • · · · · · · · ·I 
Tension Roller, C. Set(l)(VC2742)7:..-'~3:..-'o-7(*.D.I) ·I 
Tension Roller • • · · · · • · 7:..-'~3:..-'P-7 · · ·I 
Tension Roller Ball Bearing· • if--Jv-"7 \1 :..-'-!/ • • • 2 
Tension Roller Shaft • · 7:..-'~3 :..--o-7fdr · ·I 
Nut • · • • · • • • • • • -}- '/ 1- • • • 3 

Tension Roller Slider· · A7-1~ · ·I 
Screw(M8-l. 25 x 16) • • · l.l:;f.~ · · · 1 
Guide Screw(M6-I X 10) • • tJ .{~;f.~ • · I 
Tension Roller Holder· · lt-Jv~ · · · ·I 
Screw(M8-l. 25 X 65) • l.l:;f.~ · · • · 2 
lasher • · • • • • • • ? ':1 ~'T • · • 4 
S I ide r Stop · · · • • • A 7 .{~A 1- '/ 7' · · I 
Slider Stop Handle· ·A7-1~AI-::t7'/':..-'l-'Jv· ·I 
Screw(li/64-40X6.5) ·l.l:;f.~ • · • • · 1 
Elastic Tape Front Roller, C. Setlilrt:r-7 (*D.)· • 1 

Front Roller(Long) • 
11 11 (Short) • 

Co II a r (I 0 x 16 x 6mm) • 
Screw (9/64-40 X 3) • • 
Elastic Tape Guide(Front) · 
Screw (l 1/64-40 x 4) • • 
Front Roller Shaft • • 
Front Roller Connector 
Washer • • • • • • 
Screw(M8-l. 25 X 20) • • 
Screw(M6-1X6) • • · · 

Front Roller Holding Shaft 
Bracket • • • • • • • • 
Knob Bo It (M10-1.5 X 20) 
Wood Screw(<ll5.1X25) · 
Roller Holder(Lower) • 
\lasher • • • • • • • • 
Wood Screw(<ll5.8X32) • 

• Jilrt:r-7 (:Jt) • 
II (j'i) • 

. 1J7- . ... 
·l.l:;f.~ .•.• 
·d.J:,..tf-11-'Cwr>· 
·l.l:;f.~ .... 
• Wft:r-7fdr •. 
·wro-7m-¥· 
·?':1~-T· 
·l.l:;f.~ ..•. 
·l.l:;f.~ •... 

·ilift:r-7~;J:.·· 
·77'T::tl-· 
· /7if-Jv 1- • . *'*~ ... 
·"Ft:r-7i:i'· 
•17'/~-T· . *'*~ ... 

. I 
• 1 
. 1 
• 1 
• 1 
• 2 
• 1 
• 1 
• 1 
. I 
• 3 

. I 
• 2 
• 2 
• 4 
• 1 
• 2 
• 2 
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VC2742 EXCLUSIVE PARTS (2) -tt:i.:c-TJL.Wiflill!~ (2) 46 
Amt. Ref . Parts 

~ Nn 
I 0093357 
2 001900 
3 0093863 
4 0090814 
5 0090071 
6 000177 
7 0031111 
8 009835 
9 0090812 

10 0090856 

II 0090807 
12 0067094 
13 001186 
14 0091725 
15 005133 
16 000220 
17 003300 
18-1 0067035 
18-2 0067118 
19 3100753 
20 000652 

21 3109015 
22 3109016 
23 3100751 
24-1 3100650 
24-2 3100677 
25-1 3100750 
25-2 3100780 
26 130002 
27 0060248 
28 110013 
29 3100652 
30 110010 

31 0094664 
3 2 009604 
3 3 000588 
34 3100654 
35 3100115 
36 3100653 
37 000009 
38 000426 
39 3100655 
40 3100762 

Descr ip t ion 
Needle Clamp(56) 
Screw (1 / 8- 44 X 2. 4) 
Thread Tens ion Spr i ng Cap· 
Needle Thread Tension Spr ing 
Thread Tens ion Spr i ng Reta i ner 
Felt 
Tension Disc 
Tension Post 
Tens ion Post Ferrule 
Tension Disc Eye I et • 

Thread Lead- i n Gu ide 
Presser Foot, Complete Set(56) 
Screw (9/64-40 x 7. 8) • 
Presser Foot Spring· 
Screw(l/8-44X4.5) 
Lock Nut 
Screw(l/8-44 X 15) • 
Stitch Plate(56L) • • 

n (56M)(Extra) 
Stitch Plate Support 
Knock Pin · 

J'n :f. 
. jf .J!:;( . . • 
. .J!:.:fy . . . 
· .*ILVJ-T,~.:f::f i" :;.r 7'(J:) · 
• .*ILVJ-=fl~;f • 
. .*1VJ-T,~.:f::fi":;.r:f("f). 

· 7 .:r.Jv 1- • 
· ff- B.VJ-TJDI.· 
·.*tl'J-Tfi!f · 
• *i.Ul-TM~ ff-m v- • 
·.*~-TJDI.ff- i11 · 

·ff-JJ.\l-T'S'*i11 • 
• fiii;J:. <*11) . 
·.J!:.:fy· 
" l]'fiii;J:.I ~ ;f " 
·.J!:.:fy· 
·tJ:;.r77-:;.rl-· 
·.J!:.:f</· 
·tt~· 

n (~il:.J'c) • 
·t/-~1&#~· 
. /, 9 1::" ~. 

~ 
. I 
• 3 
• 1 
. I 
• 1 
. I 
• 2 
• 1 
. I 
• 1 

. I 
• 1 
. I 
. I 
• 1 
. I 
• 1 
• 1 
. I 
. 1 
• 1 

Different ial Feed Dog· · M~!J · ·I 
Main Feed Dog· · ~~!} • • I 
Sl ide Cover· • rlt!J~ · · 1 
Front Cover(Lower) • Mflfl::f;1:71~-Cf) · • 1 

n " (for Stroke 45mm) n • 1 
Supplementary Plate· · MIJil::f;IJ,~-fiU!J~ · · 1 

11 n (for Stitch Plate 56M) n (56Mtllil!l)l 
Screw(M3-0.5X6) • .J!:.:f</ • · 2 
Cord Clamp(3N-.p 5 .3) • :::t-1-' 7 7 ~7' · · 1 
Screw(M4-0 . 7 X8) · .J!:.:f</ · · I 
Cylinder Bracket Spacer· • J&f;J-i;';r.~-~ · • 1 
Screw(M4-0 . 7 X 16) • · .J!:.:f</ · • 2 

Co II a r ( 6. 1 x 12 x 8 mm) 
Screw (11164-40 x 5. 5) 
Ant i-shock Rubber • 
Cylinder Guide Bar 
Bushing· 
Cyl inder Bracket 
Nut • 
Washer 
Folder Support(Lower) · 
Roller Support 

·;117-· 
·.J!:.:f</ · 
·~iff::iA· 
·~!}~?f;tf...(f-:· 
. -:/:;.r~ "'-. • 
·~!J~?"l&#ii'· 
• 7-:;.r 1- • 
·'7:/~i"· 
. J:Em ii' rr> . 
·11ftW:Jo-71&#:1&· 

• 1 
• 1 
• 1 
• 1 
• 2 
• 1 
• 4 
• 4 
• 1 
• 1 

l* Ref. No.4! to 59 • • • · • See the following page . 
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VC2742 EXCLUSIVE PARTS (2) -tt'J.:C"fJt-:tJmfil!.\1. (2) 4 6 
Ref. Parts Amt. 

Nn Na Des cri ptio n PD ~ Ell.:_ 
~ ITOOos Screw (M4- 0. 7X 8) • • · · · · · · .!lA·~ · · · · · · · · 2 
42 3100764 Supplementary Front Roller, C. Set tilfijl]ntfo-7 (*.11.) • ·I 
43 3100765 Supplementary Front Roller · · • tilllVJMo-7 · • ·I 
44 009770 Screw (M4- 0. 7X 3.5) • · · • • • • .tl:.;:f.~ • • • • • ·I 
45 3100766 Supplementary Front Roller Shaft 11fflVJMo-7$11J · ·I 
46 000541 Washer · · • • • • • • • · • · • ?::t~-'r • • • • ·I 
47 100001 Nut· • · • · · • • • • · • · • • 1-::t 1- • • • • • ·I 
48 ---- Folder, C. Set(See the table)· • re:m<m>Cf~#I!{O · ·I 
49 130003 Screw(M4-0. 7 X 7 .3) • • • .tl:.;:f.~ • • • • • 2 
50 3100760 Folder Support(Upper) • • :iE:lJl'i;(J:) · · ·I 

51 3100761 
52 110009 
53 3100641 
54 3100754 
55 3100755 
56 0067031 
57-1 0010153 
57-2 0010011 
58 I 094000 
59 000623 

Folder Support Cover • • :iE::lJl'i;;b.r{- · ·I 
Screw(M4-0. 7X8) • • • • .tl:.;:f.~ • • • • • 2 
Supplementary Slide Cover· • ~!Jl&tii!JJIJ"t& • ·I 
Side Cover · · • • • • • • ·lfitiJfl~;b .r{- · ·I 
Side Cover Gasket· • • • · ·lfitiJfl~;b/<-/~:;t~:,.- · ·I 
Bush i ng • • • • • • • • • • • 7 :/ ~ .:r. • • • • • • • • 2 
Air Cyl inder(Stroke 30mm) (Standard).:r.7~!) :..--?"(;tll($) • ·I 

11 ( 11 45mm) (Extra) " (¥fit&.) · · I 
Connector(ECHI5) • • • • · • • ::J;f.?~ • ·I 
Gas ke t • • • • · · • • · • • • • /~ ::t ~ :..-- • • • • • • • • I 

* Ref. No. I to 40 ..... See the preceding page. 

re:m < 3 -:>t1f rJ > 
Folder(three-fold) 

f±J::rJ-.j-$ 
Parts No . finished size 

mm. (inch) 
3100790 30 (I 3/16) 
3100791 32 (I 17/64) 
3100792 35 (I 3/8) 
3100793 38 (I 112) 
3100794 40 (I 9/16) 
3100795 42 (I 21/32) 

re:m < 2 -:>t1f rJ > 
Folder(two-fold) 

{±J::r]-.j-$ 
Parts No. finished size 

mm . (inch) 
3100830 30 (1 3/16) 
3100831 32 (I 17/64) 
3100832 35 (1 3/8) 
3100833 38 (I i/2) 
3100834 40 (I 9/16) 
3100835 42 (I 21/32) 

(i£) :iE1.1~131Ji£XQ)IfiH:I:, £11f.&.t11W~U:i<:>j;pt:>-ttr~1t'. 
Note :Please mention Parts No. and Folder when placing your order. 
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VC2608-Nl EXClUSIVE PARTS ( ! ~ -tt:1 't="f JL-~Ifim!.Ha (1 ~ 47 
Ref. Parts Amt. 
_N!L __1!!_ Descr ip tion a ~ Ell.:. f!Q 

I 3107080 Presser foot, Complete Set . fill:~:. (*.11.) •• • I 
2 001186 Screw (9/64-40 X 7. 8) • ·ll:.;t-y· .. • I 
3 3107087 Presser foot Spring· . ,J,flll:J:./'('* . • I 
4 005133 Screw (1/8-40 X 4. 5) ·ll:.;t-Y· . I 
5 001228 Screw (3/32-56 X 3. 2) • ·ll:.;t-Y· . 2 
6 0094839 Presser foot(Lower) Spring · flll:~:.r(;t, · . I 
7 3107086 Tape Gu ide · :r--:tff-1 r · • I 
8 004237 Screw(3/32-56 X 2. 76) ·ll:.;t-Y· . . I 
9 3107084 Slide Plate· · 7.7-1 r7v- 1-. • I 

10 3107085 Spacer ·'A.....:.--!f"· . • I 

II 001230 Screw(3/32-56X3.8) • ·ll:.;t-Y· .. . 3 
12 3101664 Slide Plate Spring . 7.7-1 r-:lv- ""'('*. • I 
13 3107083 Edge Guide -~:r~m· . I 
14 000220 Nut • . . .. ·-T-:;1-· . . . . • I 
15 003300 Screw(l/8-44X 15) • ·ll:.;t-Y· .. . . . • I 
16 3 200251 Eye Guard, Complete Set· · 7-1 ff- r <*H.> · • I 
17 3101200 Eye Guard Support • ·7-<ff-rllitf.tti· . I 
18 009784 Screw(M6-IXIO) • ·ll:.;t-Y· . 2 
19 000334 Nut • . . ·-T-:;1-· .. . . . • I 
20 000547 Washer ·'7-:;Y"\"" • . • I 

21 0060175 Eye Guard HoI de r · 7-1 :Jl- J-:;!;Jv?' • • I 
22 000010 Conical Spring Washer· . ][/'( '* '7 '/ ::..-- "\" • • 1 
23 006004 Screw (11164-40 x 9. 7) ·ll:.;t-Y· .. • I 
24 3200252 Eye Guard • · 7-<ff-r · • I 
25 3109122 Needle Clamp .. ·it'll:.;!· • I 
26 001900 Screw(l/8-44 X 2 .4) ·ll:.;t-Y· . I 
27 3108050 Stitch Plate ·ttti· • 1 
28 3109051 Main feed Dog · . {lj! !.1 • • I 
29 3109050 Differential feed Dog· . Mi!!.l. . I 
30 3100641 Supplementary Slide Cover· ·nt!.lti~IJIJti· • I 

31 3101661 Slide Cover • ·r.t!.lti· .. . • 1 
32 3109305 Looper . ,...,_,.~ . .. . • 1 
33 3101650 Stitch Plate Support ·tttillitf.ttbt· • 1 
34 3101660 Cloth Plate· . ?t~:A-:/v-1-. • 1 
35 3101657 Cutter ·:11-:;.,. . • 1 
36 004182 Screw(3/32-56 X 2. 5) • ·ll:.;t-Y· • 1 
37 3101666 Rib Guide(front) • !.1 7 ff -1 r <M> · • 1 
38 110012 Screw(M4-0. 7X5) ·ll:.;t-Y· .. . • 3 
39 3101667 Rib Guide Support· • !.1 7:11' -1 rllitf.t-Ei · . 1 
40 290020 Screw· • ·ll:.;t-:/· . I 

* Ref. No. 41 to 74 ••••• See the following page. 
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VC2608- Nl EXCLUSIVE PARTS ( ! ~ -+.t :1 -=t: 'F JL-Wifl:m!8l. (1 ~ 47 
Ref. Parts Amt. 

Nn Nu Descr ipt ion c ~ !kg_,_ !!" 
41 3101668 Rib Gu ide (Rear)· . 1) 7'Ji -1 1-'({i). . I 
42 160000 Screw(ld3- 0. 5X 3) ·ll:.;f~· . I 
43 3101669 Rib Gu ide Shaft· · 'J7:tl-1 rflll· . I 
44 007627 Screw(M4- 0. 7 x 6) ·ll:.;f~· • 2 
45 3101658 Front Cover(Upper) . JlfJOO ~ :b .1{- (J:) • . I 
46 3101680 Supplementary Front Cover· • -liii!YJ ;b .1{- . . I 
47 3101693 Fabric Edge Gu ide · ·"j;fii.J;lt;tll· . I 
48 130021 Screw(M4-0 . 7x6) ·J.I:;f~· . I 
49 000687 Knock Pin· . J -:;71::"/ . • I 
50 3101654 Edge Guide Bracket(Upper) • ·~;tlli;(J::). . I 

51 3100761 Edge Guide Bracket Cover • ;it:I;Q ii ;b .1{- . . I 
52 110009 Screw(M4-0. 7 X 8) ·ll:.;f~ · . 3 
53 3100655 Edge Guide Bracket (Lower)· • ;it:I;Qi;("f) • . I 
54 3101656 Cover Fix ing Plate Holder · • ;b .1{-flil;itt!t~?" . . I 
55 340004 Knock Pin· • J -:;71::"/. . I 
56 3101659 Front Cover(Lower) · MOO~ ;b.1'{- Cfl • . I 
57 3101655 Cover Fix ing Plate • ;b.l{-flil;itt!t. . I 
58 17 0002 Screw(M4- 0. 7X 5) · J.I:;f~· . I 
59 006434 Screw(9/64-40 x 7. 9) • ·J.I:;f~· • I 
60 300101 Conical Sprtng Washer· . .Dn..l{.;f fJ ':1 ~ ~ • . I 

61 000538 Washer ·r:J-:;~~· . I 
62 000532 Washer · fJ-:;~~· . I 
63 3100652 Bracket Spacer ·l&ft#.A~-~· . I 
64 3101662 Edge Guide Bracket(Right) • . ;it;tQi;(~) . . I 
65 110010 Screw (M4-0. 7 x 16) • ·J.I:;f~· • 2 
66 3101665 Rib Ho Ide r • 1)7~?". . I 
67 110008 Screw(M4-0. 7x5) ·ll:.;f~· • 2 
68 0094664 Collar(6 . 1X !2X8mm) ·:b7-· • I 
69 009604 Screw(il/64-40 x 5. 5) ·J.I:.;f~· . I 
70 000588 Anti-shock Rubber • · • iJi ::f.l>.· • I 

71 3101663 Guide Bar • • ;b' -1 1'1$ . . I 
72 3100115 Bushing • ·7-:;~=t.· . I 
73 000009 Nut • • 7" ':1 " • • 2 
74 000426 Washer ·r:J-:;~~· • 2 

* Ref . No . I to 40 ·•• ·• See the preceding page. 
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VC2608-NL EXCLUSIVE PARTS (2) 
Ref. Parts 
_&__ Na 

I 3101652 
2 3101264 
3 II 0031 
4 000651 
5 0094680 
6 001457 
7 0067007 
8 0094664 
9 009604 

I 0 006 7016 

11 0067031 
12 000588 
13 3101263 
14 3101262 
15 160001 
16 3101260 
17 3101261 
18 000054 
19 000009 
20 000426 

21 3101266 
22 0095027 
23 3101265 
24 170013 
25 0037912 
26 3101681 
27 3101689 
28 3101688 
29 3101685 
30 3101687 

31 240008 
32 3101686 
33 290021 
34 3101691 
35 3101690 
36 3101692 
37 3101683 
38 350005 
39 3101684 
40 3101682 

Descri ption 
Feed Driving Control Link· 
Folder Slide Shaft Bracket 
Screw (M4-0. 7 X 12) · 
Knock Pin · 
Folder Sleeve· • 
Screw (11/64-40 x 3. 3) 
Folder Sleeve Bushing· 
Collar(6.1XI2X8mm) 
Screw (11/64-40 x 5. 5) 
Folder Spring· 

Folder Slide Shaft Bushing 
Ant i-shock Rubber • 
Folder Slide Shaft 
Guide Shaft Connecting Lever 
Screw (M4-0 . 7 X 4) 
Folder Guide Shaft 
Folder Guide Shaft Bushing 
Nut · 
Nut • 
Washer 

Folder Lever Spring· 
Retaining Ring 
F o 1 de r Lever 
Screw(M6-I X 8) 
Chain· 
Knee Press, Complete Set 
Knee Press Pad 
Knee Press 
Knee Press Shank 
Knee Press Holder • 

Screw • • • 
Knee Press Shank Block 
Screw • 
Connecting Bar Block 
Connecting Bar 
Knee Press Stop • 
Shaft Holder 
Screw • 
Knee Press Return Spring 
Knee Press Shaft 

48 
Amt. 

.Po ~ R.£.9..:.. 
• Jl1r ;i! !J l\IJ!Wi !J './ 7 · · · · I 
· :iE:mRT!Ih$dr:17?":;; 1- • • 1 
. .J!:..:f:/. . 2 
. / :;; 7 1::"'./ • • • • 2 
• ;iE:iji;z, !J -7 · · · · I 
. .J!:..:f:/. . 2 
·lf::ijl;z, !J-77::tY.:~o · ·I 
·j:)7-· ·4 
·.J!:..:f:/· ·4 
. ;iE;tQ.~<..:f . . I 

· Rfllltdt7-;; Y .::1. • • I 
· ifili=i A • · I 
· lt;lflRfiiJti!J · • I 
. j:)' -1 ~tdti&~J&ii . . I 
. .J!:..:f:/. . 2 
· jf -1 ~fill· · I 
· jf -1 ~flll7:;; Y .:1. • • I 
• 7"-;; 1- • ·I 
• 7":;; 1- • • 2 
· '7:;; Y-\' • · 2 

· :iE:mLo<-... {..:f · · 1 
. .A!--;;/'!J'./::7'· ·I 
·lf:;lflL.o{- • ·I 
. .J!:..:f:/ . . I 
·ft· ·I 
·=~?"(*-Jl). ·I 
. -~?._,.~ 'l !-' • • I 
·»*~?". ·I 
• R*~?"Y-\''./7 • ·I 
. -~?";:J>;t--7"'. . I 

. .J!:..:f:/ . . I 

.g~?"Y-\''./77t~::t7 · ·I 

. .J!:..:f:/. . . . 5 
· -~?"ii~$7 t2 '/ 7 · · I 
· -~?"il~$ · ·I 
• ;z, 1--:;.r~ • ·I 
• -~.,.. • • 2 
. .J!:..:f:/ . . 4 
. -~?"~Y-'{..:f. . I 
· g~?"fdl · ·I 
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VC2608-Nl (J) 
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VC2608-NL EXCLUSIVE PARTS (l ) 49 
Ref. Parts 
~ ~ 

- ,- 3101694 
2 3101671 
3 130020 
4 3101672 
5 110012 
6 3101673 
7 3101670 
8 160000 
9 3101710 

10 110011 

II 3101711 
12 160021 
13 3101712 
14 190057 
15 009859 
16 3101713 
17 3101714 
18 390116 

Amt. 
Descri ption &. ~ !k9._, 

Machine Frame Unit · • • • • · · 7-A"'-:; f.:{IJI) • • • • ·I 
Supplementary Roller(Rear/Upper) Unit ifii!IJt~-7(1l·J:)(*H) I 
Screw(M4-0. 7 x 6.3) • · • • · • • l.l:..:fy • · · • • · · • · · • 4 
Cloth Plate (Rear) • · • · • · • • ? t1 ;:1. 7"v- 1- (~) • • • • • I 
Screw(M4-0.7x5) • • · • • • • ·J.I:..:fy· · · · · • • • • • ·4 
Supplementary Roller(Rear/Lower) Unit 11tii!IJt~-7{~·"f){*H) I 
Supplementary Roller(Front) Unit 11fjiji]D-7(1lif)(MI.) • ·I 
Screw(M3-0.5X3) • • • ·J.I:..:fy • · · • · 2 
Roller Support Bracket · D-7i:;~x • • 2 
Screw (M5-0. 8 x I 0) • • • l.l:..:f y · · · · 2 

Front Roller Support •lliftJ-7'f:i• • I 
Screw (M5-0. 8 X 6) .. ·J.I:..:fy .•. • 2 
Front Roller Unit · • •lliftJ-7 (*i)" . I 
i i ng Bo It (M6-1 X I 0) • • 7" 3 ?if-Jv 1- • • 2 
Wood Screw(o~~5.!X32) • . *'*y .... • 2 
Lower Roller Support . "ft~-71:; .. • 1 
Lower Roller Unit· • "'F tl -7 (*i) • • I 
Scale Tape ..... · ;1.'J"-Jv7-7" · • I 
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VC2608-NL (4) 
J 

sj .· t1 .-. 9 • 

. (~~ 

VC2 608-NL-cP 

12 

15 

~- .. i 16; 2~'®~~ 
·· .. . ft: . ..... 

~-··:-:.~·· r-18 24 

13 ::···-.. ~ 
::22~---~ . . [) . ·~ ..... 

17----$ : : 21~ ~-
: :~ <2319 

29-1 
29-2 

.. 20 "\l. ~ 
.. ~. 

\ .. ···> 18 
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VC2608-NL EXCLUSIVE PARTS (4) -tt-:1'1:-T JL-.l,Jifl$~ (4) 50 
Ref. Parts Amt. 

No. No. Descri Qt ion J:, ~ h 
-~- 0094604 Seal Plug· ·S'ati· . I 

2 0063548 Sea I PI ug • ·S'a~· • I 
3 3100365 Counterweight, Complete Set • · /< 7 ;..; A '7 :r:. -1 1- em> · . I 
4 3201231 Counterweight · . · /{ 7 ::,.; A '] :r:. .{ r · . I 
5 120015 Screw(M5-0.8 X 10) • ·.ll:.:f:Y· .. . I 
6 0093214 Connect ing Rod Ring • ·fttfp-;~)-'!)::,.;.p'. • I 
7 3100362 Connect ing Rod, Complete Set . f+Mt t2 ':1 1-' <*ll) . . . I 
8 3100290 Connecting Rod . li-Mt t2 '/ 1-' • . I 
9 0093212 Roller Bear ing . =-J-.'J\..-Xo7!) :,.;.p-. . I 

10 3100363 Connect ing Rod Pin ·lf-fijp '/ 1-'t"::,.;. . I 

II 000321 Oi I Tlick ·i$:lr-· • I 
12 3107088 Presser foot, Complete Set . ttll:r:.(*-il) .. • I 
13 001186 Screw (9/64-40 X 7. 8) • ·.ll:.:f:Y· • I 
14 3107087 Presser foot Spring· . 1]-t'P:r:./<.:f. • I 
15 005133 Screw (1/8-40 x 4. 5) ·.ll:.:f:Y· . I 
16 001228 Screw(3/32-56 X 3. 2) · ·.ll:.:f:Y· . 2 
17 0094839 Presser foot(Lower) Spring . ttll:r:./<;f. . I 
18 3107086 Tape Guide . 7--;/'tl.{ 1-' • . I 
19 004237 Screw(3/32-56x 2. 76) ·.ll:.:f:Y· .. . I 
20 3107089 Slide Plate· · A7.{ J-.'-;/'v-1- · . I 

21 3107085 Spacer "A~--IJ-·. . I 
22 001230 Screw(3/32-56 X 3. 8) • ·.ll:.:f:Y· .. • 1 
23 3101664 Slide Plate Spring • A7.{ J-:-;/'v-1-/<.:f · . I 
24 3107083 Edge Guide ·l13:r~m· • I 
25 000220 Nut • . T' ':1 1- • . I 
26 003300 Screw(i/8-44X15) · ·.ll:.:f:Y· .. . I 
27 3101666 Rib Guide(Front) • I} -:fjf.{ 1-' (;iff) • . I 
28 3101716 Rib Guide(Rear) · • I} -:1 jJ' .{ 1-' ( ~) • . I 
29-1 3101719 Fabric Edge Guide(Short) · PTII.!~m <1n> · . I 
29-2 3101720 II (Long) • II (~). . I 
30 310l718 Roller Support Bracket •P-7i:;~:r:.· . I 

31 3101717 Bracket fixing Plate ·Iii!~~· . I 
32 120026 Screw(M5-0.8x 18) • ·.ll:.:f:Y· . 2 
33 260000 Screw(5/16-24X 15.88) • ·.ll:.:fS/· . 2 
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"UT-A2" DEVICE ~ I ) for VC2608- NL "UT-A2"1Ut(l) 51 
Ref. Parts Amto 
J!L N<l Descri ption &. ~ ~ 

1 0065373 Li fter Lever 0 Jlll.:r.tj.;-' 1/ /"{- 0 0 1 
2 0037912 Chain o ·It!· . . I 
3 3101216 Lifter Lever Stop· ' tlll.:r.j}.;-' 1/ /"{-A 1- ';I "1' • . I 
4 004358 Screw(9/64- 40X5o6) • ·.Jt.-*:/· • 2 
5 3100533 Tens i on Release Lever· '**i;(B!ii· 0 I 
6 120001 Screw(M4-0 o7Xl4) o o.Jt..:f:/· . 1 
7 3100526 Tension Release Block· •**i;(:ftJ';I~· 0 I 
8 007610 Screw(M4-0o 7 X 10) • ·.Jt..:f:/· . 2 
9 3100525 Tension Release Connecting Plate *UUi!l!~ti · . I 

10 110009 Screw (M4-0 o 7 X 8) ·.Jt..:f:/· . 2 

II 170009 Screw(M4-0 o 7X4) ·.Jt..:f:/· • 1 
12 0094491 Cord Clamp(2N-4>3o4) ·:::1-J-:~7::.--7'· 0 2 
13 110012 Screw(td4-0 o 7 X 5) .. ·.Jt..:f:/· . 0 4 
14 0022836 Synchroniser Position ing Pin . ;f.:/:.- 3 -r !:'::.-- • . I 
15 0022837 Synchroniser Cushion • ;f-:/:..--a-t"l:'::.--~':l:..--a::.-- · . 1 
16 190009 Screw(td4-0o 7 X 7) ·.Jt..:f:/o .. . I 
17 0096358 Air Wiper Bracket· . .:r. 7 r; -1 /{Jiil. f;ti; . . I 
18 009748 Screw (M4-0 o 7 X 12) • ·.Jt..:f:/· .. 0 I 
19 000644 Spring Washer· ·A"1'1)::.--.I/fJ':l:..--~o • 2 
20 000538 Washer ·r;J';I:..--~· • 2 

21 3101708 Air Wiper o . .:r. 7 r; -1 /{. • 1 
22 009747 Screw(M4-0o7Xl0) • ·.Jt..:f:/· • 1 
23 .. 
24 . 
25 3100529 Thread Pull-off Eyelet ·*•j*Jl• . 1 
26 0067101 Thread Pu 11-o ff Bar • ·*•j•· . 1 
27 0063076 Swing-proof Spring . *•j·§li~/"{;f. • 1 
28 0094433 Collar(4Xl1X7mm) ·fJ7-· .. . 1 
29 001208 Screw(9/64-40 X 5) • ·.Jt..:f:/· .. . 1 
30 3101275 Thread Pull-off Hook Unit· . **'j 7 ';I~ (IJI.) • . I 

31 001459 Screw (9/64-40 X 3) • .. ·.Jt..:f:/· • 2 
32 3101276 Thread Pull-off Hook Unit· . **i;l 7 ';I ~ (IJI.) • . 1 
33 0094396 Thread Pull-off Bar Holder ·*•jQ*li.lt· . 1 
34 0033024 Retaining Ring .. • ;t.l-:;~"1'1)::.--.1/ •• • 1 
35 0063515 Thread Pu 11-o f f Lever • . . · **ij ln{- · .. • 1 
36 000690 Dowel Pin· . . . .Jt.j !:'::.-- • .. • 1 
37 0094390 Tension Release Adjusting Eccentric *UUtbiftlifi:::~ tJ . 1 
38 0095334 Swing-proof Spring . *"j tbil!n~/"{;f . • 1 
39 001170 Screw(9/64-40X 12) ·.Jt..:f:/· • 1 
40 3100528 Tension Disc Separator •**i;(ti· • 1 

41 3100527 Tension Post Support ·*R-Tii· • 1 
42 110014 Screw (M4-0o 7 x 18) • ·.Jt..:f:/· • 2 
43 000505 Spacer 'A-"--1}-• • 2 
44 0094387 Tension Release Shaft· · *41U 4'111 · • 1 
45 3100555 Looper Holder • . Jv-/{i; . • 1 
46 007006 Screw(9/64-40 x 4) • ·.Jt..:f:/· • 1 
47 0021735 Thread Eyelet Pipe(Loog) . *itl/{-1' "1' (~) • • 2 

(t;t) r; -1 ,{t;l:.:r.71!;\:~#lt:itl;:tt-?·tto" .:r.7:..--IJ ::.--:ra-tt.fflt... "C"v''£-ttlv . 
Note:For Wiper, the air blowing system is used instead of Air Cylinder. 
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"UT-A2" DEVICE (2) tor VC2608-Nl "UT -A2 ·~!! ~2) 52 
Ref. Parts Amt. 

Nn Na Descr ip tion Jl, ~ ~ 
-~- 1091002 Tr1 mming Cy I i nder, Complete Set · *l;IJ!) ~!) ::....-,Y(M_) · . I 

2 0010340 Air Cylinder(CMWBN20-0I-53995) •*l;IJ!.I~!)::....-1'· • I 
3 0010057 Elbow Connector(EL4-PTI/8) • :l:.Jv;f- ~;f. :7 ~ • . I 
4 0010143 Sl lencer(MF6-PT1/8) • ·~-{v::....-~· ·I 
5 000389 Spacer •;t.-'-~· . I 
6 0014120 Anti -shock Rubber • ·fiifj ::i'A· ·I 
7 3100567 Co liar ·:J17-· ·I 
8 120001 Screw(M4-0.7Xl4) · ·.ll:;f.~· . I 
9 0096355 Cylinder Bracket ·~!)::....-1'-:/77-:~1-· . I 

10 005650 Screw(M5-0.8X14) • ·.ll:;f.~· • 3 

II 3100524 Trimming Cylinder Support· ·~!)::....-,YJ&ftt:i· • I 
12 120013 Screw(M6-1X 15) • ·.ll:;f.:/· • 2 
13 0063610 Switch, Complete Set • ;r. -{ '/ 'T (*-II) • ·I 
14 0063607 Switch Support ·;t.-{-:~'Tl&#:t&· • I 
15 II 0004 Screw(ld3. 5-0.6 X 8) ·.ll:;f.~· • 3 
16 0063606 Switch ·;t.-{-:~'T· • 1 
17 0063609 Sw1 tch Cover . • ;r.-{ '/ 'T j] /~- • • 1 
18 009984 Screw(M2.3-0.4X10) • ·.ll:;f.~· • 2 
19 0063608 Switch Guide . ;t.-{ '/ 'f"jf-{ ~. • 1 
20 110002 Screw(M3-0. 5 x 5) . ·.ll:;f.:/· • 2 

21 0036133 Cord Cl amp(5N- .p 8. 4) ·~-t-:?7::....-7"· . I 
22 000145 Nut (M8-l. 25) . .,.. '/ .... • 2 
23 0095388 Plunger Connecting Rod • 7"7::....-:/-ytJ '/ t:. ·I 
24 001457 Packing Screw(ll/64-40X3.3) ·t!i;f.~· • 2 
25 0095389 Plunger Connecting Rod Pin ·7"7::....-~"'(o-:~rl::"::....-· ·I 
26 3100520 Plunger • ·7"7::....-:/"'(· • 1 
27 160002 Screw(M4-0. 7 X 5) ·.ll:;f.~· • 2 
28 3100532 Cylinder Return Shaft • • ~!) ;:....-,YFff:~~"'\'7" • . I 
29 0093491 Collar(8X16X8mm) ·:J17-· . . • I 
30 009508 Screw (11/64-40 X 7. 5) ·.ll:;f.:/· . . I 

31 0095336 Cylinder Return Spring ·~!);:....-,YFff:~/~;f.· . I 
32 180006 Screwed Pin(M5-0.8X6) ·1::'::....-;f.:/· • 1 
33 3100523 Connecting Block(Right) Support Spring il~:fo -:1 ;7jt:.:r./~;j:. ·I 
34 3120157 Connecting Block(Right) • • il~:f tJ '/ :7 (;:(:j} • • 1 
35 100002 Nut (MS-0. 8) • . .,.. '/ .... . • 3 
36 19 0029 Connecting Rod(M5-0.8X40) ·il~t*· . I 
37 3100538 Connecting Block(left) • il~:f 1:% '/ :7 (:.£} • • I 
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"UT-A2" DEVIC(l) for VC2608-Nl 
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"UT-A2" DEVICE (J) 
Ref. Parts 
~ Nn 

I 3101705 
2 3100506 
3 170005 
4 3101697 
5 3100514 
6 3101699 
7 110030 
8 3100560 
9 3101696 

10 190006 

11 100006 
12 3100503 
13 3100504 
14 3100505 
15 13 0003 
16 3100515 
17 170006 
18 3100500 
19 3101698 
20 110008 

21 110031 
22 3101700 
23 110024 
24 110025 
25 II 0023 
26 3100507 
27 3100508 
28 3100509 
29 3100510 
30 3100511 

31 130005 
32 3101702 
33 3101703 
34 3101701 
35 110009 
36 3101704 
37 110002 
38 3100530 

for VC260B-NL 

Descr ip tion 
Trimm ing Mechanism, C. Set 
Lower Knife Driving Lever· 
Screw(M4-0. 7x6) · · 
Lower Kn i fe Carrier· 
Lower Kn i fe Holder • 
Lower Kn1 fe • · • · • 
Screw(M3-0.5X2.6) · 
Supplementary Spring 
Upper Knife Carrier· 
Screw(M4-0. 7X4) • 

Nut · 
Knife Guide Lever· 

"UT-A2"lUt(J) 

J'p ::g 
· UTIJH~UII.) · · 
• T;>~Am!lllv,.o{- · 
• Jl:..:f y .... 
·"f;>!Ai;· .• 
· r j Allitf-t:~& · 
·"f;>IA ..•. 
. Jl:..:fy ••.• 
• J:.j A i:itifi!VJ-'o{.:f · 
·..i:;>!Ai:;· 
• Jl:..:fy .••.•. 

·7-::tl-. 
• ;>IA'JJ-1 t:v,.o{- • 

53 
Amt. 
!!ll,_ 
. I 
. I 
• 2 
. I 
. I 
. I 
• 3 
. I 
. I 
• 2 

• 2 
• 2 

Knife Guide Lever Ring(Left) • ;>IA')J.-( 1-'v-'o{-!) /:1(.ti:) ·I 
Knife Guide Lever Ring(Right) · • ;>!Atl-1 f:v,.o{-!} :..-:1(:ti) ·1 
Screw(M4-0. 7 X 7 .3) .. ·Jl:..:fy· • 2 
Upper Knife Carrier Spring • J:.j Ai;/o{;j<.. • I 
Screw(M4-0. 7X2.5) .. ·Jl:..:fy· . I 
Crank Chamber Cover • . -j-j]j}/o{-. . I 
Upper Knife Carrier Stop • J:.j Ai:;A r ::t-'~ • . I 
Screw (M4-0. 7 X 5) ·Jl:..:fy· . I 

Screw(M4-0. 7 X 12) • ·Jl:..:fy· • 1 
Upper Knife • ·J:.;>!A· • I 
Screw(M2-0.4X6) ·Jl:..:fy· • 2 
Screw(M2-0.4X 10) • ·Jl:..:fy· • I 
Screw(M2-0. 4 X 3. 5) ·Jl:..:fy· . 3 
Upper Knife Guide • . J:j A'}J'.-( f:. • I 
Clamp Spring . *~~"'{'*. . I 
Clamp Spring Pressure· . *~ ~ ,.<t.:ffljl~ . . I 
Clamp Spring Pressure Holder · *~ ~ /<t.:ffli'~l&Nfi • • I 
Clamp Spring Pressure Adjusting Piece.*~~,.<t;j<.fljl~lllf1ili.lt · • I 

Screw (M2-0. 4 X 4) . . ·Jl:..:fy· . . . . • 2 
Upper Knife Carrier Support· ·..i:;>!Ai:;j(::r.· . I 
Upper Knife Carrier Support Spring J:.j Ai;j(::r..?<t.:f • • 1 
Lower Knife Carrier Guide· • "f j A i;'}J' -1 f: • • 1 
Screw(M4-0. 7X8) ... ·Jl:..:fy· • 2 
Lower Knife Carrier Guide(Upper) "f;>!Ai:;'}J'-1 f:(J:.) • • 1 
Screw(M3-0. 5 X 5) ·Jl:..:fy· • 1 
Looper Thread Pull-off .. · !v-r{.*UU .It · • I 

--· -- 11 • - .. • .~:::- • - - .... _ ;-·- ·- -
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"UT-A2" DEVIC(4) tor VC260~8-Nl s 
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"UT-A2" DEVICE (4) 
Ref. Parts 

Nn Nn 
-~- 0010073 

2 009960 
3 000669 
4 000600 
5 000009 
6 0013218 
7 006905 
8 0033939 
9 0010108 

10 0010264 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

31 
32 

3201035 
3100567 

120001 
0014120 
1091050 
3201037 
3201036 

120013 
000425 

0010057 

0010343 
I 090012 
009880 

0010143 
0010263 
0010119 
1090011 
0010254 
0010868 
0010869 

0010261 
0010260 

I or VCZ 60 8-NL 

Descri ption 
Regulator(AW2000) • 
Screw(M5- 0.8X 16) • 
Washer. • 
Spring I asher • 
Nut · • • 
Regulator Support · 
Wood Screw(4>5.1X20) · 
Hose Band · 
Hose Union(NH-512-8 X 114) • 
Connector (EC6-PTI/4) • • 

·uT-Az·;uw> 

en ~ 
·v'-¥=r.v-?'· 
·.ll::.:f:/· 
·'7::.-~.Y· 
• 7- 7"~ ':/~'7::.-~.Y. 

·-J-::.-1-· 
·v'-¥=r.v-?'l&#:ti· 
•*.:f:/· 
• ;1;-.A/~';/ 1-'. 
·;1;-_A.::t.=.;;t';/• 
•'::J.:f??'· 

54 
Amt . 
Jkq_,_ 
. I 
• 2 
• 2 
• 2 
• 2 
. I 
• 2 
. I 
. 1 
. I 

Presser Foot Lifter Cylinder, C. Set 1IJI:x.t§?'~ ~ ':/;t'(*'i.) · • 1 
Collar(!OX18X9mm) • • • • :b7- · · · ·1 
Screw(M4-0. 7 X 14) • • .ll::.:f:/ • • • • 1 
Rubber Cushion • UHi i ::f A· · • • I 
Air Cyl inder(EMD-SDW-25-30) • • 1IJI:x.1jif~ ~ ':/;t' · · I 
Cyl inder Rod Chip • • ~ 1) ':/;t'tJ ::.- 1-'1' :;.- 7' · · 1 
Cylinder Bracket • • • ~ 1) ':/ Y.llil#t:l' · · 1 
Screw(M6-1 X 15) • • • • .ll::.:f:/ • • 2 
Washer • • • '7 ::.- v.Y • • 2 
E I bow Connector(EL4-PTI/8) • :X.Jv;J{ '::l .:f? ?' • • 5 

Solenoid Valve, C. Set (UT-A2) • 
Manifold 
Wood Screw( 4> 4.5X40) • 
S i I ence r(MF6-PTI/8) • 
Connector(EC6-PT1/8) 
Seal Plug· • • • 
Solenoid Valve • • 
Speed Controller(ESC4-PT1/8-0) 
Cord(A) · 
Cord(B) • • • 

Vinyl Tube(6X4mm) 
Vinyl Tube(4X2.5mm) 

. 1f!:st# (.*'1.) • 
· '7=.7:.tJv !-' • 
•*.:f:/· 
·-IT-1'v':/-IT· 
•'::J.:f??'· 
·:1-?77"7~· 
·11tst#· 
• .At'-r'::l':/l-tJ-7 • 
• '::l- r <A> 
• '::l- r<B> 

. 1::'=-Jv/~.{7". 
• t·=-Jv/~.{7" • 

• 1 
• 1 
• 2 
• 2 
• 1 
• 3 
• 3 
• 1 
• 1 
• 1 
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·ur DEVICE (1) 
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"UT" DEVICE ~ 1 ) ·ur;s~;~~~ 55 
Ref. Parts A at. 
.J!L Na DescriQtion pp ~ ~ 

1 0065373 Lifter Lever · JIP.:J:.tiJfv/'\- · . 1 
2-l 0093499 Lifter Lever Stop· · ¥!'.:J:.tiJf 1/ /'\-.A 1- -:; 7 • . 1 
2-2 3101216 II (See table) II Cfft!)l 
3 004358 Screw(9/64-40 x 5. 6) • · .J.IA·'l · 
4 3100533 Tension Release Lever· · !MIJI l9ii • 
5 120001 Screw (M4-0. 7 X 14) • ·.1.1:.-t-::?· 
6 3100526 Tension Release Block· •*ifj-;lr:J-:;9· 
7 007610 Screw(M4-0.7Xl0) • ·.1.1:.-t-::?· .. 
8 3100525 Tension Release Connecting Plate *.flj it~:!&· 
9 110009 Screw(M4-0. 7 X 8) ·.1.1:.-t-::?· 

10 170009 Screw(M4-0. 7 X4) ·.1.1:.-t-::?· 

11 3100536 Terminal Holder, Complete Set· . ltliFfa <*«> . . 
12 3100535 Terminal Holder Support· -~.:rallitt-tm· 
13 0063586 Terminal Holder· -~.:ra· 
14 009985 Screw(M2 . 5-0.45X 10) ·.1.1:.-t-::?· 
15 110012 Screw(M4-0. 7 x 5) ·.1.1:.-t-::?· 
16 0063612 Cord Clamp(4N-tf>6.8) ·::I-r?7:Y7· 
17 .. . 
18 0022836 Synchroniser Positioning Pin . ;:r-::;~31"t':Y. 
19 0022837 Synchroniser Cushion . ;:r-::;~31"t':Y?-:;~3:Y . 
20 0094387 Tension Release Shaft· ·*UU!M· 

21 3100529 Thread Pull-off Eyelet · * UU *iii· 
22 006 7101 Thread Pu 11-o f f Bar · •*.fl j MJ · 
23 0063076 Sw ing-proof Spring · * UU liflll1ili""* · 
24 0094433 Collar(4XllX711111) ·:JJ7-· 
25 001208 Screw(9/64-40 x 5) • ·.1.1:.-'f::/· 

~Ref. No. 26 to 48 ••••· See the following page. 

Mark 

tc% 
UT-1 
UT-2 
UT-3 
ITH 
UT-5 
UT-6 

VC2635, 2635P, 2640P,2645P,2685P 
VC2730, 2730P, 2733, 2735, 2735P, 2785, 2785P 

Device classification ~ft!O?~~ 

Trimming Wiper Foot Lifter 
Solenoid Solenoid Solenoid 
'iitiit8of .. .. · .... 3To9I3·o ... 

-·--:ii'oosfc 
.. 

X 0 X 

0 0 0 
0 0 X 

0 X 0 
0 X X 

X X X 

0 Assembled -- ~ ~ 
X • • • .. Non-assembled - ~I.... 

• 2 
• 1 
• 1 
• 1 
• 2 
• 1 
• 2 
• 1 

. 1 
• 1 
• 1 
• 2 
. 4 
• 1 

• 1 
. 1 
• 1 

• 1 
. I 
. 1 
• 1 
• 1 

-- =--:. -;_ ~ --- - - ~ - - - ,-.. ~ - - =- -- - = -=--f. - ---- - - " ...... 
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·ur DEVICE(!) 

From the library of: Superior Sewing Machine & Supply LLC



"UT" DEVICE (!) "UT"~Ut{ll 55 
Ref. Parts Amt. 

Nn Nn Descri pt ion a ~ ~ '"' 26 3101275 Thread Pull-off Hook Unit(See table) fMf;I7:;.-~(*IDCFUI!) ·-
27 001459 Screw (9/64-40 X 3) (See tab I e) · · .J!A·YCF~$00) · · · · · ·-
28 3101276 Thread Pu 11-o f f Hook Unit (See table) *·iiU 7 7 ~(til) CfU!I) · -
29 0094396 Thread Pull-off Bar Holder •*Ul.ilitli!l!*iiJt· . I 
30 0033024 Retaining Ring ... ·;:t,~:;.-7"~::..--:1· . I 

31 0063515 Thread Pull-off Lever· . *Ulj t.o~-. • . l 
32 000690 Dowel Pin· · • • • • · • .J.I:.j t":/' •••. . I 
33 0094390 Tension Release Adjusting Eccentric*Ul.it&],\ljafj::J o · . I 
34 0095334 Swing-proof Spring .. · *flU t&:ll1HAV~;f • . I 
35 001170 Screw(9/64-40 X 12) .. • .J.I:.;fy •• . I 
36 3100528 Tension Disc Separator •*Ul.iti· • l 
37 3100527 Tension Post Support •*1\1-=f~· • l 
38 110014 Screw(ld4-0.7Xl8) · • .J.I:.;fy .• • 2 
39 000505 Spacer ....... •;V'-~· . 2 
40 3100555 Looper Holder· • · • . ;v- .r~~. . I 

41 3101202 Connector Supporting Plate • l&ftti •• . I 
42 110013 Screw (ld4-0 . 1 x 8) ... • .J.I:.;fy •. • 2 
43 3100711 Top Cover Thread Eyelet· ·Mi!J*ili• . I 
44 006035 Screw(9/64-40 X 7) · • .J.I:.;fy •• . I 
45 000644 Spring Washer · · · • · ·;:r.:1!}:/'::1?7Y"\"· . I 
46 000322 Nut • • · • • · · • · • • • • -t"7 ~ • • • . l 
47 007006 Screw (9/64-40 x 4) • • • • .J.I:.;fy .•• . I 
48 0021735 Thread Eyelet Pipe(Long) • *ii·,.~ -17" ( ) . • 2 

* Ref. No. I to 25 • •••· See the preceding page. 

Parts No. 3101275 001459 3101276 
2 Needle 2tll 3111 l lll 
without Spreader pes. pes. pes. 
3 Needle 3 4 1 
without Spreader 
2 Needle 2 4 2 
with Spreader 
3 Need I e 3 5 2 
with Spreader 
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"UT" DEVICE (2) 

.. ·· .·· 

h7\}· 
.. ~.·~ 

19 
\ .·· 
~ .. ··· .. ····· 

~.~~ .... 
v · .. ········ 

.. · 
20 . 

21 ~ ........ 

c$2,~ :;;~/ =~ : 
2~···~ ••• ; / ····~> 

;· .. G.. . 

24 ·····... . ~ 
··... 30 

·· .. 
··· .. : 

....... 

• . . .... 28~ 
.·· y 
'· .. 

···· ······· .. ··~···· 

27 34 ~~~ 
·· .. / 

······~< : 

~··~ 33 •. · •• 

\~ ··· ... 
33 35 ·· .. ; 
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"UT" DEV1Cq2) 
Ref. Parts 
J!L Nn 

1 0011802 
2 0011801 
3 0063579 
4 000140 
5 000598 
6 000597 
7 0077410 
8 005650 
9 3100524 

10 120013 

11 0063610 
12 0063607 
13 110004 
14 0063606 
15 0063609 
16 009984 
17 0063608 
18 110002 
19 0036133 
20 000145 

21 0095388 
22 001457 
23 0095389 
24 3100520 
25 160003 
26 3100532 
27 0093491 
28 009508 
29 0095336 
30 180006 

31 3100523 
32 3120157 
33 100002 
34 190029 
35 3100538 

"UT"Il!t (2) 5 6 
Amt. 

Description & ~ ~ 
Trimming Solenoid, Complete Set· *lJJ!) '/ 1// -11-'(*-il.) • ·I 
T r i mm i ng So I e no i d • • · · • • * ljJ !) '/ 1/ / -1 !-' • • • • I 
Solenoid Dust-proof Cover· • '/ v /-1 n.limi:b.r~- · · 2 
Nut • • • • • • · • • -}--;; 1- • • • • • • 2 
Washer • • • • • • • r; -;; ~ -'r · · · · · I 
Anti-shock Rubber • • Ulifi::i 1>. • • • • • I 
Retaining Ring·· 'AI--;;/'!):..-'?'· ·2 
Screw(M5-0.8Xl4) · ·1.1:-*~ · · · · · · 3 
Trimming Solenoid Support· · '/ v /-1 rl&ftit · ·I 
Screw(M6-IX15) • · • ·1.1:-*~ · · · · · · 2 

Switch, Complete Set 
Switch Support • • 
Screw(M3.5-0.6X8) • 
Switch · • • · • • • 
Switch Cover • • · • 
Screw(M2.3-0.4x 10) · 
Switch Guide · • • · 
Screw(M3-0.5X5) • · 
Cord Clamp(5N-.p8.4) 
Nut (M8-1.25) • • • • 

Plunger Connecting Rod 
Packing Screw(il/64-40X3.3) 
Plunger Connecting Rod Pin 
Plunger • • • • • • • • 
Screw(M5-0.8 X 5) • • • 
Solenoid Return Shaft· 
Collar(8Xl6X8mm) • • 
Screw(ii/64-40X7 .5) • 
Solenoid Return Spring 
Screwed Pin(M5-0.8X6) 

• A-( -;; 'f" (*'1.) • • • I 
• A-(-;; 'f"J&#f& · • I 
·1.1:-*~·.... ·3 
'A-1-:;'f"···· ·I 
• A-1-:;'f";b/~-. • I 
·1.1:-*~. . . . . . 2 
• A-1-:;'f"j;/-f r · . 1 
. 1.1:-*~. . . . . . 2 
·:::t-f-:?7:..-'7'· ·I 
• -}--;;" • • • • • • 2 

· 7'7/'~-'rtl'/ r · ·I 
. Ia-*~ . . . . . . . 2 
· 7'7:..--~-'rtr-;; t-:1::':..--. • 1 
• 7'7/'~-'r · • • · · · ·I . 1.1:-*~ . . . . . . . . . 2 
· '/ v;-< riJ.!~~ -'r 7 t- • • 1 
· :b7- · · · · · · · ·I . 1.1:-*~. . . . . . . . I 
• '/vJ-1 riJ.!~/~-* · ·I 
· t"/'-*~ · · · · · · ·I 

Connecting Block(Right) Support Spring im~:f~:~-;;?:J(:.:x./~-* ·I 
Connecting Block(Right) • • • il~:fP-;;? (;fi) · ·I 
Nut(M5-0.8) • • • • • • • • ·-}--;; 1- • • • • • • ·3 
Connect ing Rod (M5-0. 8 X 40) • ii~-· · · · · · · I 
Connecting Block(Left) • • ·i!l!~:f~:~o.:;?(ii:) · ·I 
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"UT" DEY ICE (J) 

EXTRA PARTS ~ 

"' .A.'"~ . ' ~--

( 
38 

® 

·-------------~ 

4~ -~ 
48 

"'··'-. 

~13 

®-•2 

37 
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"UT" DEVICE (J) ·ur~rtPl 57 
Ref. Parts Amt. 
__&.. Nn Description "' ~ ~ l:n:l 

I 3100506 Lower Knife Driving Lever· • ~ j. ;;r.~lflt.o~- • . I 
2 170005 Screw(M4-0. 7 X 6) ·11:.-*:/· • 2 
3 3100502 Lower Knife Carrier· ·~j.7.'S"· . I 
4 3100514 Lower Knife Holder ·~j.;;r.J&ft:Ji· . I 
5 3100513 Lower Knife • ·~j.A· . I 
6 110030 Screw (M3-0. 5 X 2 .6) ·11:.-*:/· . 3 
7 310050 I Upper Knife Carrier· ·...1:.-J.A'S-· . I 
8 190006 Screw(M4-0 . 7X4) ·11:.-*:/· • 2 
9 100006 Nut • . -r ::r" . . 2 

10 3100503 Knife Gut de Lever· • j. A ")J' .{ f-: v .1~- · • 2 

11 3100504 Knife Guide Lever Ring(Left) • -;. ;;r. 7f .{ !-' v ... ~- I) './ ~ (1£.) • I 
12 3100505 Knife Guide Lever Ring(Right) • • j. ;;r.'jf .{ !-' v.1~-l) '/~(;b) ·I 
13 130003 Screw(M4-0 . 7 X7 .3) .. ·11:.-*:/· • 2 
14 3100515 Upper Knife Carrier Spring • ..I:. j. ;;r. 'S" ... ~-* . . I 
15 170006 Screw(M4-0 . 7 X 2 .5) ·11:.-*:/· .. . I 
16 3100500 Crank Chamber Cover • .. ·-t-"JJ"}J/~-· . I 
17 3100531 Upper Knife Carr i er Stop • ...1:. -;. A -s- ;;r. 1- ::r ... ~ • . I 
18 110008 Screw(M4-0. 7X5) .. ·11:.-*:/· . I 
19 3100517 Lower Knife Carrier Guide· • ~ j. A 'S""JJ' .{ f-: • • . I 
20 II 0009 Screw(M4-0. 7X8) . . . . ·11:.-*:/· .. . 4 

21 3100518 Lower Knife Carrier Guide(Upper) ~ j A'S-7! .{ f-:(...1:.) • . I 
22 110002 Screw(M3-0 . 5 X 5) ·11:.-*:/· • 3 
23 3100512 Upper Knife • ·...l:.f.A· . I 
24 110024 Screw(M2-0.4X6) ·11:.-*:/• • 2 
25 110025 Screw(M2-0 .4 X 10) • ·11:.-*:/· . I 
26 110023 Screw (M2-0 . 4 X 3. 5) ·11:.-*:/· . I 
27 3100507 Upper Knife Guide· • J:.j A")J' .{ r-. . I 
28 3100508 Clamp Spring . *#!~"-{-*. . I 
29 3100509 Clamp Spring Pressure • . *#! ~ ,..qqljl:/ . . I 
30 3100510 Clamp Spring Pressure Holder . *#! ~ ... ~-*flll:/l&{<t:ti . . I 

31 3100511 Clamp Spring Pressure Adjusting Piece *#!~"-{-*fiii:/IWW.lt . I 
32 130005 Screw (M2-0 . 4 X 4) . . ·11:.-*:/· .. • 2 
33 3100516 Lower Knife Carrier Support Spring r j A "S"x::c."~-* · . I 
34 110034 Screw (M2-0 . 4 X 2) . . ·11:.-*:/· .. • 2 
35 3100560 Supplementary Spring . • ..I:. j ;;r. ~1iff!JIJ/-{-* . . I 
36 110031 Screw(M4-0. 7 X 12) · . . ·11:.-*:/• .. . I 
37 3100565 Trimming Mechanism, C. Set · UTU!HJWII.) • . I 
38 3100530 Looper Thread Pull-off(Extra) • • '"'-"~*a;.Jt(4'ff1Jb). . I 

* Ref. No. 39 to 54 •• •• • See the following page. 
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"UT" DEVICE (3) 

EXTRA PARTS ~ ·• ' 
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·ur DEVICE (J) ·ur·ar~ (J~ 57 
Ref. Parts Amt. 
~ Nu Des cri ption "' f, ~ 1111 

39 3100541 Solenoid Support ·'JvJ.-frl&M"f:i· . I 
40 0010841 Wiper Solenoid • r;:;.-<.r~'/vJ-1 r · • I 

41 000002 Spr ing Washer • ·;t.?"~'./1/r:J-:~v-r· • 2 
42 000012 Nut • ·-J--;;1-. • 2 
43 3100546 Wiper Solenoid Lever . ry .-( /'~ ') v J .-( r v .r~- . • I 
44 120007 Screw(M3-0. 5 X 10) • ·.li:;f.y· . I 
45 3100542 Wiper Link • r:J.{.Iq :/9. • I 
46 170007 Screw(M3-0.5X2 .5) ·.ll:;f.y· • 3 
47 3100543 Wiper Bracket • • ry .-( .1{-;/ 7 'T '/ 1- • • I 
48 3100549 Wiper, Complete Set· • ry ..( .1{(.¥11.) • • I 
49 
50 3100545 Wiper Fixing Washer· • ry ..( ,1{ ry -:; v "r • • I 

51 110007 Screw(M2 . 5-0 .45X6) · ·.li:;f.y· • 2 
52 3100547 Thread Clamp Spring Plate· . *~~.l{;jr.. • I 
53 000531 Washer · r:J-:;v-r · . • 2 
54 3109930 Wiper Mechanism, Complete Set· • ry ..( .I{!J!loi (*'1.) • • I 

* Ref. No. I to 38 ••••• See the preceding page. 
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"UT" DEVICE (4) "UT"~j!:t(4) 58 
Ref. Parts Amt. 
_1!!_ Na Oeser ipt ion ., 

;f. h '"' I 3100571 Presser Foot Lifter Solenoid, C. Set .f!ll:r:JiQ';IvJ.{ r<tJI.l ·I 
2 3100570 Solenoid Support ·:lvJ.{I-'i;· . I 
3 000070 Hanging Nut · • 1ft !J T::t J.. • • 4 
4 000429 'ilashe r ·'7::t~"\"· . 8 
5 000016 Nut (MH. 25) . T::t J.. • 12 
6 009865 Hanging Bolt(M8-1.25X220) • 1ft !} ;j{ Jv J.. • • 4 
7 000676 Spring Washer· 'A7'!}:/~'7/'~"\"· • 8 
8 0011733 Presser Foot Lifter Solenotd . ¥!J:r.1fk?' ;I v .I .{ I-' • • I 
9 009970 Screw(M6-l X 20) • ·.J.I:;f:/· • 4 

10 000011 Nut (M6-l) • . T::t J.. • • I 

11 000528 'ilashe r ·'7::t~"\"· • I 
12 000588 Anti-shock Rubber · · *!Hii ::i A · . 2 
13 000306 Nut (1/4-40) • • T::t J.. • . I 
14 0064045 Lifter Connecting Rod· ·¥P:r.1fk?'i!l!iti:W· • I 
15 0064046 Lifter Connecting Link ·¥!J:r.Ji?'!J:/?· • 2 
16 0035301 Connecting Link Pin· . ¥!J:r.Ji?'!) './ 7 1:" './ • • 2 
17 0033024 Retaining Ring 'Af..::t:t'!J'./~· • 2 
18 0064047 Presser Foot Lifter Solenoid Lever ¥!J:r.11?':1 v ./.{I-' v/<- ·I 
19 009853 Screw (11/64-40 X 6. 5) ·.JJ:;f:/· • I 
20 0032786 Solenoid Lever Pin • ;I v J .{ I-' v /{- 1:" './ • • I 

21 0037912 Chain· . itt . . I 
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"UT/ST" DEVICE 
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• UT [ ST" DEVICE ·uusr&rt 59 
Ref. Parts Amt. 

No. Na Descr iption &:. ~ ~ -,- 3109!\ 20 Trimming Device, Complete Set· • j. ;x.~ (*II.). . I 
2 3100712 Head Cover .. • "':1 f: ;tu<- . . I 
3 0096026 Solenoid Return Spring Hanger· • .I<;J<.til--7. . I 
4 000554 I asher ·?-:~~-r· • 2 
5 110009 Screw(M4-0. 7X8) • 11:.-* ~ • . I 
6 0011498 Solenoid ·:JvJ...ff:· • 1 
7 000644 Spring Washer • ·.:X.7"li~-P'?-:~:.,--r· • 2 
8 000022 Nut • .. . -r ':1 1- • . . . 4 
9 3100702 Solenoid Lever . ':) v J ..{ f: v .1<- • . I 

10 120001 Screw(t.I4-0. 7 X 14) · ·li:;J<.~· . I 

11 000417 Packing Piece· . 77-1'.1<-.1~':1~~. • 1 
12 100001 Nut • . 1'-:~ 1- • . I 
13 0096025 Solenoid Return Spring . ':) v J ..{ f:iJl!~.l<;j<.. . I 
14 0096022 Solenoid Connecting Block· ·:Jv/...ff:i!J!*li-{:;-· . 1 
15 0096023 Solenoid Lever Pin .. . ':) v / ..{ f: v ,1{- t• ~ . . I 
16 0034293 Retaining Ring .. . .:x.t- ':17"\1 ~-Y •. . I 
17 003638 Screw ( 11/64-40 X 4) ·li:;J<.~· • 7 
18 3100703 Movable Trimming Knife Shaft Collarlb/- ;:t.flll;f77- • . 1 
19 120009 Screw(M4-0.7X12) • .. ·li:;J<.~· . 1 
20 0096020 Knife Guide Holder . . . • j. ;;t.j;'-{ f:-(:;-. • 1 

21 0096021 Knife Guide Holder Bracket • j. ;;t.tf-{ f:-(:;-l&f.t-{:;- . . I 
22 0044 7 5 Screw(3/16-32 X 7. 9) • .. ·li:;J<.~· . I 
23 120040 Screw(M5-0.8X 18) • ·li:;J<.~· • 2 
24 0096018 Movable Trimming Knife Shaft Unitth/- .:X.fiii(Mi) • • 1 
25 3100708 Movable Trimming Knife · !lb /-.:X.· • 1 
26 001227 Screw(l/8-44 X 3. 8) ·li:;J<.~· • 2 
27 0096027 Movable Trimming Knife Shaft Collar lll /- .:x.tif;t77- · • 1 
28 3100707 Fixed Trimming Knife Shaft ·liliJ:Q!j.;:t.tif· . I 
29 3100710 Thread Clamp Spring(Lower) . *tl! ~ .l<;j<. ("f) . • 1 
30 0096013 Knife Press Adjusting Spring · :~- .:x. 1±11Un.1< "* · . I 

31 0096012 Fixed Trimming Knife Spacer· ·liliJ:Q!j..:X..:X.-'--!f"· . I 
32 0096010 Fixed Trimming Knife .. ·liliJ:Q!j..:X.· • 1 
33 001196 Screw(l/8-44 x 6) .. ·li:;J<.~· . 2 
34 005112 Adjusting Screw(3/32-56X5.5) • ·11!/i;J<..Y· . 1 
35 3100709 Thread Clamp Spring· . *~~.l<;j<.. • 1 
36 3100717 Finger Guard • 7-< ~;f1'tJ- r · • 1 
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"UT-A" DEVICE (l) "UT-A"~IJ!t{l) 60 
Ref. Parts Amt. 
.J!!L Nn Descr iJ!tion &:! ;& Rlli 

1 0065373 Lifter Lever • jljl.:r.1fk?' v /~- . . I 
2 0037912 Chatn • . Ill . . . I 
3-1 0093499 Lifter .Lever Stop· ·W.:r.Uk?'v,..~-;:t. 1- 77' · . I 
3-2 3101216 II (See table) II Cff$!) I 
4 004358 Screw(9/64-40 X 5. 6) · ·.il:.:f~· 
5 3100533 Tension Release Lever· •*Ul;CJ»ii· 
6 120001 Screw(M4-0.7Xl4) • ·.il:.:f~· . 
7 3100526 Tension Release Block· · *aU:7P 7 7 · 
8 007610 Screw(M4-0. 7 X 10) • ·.il:.:f~· 
9 3100525 Tension Release Connecting Plate *Ul;Ci!!!~fi · 

10 110009 Screw(M4-0. 7X8) ·.il:.:f~· 

11 17 0009 Screw(M4-0. 7 X4) ·.il:.:f~· 
12 0094491 Cord Clamp(2N- <1> 3 .4) •::J-J-'?7::...-7'· 
13 110012 Screw(M4-0. 7X5) ·.il:.:f~· 
14 0022836 Synchroniser Positioning Pin • ;f-~~37'1::":/'. 
15 0022837 Synchroniser Cushion ·if-~~37'1::":/'?7~3:/'• 
16 190009 Screw(M4-0. 7X7) ·.il:.:f~· 
17 0096358 Air Wiper Bracket • • .:r. 7 '7 -·o<J&f.ta • 
18 009748 Screw(M4-0. 7 X 12) • ·.il:.:f~· 
19 000644 Spring Washer • •;:t.-:/'1}:/'~'77~-\"· 
20 000538 Washer •'77~-\"· 

21 0096357 Air Wiper· ·.:r.7'7.-{/<• 
22 009747 Screw(M4-0. 7 x 10) · ·.il:.:f~· 
23 
24 
25 3100529 Thread Pull-off Eyelet · * IU *ltt · 

* Ref. No. 26 to 51 ..... See the following page. 

Mark 

ta% 
UT-Al 
UT-A2 
UT-A3 
UT-A4 
UT-AS 
UT-A6 

VC2635, 2635P, 2640P,2645P,2685P 
VC2730, 2730P, 2733, 2735, 2735P, 2785, 2785P 

Device classification ~!ZO)~~ 

Trimming Wiper Foot Lifter 
Cylinder Cylinder ......................... ..... ..... To91oo2 ...... -- .. .. 32o1o35 

X 0 X 
0 0 0 
0 0 X 
0 X 0 
0 X X 
X X X 

0 Assembled -- ~ ~ 
x .... • Non-assembled - ~L. 

(jj:) '7 -1 "<fj:.:r. 7~ ~#ttl'\: lOt-::> -c:to ~ .:r. 7 ~ I} ::...- ?' a-a!.ffl L. "C'-'' *-It lv. 
Note:For Wiper, the air blowing system is used instead of Air Cylinder. 

• 2 
. I 
. I 
• 1 
• 2 
• 1 
• 2 

• 1 
• 2 
• 4 
. I 
• 1 
• 1 
. 1 
• 1 
. 3 
. 2 

. 1 

. 1 

• 1 
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"UT-A" DEVICE (1) 

tor "ST-A. 
Dev i cell 49 

·~ .-~ . 
19 -·~ ., ~ •.. 

\?·· "\\ 46 
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"UT-A. DEVICE (q 
Ref. Parts 

Nn Nn 
zs-- 0067101 
27 0063076 
28 0094433 
29 001208 
30 3101275 

31 001459 
32 3101276 
33 0094396 
34 0033024 
35 0063515 
36 000690 
37 0094390 
38 0095334 
39 001170 
40 3100o28 

41 3100527 
42 110014 
43 000505 
44 0094387 
45 3100555 
46 3100711 
47 006035 
48 ..... 
49 000322 
50 007006 

51 0021735 

"UT-A ";ill! (I) 60 
Amt . 

Descriptton Jl, ft &!L_ 
Thread Pull-off Bar· ·*~;!I*· · · · · I 
Swing-proof Spring • · **lJ1Mlltlili1·"{* · · · I 
Co II a r ( 4 X II X 7 mm) • · j] 7- · · · · · · · · I 
Screw{9/64-40X 5) • • · ll:;f.-/ · · · · · · · ·I 
Thread Pull-off Hook Unit(See table) *~;17:;.o;J(m,) Cflt!) ·-

Screw(9/64-40X3) (See table) • • ll:;f.-/CF~#= I!!U · · · · · ·­
Thread Pull-off Hook Unit(See table) * *IJI7::ttl(i-JI.)Cftl!l ·-
Thread Pull-off Bar Holder • *UlJI~ll~n · ·I 
Ret a i n i ng Ring • • • • • • • • • .A 1- :;.o 7' I) './ -7' • • • • I 
Thread Pull-off Lever· • · • • • *Ul;l ln'{- • · · • ·I 
Dowel Pin· • • • · • • • • • • • .11:;1 t"'./ • • • • • · ·I 
Tension Release Adjusting Eccentric *ltJI:t!illliii:::~o ·I 
Swing-proof Spring • • • **I ;I f!ill1JQ.1-{,;f. • • 1 
Screw(9/64-40X 12) • • · ll:;f.-/ · · · I 
Tension Disc Separator • *'~;! l'!i · · I 

Tension Post Support •*111-Ti:t· . I 
Screw(M4-0. 7 X 18) • ·ll:;f.'l· . 2 
Spacer ·.A-"--IT· • 2 
Tension Release Shaft· •*'l;!flll· . I 
Looper Holder • • ;1---r~i;t • . I 
Top Cover Thread Eyelet· ·MiiJ*ii• . I 
Screw (9/64-40 X 7) • ·ll:.:f'l· . I 

Nut • ·-t"::tl-· . I 
Screw(9/64-40 X 4) • ·ll:..:f-/· • 1 

Thread Eyelet Pipe(Long) . *ii ... ~-17'(:/i:) • . 2 

* Ref. No. 1 to 25 • •• •• See the preceding page. 

Parts Nn 3101275 001459 3101276 
2 Needle 211!!1 3111 1111 
without Soreader ocs. PCS. PCS. 

3 Needle 3 4 1 
without Spreader 
2 Needle 2 4 2 
with Spreader 
3 Needle 3 5 2 
with Spreader 
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"UT-A. DEVICE (2) 

··. 
· ... 

w--8 

~\~~ 
~-~ 6 

··~ 
5 

• .. 
"> .... ·· 
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"UT-A" DEVICE (2) 
Ref. Parts 
.1!!_ No. 

I 1091002 
2 0010340 
3 0010057 
4 0010143 
5 000389 
6 0014120 
7 3100567 
8 120001 
9 0096355 

10 005650 

11 3100524 
12 120013 
13 0063610 
14 0063607 
15 110004 
16 0063606 
17 0063609 
18 009984 
19 0063608 
20 110002 

21 0036133 
22 000145 
23 0095388 
24 001457 
25 0095389 
26 3100520 
27 160002 
28 3100532 
29 0093491 
30 009508 

31 0095336 
32 18 0006 
33 3100523 
34 3120157 
35 100002 
36 19 0029 
37 3100538 

"UT-A"JUt(2) 6 1 
Amt . 

Dcscr 1p t 1on J:, ~ !k9..:. 
Tr i mm ing Cyl inder. Complete Set· *Wl!) Y!) :...-':$"'(*'~.) • ·I 
Air Cyl !nder(CMWBN20-01-53995) • *lJJ!) y!) :...-':$"' • ·I 
Elbow Connector(EL4-PT1/8) • :x:.tv;:J{::I..:f~ ~ · ·I 
Silencer(Mf6-PTI/8) · • -tt-1 v:...--tt • ·I 
Spacer • · · • • • • .7.-"--tt · · I 
Ant i-shock Rubber • • UHfi ::f .b. • • • I 
Co I I a r · • · · • • • ;lJ 7- · · · · I 
Screw (M4-0. 7 X 14) • • .il:..:f ~ • • · • I 
Cyl inder Bracket • • Y!) :...--:$"77-7 ':/ 1- • ·I 
Screw(M5-0.8Xl4) • • .il:..:f~ • • · • • • 3 

Trimming Cyl inder Support· 
Screw(M6-!X 15) • • • 
Sw i tch. Complete Set 
Switch Support · • 
Screw (M3. 5- 0. 6 X 8) • 
Switch • • • • • • • 
Switch Cover · • • • 
Screw(M2.3-0 .4XIO) • 
Switch Guide · • • • 
Screw (M3-0. 5 x 5) • · 

Cord Clamp(5N- 418 .4) 
Nut (M8-l. 25) • • • • 
Plunger Connecting Rod 
Packing Screw(ll/64-40X 3 .3) 
Plunger Connect ing Rod Pin 
Plunger· • • • • · • · 
Screw(M4-0 . 7X5) • • • 
Cylinder Return Shaft· 
Collar(8Xl6X8mm) • • 
Screw(ll/64-40X7 .5) • 

·Y!J:..-'YJ&Mt;· 
·.il:..:f~ ...•. 
• .7. ..{ /' 'T (*It) • . 
·.7.-1'7'7-l&f.t~· 
·.il:..:f~ ••• • • 
·.7...{:;.-'f"· ••• 

• .7...{ 7'7";/Jr'.- · 
• .il:..:f:/ .•.•. 
• .7...{:;.-'f"jf..{ )-:. 
• .il:..:f:/ ••••• 

•::I-J-:77:...-'7'· 
. -r /' 1- • ••• • 
•7'7:...-':/"\'"P:;tf: • 
. ra..:f:/ ••••.. 
·7'7:...-':/"\'"P:;t}-:1::":...-'• 
·7'7:...-':/"\'"• • •••• 
• .il:..:f:/ •.•• ••• • 
• y!):..-':$":;;!YY"\'"7r • 
. ;1J7- . .. . . . 
• .il:..:f:/ ••. • •• 

. I 
• 2 
. I 
. I 
• 3 
. I 
. I 
• 2 
. I 
• 2 

. I 
• 2 
• 1 
• 2 
. I 
• 1 
• 2 
• 1 
. I 
. I 

Cylinder Return Spring • Y!) :..-':$"~y/{..;f • • 1 
Screwed Pin(M5-0.8X6) · 1::":..-'..:f:/ • • • • • • 1 
Connecting Block(Right) Support Spr ing ii~7P ':/ ~ji::x:./-{..:f • 1 
Connecting Block(Right) • • • ~~7 g :;.- ~ (;t:i) • • 1 
Nut(MS-0 . 8) • • • • • • • • • T':/ 1- • • • • • • • 3 
Connecting Rod(M5-0 .8X40) · if~.j;fl · • · • · • ·I 
Connecting Block(Left) • · · ~~7g :;.- ~ (ti:) • ·I 

From the library of: Superior Sewing Machine & Supply LLC



62 

"UT-A" DEVICE(J) 

EXTRA PARTS 
.~' 

~~f 

37 

r 
ja 
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• UT-A. DEY ICE (3) 
Ref. Parts 

Nn Nn 
-~- 3100506 

2 170005 
3 3100502 
4 3100514 
5 3100513 
6 110030 
7 3100501 
8 190006 
9 100006 

10 3100503 

II 
12 
13 
14 
15 
16 
17 
18 
19 
20 

3100504 
3100505 

130003 
3100515 

170006 
3100500 
3100531 

110008 
3100517 

110009 

21 3100518 
22 110002 
23 3100512 
24 110024 
25 110025 
26 110023 
27 3100507 
28 3100508 
29 3100509 
30 3100510 

31 3100511 
32 130005 
33 3100516 
34 110034 
35 3100560 
36 110031 
37 3100565 
38 3100530 

Descript ion 
Lower Knife Driving Lever· 
Screw(M4-0 . 7 X 6) • · 
Lower Knife Carrier· 
Lower Kn i fe Holder · 
Lower Knife • • • • • 
Screw (1.13-0 . 5 x 2. 6) • 
Upper Knife Carrier· 
Screw(M4-0. 7X4) • 
Nut • • • • • • • • • 
Knife Guide Lever • • 

Knife Guide Lever Ring(Left) 
Knife Guide Lever Ring(R ight) · 
Screw(M4-0.7X7.3) • • · • 
Upper Knife Carrier Spring 
Screw(M4-0. 7X2.5) • • • 
Crank Chamber Cover • • • • 
Upper Knife Carrier Stop • 
Screw(M4-0.7x5) • • • • • 
Lower Knife Carrier Gu i de· 
Screw(M4-0. 7X8) • · • • • 

"UT-A. 

&, ~ 
· r;. Al!ti.Jv.r{- • 
• .!1:-*:/ • •.• 
·"Ff.Ai:i'· .. 
·rf.Al&ftt&· 
. 'fj. A •• 
• .JJ:,;f:.:; •. 
·...1:.:1-Ai:i'· 
. .!1:-*:/ •. 
. 7-;~ 1- •• 
• j. A ;if;( f" v .r{- · 

62 
Amt. 
.R.tg_,_ 
. I 
• 2 
. I 
. I 
. I 
• 3 
. I 
• 2 
• 2 
• 2 

• j. A j]' ;( I" v .r{- !) / 1' (it:) · I 
• j. A ;if;( r v .r{-!) / 1' (;6) • I 
• .!1:-*:; • • • • . 2 
• ..1:.:1- AS/'{-*. . • . I 
• .!1:-*:/ . • • • • • • I 
. -T"b j}/{-. • • . • I 
• ..1:.:1- ASA 1- ·;u~. . I 
• .!1:-*:/ • • . • • . I 
· 'f j. A 'f:i';Jf ;( I" · · · I 
• .!1:-*:/. • • • • • • 2 

Lower Knife Carrier Guide(Upper) rf. Ai:i';i!;f 1"(...1:.) • . I 
. I 
. I 
• 2 
. I 
. I 
. I 
. I 
. I 
. I 

Screw(M3-0.5x5) · • .!1:-*:/ • 
Upper Knife • • • · ·..I:. f. A • 
Screw(M2-0 .4X6) • · .!1:-*:/ • 
Screw(M2-0.4X 10) • • .!1:-*:/ • 
Screw (M2-0. 4 X 3. 5) · .!1:-* :/ · 
Upper Knife Gu ide • • ..1:.:1- Ajf ;(I" • 
Clamp Spring • • · · *"*::: /{-* • • 
Clamp Spring Pressure • • *"*::: /{-*¥!'~ • 
Clamp Spring Pressure Holder • *~:::/{-*t'P~l&ftt& • 

Clamp Spring Pressure Adjusting Piece*~::: /{-*¥1'~1\ll!ll'iJl· ·I 
Screw(M2-0 .4X4) • • • • • • • • .!1:-*:/ • · • • • • · • 2 
Lower Knife Carrier Support Spring r f. A'f:i'J(::~:./{-* • ·I 
Screw(M2-0 .4X2) • • • • • • .!1:-*:/ • • • · • • • 2 
Supplementary Spring • • • • ..1:.:1- A'f:i':nfiijb/{-* • ·I 
Screw(M4-0 . 7 X 12) • • • • • • .!1:-*:/ · • • · • · I 
Trimming Mechanism, C. Set • UTtl;fM(*II.) · • ·I 
Looper Thread Pull-off • • • Jv-/~*a;. Jl · • I 
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"UT-A" DEVICE(4) 

11 

12 

13 @· 
\?' : 

14-®: 
... 

' J 

33 "UT-A2/AS3" 

,~hl· .. / .. ., 1~ };;·· 
2 

A.·« 
~ 31 

•••••• • •• 10 

... 

8~·····~ 

21 "UT -A2" 

16--e3 
38 "UT-A4/ST-A/AS3" 

34 

~-· 
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"UT-A' DEVICE (4 ~ 
Ref. Parts 
_fu__ Nu 

I 0010073 
2 009960 
3 000669 
4 000600 
5 000009 
6 0013218 
7 006905 
8 0033939 
9 0010108 

10 0010264 

II 3201035 
12 3100567 
13 120001 
14 0014120 
15 I 091050 
16 3201037 
17 3201036 
18 120013 
19 000425 
20 0010057 

21 0010343 
22 1090012 
23 009880 
24 0010143 
25 0010263 
26 0010119 
27 1090011 
28 0010254 
29 0010868 
30 0010869 

31 0010261 
32 0010260 
33 1090100 
34 1090013 
35 1200003 
36 1090153 
37 1200007 
38 1200071 

Descri ption 
Regula tor (AW2000) • 
Screw(M5-0.8X 16) · 
Washer • · · · · • 
Spr1ng Washer • • • 
Nut • • • · · · • • 
Regulator Support· 
Wood Screw( <P 5.1 x 20) · 
Hose Band • • · · · • • 
Hose Un ion(Nll- 512-SX 1/4) · 
Connector (EC6-PTI/4) • · · 

'UT-A" 4) 

&. ~ 
· v=¥.:J, v-~ · · 
• ll:.:f.~ •••.. 
·?v~-r .... 
·7.'1'1}/'~?"Y~-\"· . -r "/ 1- ••••••• 
·v=¥.:J.v-~llil#t&· 
'*-*~· .... 
• ;j;-;1./{/' I' •• 
·;;f;-;1..::L;;:.:;t/'· 
. :::I.:f.:7~ .... 

63 
Amt. 
~ 
. I 
• 2 
• 4 
• 2 
• 2 
. I 
• 2 
. I 
. I 
. I 

Presser Foot Lifter Cylinder, C. Set tJjl.:c.JiJf~IJ/'7"(*.11.) ··I 
Cylinder Stop Collar • · • • ·~I) /'7"::A 1- "Y/~737- • ·I 
Screw(M4-0.7Xl4) • · • • • • ·ll:.:f.~ • • • • · • • • ·I 
Rubber Cushion · • • • • · · • ijllfi::f .b.· • • • • • • ·I 
A1r Cyl inder(EMI>-SDW-25-30) • · W.:c.Jiij'~ IJ /'7" · · · · I 
Cy I i nde r Rod Chip • • ~ I) /' 7" c v I' 'Tv '1' • • I 
Cylinder Bracket • • · • · ·~I) /'7"llil#a · ·I 
Screw(M6-l X 15) • · • • • • • ll:.:f.~ • • · • • • 2 
Washer · · • • • • · • · · • r;J "/~-\" • • • • • 2 
Elbow Connector(EL4-PTI/8) • .:r.Jv;J{:::I.:f:7 ~ • • 5 

Solenoid Valve, C. Set(UT-A2) • 
Manifold • • • · • • • 
Wood Screw(.p4 . 5X40) · 
Silencer(Mf6-PTI/8) • 
Connector (EC6-PTI/8) • 
Seal Plug· • · · • • • 
Solenoid Valve • • • • 
Speed Controller(ESC4-PTI/8-0) 
Cord(A) · • • • · • 
Cord(B) • • · • · · • 

• ~il:/1'(*-'l.) •• 
. ..,.,;;:.7;t;v!'· 
'*-*~· ... 
• ij--{ 1/ /'i}- • . 
• :::I.:f.:7 ~ .•• 
• j. :7 77'7~. 
• O'U;Sl:/1' •••• 
• 7-l::"-f::::I/'f-c-7 · 
• ::I- f:(A) ••• 
. :::I-I'(B) ... 

Vinyl Tube(6X4mm) • • 1::";;:.-Jv/~-{'1' • 
Vinyl Tube(4X2.5mm) • t:•;;:.-Jv/~-{'1' • 

. I 

. I 
• 2 
• 2 
. I 

• 3 (2) 
. 3 ( 4) 

I (3) (4) 
. I 
. I 

Solenoid Valve, C. Set(UT-A2/AS3)1U;ial:ll'(*«) • • • ·I 
Man i f o I d • • • • · • • • · • • • "";;:. 7 ;t 1v I' · · · I 
Cord(C) • • • • · • • • • • • • • :::I-f:(C) • • • ·I 
Solenoid Valve, C. Set(UT-A4/ST-A/AS3) 15;ial:/l'(*-'l.) • ·I 
Cord (D) • • :::1- I' (D) • I 
Cord(J) • • • • • • • • · • • • • ::I- I' (J) · • • • • I 
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"UT-A4/ST-A" DEVICE 

... l \26"""" 
···~27 

I . . . -·· · ······· 

A1· ··~ v 18 

28 

\ 
,··/ ~ d~\"""· 

..... .. ~.)~\ 
\;~'%; "ST-A" Dnl" 

1" '" II 
·~~ ~ 
~~ 

- .... ----::.-:--.:- - -=- -·:-=--
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"UT-A4[ST-A" DEVICE "UT-A4/ST-A"Iill 64 
Ref. Parts Amt. 
..l!L N<l Description &. ~ ~ 

I 3109921 Trimming Device, Complete Set· • :f. ;t.~ffl(.M_) • . I 
2 3100712 Head Cover • "'/ ~ j] .1'~- • . I 
3 3001001 Cylinder. Bracket Holder· ·~~/':$fllil#ii· . I 
4 000644 Spring !lasher • • ·?.'1'!.1/'1/r;l-;t~>r· • 4 
5 009747 Screw(I.I4-0. 7X 10) • ·ll:..;f:..i· .. • 2 
6 3001003 Cylinder Bracket ·~~/':$1'11il#tli· . I 
7 1091006 Air Cyltnder(MS-10-ND-30-P) • •:r.7~~/':$1'• • 1 
8 000623 Gasket • .1~ '/ ::\'-::,.... • . 3 
9 0010019 Universal Elbow Joint· • .::L;:,~--1}" Jv.:t.Jvi;J{ • . I 

10 0010258 Joint • ·*I.:P· ... • 2 

11 0036133 Cord Clamp(SN 4> 8 .4) ·::1-~:77/'7"· • 2 
12 110012 Screw(M4-0. 7X5) ·.!l:.;f:/· • 2 
13 3001002 Cylinder Link • ·~~/':$1'!}/':7· . I 
14 0096022 Cylinder Connecting Block· • "Y !.1 :..-- :$1'i!IU6il • . I 
15 0096023 Cylinder Lever Pin • ~ ~ :/':$I' Ln~- t':/' · . I 
16 0026438 Co II a r ( 4. 01 X 7. 4 X 5. 6mm) ·:i17-· .. . I 
17 003637 Screw (1/8-44 x 2. 5) ·.!l:.;f:/· .. . I 
18 003638 Screw (11/64-40 X 4) ·ll:..:f:/· • 7 
19 3100703 Movable Trimming Knife Shaft Collar Jb:f.;t.fdl;b7- . I 
20 120009 Screw(M4-0. 7 x 12) • .. ·.!l:.;f:/· . I 

21 0096020 Knife Guide Holder .. • :f. ;t."}J'-{ ~ii. • I 
22 0096021 Knife Guide Holder Bracket • :f. .A :J:!-{ ~iJJilt#iJ • . I 
23 004475 Screw(3/16-32 X 7. 9) • .. ·ll:..;f:..i· • 1 
24 120040 Screw(M5-0.8X 18) • ·ll:..;f:..i· .. • 2 
25 0096018 Movable Trimming Knife Shaft Unit tb :f. .Afdl(*'i) • • I 
26 3100708 Movable Trimming Knife ·!IIJ:f.;t.· . I 
27 001227 Screw(i/8-44 X 3 .8) . . ·J.I:..;f:/· .. • 2 
28 0096027 Movable Trimming Knife Shaft Collar Jb:f.;t. fdl ;b7- . I 
29 3100707 fixed Trimming Knife Shaft ·~~:f.;t. fdl · . I 
30 3100710 Thread Clamp Spring(Lower) • *~~.l~.;f("f). . I 

31 0096013 Knife Press Adjusting Spring • :f. ;t.J±fti,\IW,~.;f • • 1 
32 0096012 fixed Trimming Knife Spacer • ·~~:1-.A.A-'--IJ"· . I 
33 0096010 fixed Trimming Knife .. ·~~)!?.· . I 
34 001196 Screw (1/8-44 X 6) ·.!l:.;f:/· • 2 
35 005112 Adjusting Screw(3/32-56X5.5) • • lVIJTi.;f:/ •• . I 
36 3100709 Thread Clamp Spring· • *~~.l~.;f. • 1 
37 009749 Screw(M4-0. 7X 16) • ·ll:..;f:..i· • 2 
38 1090002 Solenoid Valve, Complete Set . 1ltia!#(M). • 1 
39 0010263 Connector(EC6-PT1/8) . . . •::l.;f:7~· • 1 
40 0010119 Seal Plug· ·)1:777"7'/· • 2 

* Ref. No. 41 to 51 See the following page. 
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"UT-A4/ST-A" DEVICE 
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"UT-A4[ST-A• DEVICE "UT-A4/ST-A"~af 64 
Ref. Parts Amt. 
~ Nn Descript ion ll ~ ~ '"' 41 0010057 Elbow Connector(EL4-PTI/8) • .:Z:.Jv;J{ :::t '* :7 ~ •• . 3 

42 0010254 Speed Control ler(ESC4-PTI/8-0) • ;t.I;'-J-':::t:,/)-c-7 • . 2 
43 0010260 Vinyl Tube(4X2 .5mm) • 1;".::.-,v.rC{ -;t. 
44 0010261 Vinyl Tube(6X4DliD) .. • t:" .:::.-,v/~-17' . 
45 0010143 Silencer(MF6-PTI/8) · ·~-11/:..-'~· • 2 
46 009880 Wood Screw( c1J 4.5X40) • . *'*:; .... . 2 
47 1200071 Cord(]) · • • • . :::t-J-'(J) .. • I 
48 1200007 Cord(D) · • • • • :::1- r<o> .. . I 
49 1090012 Manifold ... • ~.:::.7 ;tJv r. . I 
50 1090011 Solenoid Valve . 1'1llill# . . . . . 3 

51 3100717 Finger Guard · 7 -r :..--tJtJ- r · • I 

* Ref. No. 1 to 40 · ···· See the preceding page. 
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"EC" DEVICE (1) 
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"EC" DEVICE (!) "EC"!Ut (1) 6 5 
Ref. Parts Amt. 
_fu_ Nn Descr ip tion £ ~ ~ 

I 3109965 "EC " Dev ice, Complete Set· • "EC"~fft(U) • • ·I 
2 3101435 Cutting Dev ice, Complete Set · 'JJ-:; ;r~tn (HI.) · ·I 
3 3101440 Cutt i ng Device Basement • • • • 'JJ-:; ;r~tltl · · ·I 
4 120009 Screw (ld4-0. 7 X 12) • • • • • • · .II: .:f.~ • • · · · · 2 
5 300047 Washer • • • · • • • • • • · · '7-:;v-\" · · • · · 2 
6 3101438 Cutting Device Basement Holder • 'JJ-:; ;r~J[ltll&#tll · ·I 
7 0011789 So 1 eno i d • • · • • · • · • · • · '.J v J 4 r · · I 
8 000528 Washer • · · · • · • · • • • • · '7-:;v-\" · · 2 
9 000011 Nut····· · ········ ·7-:; 1- • • ·4 

10 0092288 Cutting Knife Connecting Lever · 'JJ-:; ;rJI!ii · ·I 
II 005115 Screw(l/4-28 X 19) • • .tl:.;f~ • · 1 
12 0092286 Sliding Block· • · • • • • · fi!~ · · · ·I 
13 0092287 Sliding Block Pin· • • • · · fi!~.a · · ·I 
14 003638 Screw(ll/64-40X4) • • • • • .tl:.:f.~ • • · 3 
15 3101433 Upper Cutting Knife Holder • '}J-:; ;r C.l:)l:t-;v:$1' · ·I 
16 003670 Screw(7/32-32X6.3) • • • .tl:.:f.~ · • · • 2 
17 3201105 Upper Cutting Knife • • • · · 'JJ-:; ;r (..1:) • • 1 
18 000538 Washer • • • • • • • • • • · '7-:;v-\" • · · 2 
19 002308 Screw(ll/64-40Xl0.4) • • • • .tl:.:f.~ • · • · 2 
20 006245 Adjusting Screw(ll/64-40X 11.5) · Jl:!li;f~ · · ·I 
21 0092283 Upper Cutting Knife Holder Shaft 'JJ-:; ;r (J:)lt-;v:$1'tdl • · 1 
22 3101442 Cutting Knife Cover· • · '}J-:;;rj:}/{- • ·I 
2 3 004440 Screw(lli64-40X8 .3) • · .tl:.:f.~ • · · · 2 
24 3101441 Lower Cutting Knife· • • 'JJ-:; ;r CF) • · 1 
25 005550 Screw(ll/64-40X 13.5) • • .tl:.:f.~ · • · · 2 
26 001123 Washer • • • • • • • • · '7-:JV-\" • • • 2 
2 7 009 2294 Co 11 a r (I 0 x 18 x 7. 5mm) • • 'JJ 7 - • · · · I 
28 0092292 Press Spring • • · · 'JJ-:; ;r (..l:)t'Pv /{;f. • • I 
29 000498 Washer • • • • • • • • '7-:JV-\" • • • • • • • 1 
30 0092291 Return Spr i ng· · • • • 'JJ -:; ;r (..l:)~V/{;f · ·I 
31 005512 Screw{ll/64-40X3) · · .il:.:f.~ • · ·I 
32 0092293 Return Spring Latch· · /{;ftll--7' • ·I 
33 003635 Screw(l/4-40X6) · · • .tl:.:f.~ • · · I 
34 000621 Washer • • • • • • · • '7 -:IV-\"· • 1 
35 170031 Screw(ld5-0.8Xl2.4(8.4)) • .il:.:f.~ · · ·I 
3 6 006 0248 Cord Clamp(3N-q,5.3) · =t-l-'~7:.-':1' · ·I 
37 110012 Screw(M4-0.7x5) • • • • · .tl:.:f.~ · · · • · ·I 
38 2114124 Clamp Lever· • • • • • • • ~ 7:.-'/"l//{- · ·I 
39 340014 Ro 11 Pin • · • • • • • • · o -Jv t:• :.-- • • • • I 
40 3101439 Clamp Lever Fixing Plate • ~7:.-'7"1//{-filil~~ · ·I 
41 3101444 S to pp e r • • • • • • • • • • A 1- -:; ,~{ • • • • I 
42 000538 Washer • • · • · • • • · • '7-:JV-\" • • • • 1 
43 120018 Screw(M4-0.7XIO) • • • • ·.tl:.:f.~ • · • • ·I 
44 0011957 Control Box, Complete Set· • lf',f]tjjl~tfl(*-il.) • ·I 
45 0011952 Contra 1 Board • • • • • • • • l!illllllilili~ · · · · I 
46 0011709 Control Box Stay • • • • • ·l!iiJ~;j{-:; ~ AA7-1 • • 2 
4 7 006905 Wood Screw(q,5.1X20) • • • • *'*~ · · · · · · 4 
48 0010565 Knee Switch, Complete Set· ·_.A-{ -:;7-(*Jl) · • • ·I 
49 0010564 Knee Switch· • • _.A-1 -:;7' · · · · · ·I 
50 300031 Washer · • • • • • • '7-:JV-\" • • • • • • • 4 
51 300033 Spring Washer· • • ·A :1' !.1 :.-'~'7-:; Y-\" • • 2 
52 100038 Wing Nut • .. .. • 7'3 '7-T-:; 1- .. • • 2 
53 0092232 Knee Switch Holder • _.A-1 -:;7-Jiit#~ • ·I 
54 006910 Wood Screw(q,6.8X26) · · *'*~ · · · · · 2 
55 3101447 Fabric Gu ide · • • • • • 7-:t'~P'Jtll · · · · 1 
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"EC" DEVICE(2) 
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"EC" DEVICE (2) 
Ref. Parts 

Nu Nu 
- ,- 3101434 

2 110031 
3 110060 
4 3101432 
5 130010 
6 3101433 
7 3108105 
8 3101430 
9 3101445 

10 3100254 

11 300028 
12 110045 
13 0010017 
14 3100253 
15 310007 
16 3100250 
17 310006 
18 000637 

Descri pt ion 
Cloth Plate (Large) 
Screw(M4-0. 7X 12) • 
Screw(M4-0. 7X5) 
Cloth Plate(Small) 
Screw(M4-0 . 7 X 8 .3) 
Front Cover{Upper) 
Stitch Plate(VC2679G-140M) 
Stitch Plate Support • • 
HR Device, Complete Set· 
HR Container • • • 

Washer · • • • • • 
Screw(M4-0. 7 X 12) • 
Pipe Joint 
Oi I Tube 
Fe It • • • 
HR Cup 
HR Fe It · · 
Seal Plug· 

"EC";tu:t (2) 

JO % 
. ~ tl .A 7" v- 1- <*> · 
·J!:.;f:/ .. 
·J!:.;f:/ ..... . 
• ,J,;;!]/{- . • .•• 
·J!:.;f:/. . ... 
. JliriJII::\'-;,/{-(_1:). 
·itt&· 
·lttil&ftt1i· 
• HR~tzl (.~.) · 
·HR7':..--~· 

·?::tY-\'"· 
·J!:.;f:/· 
• rC{ 7"*1l-¥ • 
. ~~/~.{ 7'. 
· 7 .:r.Jv 1- • 
·HR;,:;~::f· 

· HR7 .:r.Jv 1- • 
. t!itt . . . 

66 
Amt. 
Rtl.:. 
. I 
. I 
. I 
. I 
• 2 
. I 
. I 
. I 
. I 
. I 

• 2 
• 2 
. I 
. I 
. I 
. I 
. I 
. I 
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• AU2• DEY ICE (1) 
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"AU2" DEY ICE (1) for VC2703 
Ref. Parts 
_l!L Na 

I 3101490 
2 0092305 
3 1200038 
4 110013 
5 3101470 
6 120009 
7 110031 
8 3101464 
9 3101476 

10 000538 

11 0011228 
12 004314 
13 0094491 
14 0036133 
15 3101642 
16 130002 
17 3101640 
18 1200200 
19 1200035 
20 007630 

21 0024302 
22 110101 
23 3101643 
24 110041 
25 3108048 
26 3101483 
27 3101644 
28 3101478 
29 3101479 
30 3101480 

31 
32 

3100054 
3100055 

Descr iption 
Handwhee I · · · 
Magnet • • • • 
Rotation Detector Unit 
Screw(M4-0. 7 x 8) 
Cloth Plate(Large) 
Screw(M4-0. 7 x 12) · 
Screw(M4-0. 7 X 12) • 
Head Cover • • • • 
Light Emitter Support· 
Washer • • • • • • 

Ltght Emitter Unit 
Screw(i/8-44 X 5 .6) 
Cord Clamp (2N- 413. 3) 
Cord Clamp(5N- 418 .4) 
Sma II Cover • · • • • 
Screw(M3-0.5X6) • · 
Switch Plate Support 
Emission Catcher Unit· 
Insulating Plate • • • 
Screw(M2.5-0.45X 1.8) · 

Cord Stay • • • • 
Screw(M3-0. 5 x 3) 
Cloth Plate • • · 
Screw(M4-0. 7X8) 
Stitch Plate (VC2703-156M) • 
Fabric Guide Plate • • • · 
Front Cover (Upper) • • • • 
Eyelet Supporting Plate· • 
Supporting Plate Basement· 
Cast-off Plate • • • • • · 

Side Cover Hinge • • • • • 
Side Cover Hinge Gasket· .• 

"AU2"1iJZt(1) 

llir ~ 
. "' :_.,- I' ;t- .-( - Jv • 
.-..:7'.:f::tl-· •• 
· ;t--,viC(*-it) · · 
• .J.I:..:fy •.••• 
• ~ ll ;r. 7" v- I- (:k) • 
·.J.I:..:fy· •.• 
• .J.I:..:fy •••• 
• A.. ::t ";l7 ;'{- • 
·N:1CBI&Mti· 
• ., ::t 'V "r •• 

. N::*:W (*-it) . 
·.J.I:..:fy· •• 
·::J-1'~7:..--7"· 
•::J-1'~7:..--7"· 
. 1],;0/{- •• 
• .J.I:..:fy ••• 
·tttil&Mti· 
. ~1CH(*-it). 
-~a:Ut· .. 
• .J.I:..:f~ ••• 

·::1-l'~:!:· 
• .J.I:..:f~ ••. 
• ~ t:l ;r. 7" v- I- • 
• .J.I:..:f~ ••••• 
. ttti ..... . 
. ;ffl~P"!tii •.•• 
• JlfTIJil ::\=- ;l7 ,>{-(..I:.) • 
·;l7A*illlitf;t:fi· 
• ;l7 A *iltl&f;ti:i" • • 
·*~P"'· ..... 

67 
Amt. 

.!k.9..:. 
. I 
. I 
. I 
• 7 
. I 
• 2 
. I 
. I 
. I 
• 3 

. I 
• 2 
• 2 
. I 
• 1 
• 2 
. I 
. I 
. I 
• 2 

. I 

. I 

. I 
• 2 
. I 
. I 
. I 
. I 
. I 
. I 

• tfitiJil::\=- ;l7/{- t ::..--~ • • I 
• tfitiJil::\=-;l7,{-t::,.-~-'{7::\=-:..-- ·I 
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:AU2" DEVICE(2) 
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• AU2. DEY ICE (2) tor VC2703 • AU2 ' B ft (2) 68 
Ref. Parts Amto 
-l!L Na Oeser ipt ion Jl, ~ &.9..:. 

I 3101491 Cutting Device, Complete Set ·;b:;~?'~ (*H.) • • I 
2 3002009 Bracket (Right) . 77?':;~ 1-(;6"). . I 
3 120021 Screw(M5-0.8X60) · ·.ll:.:f:.'Y· • 4 
4 3002026 0-ring ·01)~1'· . 2 
5 3002010 Cylinder ·':/IJ~.Y· • I 
6 009935 Screw(ld5-0 o 8 x 20) • ·.ll:.:f:..Y· . I 
1 3002029 Wear Ring • · rj::r.71)~?'· • I 
8 300038 Washer ·?:;~':/""· . I 
9 3002027 Rubber Cush ion ·:7:;~':/3~· • 2 

10 3002028 Pis ton •t"A!-~· . I 

11 3002030 Piston Seal • · I:' A r ~':/-Jv • . I 
12 3002031 D-ring ·01):...--1'· . 2 
13 3002011 Piston Shaft ·I:" A 1- ~':/""71- • . I 
14 3002032 Piston Shaft Seal· ·I:" A 1- ~':/""71-':/-Jv • • I 
15 3002008 Bracket (Left) • . 7 7 ?' :;1 1- (ii:) • • . I 
16 3002012 Piston Shaft Bushing • l:"A l-~':/""71-7:;~':/;2. • • I 
17 3002013 Piston Rod Holder· . l:'A !-:...--~:~ :;~!-'~?'. • I 
18 120008 Screw(ld4-0.7 X 8) ·.ll:.:f:..Y· • 3 
19 3002014 Pis ton Rod ·l:"A!-~P:;f}.:• • I 
20 3002016 Link Pin ·IJ~:7t"~· • 2 

21 160000 Screw (1.13-0 . 5 X 3) ·.ll:.:f:.'Y· . 2 
22 0095980 Piston Rod Bearing ·I:" A 1-~P :;~1-'~71) :..--1' • • I 
23 3002015 Piston Link • . I:' A 1-~1) :..--:7 • • I 
24 3002017 Upper Cutting Knife Holder ·J:;!Ai:i'· . I 
25 160001 Screw (M4-0 o 1 X 4) ·.ll:.:f:.'Y· • 4 
26 3002018 Upper Cutting Knife • . •J:;IA • . I 
27 13 0002 Screw (1.13-0 o 5 X 6) ·.i.l:.:f:.'Y· • 2 
28 3002019 Cutting Kn i fe Press Shaft · . ;I At'P':/fll! . • I 
29 3002020 Shaft Bushing(Long) • . 7 :;1 ':/ ;2. (-Ji:) • . I 
30 3002021 Shaft Bushing(Short) . 7 :;1 ':/ ;2. (~) . • I 

31 009 5940 Upper Cutting Knife Spring . J: ;I A.l<;f:. • • I 
32 3002022 Cutting Knife Press Screw· . ;I At'P':/;f:.y • • I 
33 3002023 Lock Nut .. •~:~:;~:77':;~1-· • I 
34 3002007 Cutting Device Basement· ·;b:;~?'~tfli:i'· • I 
35-1 120026 Screw(ld5-0o8x 18) • ·.i.l:.:f:.'Y· • I 
35-2 120026 II (ld5-0.8Xl5)(for VF) • II (VF Jft) • • I 
36 000669 Washer ·?:;~':/""· • 3 
37-1 120017 Screw (1.15-0 0 8 X 15) • . ·.ll:.:f:.'Y· . I 
37-2 120017 II (M5-0.8X 18) (for VC) • II (VC}ft) • • I 
38 120015 Screw(ld5-0o8X 10) • ·.i.l:.:f:.'Y· • 3 
39 3101492 Lower Cutting Knife· ·r;IA· • I 
40 3002025 Cutting Knife Cover • . ;I A;b.l<-. • I 

41 000665 Washer ·?:;~':/""· . I 
42 0010263 Connector(EC6-PTI/8) ·::J..:f:.:7?'· • 2 
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"AU2" DEVICE(3) 
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• AU2. DEY ICE (3) 
Ref. Parts 
ttl ttl 

- 1- 0033939 
2 0010108 
3 0010073 
4 009960 
5 000669 
6 000600 
7 000009 
8 0013218 
9 006905 

10 0010264 

11 0010261 
12 0010123 
13 0010120 
14 1200037 
15 0010263 
16 0010143 
17 009937 
18 0011989 
19 1057088 
20 0011709 

21 0011192 
22 0011189 
23 300031 
24 300033 
25 100038 
26 0092232 
27 006910 
28 1200040 
29-1 0011943 
29-2 0011944 
29-3 0011945 
29-4 0011946 

tor VC2703 

Descri ption 
Hose Band · • • • • • • • • 
Hose Union(NH-512-8 X 1/4) • 
Regulator(AW2000) • 
Screw(l.t5-0.8Xl6) • 
Washer · • • • 
Spring Washer· • • 
Nut · • · · • • • 
Regulator Support • 
Wood Screw( .p 5.1 X 20) • 
Connector(EC6-PTI/4) 

Vinyl Tube(6X4mm) • • 
Solenoid Valve, C. Set 
Solenoid Va I ve • • • 
Cord(F) • • • • • • • • 
Connector(EC6-PT1/8) 
Si lencer(MF6-PTI/8) • • 
food Screw(.p3.8X20) • 
Control Box, Complete Set· 
Control Board· • • • • • • 
Control Box Stay • • • • • 

Knee Switch, Complete Set· 
Knee Sw i tch • • • 
Washer • • • • • • 
Spring Washer· • • 
Wing Nut(l.t4-0 . 7) 
Knee Switch Holder 
Wood Screw( 416.8 X 26) • 
Stop Cord • • • • • • • 
Power Cord(for 100 Voltage) · 

II ( II 200 II ) • 

II ( II 220 II ) • 

II ( II 38 0 II ) • 

"AU2";iHI!(3) 

Jl, .:t. . *_A,.~:..- I-' •• 
•*-A.::L;:.;;t:..-· 
·v:¥.:Lv-?'· · 
• .tl::.f'l •...• 
·IJ::~.Y~ •••• 
·A7'!}:..-?'IJ'lY~· 
·7"::~1-· ..... . 
·v:¥.:Lv-?'Jiil#ti· 
. ;;t;:;.f'l· •••• 
• :::r:.f??' •••• 

. l::":.-Jv,.~-17'. 
· mm1r<m> · 
. 1ltlal11' ..• 
• ::::r-1-'(F) 
. :::r:.f??' •. 
·if'-fv:..-if'· 
• ;;t;:;.f'l· •. 
· fti!Ha!l~ (U) • 
• fti!HIIl£1fi · · • 
· fti!Hillif- 'l ? A A 7 -1' • 

· .A.{ 'l -1' (U) • • · 
• • A.{ 'l-1' •••.• 
• IJ'lY~ .•••.• 
"A7'!}:..-?'IJ'l'Y~· 
. -1'3 ?t"'l" .•. 
• • A.{ ::~'1-llil#:tfi . . 
• ;;t;:;.f'l· ..•.• 
·AI-::~7':::r-r··· 
·1ft:~:::r-t-:(lOOVJID • 

II (200 II ) ' 

II (220 II ) ' 

II (380 II ) " 

69 
Amt. 
h 
. I 
. I 
. 1 
• 2 
• 4 
• 2 
• 2 
. I 
10 
. I 

. I 

. I 

. I 
• 3 
• 2 
• 2 
. I 
. I 
• 4 

. I 
• 1 
• 4 
• 2 
• 2 
• 1 
• 2 
. I 
. I 
• 1 
. I 
. I 
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"AU20" DEVICE (! ) 
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"AUZO" DEVICE (!) for VC2629G. 2679G. 2729G. 2779G • AU20"l§ln (1) 70 
Amt. Ref. Parts 

Na Na 
-~- 3101470 

2 120009 
3 110031 
4 3101464 
5 3101476 
6 110013 
7 000538 
8 0011228 
9 004314 

10 0094491 

II 0023381 
12 . . • . 
13 3101474 
14 130002 
15 3101471 
16 1200200 
I 7 1200035 
18 007630 
19 0024302 
20 110101 

21 3101473 
22 110041 
23-1 3108025 
23-2 3108026 
23-3 3108027 
24-1 3108035 
24-2 3108036 
25-1 3108043 
25-2 3108044 
25-3 3108045 
26-1 3108062 
26-2 3108063 
27 3101483 
28 3101475 
29 3101478 
30 3101479 

31 3101480 
32 3100054 
33 3100055 

Oeser ipt ion 
Cloth Plate(Large) 
Screw(M4-0.7Xl2) • 
Screw(M4-0. 7 X 12) · 
Head Cover · · · 
Light Emitter Support· 
Screw(M4-0. 7 X 8) 
Washer · · 
Light Em i tter Unit 
Screw(l / 8-44X5.6) 
Cord Clamp(2N-413.3) 

Cord Clamp(6N-4110.6) • 

Small Cover· · • • • • 
Screw(M3-0.5X6) · • • 
Stitch Plate Support 
Emission Catcher Unit· 
Insul at 1ng Plate · • • 
Screw(M2.5-0.45X 1.8) • 
Cord Stay · · • • 
Screw(M3-0.5X3) 

J'p ~ 
. ? c ;r.. 7" v- 1- (:k) • 
. Jl:;f.~ •... 
. Jl:;f.~ .... 
• "--:1 1-*;b,r{- • 

· :t9:J't$11Ht:m · 
. Jl:;f.~ •.• 
• '7-:; Y"r ..• 
. :t9:J't$ (*11.) .. 
. Jl:;f.~ .... 
·::I-!-*?7:..--7"· 

• tj,;b,r{- • • 
. Jl:;f.~ ... 
. itf&J&{tti . 
. ~J'(;$ (*11.) . 
·~8ti· .. 
. Jl:;f.~ ••• 
·::I-r~.x.· 
. Jl:;f.~ ... 

Cloth Plate · • • · ? c ;r.. 7"v- 1- • 
Screw(M4-0. 7X8) · Jl:;f.~ · 
Stitch PI ate (VC26 29G-32M) · · itti · 

II ( II -40M, 40M-l) II 

II ( II -48 M) • • • • II 

Stitch Plate(VC2729G-56M, 56M-l) itti · 
II ( II -64M) • II 

Stitch Plate(VC2679G-32M) · ·itt&· 
II ( II -40M) • II 

II ( II -48M) • II 

Stitch Plate(VC2779G-56M) • • itti · 
II ( II -64M) • II 

Fabric Guide Plate • • • • • ;(p~pqf& · 
Front Cover (Upper) • • • • • MOO~ :b ,1'{- • 

Eyelet Supporting Plate· · • :bA-*ill&#ti · 
Supporting Plate Basement· • :bA-*l!l&#a · 

~ 
. I 
• 2 
• I 
. I 
. I 
• 6 
. 3 
. I 
• 2 
• 2 

. I 

. I 
• 2 
. I 
• 1 
. I 
• 2 
• 2 
• 1 

. I 
• 2 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
. I 

Cast-off Plate · • • • 
Side Cover Hinge • • • • 
Side Cover Hinge Gasket· 

. -*~P<l. . . . . . I 
• :jJ(IJII~;b,...'{- t :..--~ • ·I 
·:jJ{IJII='\'-;b,...'{-t:,..-~,...~-;;='\'-:.-- ·I 
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'AU20' DEVICE (2) 
Ref. Parts 
~ Nn 
-~- 3101491 

2 3002009 
3 120021 
4 3002026 
5 3002010 
6 009935 
7 3002029 
8 300038 
9 3002027 

10 3002028 

11 3002030 
12 3002031 
13 3002011 
14 3002032 
15 3002008 
16 3002012 
17 3002013 
18 120008 
19 3002014 
20 3002016 

21 160000 
22 0095980 
23 3002015 
24 3002017 
25 160001 
26 3002018 
27 130002 
28 3002019 
29 3002020 
30 3002021 

31 0095940 
32 3002022 
33 3002023 
34 3002007 
35-1 120026 
35-2 120026 
36 000669 
37-1 120017 
37-2 120017 
38 120015 
39 3101492 
40 3002025 

41 000665 
42 0010263 

for VC2629G. 2679G. 2729G, 2779G 

Descript ion 
Cutting Device, Complete Set 
Bracket(Right) 
Screw (M5-0. 8 X 60) • 
0-ring • 
Cylinder 
Screw (M5-0 . 8 x 20) · 
Wear Ring • 
Washer • 
Rubber Cushion 
Piston 

Pis ton Seal • 
O-r ing • 
Piston Shaft 
Piston Shaft Seal • 
Bracket (Left) • 
Piston Shaft Bushing 
Piston Rod Holder· 
Screw(M4-0.7 X 8) 
Pis ton Rod 
Link Pin 

Screw(M3-0. 5 X 3) 
Piston Rod Bearing 
Piston Link· 
Upper Cutting Knife Holder 
Screw (M4-0. 7 X 4) • • 
Upper Cutting Knife· • • 
Screw(M3-0. 5 x 6) 
Cutting Knife Press Shaft· 
Shaft Bushing(Long) • • 
Shaft Bushing(Short) 

Upper Cutting Knife Spring 
Cutting Knife Press Screw· 
Lock Nut • • • • 
Cutting Device Basement· • 
Screw (M5-0. 8 X 18) • • • • 

n (MS-0.8 X 15) (for VF) • 
Was be r • 
Screw(M5-0.8X 15) • • • 

" (M5-0. 8 x 18) (for VC) • 
Screw(M5-0.8x 10) • 
Lower Cutting Knife· 
Cutting Knife Cover· 

Washer 
Connector(EC6-PT1/8) 

'AU20";R!f(2) 

d'lt :& 
• ~ ::1 ~ ~!fl(MI.) • 
. 7 7 ?- ::1 " (;(:j) • 
·.!l:;f~· 
·O!J:,..t~· 
·~!J:,..t?'· 
·.!l:;f~· 
· r'J::cr !J :,.;.p-. 
·?::~~'\'"· 
·?::t~3:,..t• 

. t' ;;r. ":,.; • 

71 
Amt. 
!kg_,_ 
• 1 
. I 
• 4 
• 2 
• 1 
. 1 
. I 
• 1 
• 2 
• 1 

· t";;r. J-:,.;~-;v · ·I 
· O!J:..;~ · ·2 
. t';;r. J-:,..t~'\'"7". ·1 
• t';;r. J-:,.;~1'"7 1-~-;v · ·I 
. 7 7 ?- ::1 " (.ti:) • • • • • 1 
• t";;r. f-:,..t~'\'"7 1-7::~~=>-. ·1 
· t' ;;r. 1-:,.; c :;~ t:~Jr · · I 
·.!l:;f~. • • ·3 
·t';;r.J-:,..tc:;~t:· ·1 
• !) :..;? t':,..t. • 2 

·.!l:;f~.. • • ·2 
• t';;r. f-:,..tc:;~ J-:~7!) :,.;~ • ·1 
• l::' ;;r. 1-:,.;!):,.;? • • I 
·J::j;;r.~· ·1 
·.!l:;f~. ·4 
. J::j ;;r. • • I 
·.!l:;f~. ·2 
• j ;;r.¥!1~-. • 1 
·7::t~=>-(~)· ·I 
. 7 ::1 ~ =>. (§!) • . 1 

. J::j ,;;r./{;f • 

. j ;;r.¥11~*~. 

. c ::1 ?1"::~". 

·~::~~~ ~· 
·.!l:.;f~·. 

n (VF Jft) • 
. ?::~~'\'" .• 
·.!l:.;f~· 

n (VCJft) • 
·.!l:.;f~· 
• '"f j ;;r. • • 
• j;;r.~/{-. 

·?::~~'\'"· 
·=:J.;f?~· 

. I 

. I 
·I 
. I 
. I 
. I 
• 3 
. I 
• 1 
• 3 
. I 
• 1 

. I 
• 2 
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"AUZO" DEVICE(3) 

Note : See the r i gh thand page. 14 

.·· -: 

'-·~·-.. ··~ 
15 -~ 

13 

18 

28 
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"AU20" DEVICE (3) 
Ref. Parts 

Na Na 
-~- 0033939 

2 0010108 
3 0010073 
4 009960 
5 000669 
6 000600 
1 000009 
8 0013218 
9 006905 

10 0010264 

II 
12 
13 0010261 
14 0010123 
15 0010263 
16 0010143 
17 009937 
18 1249071 
19 1057041 
20 1260036 

21 009791 
22 1057089 
23 3201236 
24 3201237 
25 110076 
26 300030 
27 0011709 
28 0011192 
29 0011189 
30 300031 

31 300033 
32 100038 
33 0092232 
34 006910 
35 0010120 
36 1200037 

for VC2629G. 2679G. 2729G. 2779G 

Description 
Hose Band • 
Hose Union(NH-512-8 x 1/4) • 
Regula tor (AW2000) • 
Screw(ld5-0.8XI6) • 
Washer 
Spr 1ng Washer· 
Nut • 
Regulator Support· 
Wood Screw{<j15.1X20) • 
Connector(EC6-PT1/4) 

Vinyl Tube(6X4mm) 
Solenoid Valve, C. Set 
Connector(EC6-PTI/8) 
Silencer(MF6-PTI/8) • 
Wood Screw(413.8X20) • 
Power Box, Complete Set· 
Mot or Drive Board • 
Power Box Lid • 

Screw(M3-0. 5 X 6) 
!10 Board • 
Box Cover(Left) • 
Box Cover(Right) 
Screw(M3-0.5X6) 
Washer 
Power Box Stay 
Knee Switch, Complete Set· 
Knee Switch • 
Washer 

Spring Washer· 
Wing Nut (1.14-0. 7) 
Knee Sw i tch Holder 
Wood Screw( 416.8 X 26) • 
Solenoid Valve 
Cord(f) • 

(?£) ~ibi.ff.: v=¥.:L v-?';tpt:,:x. 7~1Pi~-t.Q4j~. 

• AU20";&1!1 (3) 

DP ~ 
. ;1;-;t.r~/ 1-'. 
·;j;-;t..::L.=.:;f'/· 
·v=¥.:Lv-7'· 
•.It*~· 
·?:;.-':/'\"• 
·?.7'~/-!/'J:;.o-:/'\"• 

. -r :;/ " ... 
·v:¥.:Lv-7'J&ftti· 
'**~· 
•:::1-*'l'?'· 

· t:' .=.-Jv .rC{ 7" . 

72 
Amt. 
~ 
. I 
. I 
. I 
• 2 
• 4 
• 2 
• 2 
. I 
• 6 
. I 

· mst:Jr- <u> · · 1 
• :::J*'l'::$1. • 3 
· ~-< v:...-~ · · 2 
'**~. · 2 
· fl!~~lf:W.II.) · ·I 
. .:r-::$'~1&. . I 
• 1U:ili'iif- :;.- 7 ;t.lf • • I 

. .Jt*~. . 2 
· I/0~1& ·I 
• 1a~if- :;.- 'l' ;r. j] ,-(_ (.ti::) • • I 
· 11t~m :;.- 'l' ;r. j] ,-(-<til . · 1 
. .Jt*~. . 8 
·?:;.-':/'\"• ·8 
· t~if- :;.- 7 ;r. ;r. 7-< · · 2 
• _. ;r. -( :;.- "!" (*-!!.) • • I 
• _.;r. -1' :;.- "!" • • I 
·?:;.-':/'\"• ·4 

. ;t. 7" ~ /-!/? /' ':/'\" . • 2 
• "!-3 r'J-j-:;.o". • . . 2 
· .;t.-f :;.o"f"J&#ti · ·I 
'**~. ·2 
·mSt:~r· ·1 
• :::~- 1-'(f) ·I 

Note : For supplying air to Suction Pipe from Regulator. 

- . 
& ••• • -. --- - • • • • 
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"AU20" DEVICE(4) 

5 
\ 

17-© 

17--© 
16----@ 

- I - _ .. : I • • ~~ _l • - ,_ - • 
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"AU20" DEVICE(4} • AU20 ";&!l (4} 73 
Ref. Parts Amt. 
..1!L No. Description Jl, ~ ~ 

I 1249110 Control Box, Complete Set· . llilll~J;f- '/ ? A (tiD . . I 
2 3201233 Control Panel • . iflll~.l~*'"'. . . I 
3 1057117 Control Board Unit • lliiHlll~t:B: <MD • . I 
4 3201227 Control Box· • fljiJttlJ;f,:;t? A. ·I 
5 3201228 Control Box Lid· . lfjiJttlJ;f, '/? AI!i . . I 
6 009956 Screw(ld3-0.5x 10) • ·1.1:.-*:/· • 8 
7 000014 Washer ·'7':1~-\'· • 4 
8 1200204 Cable • • ?"-71v · • 1 
9 000016 Nut • . . -r '/ " . • 2 

10 006187 Screwed Ball(M8-1.25X23) · • fl( • • 2 

11 0014224 Box Holder(Left) • ;f,:;t? A:<t-Jv;f(ii:). • 1 
12 0014225 Box Holder(Right) · • ;f-:;t? A:<t-lv?"(ti) · • 1 
13 009948 Screw (MS-1. 25 X 30) •1.1:.-*:/• .. . 1 
14 000676 Spring Washer • ·A7"!J::..-::1'7':1~-\'· • 1 
15 000666 Washer ·'7':1~-\'· • 1 
16 000060 Nut • . -r '/ " . .. • 2 
17 000434 I asher ·'7':1~-\'· .. • 2 
18 3201229 Box Fixing Screw •;f-:;t?Allitf.t-*:/• • 1 
19 3201234 Box Holder, Complete Set • ;f-:;t? A:<t-lv;f(*JI.). • 1 
20 300030 Washer . ·'7:>'~-\'· • 4 

21 1050077 EPROM (Mark EU 1 03) • • EPROM(IG~ EUI03) • 1 
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• AS3" DEVICE 

20 
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"AS3" DEVICE 
Ref. Parts 

Ncl Na 
-~- 1260118 

2 0010073 
3 009960 
4 000669 
5 000600 
6 000009 
7 0013218 
8 006905 
9 0033939 

10 0010108 

II 0010078 
12 0010260 
13 1090115 
14 0010120 
15 009937 
16 1200003 
17 0010143 
18 0010055 
19 0010254 
20 1260119 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

0011709 
1249087 
0011340 
0010565 
0010564 

300031 
300033 
100038 

009 2232 
006910 

De scr ip tion 
"AS3" Device, C. Set(Note I) 
Regulator(AW2000) • 
Screw(M5-0 .8XI6) • 
Washer • • • • · 
Spring Washer· • • 
Nut • · • • · · • • 
Regulator Support· 
Wood Screw(.p5.1X20) • 
Hose Band(l/4inch) 
Hose Union(NH-512-8 X 1/4) • 

"AS3 "&If! 

Jl, ~ 
• "AS3"~ti'l(tft) (t£1) · 
·v=¥.:1.v-?' · · · · 
·ll::;f.~ ...•.•• 
• lJ :)1 ~-\" •••••• 

·:A-;1'1)';../,YlJ:;~~-\"· 
. 1" :)1 " ••••••• 

·v=¥.:1.v-?'J&#ti· 
•*-*~· .... 
• .r--;1./~';./ t: . . 
·.r--:A.::L.::.:;t';/• 

74 
Amt. 
ill.:. 
. I 
. I 
. 2 
• 4 
• 2 
• 2 
. I 
• 6 
. I 
• 1 

Connector (EC4-PT!/4) · · • ::J ;f.~?' · • • · · I 
Vinyl Tube (4 X 2. 5mm) • • • • t'.::.- ;ld0:-{-;1' • 
Solenoid Valve, Complete Set · CSl#(*-'1.) · ·I 
Solenoid Valve • • • • ·11tSl# · • • ·I 
Wood Screw(cP3.8X20) • • *'*~ · · · · 2 
Cord(C) • • • • • • • • • ::J- ~(C) · I 
S i 1 encer (Mf6-PTI/8} • • • ~ -1 v ';../~ · · I 
Connector(EC4-PT!/8} • • ::J;f.~?' • · · 1 
Speed Controller(SPC4-l/8) • :AI:"-~::J';../f..o-7 · ·2 
Electric Device, C. Set(for AS3)(Note 2)AS3~~~ (*-H)(t£2} I 

Control Box Stay • • • • • 
Control Box , Complete Set· 
Contra I Board· • • • • • • 
Knee Switch, Complete Set· 
Knee Switch· • • 
Washer • • • • • • 
Spring Washer· • • 
Wing Nut (M4-0 . 7) 
Knee Switch Holder 
Wood Screw(.p6.8X26) • 

· lfitJm~v ~ :A:Ar-1 • 
·lfitJm~ <*-'!.> · • 
· ttJm£t& · · · · 
•• A -1 :)1 "!-(*H) • 
•• A -1 ')' "!- . • • 
• lJ :)!~-\" •••• 
·:A-;1'1)';../,YlJ-y~-\"· 

· 7"3 ?-t"v f..· • • 
·•:A-1-y"f"J&#tli· 
•*-*~· ..... 

• 2 
. I 
. I 
. I 
. I 
• 4 
• 2 
• 2 
. I 
• 2 

(t£ 1) "UT-2", "UT-4"~ ~~· AS3"~fR~l& 1J #It o:YI~f;::~.~ft'!lnJI."t'-t. 
Note I: This shous the parts required when installing "AS3" Device to "UT-2" or 

"UT-4" Device . 
(I'£ 2) "UT-A2", "UT-A4"~ f;::" AS3"~fl~l& IJ #It o:YI~~~~.J!fdllJI."t'T. 
Note I : This shous the parts required when installing "AS3" Device to "UT-A2" or 

"UT-A4" Device. 
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"FSJ" DEVICE 
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"FS3" DEVICE 
Ref. Parts 

Ncl Nn 
-1- 3101264 

2 110031 
3 000651 
4 0094680 
5 001457 
6 0067007 
7 0094664 
8 009604 
9 0067016 

10 0067031 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

31 
32 
33 
34 
35 
36 
37 
38 

000588 
3101263 
3101262 

160001 
3101260 
3101261 

000054 
000009 
000426 

3101266 

0095027 
3101265 

17 0013 
0037912 
3101270 
0064182 

004635 
0067082 
0064181 
004474 

0064186 
0064180 
0068202 
0064187 

000731 
0064179 

000428 
006910 

Description 
Folder Slide Shaft Bracket 
Screw (!.14-0 . 7 X 12) • 
Knock Pin • 
Folder Sleeve • • 
Screw (11/64-40 x 3. 3) 
Folder Sleeve Bushing· 
Collar(6.1 x 12X8mm) 
Screw(ll/64-40 x 5. 5) 
Folder Spring· 
Folder Slide Shaft Bushing 

Anti-shock Rubber • 
Folder Slide Shaft 
Guide Shaft Connecting Lever 
Screw(M4-0 . 7 x 4) 
Folder Guide Shaft 
Folder Guide Shaft Bushing 
Nut (M10) 
Nut (M5) • • • 
Washer 
Folder Lever Spring· 

Ret ai ni ng Ring 
Fo I der Lever 
Screw(M6-1 X 8) 
Chain· 
Knee Press, Complete Set 
Knee Press 
Screw(l/4-40 X 14) • 
Knee Press Shaft 
Knee Press Connecting Block· 
Screw(3/16-32X6.4) • 

Knee Press Connecting Shaft • 
Knee Press Return Spring 
Retaining Ring • • 
Knee Press Pin 
Pin· • 
Knee Press Support 
Washer 
Wood Screw(<j16.8X26) • 

(~) "FS3"~ (~)q)~~ ••• 3109935 
Note:Parts No. of "FS3" Device, C. Set ••• 3109935 

"FS3"3U! 7 5 
Amt. 

Jl. ~ ~ 
• ~jffP'JIIJ.fd!:;f 7 -7' :>' " • • 1 
·lt.;f.Y. . 2 
• / ':11!1:::·~. • • • • 2 
. ~_m;r. !.1 -:1' . . • . I 
. J.l:;f.Y . . . . . 2 
· ~m;r. 'J -77':1~ ::z. • • 1 
• ;b 7- . . 4 
·lt.;f.Y. . 4 
·~;ll ... '{;f· ·1 
. iiJib*di:1' :>' '/ ::z. • • 1 

·~Ji::fA· 
·~:tliiJih*di· 
·ff-11-'fdlil~lllii· 
·lt.;f.Y· 
• ;b • .{ !-'fib. 
·ff.{f-:fdl:1'':1~::z.· 
. T':l 1- • 
. T':l 1- • 
·?':1'/-'r· 
• ~;llln'{-_,{.;f · 

·?.l-':17"!.1~~· 
·~;llln{-· 
. lt.;f.Y ... 
·lit· 
. -~?'(k!li). 
··~?'· 
. lt.;f.Y ... 
··~?'till · 
··~?"]J~:;fc':l1'· 
. lt.;f.Y ..• 

• -~?'i!IUili.fd! · 
. -~-:7"~'/ ... {.;f. 
·?.l-':17"')~~· 
. -~-:7"1:::"~ . 
·t::·~. 

··~?'it· 
·?':1'/-'r· 
•*;f.Y· 

• 1 
. I 
• 1 
• 2 
. I 
• 1 
. 1 
• 2 
• 2 
. I 

. 1 
• 1 
. I 
. I 
• 1 
. I 
• 1 
. I 
. I 
• 2 

• 1 
• 1 
• 2 
• 1 
• 1 
• 1 
• 2 
• 2 
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EXTRA PARTS (I) 

VC2700 For covering seam sewn by 1 needle. overlock machine1 *S+::t-r\ttiii.'.III 

p:, .... l ~5 
4 \l'~ ~.::.>· ... ' -<. 

2 

VC2 60 3 

VC2745P 

22 

6 / 7 39 40 

@:lr" ! 38-Gl \ ~ 
. "' ($ 33 34 . ,. \1'('""41 

JoJ;_ ~- : .:·:.9 'Q-43 

~:;~~ 
35 ~-~;. 42 

36 37 

~ 10-1 
10-2 

VC2703 

3 

101 

VC2742P 
18 

a 

171 
2 

4 
19 

q£, ___ j ··-··~ <~~ ~" 
2 
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EXTRA PARTS (1) 
Ref. Parts 

Nn No. 
-1- 0095748 

2 001186 
3 0094890 
4 005133 
5 0095642 
6 3107332 
7 110004 
8-1 0094081 
8-2 0096053 
8-3 3008023 
9-1 3109031 
9-2 3109033 

10-1 3109030 
10-2 3109032 
10-3 3109046 

11 3101101 
12 3101100 
13 000538 
14 110009 
15-1 0094281 
15-2 0094282 
15-3 0094283 
15-4 0094285 
16-1 3109035 
16-2 3109036 
17-1 0094921 
17-2 0094922 
18 0067043 
19 0091725 
20 000220 

21 003300 
22 3017014 
23 001186 
24 0063280 
25 0065366 
26 0063282 
27 0065209 
28 001228 
29 000327 
30 003302 

Descr ipt i on 
Presser Foot, Complete Set(56) 
Screw(9/64-40 X 7. 8) • 
Presser Foot Spring· · • • • • 
Screw(l/8-44X4.5) • • • • • 
Retaining Ring • • • • • · • 
Presser Foot, Complete Set(56) 
Screw(M3. 5-0.6 X 8) 
Stitch Plate(56L) • 

II II 

II II 

Main Feed Dog · 
11 (P=2.5mm) 

Differential Feed Dog· 
11 (P=2. Smm) 
II 

"ilUII.H. (1) 7 6 
Amt. 

db ~ ill.:_ 
• t'P.x.(_m) • • I 
·ll:.;f.~·. ·I 
• t'P.x..,-:q.. • I 
• ll:.;f.~. • • 1 
·:A!-:;~7"!)~:1· ·2 
• t'P.x.(*!i) • . 1 
·ll:.;f.~. . I 
· tt~ · ·I 

II • • • I 
II • • • I 

·~~!J. ·I 
11 C11Uiti')(l::":;~72.5mm) · 1 

·M~!J · · · · · · · · ·I 
11 C1i'lif)(t'::~72.5mm) ·I 
II • I 

Edge Guide (Right) · • !i::m (;fi) • • 1 
Edge Guide(Left) • JE:m(li:.) · • 1 
Washer • • • • • • · '7 :;~ ~"\" • · 2 
Screw(M4-0.7X8) • ·ll:.;f.~ • • 2 
Stitch Plate(32M) • • tt~ · · 1 

II (40M) • II • I 
II (48M) . II • I 
II (64M) • II • I 

Main Feed Dog(32.40,48,56) • ~~!J · 1 
II (64) ' ' ' ' ' II ' 1 

Stitch Plate(56M) · · • • • • tt~ · · 1 
II (64M) • • • • . II • I 

Presser Foot, C. Set(56)(See below)t'P.x.(a)Cftc~mn • ·I 
Presser Foot Spring· • • · • • t'P.x._,-:q. • • • • 1 
Lock Nut • • • • • • • · • · · c :;~ ~ -T ::~ 1- • • • • • 1 

Adjusting Screw(II8-44X 15) · • · Rlili.;f.~ · • · • • · I 
Preccer Foot, C. Set(56) (Three Needles)t'P.x.(*Ji) <=.*it)· · 1 
Screw (9/64-40 X 7. 8) · • • ll:.;f. Y · · · · · · I 
Presser Foot Spring· • • t],t'P.x.-'-:.;f. • • • • 1 
Locker Pin • • • .. • ·@I !J 11:;! 1::'~ • • • I 
Presser Foot Hinge Pin ·t'P.:I:I:::/'~1::':/'• ·1 
Fabric Presser • · • • • :fflt'P.x. • • • • · 1 
Screw (3/3 2-56 X 3. 2) • • • ll:.;f. Y · · · · · 2 
Lock Nut • • • • • • · · c:;~~-J-::~1- • ·I 
Adjusting Screw(l/8-44X 11) • • RIW.;f.~ • • • ·I 

*Ref. No. 31 to 43 ..... See the following page . 

* To bring all of 3 needles on the tape, portion for guiding tape on the Foot was 
shifted to left by 1 mm. 

* tt:a: 3 *31<7-7"1;::(7)-lt~ to:.~. t'P.:I:(7)7-7";J -1 r$~1mmli:.::IJf;::*"'tt.:. t(7). 
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EXTRA PARTS (t) 

VC2700 For covering seam sewn by t needle, overlock machine1 :;fi:it:;t-r\~iiL'm 

e / 39 40 

~-··38--w \ ~ 
/~- .. J ci-s 

··.,.~ 
~-······ ··~ 

3334 -·~41 
Ja~. --~:.~ 1Q-43 

~~~~. 2 

38 37 

3 

VC21i03 

VC2745P 

22 

23 30 28 

\ -··' ......, \ 

24~~-: l~29~ ........ ~ 
y· . 

25 .b~ ~ ~ 
~~- ~~ 27 

~ 28 
31 

~ 10-1 
10-2 

VC2703 

iS> 

VC2742P 
18 

!0! 

17 1 
2 

4 
19 

~-.. j .. at··~ 
<-~ \," 

2 
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EXTRA PARTS {1) 
Ref. 

No. 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 

41 
42 
43 

Parts 
No. 

005122 
0065215 
110054 
000531 

3107303 
130016 

3107306 
110084 
000327 
260006 

3107304 
3107311 

110027 

Description & f, 
Screw(3/32-56X5.5) • • • • • • • .It:;f.~ • • • • 
Stitch Plate (56) (Three Needles) • t+~ (=:_;$:tt) • • 
Screw(M3-0.5X3.5) • • • • ·ll:;f.~ • • • • • 
lasher • • • • • • • • • • • ?:;t:/-'r • • • • 
Presser Foot Spring (Left) • • tJ-tljl.x..r<;f. (ii::) • 
Screw(M2. 5-0.45 X 6) • • • • • .It: ;f.~ • • • • • 
Presser Foot Hinge Pin(56) • tljl.x.l:: ~~1::'~ • 
Screw(M3-0.5X4.2) • • • • • .It:;f.~ • • • • 
Lock Nut • • • • • • • • • • o :;t? -T :;t 1- • • 
Adjusting Screw(l/8-44X 11) • ·llili;f.~ • • • • 

Presser foot Spring(Right) 
Fabric Guide(Long) • • • • • 
Screw(M2. 5-0.45 x 3. 5) • · • • 

• l]'tljl.x..r<;f. (::ti) • 
• :ffljf -1 t: (:ll) . 
·ll:;f.~ ••••• 

* Ref. No. 1 to 30 • •••• See the preceding page. 

76 
Amt . 
B.lli 
• 1 
• 1 
• 1 
• 1 
• 1 
• 4 
• 1 
• 1 
• 1 
• 1 

• 1 
• 1 
• 1 
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EXTRA PARTS (2) 

VC2600 For top stitching on leg hole of swim wear *~(SM)Ifl 

4-1 

n 

13 
16 

'r'9 
~- t5 

t9-~ ~ 
: ~18 ' 

17~~>: : 
: .... ~ ~ ~ 14 
: _ .... : : 
~ ·. : ~ . 

• p.rr:=J_ 

VC2611 

23 

~ .;7 ·' 
24-~ .·. J 31----\f}. 

5 ~---· .-/

29 30~~ ~- ~ 26 /'<.. ~ 
24 w w ··~ ' 

..... C)l -·. ..·' ~~~::--..: 
'·.~... ~~ ~~ ~~:~ 

:·-·:.:,.. ·. ' ~;:;) 

~~--~· ~ 
25 27 26 

10-1 
10-2 
10-3 

20 

0 

~~ 
I I . 3 

I 

12·1J 12-2 
12-3 

11-1/ 
11-2 
11-3 

®--•6 
w--·9 1,1 . 

19~ ~15 

: ~22 : 

2t~ -·< : 

:-~-
VC2611 

VC2713 VC2735, 2785 

35 

24~ ·:.: 

5\?•"·. ~-······ 
24; ~··~~ .~1 : .• 

25 ~.>'< .... ~ ""' 
y~.-~_ ... > 

27 26 

36 

'ijl---42 

[~41 
36 37 ~ 

~- .. .f ! oo·~ 
~-~: •• · ····\ 44 

·~~~( " 
40 39 
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EXTRA PARTS (2) 
Ref. Parts 

No. Nn 
-1- 310\100 

2 000538 
3 110009 
4-1 0093408 
4-2 0093415 
4-3 0093421 
5 00ll86 
6 0063280 
1 0065366 
8 006328 2 
9 005122 

10-1 0093404 
10-2 0093410 
10-3 0093417 

11-1 3109039 
ll-2 3109041 
11-3 3109043 
12-1 3109040 
12-2 3109042 
12-3 3109044 
13 3101222 
14 3101225 
15 3101226 
16 110043 
17 3101224 
18 3101223 
19 ll0054 
20 3101227 

21 3101229 
22 3101228 
23 3107094 
24 0063280 
25 0063283 
26 0063281 
27 005122 
28 3107101 
29 001228 
30 3101310 

31 230008 
32 3107102 
33 3107105 
34 3107106 
35 3101ll0 
36 3107010 
31 0091725 
38 009730 
39 3107009 
40 006010 

41 3107012 
42 ll0002 
43 000220 
44 003300 

Description 
Edge Guide(Left) 
Washer • • • • • 
Screw(M4-0. 7X8) 
Presser Foot, C. Set(32) 

II II (40) 
II II (48) 

Screw(9/64-40 X 7. 8) • • 
Presser Foot Spring· • 
Locking Pin· · • · • • 
Presser Foot Hinge Pin 
Screw(3/32-56 x 5. 5) · 
Stitch P1ate(32M) • 

II (40M) •• 
II (48M) •. 

Jl, ~ 
• :lE:m <tr:> . 
·'J"..Y-'r' 
·.1.1::-*-::/·. 
• t~~~:r. (*-D.) • 

II 

II 

·.1.1::-*-::/· 
• l]'tll':r..r{* • 
• @11) ..1.1::} !:'::..-' • 
. t~~~:r. l: ::..--::; !:' ::..-- • 
·ll::;f::/· 
·it~· 

II • • 

II • • 

Differential Feed Dog (32) • · Jlir~ 1) • 
II II (40) • II 

II II (48) • II 

Main Feed Dog(32) • • • · • • ~~ 1) • 
II II (40) • • • • • II 

II II (48) • • • • • II 

Fabric Guide, C. Set(Covering Seam):iE:iil(Nl.)(f:ltCi.tv'.ffl) • 
Fabric Guide Support • • • · ;ffi')f -1 rllitf.tti • 
Fabric Guide Fixing Plate· • ;ffi')f.-f rlilil:lE:ti • 
Screw(M4-0.7 X 14) • • • .ll::;f::/ · · · • 
Fabric Guide(Left) • • • ·;ffi')f.-f r(ti:) • • 
Fabric Guide(Right) · • • • • ;ffi')f -1 r(;t:i) • 
Screw(M3-0.5X3.5) • • • • ·ll::;f::/ • • · • 
Fabric Guide, C. Set(Covering Seaml:lE:m(*-!1.)(-*.::.tJy.ffl) • 

Fabric Guide(Left) • • • · ;ffi:tl-1 r(ti:) • 
Fabric Guide(Right) • • • • ;ffi'JJ'-1 r(:t:i) • 
Presser Foot, C. Set(48) • t~P:r.(*-'1.) · · · 
Presser Foot Spring· • t~~~:r. .r{;f · · · 
Locking Pin· · • • • • • @11) ..1.1::} !:'::..-' • 
Presser Foot Hinge Pin • t~P:r. t :::r-::/1:'::,/ • 
Screw(3/32-56X 5.5) • ·ll::;f::/ · · · · 
Fabric Guide(Right) • • :ffi')f-1 r(:t:i) • 
Screw (3/3 2-56 x 3. 2) • · ll::;f-::/ • · · · 
Fabric Guide(Left) · ;ffi')f -1 r(ti:) • 

Screw (3/3 2-56 X 6) • • • ..1.1::-* :/ • • • • 
Presser Foot, C. Set(32) • t~P:r.(tll) · • · 
Fabric Guide(Right) • • • ·;ffi')f.-( r(:t:i) • 
Fabric Guide(Left) • • • • ;(fi:b'-1 r<tr:l · 
Presser Foot, C. Set (56) • t~P:r. (til) • · · 
Presser Foot, C. Set(056)(Long) • t~P:r.(*-fl)(:Jl) • 
Presser Foot Spring· • • • • t~P:r./<;f · • 
Screw(l/8-44X5.3) • • • • • ll::;f:/ · • · 
Presser Foot(Small) Spring • ,J,tll':r./<;f · • 
Screw(l/8-44X4.5) · • • · .ll::;f.:/ • · · · 

Elastic Tape Guide (Long) • =f A')f -1 r (:Jl) • 
Screw(M3-0.5X5) • • • • • • .ll::;f::/ • • · · 
Lock Nut • • • · • • · • • • o ".1 ?-J-".1 J.. • 
Adjusting Screw(1/8-44X 15) • ·IJU'!i;f::/ · • • • • 

77 
Amt . 
~ 
• 1 
• 2 
• 2 
. I 
• 1 
. I 
• 1 
. I 
. I 
• 1 
• 1 
• 1 
• 1 
. I 

• 1 
• 1 
. I 
• 1 
• 1 
• 1 
• 1 
• 1 
• 1 
• 2 
. I 
• 1 
• 2 
• 1 

. I 
• 1 
. I 
• 2 
• 1 
• 1 
• 1 
• 1 
. I 
• 1 

• 1 
• 1 
• 1 
• 1 
. I 
. 1 
. 1 
• 1 
. I 
• 1 

• 1 
• 1 
• 1 
• 1 
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EXTRA PARTS (3) • • & UN DEVICE 
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EXTRA PARTS (3) & "UN" DEVICE 
Ref. Parts 

M:till.j (3)&~"UN"JUt 7 B 

Nn Nn 
-1- 0036175 

2 0022836 
3 0022837 
4 007610 
5 0093690 
6 0095220 
7 3100490 
8 3101206 
9 120006 

10 3101205 

11 130003 
12 3101207 
13 000538 
14-1 110009 
14-2 110009 
15 3109950 

Descript ion &r -1:. 
Needle Bar Thread Retainer Disc Support,HII-=fli: • • • • · 
Synchroniser Positioning Pin • if--:/v3-:Tt":..-- • • • • · 
Synchroniser Cushion ·if--:/v3-Tt':..--P'::.tv3:..-- · 
Screw(M4-0.7 X 10) • • ·ll:..:f.-:/ • • · • • • • · · 
Timing Gauge • • • • • ~ .{ ~ :...--~ Jf-:/ · · · · 
Looper Timing Gauge • • Jv-.t{~ .{~:..--~'T-v· 
Timing Gauge • • • • • ~ -1 ~:...--~'T-v · · · 
Supplementary Rear Cover Support ~!JIJ.:t1.1{-(~)J&f.tti · 
Screw(M6-1 x 12) • • • • • • ll:..:f.v • · • • • 
Supplementary Rear Cover • • • • ~!JIJj].t{-(~) • 

Screw (M4-0. 1 X 7.3) • • • • • • • ll:..:f.-:/ · • · • • 
Supplementary Front Cover(Large) .!JIJj].t{-(;:Jc) · 
Washer • • • • • • IJ :;~ v·'r" · · 
Screw(M4-0. 7 x 8) • ll:..:f.v • • · • 

" " " "UN" Device Unit · "UN" 1tffl UJI.) • 

Amt. 
.lk!k. 
. I 
• 1 
. I 
. I 
. I 
. I 
. I 
. I 
• 2 
. I 

• 2 
. I 
• 3 
. 3 
• 2 
• 1 
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EXTRA PARTS (4) 
1 

16 

For VF @ 

./-

<~ 
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EXTRA PARTS (4~ !!l:tlllti (4) 79 
Ref. Parts i\mt. 
~ No. DescriQ ti on " ~ !lli:. DP 

1 3201266 Lace Gu ide, C. Set • v-:;J..;tf -1 !-' (*-il. ) • . 1 
2 3201267 Lace Guide Support • v-:;J.."Jl-1 rii · . I 
3 190044 Screw(M4-0 . 7 X 12) · ·JI:;f.y· • 2 
4 110048 Screw(M4-0. 7 X 10) • ·JI:;f.y· . 2 
5 3201269 Lace Gu ide Plate(Upper) • • v-:;J..:JJ'-1 1-'~Ll:.). . I 
6 000009 Nut • . . . . ·7:;.- r · 14 
7 000426 Washer ·'7:>-~-T· .. 14 
8 3201271 Lace Guide Block • v-:;J.."JJ'-1 f-'7cz :;.- 7 · . 7 
9 3120113 Lace Guide Bar(Thick) • • v- :;~.. ;tf -1 !-' .~~- (;t) . • 7 

10 110002 Screw(M3-0. 5 x 5) ·JI:;f.y· . 7 

11 3201270 Lace Guide Bar(Thin) • v-:;J.."JJ'-1 f-'.t~-(i41!). . 7 
12 160000 Screw(M3-0.5X3) ·.ll:;f..Y· .. • 7 
13 3201268 Lace Guide Plate(Lower) • · v-:;~..;tf -1 !-'~("f) · . I 
14 009911 Wing Bolt(M5-0.8X8) . 'f' 3 '/'if-Jv r . • 2 
15 000600 Spring Washer· ·:;1..7"!}~1"'7:>'~-T· . I 
16 3201204 Lace Guide(Lower), C. Set· • v- :;~.. :JJ' -1 !-'("f) (*-il.) • . 1 
17 3201206 Edge Guide • :r.:;.o,YjJ'-( !-' •. . I 
18 190064 Screw(M3-0 . 5 X 5) ·.ll:;f..Y· . . I 
19 3201205 Lace Guide(Lower) • · v- 7-. ;tf -1 r ('f) • . 1 
20 3201208 Link Pin ·!1~71:"~· • 1 

21 190062 Wing Bolt (M4-0. 7 X 5) • '7"3 IJ;:f-Jvr · • 1 
22 0033024 Retaining Ring ·:;l..J-:;.-7"!1~1" · . I 
23 3201207 Lace Guide (Lower) HoI de r • v-7-.:JJ'-1 r("f)J&#-a · • 1 
24 0097 46 Screw(M4-0. 7X8) ·.ll:;f..Y· . • 2 

(tt} 7-7"ifr& • • · Ai:::k80mm 
Note:Width of tape ... up to 80mm 
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1-1 
1-2 
1- 3 

@}--2 .•. Ji\ 
. 5 

b~.:..~->: >:)·· 8~ 
• • :. : ·~- 10 yt'• :_ . 8 

u : ··. .. 7 : -~ 
;r 17 ® 

.. ~ ... ~ ·' . / "-a 9 ' .. ·· ·: ·· . . 9 • 

to-<J1' .· : 

@-t2 
@-t3 

EXTRA PARTS 

r-•a 
~47 

21 

22 

~48 

50 

51 

( 

. . - - . ·. -- -. 

31 

top instal1ation(J:~ttit) 

ea_35 
@ 

42 

37 

®--38 
®--41 
®-41 
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THREAD STAND & SUPPORTING BOARD Rt~~&U§'TW 8 o 
Ref. Parts 
J!L Na. 

1-1 9620655 
1-2 9620656 
1-3 9620652 
2 9620669 
3 9620670 
4 9620671 
5 911004 
6 910004 
7 9620673 
8 911006 
9 9620674 

10 911003 

11 
12 
13 
14 
15 
16-1 
16-2 
16-3 
17 
18 
19 
20 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

31 
32 
33 
34 
35 
36 
37 
38 
39 
40 

41 
42 
43 
44 
45 

9620675 
930054 
910005 

9620676 
9620677 
9620665 
9620666 
9620663 
911007 

9620678 
9620679 
930055 

9620680 
9620681 
9620682 

911005 
911008 

9620683 
9620672 
9620684 
3100036 

006905 

0063031 
110028 

3100008 
180009 

0063009 
000070 
009858 
000162 

0020064 
0063010 

000016 
180008 
000528 
000667 
000011 

Amt. 
Description &. ~ ~ 

Thread Stand, Complete Set(5 Spools Type} ~3!i;{~){5~k~fH)l 
II II (6 II ) II ( II ) (6 II ) I 
II II (2 II ) II ( ") (2 II ) I 

Co I umn Cap • • • • • • • • • • :::1 7 .b.::\'-'\' 'Y 7' • • · • · 2 
Co I umn Pipe (Upper) • • • • • • :::1 7 .b..rC{ 7' (...1:.) • • • • • 1 
Thread Hanger(3 Spools Type) • ;:t,. v-y ~"-'"::;;b'(3**Jfl) • 1 
Screw(M5-0.8X12) • • • • J.l:..:f~ • · • • • • · 2 
Nut·········· ·-T-:~1-······ 13 
Column Pipe Connector· • :::J7.b..r~-1'7'm~ • ·I 
Screw(M5-0.8X12) · • • J.l:..:f~ • • • • · 2 
Thread Guide Holder • • *•fi;J*IL-1' • • • • I 
Screw(M5-0.8X30) • • J.l:..:f~ • · • • • • • 3 

Column Pipe(Lower) 
Washer • • • • • • 
Nut • • • • • • • • 
Thread Guide Bar(370mm) • 
Thread Guide Bar Bracket 
Thread Guide(5 Spools Type)· 

II (6 II ) • 

II (2 II ) • 

Screw (M5-0. 8 X 6) 
Spoo I Cushion • 
Spoo I Pin • • • 
Spring Washer • 

Spoo I Mat • • • 
Spool Seat Disc· 
Spool Holder Stay· 
Screw(M5-0. 8 X 10) • 
Wood Screw • • • • 
Spoo I Ho Ide r (3 Spoo Is Type) • 
Thread Hanger(2 Spools Type) 
Spool Holder(2 Spools Type)· 
Belt Cover(Lower) • • • 
Wood Screw(,p5.1X20) • 

• :::J7.b.-'~-1'7'("'f). 
·IJ-:~v'\'· .• 
• -T-:~ 1- •••••• 
• *•fi;Jx::r.-1* •• 
• x::r.-l*mffi • • • • 
• *•p;j ( 5 **Jfl) • 

II ( 6 II ) • 

II ( 2 II ) • 

·J.I:..:f~·. 
• ;:t,.7'-lv:7-:~v3::...-- • 

•• ;:t,. 7'-lv$dl • •.• 
•;:t..7'!}':/~IJ':Iv"\'· 

• ;:t,.7'-ll-'?':lf- . • 
• ~?'lDL .••••• 
• ;1.. 7'-lv*IL-1'x::r. • 
·J.I:..:f~· •••••• 
'*-*~· ..... 
• ;1.. 7'- ll-*11-1' (3**Jfl) 
• ;:t.. V'Y ~"-'"::;;b'(2*~Jfl) 
• ;1.. 7'-lv*lv1'(2**Jfl> 
• -'II- 1- :)J ... ~-('f) • 
'*-*~· .. ·. 

• 1 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
• 2 
• 5 
• 5 
• 5 

• 5 
• 5 
. I 
. I 
. I 
• 1 
. I 
. I 
. I 
• 3 

Be It Cover • • • • • • • -'1!-l- :)J .1{- • • I 
Screw(M6-1 X 46) • • • • • J.l:..:f~ • • • · 2 
Supporting Board • • • • ill!~?'~· · • 2 
Setting Screw(M6-1X16) • ·l&#?'.:f~ • • 4 
Oil Reservoir Rubber Cushion • ::f.b.~ • • • • 4 
Hanging Nut· • • • • • • • • • ffl!J'T':Il- • • 4 
Hanging Bolt(M8-1.25X75) · • ·1ft!} ;f-1v 1- • • 4 
Washer • • • • • • • • • • • • IJ':IV"\' • • • 8 
Supporting Board Rubber Cushion· ~?'~::f .b.m • • 4 
Supporting Board Rubber Cushion(Lower) ~?';fi::f.b.~("'f) • · 4 

Nut • • • • • • • • • • • ·7-':11- ••••••• 
Setting Screw (M6-1 x 63) • ·l&#?'.:f~ ••.•• 
Washer • • • • • IJ':Iv'\' • ••••• 
Spring Washer· • • • • • •;1..-:/'!}':/~'7':1:/-\'• 

Nut • • • • • · • • • • • ·-T-:~1-· •.•••• 

• 8 
. 4 
• 8 
• 4 
• 4 

~Ref. No. 46 to 53 ••••• See the following page. 
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1· 2 
1· 3 

u ,···.... 7 : ··~ 
h~ .. :~.>: >)·· 6~ 

• • •• • '·:!!> • .' 10 yt'• . 
8 

11 .. , 17 .® 
~ . .. , .· " ~- .; ... ·· ···!·· .. 9 .·• 8 

10~ 15 

.. 
@-12 

®--13 

~20 
®--6 

EXTRA PARTS 

w--48 
~47 

21 

22 

~46 
' · 

®--43 
~44 

®-45 .. • ... ··· 

42 

<;>--36 

37 

G)--38 

@--41 

®-41 
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THREAD STAND & SUPPORTING BOARD &.:!L~El.L'S'l:7"~ 8 0 
Ref . Parts Amt. 

No. No. Description &. 1t !ks..:_ 
~ 3200242 Chain Gu ide· • • lt{:i:t-11-' • • · ·I 
47 000541 Washer • • • • • IJ'Y'Y-\' · • · • • 2 
48 110009 Screw(M4-0. 7X8) ·11:.#-:/ • · · • • · 2 
49 3000010 Looper Threading Bar • Jv-/{*iM'Y • • • 2 
50 3201316 Knitted Tape Stand(VC2603, 2703) :f. Y 1''7-7--:t:A~ ~ 1-' • ·I 
51 350008 Wood Screw(<t>5.1X25) • • • • • • **-:/ · · · · · • · · · · 2 
52 0094304 Elast ic Tape Stand(VC2629G, 2679G, 2729G, 2779G):1.1.7-1~~;t~ • ·I 
53 ---- Wood Screw • • • • • • • • • • • **-:/ · · · · · · · · · · · 3 

* Ref. Mo . I to 45 • • • •• See the preceding page . 
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8 1 

VC2600 CLASS LIST of MAIN SPARE PARTS(~JUI!~•JA !-) (1) 

~ 
Need I e Presser Stitch Differen- Main 

foot tial Looper 
Clamp C. Set Plate feed Dog feed Dog 

tf-li:.j tll'.:r.(M_) ttfbt M:i!!J ~:i!!J Jv-r~ s 
VC2600-132M 0093351 0063318 0093170 3109000 3109001 3109300 

140M 0093352 0063319 0093171 II II II 

148M 0093353 00633 20 0093172 II II II 

164M 0093355 0063322 0093174 3109002 3109003 II 

VC2603-132M 0093351 3207150 0094210 3109017 3109018 II 

14011 0093352 3201151 0094211 II II II 

140M-II II II 0095234 3109020 3109021 II 

148M 0093353 3207152 0094212 3109017 3109018 II 

164M 0093355 3207154 0094214 3109022 3109021 II 

VC2605P-032M 0093351 0094852 0093170 3109000 3109001 II 

040M 0093352 0094853 0093171 II II II 

048M 0093353 0094854 0093172 II II II 

VC2608-NL 3109122 3107080 3108050 3109050 3109051 3109305 
VC2611-032L 0093351 0063670 0094961 3109007 3109005 3109300 

040L 0093352 0063671 0094962 II II II 

040S II II 3208012 II 3109001 II 

048L 0093353 0063672 0094963 II 3109005 II 

056L 3009101 3107000 3108000 II II II 

064L 0093355 0063674 0063653 3109008 3109006 II 

0401H2 0093352 0094853 0093171 3109000 3109001 II 

VC2613-048L 0093353 3107318 0094066 3109030 3109031 II 

056L 3009101 3107321 0096359 II II II 

VC2629G-132M 0093351 3107040 3108019 3109037 3109038 II 

132MIAU20 II II 3108025 II II II 

140M 0093352 3107041 3108020 II II II 

140MIAU20 II II 3108026 II II II 

140M-I II 3207002 3208020 II II II 

140tH/AU20 II II 3208026 II II II 

148M 0093353 3107042 3108021 II II II 

148MIAU20 II II 3108027 II II II 

VC2635-132M 0093351 3107015 3108004 3109024 3109025 II 

140M 0093352 3107017 3108005 II II II 

148M 0093353 3107034 3108006 II II II 

VC2640P-032L 0093351 0065367 0065345 3109010 3109011 II 

040L 0093352 0065368 0065346 II II II 

048L 0093353 0065369 0065347 II II II 

056L 3009101 0065370 0065348 II II II 

064L 0093355 0065371 0065449 3109012 3109013 II 
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VC2600 CLASS LIST of MAIN SPARE PARTS(~JUI!.Ha•J;J..t-)(2) 

~ 
Needle Presser Stitch Differen- Main 

Foot tial Looper 
Clamp C. Set Plate Feed Dog Feed Dog 

itll:;ol fll!.:x:. (*-!l) ittbt Dffi!IJ {l]!l) ;v-r~ s 
VC2645P-032L 0093351 0065210 0065215 3109010 3109011 3109300 

040L 0093352 0065211 0065216 II II II 

048L 0093353 0065212 0065217 II II II 

056L 3009101 0065213 0065218 II II II 

064L 0093355 0065214 0065219 3109012 3109013 II 

VC2679G-132M 0093351 3107070 3108040 3109037 3109045 II 

1321.1/AU20 II II 3108043 II II II 

140M 0093352 3107071 3108041 II II II 

140MIAU20 II II 3108044 II II II 

148M 0093353 3107072 3108 042 II II II 

148M/AU20 II II 3108045 II II II 

VC2685-140M 0093352 3107017 3108005 3109024 3109025 II 

VC2700-148M 0093356 3107050 0094800 3109000 3109001 3109300 
VC2700-156M 0093357 0064041 0094801 II II II 

15611-12 II II II II II II 

156L II II 0095493 II II II 

164M 0093358 0064042 0094802 3109002 3109003 II 

164L II II 0095494 II II II 

VC2703-148M 0093356 3207155 3208026 3109017 3109018 II 

156M 0093357 3207156 0094901 II II II 

156M/AU2 II II 3108045 II II II 

156M-11 II II 0095085 3109020 3109021 II 

164M 0093358 3207157 0094902 3109022 II II 

VC2713-156L 0093357 3107332 3008021 3109030 3109031 II 

156L-1 II 3107338 3108054 3139000. 3109055 II 

156L-13 II 3107332 3008021 3109046 3109031 II 

164L 0093358 3107336 3008027 3109065 3109066 II 

VC2729G-!56M 0093357 3107056 3108030 3109037 3109038 II 

!56MIAU20 II II 3108035 II II II 

156M-I II 3207004 3108030 II II II 

156M-l!AU20 II II 3108035 II II II 

164M 0093358 3107057 3108031 II II II 

!64MIAU20 II II 3108036 II II II 

VC2730-148M 0093356 3107050 0094800 3109000 3109001 3109305 
156M 0093357 3107025 00948 01 II II II 

164M 0093358 3107047 0094802 3109002 3109003 II 

VC2733-156L 0093357 3107332 0094081 3109032 3109033 3109300 
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VCZ600 CLASS LIST of MAIN SPARE PARTS(:HUil~'J.A 1-) (3) 

~ 
Needle Presser Stitch Di fferen - Main 

foot t i al Looper 
Clamp C. Set Plate feed Dog feed Dog 

iJ-11:.;1 l'!J.:x:.WD itt!i: M:i!!J ~:i!!J Jv-/~ s 
VC2735-056M 0093357 3107005 3108002 3109024 3109025 3109300 

156M II 3107030 II II II II 

164M 0093358 3107032 3108003 II II II 

VC2742-l56L 0093357 0067094 0067035 3109015 3109016 3109300 
VC2779G-156M II 3107073 3108060 3109037 3109045 II 

156M/AU20 II II 3108062 II II II 

164M 0093358 3107074 3108061 II II II 

164M/AU20 II II 3108063 II II II 

VC2785-056M 0093357 3107005 3108002 3109024 3109025 II 

156M II 3107030 II II II II 
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WARNING LABEL -15-2 ""'-.J .... 84 

LABEL Parts No. Oeser iption 

7 ~ '"' &r * &r .il 

,&\cAUTION& 
Do not operata without eye guard 390140 CAUTION IN OPERATION 
and safety devices. 
Before threading, changing needle, 
cleaning etc. switch off maln switch • .. ~. 

111< liiiStct:tbt'tTil. 

~ 
~~Hit 't::>l:t<: 390143 !QfFiU'f:7..-::,.., Sriml'tTil<:c. 
U'itJ.I::~<:"b15. Ht 
ilL. itfi:::"JT->tto.>3lll. 
lilf.T->II!I't Til<: c . 

Aili'IEE¥~ .:0)1JJ\-Ul1Hc ~li. 

A DANGER UM ·1HtJbt:!l. DANGER : WARNING OF ELECTRIC SHOCK BY s ~t: "') t IJ• .;Mit.;,.: c. HIGH-VOLTAGE 

Lh 
To open this cover. 390144 
turn off power ~1ftiUJ:7 ..-::,.., 
supply end wait 
more than s m1nutes 
before open1ng . 

• "Be sure to connect earth I ine. " 
390145 

7-.7.';7~/v 

ffi 
ROTATING-DIRECTION 
SYMBOL : CHECK CORRECT ROTATING 

390146 DIRECTION 

@IE:1Jrt;J*ff-7..-::,.., 

~ 
EYE GUARD : TAKE CARE NOT CAUSE INJURY 

TO EYES 
390147 BELT COVER : DO NOT INSERT FINGERS 

""..rr~· CA TION -7:b't£;1:7..-::,.., 

& 
CAUTION FOR HIGH TEMPERATURE : 
DO NOT TOUCH STEPPING MOTOR AND 

390148 SOLENOID 

i8i~os~· CA TION ~mli'£Xt7 ..-::, .... 
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VC2600 INDEX PAGE = 1 

Parts Page Ref. Weight I Parts Page Ref. Weight I Parts Page Ref. Weight 
No. t::!Q· t::!o. ! g l I t::!o. t::!Q• No. ! g l I t::!o. t::!o. No. ! g} 

000002 44 31 I 000220 32 11 000401 4 I .2 
000002 57 41 000220 38 31 000417 59 11 
000009 44 45 000220 46 16 000419 13 45 
000009 46 37 000220 47 14 000425 28 20 
000009 47 73 000220 50 25 000425 39 7 
000009 48 19 000220 76 20 000425 54 19 
000009 54 5 000220 77 43 000425 63 19 
000009 63 5 000234 13 3 000426 2 35 
000009 69 7 000278 33 10 000426 18 18 
000009 72 7 000278 40 10 000426 44 46 
000009 74 6 000304 5 18 000426 46 38 
000009 75 18 000306 14 17 000426 47 i4 
000009 79 6 000306 14 21 000426 48 20 
000010 4 29 000306 58 13 000426 75 19 
000010 11 48 000309 33 58 000426 79 7 
000010 47 22 000309 34 11 000428 39 40 
000011 58 10 000309 40 58 000428 45 36 
000011 65 9 000309 41 11 000428 75 37 
000011 80 45 000321 7 21 000429 39 21 
000012 57 42 000321 35 10 000429 45 28 
000014 18 12 000321 36 27 000429 58 4 
000014 30 7 000321 37 29 000434 30 17 
000014 44 30 000321 42 15 000434 73 17 
000014 73 7 000321 50 11 000445 8 3 
000016 30 9 000322 55 46 000463 5 26 
000016 39 33 000322 60 49 000487 16 31 
000016 58 5 000327 20 13 000492 15 35 
000016 73 9 000327 23 16 000498 65 29 
000016 80 41 000327 24 9 000505 11 41 
000022 59 8 000327 25 11 000505 51 43 
000054 48 18 000327 26 11 000505 55 39 
000054 75 17 000327 36 10 000505 60 43 
000060 30 16 000327 44 11 000528 9 10 
000060 73 16 000327 76 29 000528 58 11 
000070 58 3 000327 76 39 000528 65 8 
000070 80 36 000334 4 31 000528 80 43 
000140 56 4 000334 16 4 000531 5 40 
000145 15 17 000334 47 19 000531 24 4 
000145 45 10 000340 16 17 000531 25 6 
000145 52 22 000340 18 31 000531 26 6 
000145 56 20 000356 21 14 000531 36 5 
000145 61 22 000360 3 55 000531 57 53 
000162 80 38 000366 21 12 000531 76 34 
000177 3 6 000389 52 5 000532 3 29 
000177 17 13 000389 61 5 000532 42 4 
000177 19 18 000397 5 17 000532 47 62 
000177 23 6 000397 12 47 000535 44 26 
000177 46 6 000397 33 61 000538 2 33 
000182 21 64 000397 34 41 000538 3 33 
000186 38 22 000397 40 61 000538 15 44 
000195 4 32 000397 41 42 000538 16 3 
000199 12 40 000401 12 48 000538 22 12 
000206 31 14 000401 33 2 000538 22 21 
000206 38 2 000401 34 2 000538 23 21 
000220 19 5 000401 40 2 000538 24 19 
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INDEX Page = 2 

Parts Page Ref. Weight I Parts Page Ref. Weight I Parts Page Ref. Weight 
No. NQ. NQ· I B l I J::!o. NQ. J::!o. II!: I I J::!o. 1':!2· No. {gl 

000538 25 25 I 000638 33 23 I 000924 18 22 
000538 28 4 I 000638 34 14 I 000926 6 17 
000538 43 11 I 000638 40 23 000989 6 4 
000538 44 23 I 000638 41 14 000989 29 5 
000538 47 61 I 000644 29 9 
000538 51 20 000644 44 27 001093 3 49 
000538 60 20 000644 51 19 001107 5 14 
000538 65 18 000644 55 45 001107 11 30 
000538 65 42 000644 59 7 001123 10 48 
000538 67 10 000644 60 19 001123 20 8 
000538 70 7 000644 64 4 001123 21 50 
000538 76 13 000651 2 16 001123 38 36 
000538 77 2 000651 3 34 001123 65 26 
000538 78 13 000651 48 4 001170 21 16 
000541 46 46 000651 75 3 001170 51 39 
000541 80 47 000652 46 20 001170 55 35 
000547 4 30 000665 28 17 001170 60 39 
000547 47 20 000665 68 41 001174 6 21 
000548 7 4 000665 71 41 001174 14 15 
000554 18 26 000666 30 15 00 1186 8 19 
000554 59 4 000666 45 16 001186 17 4 
000555 6 27 000666 73 15 001186 19 2 
000567 13 37 000667 80 44 001186 20 12 
000588 44 41 000669 11 43 001186 22 4 
000588 46 33 000669 28 15 001186 23 15 
000588 47 70 000669 31 15 001186 32 2 
000588 48 12 000669 54 3 001186 35 12 
000588 58 12 000669 63 3 001186 38 24 
000588 75 11 000669 68 36 001186 43 2 
000597 56 6 000669 69 5 001186 44 5 
000598 56 5 000669 71 36 001186 46 13 
000600 6 31 000669 72 5 001186 47 2 
000600 11 44 000669 74 4 001186 50 13 
000600 31 13 000676 30 14 001186 76 2 
000600 54 4 000676 58 7 001186 76 23 
000600 63 4 000676 73 14 001186 77 5 
000600 69 6 000687 47 49 001196 21 54 
000600 72 6 000690 8 27 001196 59 33 
000600 74 5 000690 16 28 001196 64 34 
000600 79 15 000690 51 36 001208 51 29 
000613 14 20 000690 55 32 001208 55 25 
000613 16 29 000690 60 36 001208 60 29 
000613 21 5 000723 33 4 001227 59 26 
000621 65 34 000723 34 4 001227 64 27 
000623 27 19 000723 40 4 001228 22 16 
000623 44 53 000723 41 4 001228 32 8 
000623 46 59 000726 1 39 001228 44 10 
000623 64 8 000730 5 19 001228 47 5 
000629 33 40 000731 75 35 001228 50 16 
000629 34 30 000740 10 46 001228 76 28 
000629 40 40 000750 12 43 001228 77 29 
000629 41 31 000779 14 3 001230 19 29 
000637 7 33 000779 15 38 001230 32 10 
000637 10 40 000779 16 22 001230 47 11 
000637 66 18 000924 1 20 001230 50 22 
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Parts Page Ref. Weight Parts Page Ref. Weight I Parts Page Ref. Weight 
No. t:!Q· t:!o. ! g l t!o. t:!2· t:!o. ! g l I t:!!2· t:!2· No. ! g l 

001457 18 29 004124 13 36 I 005542 8 43 
001457 48 6 004126 13 38 I 005550 65 25 
001457 52 24 004182 23 24 005554 18 4 
001457 56 22 004182 43 14 005650 6 32 
001457 61 24 004182 47 36 005650 16 14 
001457 75 5 004236 4 26 005650 18 7 
001459 8 15-2 004236 38 30 005650 52 10 
001459 39 15 004237 47 8 005650 56 8 
001459 45 23 004237 50 19 005650 61 10 
001459 51 3 1 004312 6 23 
001459 55 27 004314 67 12 006004 4 28 
001459 60 31 004314 70 9 006004 47 23 
001818 3 52 004353 3 30 006010 32 4 
001892 28 38 004353 13 10 006010 38 28 
001900 7 9 004358 7 2 006010 ii 40 
001900 17 2 004358 8 41 006035 55 44 
001900 19 14 004358 44 28 006035 60 47 
001900 25 2 004358 51 4 006038 8 25 
001900 26 2 004358 55 3 006038 16 12 
001900 46 2 004358 60 4 006075 16 6 
001900 47 26 004440 8 6 006187 30 10 

004440 10 38 006187 73 10 
002043 7 6 004440 16 2 006212 11 9 
002308 65 19 004440 65 23 006212 38 15 

004441 8 8 006245 65 20 
003300 19 6 004445 21 37 006270 15 9 
003300 32 12 004474 75 30 006411 16 16 
003300 38 32 004475 59 22 006434 47 59 
003300 46 17 004475 64 23 006475 39 35 
003300 47 15 004635 75 27 006475 45 12 
003300 50 26 006543 21 62 
003300 76 21 005049 11 45 006905 31 7 
003300 77 44 005071 6 20 006905 54 
003302 25 12 005071 10 35 006905 63 7 
003302 26 12 005075 1 34 006905 65 47 
003302 36 11 005112 59 34 006905 69 9 
003302 44 12 005112 64 35 006905 72 9 
003302 76 30 005115 65 11 006905 74 8 
003635 21 27 005122 8 23 006905 80 30 
003635 65 33 005122 17 8 006910 31 10 
003637 64 17 005122 22 8 006910 65 54 
003638 39 12 005122 35 16 006910 69 27 
003638 45 25 005122 43 6 006910 72 34 
003638 59 17 005122 44 13 006910 74 30 
003638 64 18 005122 76 31 006910 75 38 
003638 65 14 005122 77 9 006920 39 41 
003647 21 67 005122 77 27 006920 45 37 
003655 2 23 005133 19 4 006921 27 24 
003657 33 24 005133 32 6 006921 37 15 
003657 34 15 005133 46 15 
003657 38 9 005133 47 4 007006 51 46 
003657 40 24 005133 50 15 007006 55 47 
003657 41 15 005133 76 4 007006 60 50 
003670 65 16 005403 3 41 007610 51 8 

005512 65 31 007610 55 7 
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Parts Page Ref. Weight Parts Page Ref. Weight Parts Page Ref. Weight 
NQ. t!o. No. ( g l NQ. NQ. No. ( g} No. NQ. No. ( g l 

007610 60 8 009859 49 15 0010073 72 3 
007610 78 4 009865 58 6 0010073 74 2 
007621 15 29 009877 39 26 0010078 74 11 
007621 21 20 009877 45 33 0010108 54 9 
007627 47 44 009880 54 23 0010108 63 9 
007630 67 20 009880 63 23 0010108 69 2 
007630 70 18 009880 64 46 0010108 72 2 
007645 21 28 009911 79 14 0010108 74 10 

009931 16 18 0010119 54 26 
009142 7 12 009932 18 3 0010119 63 26 
009200 8 38 009935 68 6 0010119 64 40 
009210 20 14 009935 71 6 0010120 69 13 
009210 23 17 009936 39 22 0010120 72 35 
009220 39 13 009936 45 29 0010120 74 14 
009220 45 5 009937 69 17 0010123 69 12 
009508 52 30 009937 72 17 0010123 72 14 
009508 56 28 009937 74 15 0010143 52 4 
009508 61 30 009947 39 27 0010143 54 24 
009526 9 23 009947 45 34 0010143 61 4 
009604 8 30 009948 30 13 0010143 63 24 
009604 9 13 009948 73 13 I 0010143 64 45 
009604 14 9 009954 39 8 0010143 69 16 
009604 28 34 009955 45 15 0010143 72 16 
009604 44 40 009956 30 6 0010143 74 17 
009604 46 32 009956 73 6 0010153 44 51-1 
009604 47 69 009960 54 2 0010153 46 57-1 
009604 48 9 009960 63 2 0010254 54 28 
009604 75 8 009960 69 4 0010254 63 28 
009730 15 48 009960 72 4 0010254 64 42 
009730 38 26 009960 74 3 0010254 74 19 
009730 77 38 009961 31 12 0010258 27 18 
009736 12 23 009970 58 9 0010258 64 10 
009736 21 8 009973 39 18 0010260 27 17 
009746 79 24 009980 45 13 0010260 54 32 
009747 51 22 009984 52 18 0010260 63 32 
009747 60 22 009984 56 16 0010260 64 43 
009747 64 5 009984 61 18 0010260 74 12 
009748 51 18 009985 55 14 0010261 37 16 
009748 60 18 009995 31 5 0010261 54 31 
009749 64 37 0010261 63 31 
009753 16 21 0010011 44 51-2 0010261 64 44 
009710 46 44 0010011 46 57-2 0010261 69 11 
009784 4 24 0010017 7 28 0010261 72 13 
009784 47 18 0010017 66 13 I 0010263 54 25 
009791 72 21 0010019 64 9 0010263 63 25 
009816 29 8 0010054 27 20 0010263 64 39 
009835 3 8 0010055 74 18 0010263 68 42 
009835 17 15 0010057 52 3 0010263 69 15 
009835 19 20 0010057 54 20 0010263 71 42 
009835 23 8 0010057 61 3 0010263 72 15 
009835 46 8 0010057 63 20 0010264 54 10 
009853 39 38 0010057 64 41 0010264 63 10 
009853 45 19 0010073 54 1 0010264 69 10 
009853 58 19 0010073 63 1 0010264 72 10 
009858 80 37 0010073 69 3 0010340 52 2 

-~- - . - .~ - • _;::;-==--.:;:,;-·-~ ;;:::. -- .. -. - - ~ _;;;; -_- - ------=---~~ 
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0010340 61 2 0014224 73 II 0032719 39 14 
0010343 54 21 0014225 30 12 0032719 45 22 
0010343 63 21 0014225 73 12 0032786 58 20 
0010564 65 49 0032799 11 3 
0010564 74 25 0020064 80 39 0032799 33 9 
0010565 65 48 0020119 3 27 0032799 40 9 
0010565 74 24 0020137 1 33 0032853 12 26 
0010841 57 40 0020143 1 30 0032853 17 25 
0010868 54 29 0020144 1 31 0032853 23 29 
0010868 63 29 0020271 8 16 0032853 26 30 
0010869 54 30 0020350 11 42 0032853 35 23 
0010869 63 30 0020551 13 8 0032853 42 20 

0020759 1 5 0032867 17 29 
0011166 39 I 7 0020759 2 46 0032867 23 33 
0011189 69 22 0032867 26 34 
0011189 72 29 0021010 13 49 0032867 35 27 
0011192 69 21 0021735 51 47 0032867 42 24 
0011192 72 28 0021735 55 48 0032921 14 22 
0011228 67 11 0021735 60 51 
0011228 70 8 0033024 2 19 
0011340 74 23 0022836 51 14 0033024 34 7 
0011498 59 6 0022836 55 18 0033024 41 7 
0011709 31 6 0022836 60 14 0033024 51 34 
0011709 65 46 0022836 78 2 0033024 55 30 
0011709 69 20 0022837 51 15 0033024 58 17 
0011709 72 27 0022837 55 19 0033024 60 34 
0011709 74 21 0022837 60 15 0033024 79 22 
0011733 58 8 0022837 78 3 0033939 54 8 
0011789 65 7 0033939 63 8 
0011801 56 2 0023381 70 11 0033939 69 1 
0011802 56 1 0033939 72 1 
0011943 69 29-1 0024076 34 38 0033939 74 9 
0011944 69 29-2 0024076 41 39 
0011945 69 29-3 0024302 67 21 0034117 16 27 
0011946 69 29-4 0024302 70 19 0034293 59 16 
0011952 65 45 0034979 16 5 
0011957 65 44 0026438 64 16 
0011989 69 18 0035301 58 16 

0030291 4 4 0035813 3 54 
0012480 27 16 0030711 13 41 
0012480 37 13 0036133 29 20 

0031014 39 36 0036133 52 21 
0013218 54 6 0031014 45 17 0036133 56 19 
0013218 63 6 0031015 39 37 0036133 61 21 
0013218 69 8 0031015 45 18 0036133 64 11 
0013218 72 8 0031111 3 7 0036133 67 14 
0013218 74 7 0031111 17 14 0036175 3 46 
0013648 27 23 0031111 19 19 0036175 78 1 
0013648 37 14 0031111 23 7 

0031111 46 7 0037108 3 53 
0014120 52 6 0031831 13 23 0037668 13 27 
0014120 54 14 0037669 13 29 
0014120 61 6 0032425 3 47 0037912 48 25 
0014120 63 14 0032426 3 48 0037912 51 2 
0014224 30 11 0032646 9 12 0037912 58 21 
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0037912 60 2 I 0063282 76 26 0064042 17 3-3 
0037912 75 24 0063282 77 8 0064045 58 14 

0063283 8 21-1 0064046 58 15 
0060056 15 12 0063283 17 6-1 0064047 58 18 
0060057 6 14 0063283 22 6-1 0064173 39 34 
0060109 14 16 0063283 35 14-1 0064173 45 11 
0060142 8 9 0063283 77 25 0064179 75 36 
0060175 4 27 0063284 8 21-2 0064180 75 32 
0060175 47 21 0063284 17 6-2 0064181 75 29 
0060176 4 25 0063284 22 6-2 0064182 75 26 
0060248 44 49 0063284 35 14-2 0064186 75 31 
0060248 46 27 0063318 8 18-1 0064187 75 34 
0060248 65 36 0063319 8 18-2 0064203 45 1-1 

0063320 8 18-3 0064241 39 10 
0063009 80 35 I 0063322 8 18-4 0064243 39 11 
0063010 80 40 0063356 18 20 0064245 39 19 
0063031 80 31 0063460 39 31 0064252 39 28 
0063044 7 3 0063460 45 4 
0063051 9 19 0063469 39 32 0065209 44 9 
0063053 9 20 0063469 45 9 0065209 76 27 
0063055 4 6 0063470 39 30 0065210 44 4-1 
0063056 9 21 0063470 45 3 0065211 44 4-2 
0063057 9 22 0063471 39 29 0065212 44 4-3 
0063074 3 51 0063471 45 2 0065213 44 4-4 
0063076 51 27 0063515 51 35 0065214 44 4-5 
0063076 55 23 0063515 55 31 0065215 44 14-1 
0063076 60 27 0063515 60 35 0065215 76 32 
0063079 8 14-2 0063548 23 2 0065216 44 14-2 
0063083 8 26 0063548 42 1 0065217 44 14-3 
0063084 8 28 0063548 50 2 0065218 44 14-4 
0063087 8 5 0063579 56 3 0065219 44 14-5 
0063096 6 33 0063586 55 13 0065223 44 25 
0063104 3 31 0063606 52 16 0065253 45 21-1 
0063216 13 51 0063606 56 14 0065258 39 39 
0063217 13 50 0063606 61 16 0065258 45 35 
0063280 8 20 0063607 52 14 0065275 2 8 
0063280 17 5 0063607 56 12 0065340 7 1 
0063280 22 5 0063607 61 14 0065345 43 7-1 
0063280 35 13 0063608 52 19 0065346 43 7-2 
0063280 43 3 0063608 56 17 0065347 43 7-3 
0063280 44 6 0063608 61 19 0065348 22 2 
0063280 76 24 0063609 52 17 0065348 43 7-4 
0063280 77 6 0063609 56 15 0065366 43 4 
0063280 77 24 0063609 61 17 0065366 44 7 
0063281 8 22-1 0063610 52 13 0065366 76 25 
0063281 17 7-1 0063610 56 11 0065366 77 7 
0063281 22 7-1 0063610 61 13 0065367 43 1-1 
0063281 35 15-1 0063612 55 16 0065368 43 1-2 
0063281 77 26 0063653 22 14-5 0065369 43 1-3 
0063282 8 22-2 0063670 22 3-1 0065370 43 1-4 
0063282 17 7-2 0063671 22 3-2 0065371 43 1-5 
0063282 22 7-2 0063672 22 3-3 0065372 8 4 
0063282 35 15-2 0063674 22 3-5 0065373 51 1 
0063282 43 5 0065373 55 1 
0063282 44 8 0064041 17 3-2 0065373 60 1 
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00653i4 16 8 I 0067028 15 32 0090856 46 10 
0065375 16 9 0067031 46 56 0090918 13 44 
0065376 16 11 0067031 48 11 0090930 13 25 
0065381 16 1 0067031 75 10 
0065389 10 32 I 0067035 46 18-1 0091696 19 10 
0065395 14 11 I 0067043 76 18 0091707 18 28 
0065398 14 8 0067082 75 28 0091708 18 30 
0065400 14 14 0067094 46 12 0091709 18 27 
0065401 14 18 0067101 51 26 0091725 19 3 
0065402 14 19 0067101 55 22 0091725 32 5 
0065402 16 15 0067101 60 26 0091725 38 25 
0065404 16 26 006; 111 16 30-1 0091725 46 14 
0065405 16 23 0067118 46 18-2 I 0091725 76 19 
0065407 16 13 0067126 16 7 0091725 77 37 
0065414 15 15 0067140 45 21-2 0091736 18 2 
0065415 15 27 
0065417 15 24 0068011 1 4 0092232 31 9 
0065418 15 28 0068202 75 33 0092232 65 53 
0065420 15 18 0092232 69 26 
0065421 15 16 0069138 21 15 0092232 72 33 
0065422 15 30-1 0092232 74 29 
0065431 15 43 0077179 8 34 0092283 65 21 
0065435 15 45 0077179 28 18 0092286 65 12 
0065435 39 2 0077270 8 1 0092287 65 13 
0065436 15 46 0077322 9 4 0092288 65 10 
0065436 39 4 0077410 56 7 0092291 65 30 
0065437 15 47 0092292 65 28 
0065437 39 3 0090068 3 42 0092293 65 32 
0065449 43 7-5 0090071 3 5 0092294 65 27 
0065452 13 20 0090071 17 12 0092305 67 2 
0065453 13 I 0090071 19 17 
0065461 15 34-1 0090071 23 5 0093089 5 4 
0065468 15 30-3 0090071 46 5 0093090 5 6 
0065469 15 34-3 0090801 8 42 0093090 6 5 

0090807 3 12 0093154 6 15 
0066560 8 39 0090807 17 18 0093170 7 11-1 
0066561 8 40 0090807 19 23 0093170 20 15-1 
0066567 15 31 I 0090807 23 11 0093171 7 11-2 
0066735 15 30-4 0090807 46 11 0093171 20 15-2 
0066736 15 34-4 0090812 3 9 0093171 23 18 
0066737 15 30-5 0090812 17 16 0093172 7 11-3 
0066738 15 34-5 0090812 19 21 0093172 20 15-3 
0066890 21 38 0090812 23 9 0093174 7 11-4 
0066891 21 36 0090812 46 9 0093179 7 23 
0066892 21 35 0090814 3 2 0093184 7 5 
0066893 21 34 0090814 17 11 0093186 7 22 
0066898 20 4 0090814 19 16 0093201 4 10 

0090814 23 4 0093212 7 19 
0067007 48 7 0090814 46 4 0093212 35 8 
0067007 75 6 0090824 8 45 0093212 36 25 
0067016 48 10 0090847 3 4 0093212 37 27 
0067016 75 9 0090856 3 11 0093212 42 13 
0067023 45 24 0090856 17 17 0093212 50 9 
0067025 39 25 0090856 19 22 0093214 7 16 
0067025 45 32 0090856 23 10 I 0093214 35 5 
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0093214 36 22 0093863 23 3 0094664 48 8 
0093214 37 24 0093863 46 3 0094664 75 7 
0093214 42 10 0093864 1 11 0094680 48 5 
0093214 50 6 0093864 2 7 0094680 75 4 
0093303 11 25 0094800 17 9-1 
0093351 7 7-1 0094051 24 27 0094800 35 17-1 
0093352 7 7-2 0094066 24 14-1 0094801 17 9-2 
0093353 7 7-3 0094081 36 15 0094801 35 17-2 
0093355 7 7-5 0094081 76 8-1 0094802 17 9-3 
0093356 17 1-1 0094201 I 23 0094802 35 17-3 
0093356 19 13-1 0094201 2 40 0094839 47 6 
0093356 35 1-1 0094210 19 7-1 0094839 50 17 
0093357 17 1-2 0094211 19 7-2 0094852 20 11-1 
0093357 19 13-2 0094212 19 7-3 0094853 20 11-2 
0093357 25 1-1 0094214 19 7-4 0094853 23 14 
0093357 26 1 0094235 18 23 0094854 20 11-3 
0093357 35 1-2 0094246 18 6 0094890 76 3 
0093357 36 1 0094281 76 15-1 0094901 19 25-2 
0093357 46 1 0094282 76 15-2 0094902 19 25-3 
0093358 17 1-3 0094283 76 15-3 0094921 76 17-1 
0093358 19 13-3 0094285 76 15-4 0094922 76 17-2 
0093358 25 1-2 0094304 80 52 0094961 22 14-1 
0093358 35 1-3 0094387 51 44 0094962 22 14-2 
0093365 7 10 0094387 55 20 0094963 22 14-3 
0093389 12 45 0094387 60 44 
0093404 77 10-1 0094390 51 37 0095027 16 10 
0093408 77 4-1 0094390 55 33 0095027 48 22 
0093410 77 10-2 0094390 60 37 0095027 75 21 
0093415 77 4-2 0094396 51 33 0095061 15 21 
0093417 77 10-3 0094396 55 29 0095061 21 21 
0093421 77 4-3 0094396 60 33 0095062 21 26 
0093479 8 31 0094433 51 28 0095063 21 25 
0093483 8 7 0094433 55 24 0095064 21 29 
0093487 8 24 0094433 60 28 0095066 15 23 
0093491 8 29 0094491 27 21 0095066 21 23 
0093491 52 29 0094491 51 12 0095067 21 24 
0093491 56 27 0094491 60 12 0095070 21 32 
0093491 61 29 0094491 67 13 0095085 19 27 
0093499 55 2-1 0094491 70 10 0095168 6 22 
0093499 60 3-1 0094553 21 49 0095170 6 19 
0093507 8 36 0094556 21 53 0095214 6 7 
0093508 8 37 0094557 21 52 0095220 78 6 
0093509 8 35 0094566 9 6 0095234 19 11 
0093517 3 38 0094577 33 44 0095268 32 9 
0093521 3 40 0094577 34 34 0095269 28 33 
0093526 3 39 0094577 40 44 0095272 28 37 
0093528 3 28 0094577 41 35 0095334 51 38 
0093545 8 44 0094604 22 1 0095334 55 34 
0093556 3 17 0094604 23 1 0095334 60 38 
0093611 8 13 0094604 42 2 0095336 52 31 
0093617 13 18 0094604 50 1 0095336 56 29 
0093690 78 5 0094615 22 15 0095336 61 31 
0093863 3 1 0094664 44 39 0095367 23 23 
0093863 17 10 0094664 46 3 1 0095367 43 13 
0093863 19 15 0094664 47 68 0095388 52 23 
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0095388 56 21 100005 11 47 I 110009 9 7 
0095388 61 23 100006 53 11 110009 11 16 
0095389 52 25 100006 57 9 110009 13 35 
0095389 56 23 100006 62 9 110009 15 5 
0095389 61 25 100025 21 4 110009 21 33 
0095493 17 9-4 100028 3 1 16 110009 22 13 
0095515 32 3 100038 65 52 110009 23 22 
0095642 33 51 100038 69 25 110009 24 20 
0095642 40 51 100038 72 32 110009 25 26 
0095642 76 5 100038 74 28 110009 27 12 
0095748 76 1 100053 28 12 110009 28 30 
0095940 68 31 110009 37 9 
0095940 71 31 110001 33 57 110009 43 12 
0095980 68 22 110001 40 57 110009 44 24 
0095980 7 1 22 110002 5 25 110009 46 41 

110002 8 12 110009 46 52 
0096010 59 32 110002 33 33 110009 47 52 
0096010 64 33 110002 34 23 110009 51 10 
0096012 59 31 110002 40 33 110009 53 35 
0096012 64 32 110002 4 1 24 110009 55 9 
0096013 59 30 110002 44 32 110009 57 20 
0096013 64 31 110002 52 20 110009 59 5 
0096018 59 24 110002 53 37 110009 60 10 
0096018 64 25 110002 56 18 110009 62 20 
0096020 59 20 110002 57 22 110009 76 14 
0096020 64 21 110002 61 20 110009 77 3 
0096021 59 21 110002 62 22 110009 78 14-1 
0096021 64 22 110002 77 42 110009 78 14-2 
0096022 59 14 110002 79 10 110009 80 48 
0096022 64 14 110003 33 15 110010 7 24 
0096023 59 15 110003 40 15 110010 3:; 26 
0096023 64 15 110004 6 35 110010 34 17 
0096025 59 13 110004 12 12 110010 40 26 
0096026 59 3 110004 24 2 110010 41 17 
0096027 59 27 110004 25 4 110010 44 38 
0096027 64 28 110004 26 4 110010 46 30 
0096052 24 23 110004 36 3 110010 47 65 
0096053 76 8-2 110004 52 15 110011 15 11 
0096277 18 17 110004 56 13 110011 33 19 
0096355 52 9 110004 61 15 110011 34 9 
0096355 61 9 110004 76 7 110011 38 4 
0096357 60 21 110005 10 15 110011 40 19 
0096358 51 17 110007 25 38 110011 41 9 
0096358 60 17 110007 57 51 110011 49 10 
0096359 24 14-2 110008 22 22 110012 1 24 

110008 27 6 110012 2 21 
100001 2 24 110008 38 13 110012 13 2 
100001 46 47 110008 47 67 110012 20 7 
100001 59 12 110008 53 20 110012 47 38 
100002 10 28 110008 57 18 110012 49 5 
100002 52 35 110008 62 18 110012 51 13 
100002 56 33 110009 3 16 110012 55 15 
100002 61 35 110009 5 10 110012 60 13 
100003 5 33 110009 6 12 110012 64 12 
100003 9 11 110009 7 34 110012 65 37 
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110013 1 32 110031 48 3 110081 12 37 
110013 2 11 110031 53 21 110084 24 8 
110013 3 14 110031 57 36 110084 25 10 
110013 7 27 110031 62 36 110084 26 10 
110013 18 24 110031 66 2 110084 36 9 
110013 21 51 110031 67 7 110084 76 38 
110013 27 4 110031 70 3 110100 3 26 
110013 29 2 110031 75 2 110100 18 13 
110013 44 50 110034 57 34 110101 2 42 
110013 46 28 110034 62 34 110101 3 23 
110013 55 42 110035 27 22 110101 10 9 
110013 67 4 110036 12 7 110101 67 22 
110013 70 6 110036 27 14 110101 70 20 
110014 51 42 110036 28 14 110103 2 36 
110014 55 38 110036 33 47 110103 18 19 
110014 60 42 110036 34 37 
110016 2 26 110036 37 11 120001 51 6 
110019 10 24 110036 40 47 120001 52 8 
110019 33 37 110036 41 38 120001 54 13 
110019 34 27 110038 28 41 120001 55 5 
110019 40 37 110039 10 4 120001 59 10 
110019 41 28 110041 1 22 120001 60 6 
110020 10 2 110041 2 15 120001 61 8 
110021 12 25 110041 5 42 120001 63 13 
110021 17 23 110041 67 24 120006 21 43 
110021 23 27 110041 70 22 120006 29 19 
110021 26 28 110043 25 19 120006 78 9 
110021 35 21 110043 26 19 120007 57 44 
110021 42 18 110043 33 59 120008 14 32 
110022 12 4 110043 34 39 120008 68 18 
110023 12 22 110043 36 31 120008 71 18 
110023 53 25 110043 40 59 120009 2 2 
110023 57 26 110043 41 40 120009 11 18 
110023 62 26 110043 77 16 120009 18 9 
110024 53 23 110045 1 2 120009 59 19 
110024 57 24 110045 13 12 120009 64 20 
110024 62 24 110045 66 12 120009 65 4 
110025 53 24 110048 1 15 120009 67 6 
110025 57 25 110048 28 3 120009 70 2 
110025 62 25 110048 79 4 120010 21 45 
110026 5 35 110054 3 56 120011 10 42 
110027 5 29 110054 8 17 120012 14 36 
110027 24 13 110054 24 3 120012 15 3 
110027 25 15 110054 25 5 120013 6 25 
110027 26 15 110054 25 22 120013 9 15 
110027 36 14 110054 26 5 120013 13 43 
110027 76 43 110054 26 22 120013 52 12 
110028 80 32 110054 36 4 120013 54 18 
110030 39 5 110054 36 34 120013 56 10 
110030 53 7 110054 76 33 120013 61 12 
110030 57 6 110054 77 19 120013 63 18 
110030 62 6 110060 66 3 120015 6 26 
110031 2 39 110072 12 21 120015 7 15 
110031 9 26 110076 72 25 1200'15 35 4 
110031 44 3 110079 2 44 120015 36 21 
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120015 37 23 I 130011 11 36 I 160004 5 13 
120015 42 9 I 130016 24 6 I 160004 6 16 
120015 50 5 I 130016 25 8 160004 12 51 
120015 68 38 I 130016 26 8 160005 5 2 
120015 71 38 130016 36 7 160005 6 2 
120016 1 36 130016 76 36 160005 15 26 
120017 8 33 130020 49 3 160005 29 4 
120017 68 37-1 130021 47 48 160006 12 42 
120017 68 37-2 160006 33 8 
120017 71 37-1 150000 5 23 160006 40 8 
120017 71 37-2 150001 8 15-1 160007 5 3 
120018 29 15 150001 15 40 160007 6 3 
120018 65 43 150001 21 48 160007 9 18 
120019 14 2 150001 28 22 160007 10 47 
120021 68 3 160007 11 2 
120021 71 3 160000 1 17 160007 12 28 
120026 50 32 160000 5 21 160007 14 7 
120026 68 35-1 160000 28 26 160007 15 7 
120026 68 35-2 160000 29 13 160007 16 24 
120026 71 35-1 160000 33 43 160007 21 40 
120026 71 35-2 160000 34 33 160007 39 23 
120040 59 23 160000 38 19 160007 45 30 
120040 64 24 160000 40 43 160008 5 32 
120041 15 37 160000 41 34 160015 2 47 

160000 17 42 160021 33 13 
130002 2 38 160000 49 8 160021 40 13 
130002 15 42 160000 68 21 160021 49 12 
130002 33 29 160000 71 21 160024 10 7 
130002 34 19 160000 79 12 
130002 40 29 160001 2 30 170001 2 28 
130002 41 20 160001 5 31 170001 28 31 
130002 44 36 160001 10 18 170002 I 27 
130002 46 26 160001 11 34 170002 47 58 
130002 67 16 160001 13 6 170003 5 45 
130002 68 27 160001 14 23 170004 3 21 
130002 70 14 160001 15 10 170005 53 3 
130002 71 27 160001 28 10 170005 57 2 
130003 2 6 160001 33 21 170005 62 2 
130003 3 44 160001 34 12 170006 53 17 
130003 21 56 160001 38 17 170006 57 15 
130003 46 49 160001 40 21 170006 62 15 
130003 53 15 160001 41 12 170007 57 46 
130003 57 13 160001 48 15 170008 16 32 
130003 62 13 160001 68 25 170009 51 11 
130003 78 11 160001 71 25 170009 55 10 
130004 11 40 160001 75 14 170009 60 11 
130005 12 15 160002 11 4 170013 48 24 
130005 53 31 160002 52 27 170013 75 23 
130005 57 32 160002 61 27 170031 65 35 
130005 62 32 160003 9 3 
130006 21 3 160003 10 31 180005 2 31 
130006 44 17 160003 12 2 180006 52 32 
130008 44 20 160003 14 30 180006 56 30 
130009 38 6 160003 29 17 180006 61 32 
130010 66 5 160003 56 25 180008 80 42 
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180009 80 34 300031 74 26 350005 48 38 
300033 65 51 350006 37 18 

190004 11 46 300033 69 24 350008 80 51 
190005 2 22 300033 72 31 
190006 53 10 300033 74 27 390020 37 6 
190006 57 8 300038 68 8 390067 1 8 
190006 62 8 300038 71 8 390068 1 7 
190007 14 31 300045 14 33 390069 I 6 
190009 51 16 300047 65 5 390072 I 12 
190009 60 16 300100 2 29 390116 49 18 
190010 18 25 300100 28 32 
190012 33 17 300101 1 26 910004 80 6 
190012 40 17 300101 47 60 910005 80 13 
190018 21 31 300500 10 5 
190019 20 5 911003 80 10 
190020 38 21 310006 7 32 911004 80 5 
190021 28 5 310006 66 17 911005 80 24 
190029 52 36 3100.07 7 30 911006 80 8 
190029 56 34 310007 66 15 911007 80 17 
190029 61 36 310026 13 4 911008 80 25 
190044 28 I 310027 13 7 
190044 79 3 310039 3 37 930054 80 12 
190057 49 14 310042 17 24 930055 80 20 
190062 79 21 310042 23 28 
190064 28 28 310042 26 29 1050076 30 21 
190064 79 18 310042 35 22 I 1050077 73 21 
190075 28 11 310042 42 19 

310061 13 53 1057041 31 2 
230008 77 31 310063 14 38 1057041 72 19 

1057072 31 3 
240008 48 31 330001 5 15 1057088 69 19 

330002 10 20 1057089 72 22 
260000 7 35 330015 12 49 1057117 30 3 
260000 35 33 330015 33 60 1057117 73 3 
260000 36 20 330015 34 40 
260000 37 22 330015 40 60 1064032 29 7 
260000 42 30 330015 41 41 
260000 50 33 1066024 31 11 
260006 24 10 340000 1 37 1066025 31 8 
260006 76 40 340001 10 27 

340001 12 13 1090002 64 38 
290020 47 40 340003 11 22 1090011 54 27 
290021 48 33 340004 5 36 1090011 63 27 
290026 21 13 340004 21 46 1090011 64 50 

340004 33 38 1090012 54 22 
300000 10 25 340004 34 28 1090012 63 22 
300006 9 8 340004 40 38 1090012 64 49 
300006 11 15 340004 41 29 1090013 63 34 
300028 66 11 340004 47 55 1090100 63 33 
300030 30 20 340006 33 53 1090115 74 13 
300030 72 26 340006 40 53 1090153 63 36 
300030 73 20 340008 10 10 
300031 65 50 340014 65 39 1091002 52 1 
300031 69 23 340025 12 18 1091002 61 1 
300031 72 30 1091006 64 7 
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1091050 54 15 I 3002009 68 2 I 3017014 76 22 
1091050 63 15 I 3002009 71 2 I 

I 3002010 68 5 I 3100000 1 35 
1094000 44 52 I 3002010 71 5 I 3100004 1 28 
1094000 46 58 3002011 68 13 3100005 1 29 
1094008 27 26 3002011 71 13 3100006 2 45 
1094008 37 19 I 3002012 68 16 I 3100006 4 18 

I 3002012 71 16 3100006 14 4 
1098012 37 17 3002013 68 17 3100008 80 33 

3002013 71 17 3100016 2 10 
1200003 63 35 3002014 68 19 3100017 2 9 
1200003 74 16 3002014 7 1 19 3100018 1 9 
1200007 63 37 3002015 68 23 3100019 1 10 
1200007 64 48 3002015 71 23 3100020 2 4 
1200035 67 19 3002016 68 20 3100021 2 5 
1200035 70 17 3002016 71 20 3100022 2 1 
1200037 69 14 3002017 68 24 3100023 2 3-1 
1200037 72 36 3002017 71 24 3100024 2 13-1 
1200038 67 3 3002018 68 26 3100026 1 1 
1200040 69 28 3002018 71 26 3100027 1 3 
1200071 63 38 3002019 68 28 3100030 2 25 
1200071 64 47 3002019 71 28 3100031 2 27 
1200153 29 1 3002020 68 29 3100032 2 37 
1200170 30 8 3002020 71 29 3100033 2 32 
1200200 67 18 3002021 68 30 3100034 2 41 
1200200 70 16 3002021 71 30 3100036 80 29 
1200204 73 8 3002022 68 32 3100040 1 13 

3002022 71 32 3100041 1 14 
1249054 31 1 3002023 68 33 3100042 1 16 
1249071 72 18 3002023 71 33 3100043 1 18 
1249087 74 22 3002025 68 40 3100044 1 19 
1249109 30 1 3002025 71 40 3100045 1 21 
1249110 73 1 3002026 68 4 3100046 1 25 

3002026 71 4 3100049 2 14 
1260036 72 20 I 3002027 68 9 3100050 2 17 
1260118 74 1 3002027 71 9 3100051 2 18 
1260119 74 20 3002028 68 10 I 3100053 2 20 

3002028 71 10 3100054 67 31 
2049401 40 3002029 68 7 3100054 70 32 

3002029 71 7 3100055 67 32 
2101485 21 11 3002030 68 11 3100055 70 33 
2101486 21 9 3002030 71 11 3100060 13 11 

3002031 68 12 3100061 13 13 
2114124 65 38 3002031 71 12 3100070 2 12 

3002032 68 14 3100071 2 43 
3000010 80 49 3002032 71 14 3100074 3 13 

3100075 3 10 
3001001 64 3 3008020 24 24 3100076 3 22 
3001002 64 13 3008021 25 28-1 3100078 6 30 
3001003 64 6 3008021 26 23 3100081 3 50 

3008023 76 8-3 3100082 3 25 
3002007 68 34 3008027 25 28-2 3100083 3 24 
3002007 71 34 3100084 3 20 
3002008 68 15 3009101 7 7-4 3100085 3 19 
3002008 71 15 3100086 3 3 

From the library of: Superior Sewing Machine & Supply LLC



INDEX Page = 14 

Parts Page Ref. Weight Parts Page Ref. Weight I Parts Page Ref. Weight 
f:!o. 1:!2· 1:!2· ! g l f:!o. f:!o. Ng, !gl I No. f:!g. No . !g) 

3100087 3 45 3100161 10 21 I 3100226 12 36 
3100088 3 18 3100162 10 3 I 3100229 12 29 
3100090 4 12 3100182 12 20 3100231 12 32 
3100091 4 13 3100183 12 17 3100231 17 28 
3100092 4 19 3100184 12 19 3100231 23 32 
3100093 4 20 3100185 12 16 3100231 26 33 
3100094 4 14 3100186 12 14 3100231 35 26 
3100095 4 15 3100187 12 11 3100231 42 23 
3100096 4 16 3100188 12 24 3100235 11 37 
3100097 4 17 3100189 11 8 3100241 12 5 
3100098 4 11 3100190 11 7 3100242 12 3 
3100099 4 3 3100191 11 10 3100243 12 1 
3100100 4 5 3100192 11 6 3100245 12 9 
3100103 11 23 3100192 14 25 3100246 12 8 
3100104 11 24 3100193 11 11 3100250 7 31 
3100106 4 1 3100194 11 12 3100250 66 16 
3100107 4 2 3100195 11 13 3100253 7 29 
3100108 4 9 3100196 11 14 3100253 66 14 
3100110 8 10 3100197 11 17 3100254 7 26 
3100112 8 11 3100199 11 19 3100254 66 10 
3100115 44 43 3100200 11 21 3100256 7 25 
3100115 46 35 3100201 11 26 3100260 5 37 
3100115 47 72 3100202 11 20 3100261 5 38 
3100120 5 16 3100203 11 28 3100262 5 30 
3100121 5 12 3100204 11 32 3100263 5 24 
3100122 5 8 3100205 11 31 3100264 5 27 
3100123 5 11 3100206 11 35 3100265 5 28 
3100125 5 22 3100207 11 33 3100266 5 39 
3100126 5 20 3100208 11 29 3100267 5 34 
3100127 5 9 3100209 11 39 3100268 5 41 
3100127 6 11 3100210 11 38 3100269 5 44 
3100128 5 5 I 3100211 11 27 3100270 5 43 
3100129 6 6 3100212 12 44 31002 71 5 47 
3100130 5 1 3100213 12 38 3100272 5 46 
3100132 5 7 3100214 12 41 3100275 6 9 
3100140 10 34 3100215 12 39 3100280 6 1 
3100141 10 37 3100216 11 5 3100281 6 8 
3100142 10 39 3100217 11 1 3100283 6 10 
3100143 10 41 3100218 12 46 3100284 6 13 
3100144 10 45 3100219 12 50 3100285 6 24 
3100145 10 44 3100220 11 49 3100286 6 28 
3100146 10 43 3100221 12 30 3100287 6 29 
3100147 10 30 3100221 17 26 3100290 7 18 
3100149 10 33 3100221 23 30 3100290 35 7 
3100150 10 29 3100221 26 31 3100290 36 24 
3100151 10 26 3100221 35 24 3100290 37 26 
3100152 10 12 3100221 42 21 3100290 42 12 
3100153 10 22 3100222 12 31 3100290 50 8 
3100154 10 6 3100222 17 27 3100294 8 32 
3100155 10 23 3100222 23 31 3100300 9 2 
3100156 10 11 3100222 26 32 3100301 9 5 
3100157 10 13 3100222 35 25 3100302 9 1 
3100158 10 14 3100222 42 22 3100303 9 14 
3100159 10 17 3100224 12 33 3100304 9 16 
3100160 10 19 3100225 12 27 3100305 9 17 
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3100306 9 27 3100500 62 16 3100524 56 9 
3100307 9 24 3100501 57 7 3100524 61 11 
3100309 9 9 3100501 62 7 3100525 51 9 
3100310 8 14-1 3100502 57 3 3100525 55 8 
3100328 13 40 3100502 62 3 3100525 60 9 
3100329 13 15 3100503 53 12 3100526 51 7 
3100330 13 48 3100503 57 10 3100526 55 6 
3100331 13 32 3100503 62 10 3100526 60 7 
3100332 13 28 3100504 53 13 3100527 51 41 
3100334 13 34 3100504 57 11 I 3100527 55 37 
3100335 13 24 3100504 62 11 3100527 60 41 
3100336 13 26 3100505 53 14 3100528 51 40 
3100338 7 36 3100505 57 12 3100528 55 36 
3100339 7 37 3100505 62 12 3100528 60 40 
3100342 13 30 3100506 53 2 3100529 51 25 
3100343 13 33 3100506 57 1 3100529 55 21 
3100344 13 47 I 3100506 62 1 3100529 60 25 
3100345 13 14 3100507 53 26 3100530 53 38 
3100346 13 9 3100507 57 27 3100530 57 38 
3100349 13 46 3100507 62 27 3100530 62 38 
3100350 13 5 3100508 53 27 3100531 57 17 
3100353 13 21 3100508 57 28 3100531 62 17 
3100355 10 36 3100508 62 28 3100532 52 28 
3100356 13 39 3100509 53 28 3100532 56 26 
3100357 13 22 3100509 57 29 3100532 61 28 
3100358 13 31 3100509 62 29 3100533 51 5 
3100360 13 52 3100510 53 29 3100533 55 4 
3100361 7 13 3100510 57 30 3100533 60 5 
3100362 7 17 3100510 62 30 3100535 55 12 
3100362 35 6 3100511 53 30 3100536 55 11 
3100362 36 23 3100511 5 7 31 3100538 52 37 
3100362 37 25 3100511 62 31 3100538 56 35 
3100362 42 11 3100512 57 23 3100538 61 37 
3100362 50 7 3100512 62 23 3100541 57 39 
3100363 7 20 3100513 57 5 3100542 57 45 
3100363 35 9 3100513 62 5 3100543 57 47 
3100363 36 26 3100514 53 5 3100545 57 50 
3100363 37 28 3100514 57 4 3100546 57 43 
3100363 42 14 3100514 62 4 3100547 57 52 
3100363 50 10 3100515 53 16 3100549 57 48 
3100365 35 2 3100515 57 14 3100555 51 45 
3100365 36 18 3100515 62 14 3100555 55 40 
3100365 37 20 3100516 57 33 3100555 60 45 
3100365 42 7 3100516 62 33 3100560 53 8 
3100365 50 3 3100517 57 19 3100560 57 35 
3100381 3 36 3100517 62 19 3100560 62 35 
3100382 3 35 3100518 57 21 3100565 57 37 
3100400 2 3-2 3100518 62 21 3100565 62 37 
3100401 2 13 - 2 3100520 52 26 3100567 52 7 
3100401 37 3 3100520 56 24 3100567 54 12 
3100410 10 8 3100520 61 26 3100567 61 7 
3100442 3 43 3100523 52 33 3100567 63 12 
3100490 78 7 3100523 56 31 3100570 58 2 
3100500 53 18 3100523 61 33 3100571 58 1 
3100500 57 16 I 3100524 52 11 3100600 14 29 
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3100601 14 28 3100658 44 19-1 3101006 18 5 
3100602 14 24 3100659 44 19-2 3101008 18 16 
3100603 14 27 3100660 44 18 3101010 18 14-1 
3100604 14 6 3100661 44 16 3101011 18 14-2 
3100605 14 12 3100662 44 29 3101013 18 21 
3100607 14 5 3100664 44 48 3101014 18 1 
3100608 14 35 3100669 44 15 3101017 18 32 
3100609 16 25 3100670 44 1-1 3101021 33 39 
3100610 16 20 3100671 44 1-2 3101021 34 29 
3100611 15 2 3100672 44 35-2 3101021 40 39 
3100612 15 4 3100675 44 2 3101021 41 30 
3100613 15 6 3100677 44 34-2 3101022 33 41 
3100614 16 19 3100677 46 24-2 3101022 34 31 
3100615 15 20 3100682 44 33 3101022 40 41 
3100616 15 14 3100702 59 9 3101022 41 32 
3100617 15 13 3100703 59 18 3101024 33 22 
3100618 15 25 3100703 64 19 3101024 34 13 
3100620 15 36 3100707 59 28 3101024 40 22 
3100621 15 41 3100707 64 29 3101024 41 13 
3100622 15 39 3100708 59 25 3101028 40 27 
3100623 14 26 3100708 64 26 3101028 41 18 
3100625 14 1 3100709 59 35 3101029 33 1 
3100626 14 10 3100709 64 36 3101029 34 1 
3100628 15 19 3100710 59 29 3101029 40 1 
3100630 23 19 3100710 64 30 3101029 41 1 
3100630 43 9 3100711 55 43 3101030 33 3 
3100631 22 11 3100711 60 46 3101030 34 3 
3100631 23 20 3100712 59 2 3101030 40 3 
3100631 43 10 3100712 64 2 3101030 41 3 
3100633 14 13 3100717 59 36 3101033 33 5 
3100636 14 34 3100717 64 51 3101033 40 5 
3100637 16 33 3100750 46 25-1 3101034 27 8 
3100638 15 33 3100751 46 23 3101034 37 1 
3100640 43 8-1 3100753 46 19 3101040 27 7 
3100641 42 3-1 3100754 46 54 3101040 37 4 
3100641 46 53 3100755 46 55 3101042 33 34 
3100641 47 30 3100760 46 50 3101042 34 24 
3100642 43 8-2 3100761 46 51 3101042 40 34 
3100643 18 15 3100761 47 51 3101042 41 25 
3100643 42 3-2 3100762 46 40 3101045 27 1-2 
3100650 44 34-1 3100764 46 42 3101050 33 6 
3100650 46 24 - 1 3100765 46 43 3101050 40 6 
3100651 44 35-1 3100766 46 45 3101052 33 12 
3100652 44 37 3100767 45 1-2 3101052 40 12 
3100652 46 29 3100768 45 6 3101053 33 11 
3100652 47 63 3100769 45 7 3101053 40 11 
3100653 44 44 3100770 45 8 3101054 33 14 
3100653 46 36 3100780 46 25-2 3101054 40 14 
3100654 44 42 3100845 20 16 3101055 33 52 
3100654 46 34 3101055 40 52 
3100655 44 47 3101001 18 10-1 3101056 33 54 
3100655 46 39 3101002 18 10-2 3101056 40 54 
3100655 47 53 3101003 18 11-1 3101057 33 56 
3100656 44 22 3101004 18 11-2 3101057 40 56 
3100657 44 21 3101005 18 8 3101058 33 48 
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3101058 40 48 3101216 60 3-2 3101302 35 29 
3101059 33 49 3101220 16 30-2 3101302 42 26 
3101059 40 49 3101222 36 28 3101304 17 21 
3101060 33 50 3101222 77 13 3101304 23 25 
3101060 40 50 3101223 36 33 3101304 26 26 
3101061 33 16 3101223 77 18 3101304 35 19 
3101061 40 16 3101224 36 32 3101304 42 16 
3101064 38 3 3101224 77 17 3101306 17 30 
3101065 38 1 3101225 25 17 3101306 23 34 
3101066 38 7 3101225 26 17 3101306 26 35 
3101067 38 5 3101225 36 29 3101306 35 28 
3101068 38 8 3101225 77 14 3101306 42 25 
3101069 38 12 3101226 25 18 3101307 17 22 
3101070 38 10 3101226 26 18 3101307 23 26 
3101071 38 11 3101226 36 30 3101307 26 27 
3101072 38 14 3101226 77 15 3101307 35 20 
3101073 38 16 3101227 25 16 3101307 42 17 
3101074 38 18 3101227 26 16 3101310 77 30 
3101075 40 28 3101227 77 20 3101350 20 3 
3101075 41 19 3101228 25 21 3101352 20 9 
3101076 38 20 3101228 26 21 3101353 20 10 
3101077 27 15 3101228 77 22 3101354 15 30-2 
3101080 27 11 3101229 25 20 3101354 20 1 
3101080 37 8 3101229 26 20 3101355 15 34-2 
3101081 27 13 3101229 77 21 3101355 20 2 
3101081 37 10 3101260 48 16 3101356 21 1 
3101082 27 10 3101260 75 15 3101357 21 2 
3101082 37 7 3101261 48 17 3101358 21 6 
3101083 27 9 3101261 75 16 3101359 21 7 
3101083 37 5 3101262 48 14 3101363 21 30 
3101084 37 2 3101262 75 13 3101364 21 18 
3101085 39 6 3101263 48 13 3101365 21 19 
3101086 39 16 3101263 75 12 3101366 21 17 
3101087 39 9 3101264 48 2 3101367 21 55 
3101088 39 1 3101264 75 1 3101368 21 39 
3101090 34 5 3101265 48 23 3101369 21 44 
3101090 41 5 3101265 75 22 3101370 21 42 
3101097 25 27 3101266 48 21 3101371 20 6 
3101100 24 18 3101266 75 20 3101372 21 41 
3101100 25 24 3101270 75 25 3101373 21 63 
3101100 76 12 3101275 51 30 3101374 21 61 
3101100 77 1 3101275 55 26 3101375 21 57 
3101101 24 17 3101275 60 30 3101376 21 58 
3101101 25 23 3101276 51 32 3101377 21 59 
3101101 76 11 3101276 55 28 3101378 21 60 
3101120 37 12 3101276 60 32 3101380 21 47 
3101199 4 22 I 3101300 12 52 3101381 21 66 
3101200 4 23 I 3101301 17 32 3101382 21 10 
3101200 47 17 3101301 23 36 3101430 66 8 
3101202 55 41 3101301 26 37 3101432 66 4 
3101205 78 10 3101301 35 30 3101433 65 15 
3101206 78 8 3101301 42 27 3101433 66 6 
3101207 78 12 3101302 17 31 3101434 66 1 
3101216 51 3 3101302 23 35 3101435 65 2 
3101216 55 2-2 3101302 26 36 3101438 65 6 
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3101439 65 40 I 3101609 40 20 3101673 49 6 
3101440 65 3 I 3101609 41 10 3101680 47 46 
3101441 65 24 I 3101610 34 6 3101681 48 26 
3101442 65 22 I 3101610 41 6 3101682 48 40 
3101444 65 41 I 3101611 33 46 3101683 48 37 
3101445 66 9 I 3101611 34 36 3101684 48 39 
3101447 65 55 3101611 40 46 3101685 48 29 
3101464 67 8 3101611 41 37 3101686 48 32 
3101464 70 4 3101612 33 45 3101687 48 30 
3101465 33 27 3101612 34 35 3101688 48 28 
3101465 34 18 3101612 40 45 I 3101689 48 27 
3101466 27 3 3101612 41 36 3101690 48 35 
3101467 27 5 3101631 33 55 3101691 48 34 
3101468 27 2 3101631 40 55 3101692 48 36 
3101469 27 1-1 3101633 33 30 3101693 47 47 
3101470 67 5 3101633 40 30 3101694 49 1 
3101470 70 1 3101633 41 21 3101696 53 9 
3101471 70 15 3101634 33 31 3101697 53 4 
3101473 70 21 3101634 40 31 3101698 53 19 
3101474 70 13 3101634 41 22 3101699 53 6 
3101475 70 28 3101635 33 25 3101700 53 22 
3101476 67 9 3101635 40 25 3101701 53 34 
3101476 70 5 3101635 41 16 3101702 53 32 
3101478 67 28 3101636 33 7 3101703 53 33 
3101478 70 29 3101636 40 7 3101704 53 36 
3101479 67 29 3101637 33 18 3101705 53 1 
3101479 70 30 I 3101637 40 18 3101708 51 21 
3101480 67 30 3101637 41 8 3101710 49 9 
3101480 70 3 1 3101640 67 17 3101711 49 11 
3101483 67 26 3101642 67 15 I 3101712 49 13 
3101483 70 27 3101643 67 23 3101713 49 16 
3101490 67 1 3101644 67 27 3101714 49 17 
3101491 68 1 3101650 47 33 3101716 50 28 
3101491 71 1 3101652 48 1 3101717 50 31 
3101492 68 39 3101654 47 50 3101718 50 30 
3101492 71 39 3101655 47 57 3101719 50 29-1 
3101494 29 3 3101656 47 54 3101720 50 29-2 
3101601 33 36 3101657 47 35 
3101601 34 26 3101658 47 45 3107000 22 3-4 
3101601 40 36 3101659 47 56 3107005 38 23-6 
3101601 41 27 3101660 47 34 3107008 38 29-2 
3101603 33 35 3101661 47 31 3107009 38 27 
3101603 34 25 3101662 47 64 3107009 77 39 
3101603 40 35 3101663 47 71 3107010 77 36 
3101603 41 26 3101664 47 12 3107012 77 41 
3101604 34 16 3101664 50 23 3107015 38 23-1 
3101605 34 21 3101665 47 66 3107017 38 23-2 
3101606 33 32 3101666 47 37 3107019 38 29-1 
3101606 34 22 3101666 50 27 3107025 35 11-2 
3101606 40 32 3101667 47 39 3107030 38 23-4 
3101606 41 23 3101668 47 41 3107032 38 23-5 
3101607 34 20 3101669 47 43 3107034 38 23-3 
3101608 34 8 3101670 49 7 3107040 32 1-1 
3101609 33 20 3101671 49 2 3107041 32 1-2 
3101609 34 10 3101672 49 4 I 3107042 32 1-3 
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3107046 32 7 3107311 76 42 3109008 22 18-2 
3107047 35 11-3 3107318 24 1-1 3109010 42 6-1 
3107050 17 3-1 3107321 24 1-2 3109011 42 5-1 
3107050 35 11-1 3107322 25 3-1 3109012 42 6-2 
3107056 32 20-1 3107327 24 33 3109013 42 5-2 
3107057 32 20-2 3107330 24 29 3109015 46 21 
3107069 32 17 3107332 26 3-1 3109016 46 22 
3107070 32 16-1 3107332 36 2 3109017 19 9-1 
3107071 32 16-2 3107332 76 6 3109018 19 8-1 
3107072 32 16-3 3107336 25 3-2 3109020 19 12 
3107073 32 22-1 3107338 25 39 3109021 19 8-2 
3107074 32 22-2 3107338 26 3-2 3109022 19 9-2 
3107080 47 1 3109024 38 35 
3107083 47 13 3108000 22 14-4 3109025 38 34 
3107083 50 24 3108002 38 33-4 3109030 24 16 
3107084 47 9 3108003 38 33-5 3109030 25 30-1 
3107085 47 10 3108004 38 33-1 3109030 76 10-1 
3107085 50 21 3108005 38 33-2 3109031 24 15 
3107086 47 7 3108006 38 33-3 3109031 25 29-1 
3107086 50 18 3108019 32 13-1 3109031 26 24 
3107087 47 3 3108020 32 13-2 3109031 76 9-1 
3107087 50 14 3108021 32 13-3 3109032 24 26 
3107088 50 12 3108025 70 23-1 3109032 25 33 
3107089 50 20 3108026 70 23-2 3109032 36 16 
3107094 77 23 3108027 70 23-3 3109032 76 10-2 
3107101 77 28 3108030 32 21-1 3109033 17 19-1 
3107102 77 32 3108031 32 21-2 3109033 36 17 
3107105 77 33 3108035 70 24-1 3109033 76 9-2 
3107106 77 34 3108036 70 24-2 3109035 76 16-1 
3107110 77 35 3108040 32 18-1 3109036 76 16-2 
3107157 24 30 3108041 32 18-2 I 3109037 32 14 
3107157 25 40 3108042 32 18-3 3109038 32 15 
3107157 26 7-2 3108043 70 25-1 3109039 77 11-1 
3107158 24 31 3108044 70 25-2 3109040 77 12-1 
3107158 25 41 3108045 70 25-3 3109041 77 11-2 
3107158 26 13-2 3108048 67 25 3109042 77 12-2 
3107303 24 5 3108050 47 27 3109043 77 11-3 
3107303 25 7 3108054 25 35 3109044 77 12-3 
3107303 26 7-1 3108055 24 22 3109045 32 19 
3107303 36 6 3108055 25 31 3109046 26 25 
3107303 76 35 3108060 32 23-1 3109046 76 10-3 
3107304 24 11 3108061 32 23 - 2 3109047 17 20-2 
3107304 25 13 3108062 70 26-1 3109048 17 19-2 
3107304 26 13-1 3108063 70 26-2 3109049 17 20-1 
3107304 36 12 3108082 24 21 3109050 47 29 
3107304 76 41 3108105 66 7 3109051 47 28 
3107305 24 7 3109055 24 25 
3107306 25 9 3109000 12 35-1 3109055 25 32 
3107306 26 9 3109001 12 34-1 3109065 25 30-2 
3107306 36 8 3109002 12 35-2 3109066 25 29-2 
3107306 76 37 3109003 12 34-2 3109122 47 25 
3107311 24 12 3109005 22 17-1 3109200 12 6 
3107311 25 14 3109005 24 28 I 3109201 12 10-1 
3107311 26 14-1 3109006 22 17-2 3109210 12 10-2 
3107311 36 13 I 3109007 22 18-1 3109300 10 1 
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3109305 35 18 3200238 13 19 3201271 79 8 
3109305 47 32 3200242 80 46 3201277 15 22 
3109310 9 25 3200251 47 16 3201277 21 22 
3109920 59 1 3200252 28 40 3201316 80 50 
3109921 64 1 3200252 47 24 3201329 28 2 
3109930 57 54 3201330 27 25 
3109950 78 15 3201035 54 11 3201331 28 39 
3109965 65 1 3201035 63 11 3201368 28 7 

3201036 54 17 3201369 28 6 
3110087 22 20 3201036 63 17 3201370 28 27 
3110089 22 23 3201037 54 16 3201371 28 29 

3201037 63 16 3201372 28 13 
3120113 79 9 3201105 65 17 3201375 28 21 
3120114 45 20 3201184 28 8 3201376 28 16 
3120157 52 34 3201185 28 9 3201377 28 35 
3120157 56 32 3201186 28 24 
3120157 61 34 3201190 28 19 3207002 32 1-4 
3120243 39 20 3201191 28 23 3207004 32 20-3 
3120243 45 27 3201192 28 25 3207046 24 32 
3120244 45 26 3201197 28 36 3207046 25 42 
3120245 39 24 3201204 79 16 3207046 26 14-2 
3120245 45 31 3201205 79 19 3207150 19 1-1 

3201206 79 17 3207151 19 1-2 
3130046 17 33 3201207 79 23 320 7 152 19 1-3 
3130046 23 37 3201208 79 20 3207154 19 1-4 
3130046 26 38 3201210 29 18 3207155 19 24-1 
3130046 35 31 3201211 29 16 3207156 19 24-2 
3130046 42 28 3201212 29 11 3207157 19 24-3 
3130047 17 34 3201213 29 14 3207160 19 28 
3130047 23 38 3201214 29 12 
3130047 26 39 3201217 29 6 3208012 22 19 
3130047 35 32 3201225 31 4 3208026 19 25-1 
3130047 42 29 3201227 30 4 

3201227 73 4 3300101 45 14 
3139000 25 36 3201228 30 5 
3139001 25 37 3201228 73 5 4109403 1 38 
3139022 24 34 3201229 30 18 
3139200 25 34 I 3201229 73 18 9620004 21 65 

3201231 35 3 9620652 80 1-3 
3150020 4 21 3201231 36 19 9620655 80 1-1 

3201231 37 21 9620656 80 1-2 
3200047 3 32 3201231 42 8 9620663 80 16-3 
3200048 3 15 3201231 50 4 9620665 80 16-1 
3200049 6 34 3201233 30 2 9620666 80 16-2 
3200063 4 7 3201233 73 2 9620669 80 2 
3200064 4 8 3201234 30 19 9620670 80 3 
3200086 33 42 3201234 73 19 9620671 80 4 
3200086 34 32 3201236 72 23 9620672 80 27 
3200086 40 42 3201237 72 24 9620673 80 7 
3200086 41 33 3201238 29 10 9620674 80 9 
3200101 7 14 3201266 79 1 9620675 80 11 
3200133 8 2 3201267 79 2 9620676 80 14 
3200133 15 8 3201268 79 13 9620677 80 15 
3200236 13 17 3201269 79 5 9620678 80 18 
3200237 13 16 3201270 79 11 9620679 80 19 
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